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RELEASE CONTROL RECORD
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Test Report No.: PSU-NQN2502170113RF08

1 SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

APPLIED STANDARD: FCC PART 22/24/27 & PART 2

STANDARD
SECTION

TEST TYPE AND LIMIT

RESULT

TEST LAB*

§2.1046

Conducted Output Power

Compliance

A

§24.232(c)
§27.50(h)(2)
§27.50(d)(4)
§27.50()(3)
§27.50(k)(3)

Equivalent Isotropically Radiated Power
(5G NR n2, n7,n25 ,n38,n41,n66,n77,n78)

Compliance

§22.913 (a)
§27.50(c)(10)

Equivalent Radiated Power
(5G NR n5,n12,n71)

Compliance

§2.1055
§22.355

§24.235
§27.54

Frequency Stability

Compliance

§2.1049

Occupied Bandwidth

Compliance

§2.1051
§22.917(a)
§24.238(a)

§27.53(q)
§27.53(h)
§27.53(1)(2)
§27.53(m)(4)(6)
§27.53(n)(2)

Band Edge Measurements

Compliance

Huarui 7layers High Technology (Suzhou)

Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road,
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§2.1051
§22.917(a)
§24.238(a)

§27.53(g)

§27.53(h)
§27.53(1)(2)
§27.53(m)(4)(6)
§27.53(n)(2)

Conducted Spurious Emissions

Compliance A

§2.1051
§22.917(a)
§24.238(a)

§27.53(q)

§27.53(h)
§27.53(1)(2)
§27.53(m)(4)(6)
§27.53(n)(2)

Radiated Spurious Emissions

Compliance A

§27.50()(4)
§22.913(d) n5
§24.232(d) n2

§27.50(d)(5)

§27.50(k)(4)

Peak-to-Average Ratio

Compliance A

*Test Lab Information Reference

Lab A:

Huarui 7Layers High Technology (Suzhou) Co., Ltd.

Lab Address:

Tower N, Innovation Center, 88 Zuyi Road, High-tech District, Suzhou City, Anhui Province
Accredited Test Lab Cert 6613.01

The FCC Site Registration No. is 434559; The Designation No. is CN1325.

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
High-tech District, Suzhou City, Anhui Province

Co., Ltd.
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Test Report No.: PSU-NQN2502170113RF08

1.1 MEASREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4-2:

MEASUREMENT UNCERTAINTY
Frequency Stability +76.97Hz
Radiated emissions (9KHz~30MHz) +2.68dB
Radiated emissions & Radiated Power (30MHz~1GHz) +4.98dB
Radiated emissions & Radiated Power (1GHz ~6GHz) +4.70dB
Radiated emissions (6GHz ~18GHz) +4.60dB
Radiated emissions (18GHz ~40GHz) +4.12dB
Conducted emissions +4.01dB
Occupied Channel Bandwidth +43.58KHz
Conducted Output power +2.06dB
Band Edge Measurements +4.70dB

This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.

Measurement Uncertaity Measured Value Passmark Linear (Passmark

e J 4

The verdicts in this test report are given according the above diagram:

Case Measured Value Uncertainty Range Verdict
1 below pass mark below pass mark Passed
2 below pass mark within pass mark Passed
3 above pass mark within pass mark Failed
4 above pass mark above pass mark Failed

That means, the laboratory applies, as decision rule (see ISO/IEC 17025:2017), the so-called shared
risk principle.

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
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1.2 TEST SITE AND INSTRUMENTS

Test Report No.: PSU-NQN2502170113RF08

Equipment Manufacturer |Model No. Serial No. Last Cal. Next Cal.
Pre-Amplifier R&S SCU18F1 100815 Aug.30,23  |Aug.29,25
Pre-Amplifier R&S SCUO08F1 101028 Jan.22,24  |Jan.21,26
Vector Signal R&S SMBV100B 102176 Mar.29,24  |Mar.28,26
Generator
Signal Generator R&S SMB100A 182185 Mar.29,24  [Mar.28,26
3m Fully-anechoic - HRSW-SZ-EMC
Chamber TDK Im*6m*6m “01Chamber Nov.25,22  |[Nov.24,25
3m Semi-anechoic R HRSW-SZ-EMC
Chamber TDK Im*6m*6m -02Chamber Nov.25,22  |Nov.24,25
EMI TEST Receiver R&S ESR26 101734 Mar.28,24 Mar.27,26
EMI TEST Receiver R&S ESW44 101973 Mar.28,24 Mar.27,26
Bilog Antenna ?:EHWARZBE VULB 9163 1264 Dec.26,23 |Dec.25,25
Horn Antenna ETS_LINDGRE 3117 227836 Aug.22,23 |Aug.21,25
Horn Antenna Steatite Q-par
(18GHz-40GHz2) Antennas QMS 00880 23486 Jul.15,24 Jul.14,26
Horn Antenna Steatite Q-par |\« 55708 23485 Aug.22,23  |Aug.21,25
Antennas
Loop Antenna SCHWARZ HFH2-Z2/Z2E 100976 Feb.23,23 |Feb.22,25
WIDEBANDRADIO
COMMUNICATION R&S CMW500 169399 Jun.19,24  |Jun.18,26
TESTER
Test Software EMC32 EMC32 N/A N/A N/A
Tonscend
6DB attenuator Technology N/A 23062787 N/A N/A
Co., Ltd
Test Software ELEKTRA ELEKTRA4.32 N/A N/A N/A
Open Switch and R&S 0SP220 101964 N/A N/A
Control Unit
DC Source HYELEC HY3010B 551016 Aug.31,23 |Aug.30,25
Hygrothermograph DELI 20210528 SZ014 Sep.06,23  |Sep.05,25
PC LENOVO E14 HRSW0024 N/A N/A
TMC-AMI18843A(CAB R&S HF290-NMNM-7.0 N/A N/A N/A
LE) oM
TMC-AMI18843A(CAB R&S HF290-NMNM-4.0 N/A N/A N/A
LE) oM
CABLE R&S W13.02 N/A Apr.27,24 Apr.26,25
CABLE R&S W12.14 N/A Apr.27,24  |Apr.26,25
CABLE R&S J12J103539-00-1 |SEP-03-20-069 |Apr.27,24  |Apr.26,25
CABLE R&S J12J103539-00-1 |SEP-03-20-070 |Apr.27,24  |Apr.26,25
Temperature Chamber |votsch VT4002 235660781000 May.30,24 [May.29,26

Huarui 7layers High Technology (Suzhou)

Co., Ltd.
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Test Report No.: PSU-NQN2502170113RF08

NOTE: 1. The calibration interval of the above test instruments is 12/ 24/ 36 months and the
calibrations are traceable to CEPREI/CHINA, GRGT/CHINA and NIM/CHINA.

2. The test was performed in 3m Semi-anechoic Chamber and RF Oven Room.

3. The horn antenna is used only for the measurement of emission frequency above 1GHz if
tested.

4. The FCC Site Registration No. is 434559; The Designation No. is CN1325.
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Test Report No.: PSU-NQN2502170113RF08

2 GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

PRODUCT* 5G Fixed Wireless Access
BRAND NAME* [inhand
MODEL NAME* |FWA12-NANR
NOMINAL )
VOLTAGE* 12.0Vdc(adapter or host equipment)
S TOEIULATTEI DFT-s-OFDM(Pi/2BPSK,QPSK, 16QAM,64QA
TECHNOLOGY |°CNR M,256QAM);
CP-OFDM(QPSK,16QAM,64QAM,256QAM);
NR Band n2 LTE Band 5/7/12/13/14/30/66/71
NR Band n5 LTE Band 2/7/30/66
NR Band n7 LTE Band 2/5/12/13/66/71
NR Band n12 LTE Band 2/7/30/66
NR Band n25 LTE Band 12/48/66
NR Band n30 LTE Band 2/5/12/14/66
NR Band n38 LTE Band 2/4/5/12/66/71
LTE ANCHOR NR Band n41/n41(HPUE) |LTE Band 2/4/5/12/25/66/71
gﬁmg FORNR  I\R Band n66 LTE Band 2/5/7/12/13/14/48/71
NR Band n71 LTE Band 2/7/66
NR Band
n77(Part27Q)/(HPUE) LTE Band 2/5/7/12/13/14/41/66
NR Band n77(Part270)
J(HPUE) LTE Band 2/5/7/12/13/14/41/66
NR Band n78(Part27Q)
/(HPUE) LTE Band 2/4/5/12/13/26/38/41/66/71
NR Band n78(Part270)
J(HPUE) LTE Band 2/4/5/12/41/66/71
NR Band n2 1852.5MHz ~ 1907.5MHz
NR Band n5 826.5MHz ~ 846.5MHz
FREQUENCY N
RANGE NR Band n7 2502.5MHz ~ 2567.5MHz
NR Band n12 701.5MHz ~ 713.5MHz
NR Band n13 777MHz ~ 787MHz
FREQUENCY NR Band n25 1850MHz ~ 1950MHz
e NR Band n26 814MHz ~ 849MHz

Huarui 7layers High Technology (Suzhou)

Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road,

Tel: +86 (0557) 368 1008

High-tech District, Suzhou City, Anhui Province
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Test Report No.: PSU-NQN2502170113RF08

NR Band n30 2305MHz ~ 2315MHz
NR Band n38 2575MHz ~ 2615MHz
NR Band n41 2501.01MHz ~ 2685MHz
NR Band n66 1712.5MHz ~ 1777 .5MHz
NR Band n70 1695MHz ~ 1710MHz
NR Band n71 665.5MHz ~ 695.5MHz

NR Band n77(Part27Q) |3455.01MHz ~ 3544.98MHz

NR Band n77(Part270) |3705MHz ~ 3974.97MHz

NR Band n78(Part27Q) |3455.01MHz ~ 3544.98MHz

ANTENNA TYPE*

5G external antenna with 2.22dBi(Max) gain for NR Band n5/ CA_n5B
5G external antenna with 3.62dBi(Max) gain for NR Band n7/ n41/
CA_n7B/CA_n41C

5G external antenna with 0.48dBi(Max) gain for NR Band n30

5G external antenna with 1.21dBi(Max) gain for NR Band n12

5G external antenna with 1.68dBi(Max) gain for NR Band n13

5G external antenna with 1.82dBi(Max) gain for NR Band n26

5G external antenna with 1.45dBi(Max) gain for NR Band n71

5G external antenna with 2.78dBi(Max) gain for NR Band n66/ n70
5G external antenna with 2.36dBi(Max) gain for NR Band n2/ n25
5G external antenna with 2.93dBi(Max) gain for NR Band n38
Built-in FPC antenna with -1.1dBi(Max) gain for NR Band n77/n78

HW VERSION* N/A

SW VERSION* V2.0

/O PORTS* Refer to user’'s manual
EXTREME . .
TEMPERATURE* | 10°¢™50°C
EXTREME

VOLTAGE* 9 Vdc~14Vvdc

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,

Co., Ltd.

. - . . . Tel: +86 (0557) 368 1008
High-tech District, Suzhou City, Anhui Province
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NOTEZ1: This product uses the module model RG620T-NA and supports LTE frequenc
y bands 2/4/5/7/12/13/14/17/25/26/30/38/41/42/43/48/66/70/71. Therefore, for this pr
oduct, we referred to the test data reported by the RG620T-NA module and revaluate
d the spectrum of radiated emissions and EIRP.

For module RG620T-NA: Report No.: SEWM2311000473RG

FCC ID : XMR2024RG620TNA

NOTEZ2:

1. *Since the above data and/or information is provided by the client relevant results or conclusions
of this report are only made for these data and/or information, Test Lab is not responsible for the
authenticity, integrity and results of the data and information and/or the validity of the conclusion.

2. For amore detailed features description, please refer to the manufacturer’s specifications or the
user’s manual.

3. The EUT incorporates a SISO function. Physically, the EUT provides eight completed
transmitter and eight receiver.

MODULATION MODE TX FUNCTION
LTE 8TX/8RX

4. For the test results, the EUT had been tested with all conditions. But only the worst case was shown
in test report.

5. Antenna gain and EUT conducted cable loss are provided by the customer, and the laboratory will
record the results based on these items that involve these two parameters.

6. For Band Edge and Emission Mask: The all BW combinations were tested.Combination pairs of the
same BW are considered generally equivalent. The RB combinations were selected such that the
signal is active closest to the band limit, as this is the worst case.

7. For Out of Band Emissions: The all combination was tested. The highest power RB combination
was selected as worst case.

2.2 CONFIGURATION OF SYSTEM UNDER TEST
FOR RADIATION EMISSION TEST

—0

EUT (Powered from Adapter)

&«
33

Universal Radio
Communication
Tester

Test table

*Kept in a remote area

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,

. - . . . Tel: +86 (0557) 368 1008
Co., Ltd. High-tech District, Suzhou City, Anhui Province
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EUT

&«

(Powered from DC Supply/ Battery)

Test table

35

Universal Radio
Communication
Tester

*Kept in a remote area

2.3 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used to
form a representative test configuration during the tests.

NO. PRODUCT BRAND MODEL NO. SERIAL NO. FCC ID
1 Laptop Lenovo ThinkPad E14 HRSWO00024 N/A
2 Adapter N/A N/A N/A N/A
3 DC Source HYELEC HY3010B 551016 N/A

NO. SIGNAL CABLE DESCRIPTION OF THE ABOVE SUPPORT UNITS

DC Line: Unshielded, Detachable 1.8m
USB Cable: Unshielded, Detachable, 1.0m;

2.4 TESTITEM AND TEST CONFIGURATION

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates, XYZ axis and antenna ports
The worst case was found when positioned on Y-plane for EIRP and X-axis for
radiated emission. Following channel(s) was (were) selected for the final test as listed
below:

EUT
CONFIGURE DESCRIPTION
MODE
A EUT + Adapter + USB Cable with 5G NR link
B EUT + DC Supply with 5G NR link

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
Co., Ltd. High-tech District, Suzhou City, Anhui Province
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5G NR n2 MODE

Test Report No.: PSU-NQN2502170113RF08

AVAILAB | AVAILABL
MODE(DFT-S-
EUT LE E
TESTED | CHANNEL OFDM)
CONFIGURE|TEST ITEM|CP-OFDM|DFT-S-OFD MODULATION
CHANNEL |BANDWIDTH (INCLUDE
MODE CHANNE M
CP-OFDM)
L CHANNEL
370500 to| 370500 to | Low, Middle, 1RB/ ORB
381500 | 381500 High SMHz QPSK Offset
371000 to| 371000 to | Low, Middle, 10MHz 1RB/ ORB
A EIRp 381000 | 381000 High QPSK Offset
371500 to| 371500 to | Low, Middle, 15MHz 1RB/ ORB
380500 | 380500 High QPSK Offset
372000 to| 372000 to | Low, Middle, oMbz | P72BPSK.QPSK,160AM, | 1RB/ ORB
513500 | 513500 High 640AM, 2560AM Offset

Note: 1.This device was tested under all bandwidths, RB configurations and modulations. The worst
case was found in QPSK modulation.

2. The EIRP calculate presented in the report from worst SA n2.

3. SAn2 are covered by SA n25, Because it is a subset of SA n25 with the same output power
and supported bandwidths, So the conducted test data please refer to SA n25.

5G NR n5 MODE

AVAILAB | AVAILABL
Ut = - MODE(DFT-S-
TESTED | CHANNEL OFDM)
CONFIGU| TESTITEM |cP-OFDM|DFT-S-OFD MODULATION
CHANNEL |BANDWIDTH (INCLUDE
RE MODE CHANNE M
CP-OFDM)
L CHANNEL
165300 to| 165300to | Low, Middle, 1RB/ ORB
169300 | 169300 High SMHz QPSK Offset
165800 to| 165800 to | Low, Middle, LoMH2 1RB/ ORB
A ERp 168800 | 168800 High QPSK Offset
166300 to| 166300 to | Low, Middle, 15MHe 1RB/ ORB
168300 | 168300 High QPSK Offset
166800 to| 166800 to | Low, Middle, | oy, | P/2BPSK.QPSK,16QAM, | 1RB/ ORB
167800 | 167800 High 64QAM, 256QAM Offset
FREQUENCY | 166800 to| 166800 to )
B ety | 167800 | 267800 Middle 20MHz QPSK Outer_ Full
1RB/ ORB
PEAK TO .
166800 to] 166800 to | Low, Middle, Offset
A AVERAGE [*220 ©1 22200 Ligh 20MHz QPSK
RATIO Outer_ Full
165300 to| 165300 to . Pil2BPSK,QPSK, 16QAM,
169300 | 169300 Middle SMHz 640AM. 2560AM Outer_ Full
165800 to| 165800 to . Pi/2BPSK,QPSK,16QAM,
A OCCUPIED | 168800 | 168800 Middle 10MHz 640AM. 2560AM Outer_Full
BANDWIDTH 766300 to| 166300 to Viddle 1sMHz | PV2BPSK.QPSK, 16QAM,
168300 | 168300 640AM, 2560QAM Outer_ Full
166800 to| 166800 to . Pil2BPSK,QPSK, 16QAM,
167800 | 167800 Middle 20MHz 640AM. 2560AM Outer_ Full
1RB/ ORB
Offset
Low 5MHz QPSK
165300 to| 165300 to
A BAND EDGE | 169300 | 169300 Outer_ Full
. 1RB/ 24RB
High 5MHz QPSK Offset

Huarui 7layers High Technology (Suzhou)

Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road,

Tel: +86 (0557) 368 1008

High-tech District, Suzhou City, Anhui Province
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Quter Full
1RB/ ORB
Low 10MHz QPSK Offset
165800 to| 165800 to Quter Full
168800 | 168800
1RB/ 51RB
High 10MHz QPSK Offset
Quter Full
1RB/ ORB
Low 20MHz QPSK Offset
166800 to| 166800 to Quter Full
167800 | 167800
1RB/ 105RB
High 20MHz QPSK Offset
Quter Full
165300 to| 165300 to | Low, Middle, 1RB/ ORB
169300 | 169300 High 5MHz QPSK Offset
CONDUCTED| 165800 to| 165800 to | Low, Middle, 1RB/ ORB
A EMISSION | 168800 | 168800 High 10MHz QPSK Offset
166800 to| 166800 to | Low, Middle, 1RB/ ORB
167800 | 167800 High 20MHz QPSK Offset
165300 to| 165300 to . 1RB/ ORB
169300 | 169300 Middle, SMHz QPSK Offset
165800 to| 165800 to | Low, Middle, LOMHz 1RB/ ORB
A RADIATED | 168800 | 168800 High QPSK Offset
EMISSION [166300 to| 166300 to _ 15MHz 1RB/ ORB
168300 | 168300 Middle, QPSK Offset
166800 to| 166800 to _ 1RB/ ORB
167800 | 167800 Middle, 20MHz QPSK Offset

Note: 1.This device was tested under all bandwidths, RB configurations and modulations. The worst
case was found in QPSK modulation.

2. The test data presented in the report from worst SA _n5.

5G NR n7 MODE (SA_n7)

AVAILAB | AVAILABL
MODE(DFT-S-
EUT LE E
TESTED | CHANNEL OFDM)
conNFIGU| TESTITEM |cP-oFDM|DFT-S-OFD MODULATION
CHANNEL |BANDWIDTH (INCLUDE
RE MODE CHANNE M
CP-OFDM)
L CHANNEL
500500 to| 500500 to | Low, Middle, 1RB/ ORB
513500 | 513500 High SMHz QPSK Offset
51000 to | 51000to | Low, Middle, . 1RB/ ORB
A ERp 513000 | 513000 High QPSK Offset
501500 to| 501500 to | Low, Middle, 15MH2 1RB/ ORB
512500 | 512500 High QPSK Offset
502000 to| 502000 to | Low, Middle, | o\ | PU2BPSK,QPSK,16QAM, | 1RB/ORB
512000 | 512000 High 64QAM, 2560AM Offset
FREQUENCY | 502000 to| 502000 to )
B STABILITY 512000 512000 Middle 20MHz QPSK Outer_ Full
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PEAK TO 1502000 to| 502000 to | Low, Middl 1RB/ ORB
to to | Low, Middle, Offset
A AVERAGE  [°27500-°| "215000 High 20MHz QPSK
RATIO Quter Full
500500 to| 500500 to . Pil2BPSK,QPSK, 16QAM,
513500 | 513500 Middle SMHz 640AM, 256QAM Outer_ Full
51000 to | 51000 to . Pil2BPSK,QPSK, 16QAM,
A occupieD | 513000 | 513000 Middle 10MHz 640AM, 2560AM Outer_ Full
BANDWIDTH I'501500 to| 501500 to PU2BPSK,QPSK, L6QAM
512500 | 512500 Middle 15MHz 64QAM, 256QAM Outer_ Full
502000 to| 502000 to . Pil2BPSK,QPSK, 16QAM,
512000 | 512000 Middle 20MHz 64QAM, 256QAM Outer_ Full
1RB/ ORB
Low 5MHz QPSK Offset
500500 to | 500500 to Outer_Full
513500 | 513500
1RB/ 24RB
High 5MHz QPSK Offset
Outer Full
1RB/ ORB
Low 10MHz QPSK Offset
51000 to | 51000 to Outer_Full
A | BANDEDGE | 513000 | 513000
1RB/ 51RB
High 10MHz QPSK Offset
Outer Full
1RB/ ORB
Low 20MHz QPSK Offset
502000 to] 502000 to Quter Full
512000 | 512000
1RB/ 105RB
High 20MHz QPSK Offset
Quter Full
500500 to| 500500 to | Low, Middle, SMHz 1RB/ ORB
513500 | 513500 High QPSK Offset
A |conpucTep| 5100010 | 51000t0 | Low, Middie, 10MHz 1RB/ ORB
EMISSION | 513000 | 513000 High QPSK Offset
502000 to| 502000 to | Low, Middle, | 50y 1RB/ ORB
512000 | 512000 High QPSK Offset
500500 to| 500500 to . 1RB/ ORB
513500 | 513500 Middle SMHz QPSK Offset
51000 to | 51000to0 | Low, Middle, LoMHa 1RB/ ORB
A RADIATED | 513000 | 513000 High QPSK Offset
EMISSION [501500 to| 501500 to _ 15MHz 1RB/ ORB
512500 | 512500 Middle QPSK Offset
502000 to| 502000 to _ 1RB/ ORB
512000 | 512000 Middle 20MHz QPSK Offset

Note: 1.This device was tested under all bandwidths, RB configurations and modulations. The worst
case was found in QPSK modulation.

2. The test data presented in the report from worst SA _n7.
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5G NR n12 MODE

AVAILAB | AVAILABL
MODE(DFT-S-
EUT LE E
TESTED | CHANNEL OFDM)
CONFIGU| TESTITEM |cP-OFDM|DFT-S-OFD MODULATION
CHANNEL |BANDWIDTH (INCLUDE
RE MODE CHANNE M
CP-OFDM)
L CHANNEL
140300 to| 140300 to | Low, Middle, 1RB/ ORB
142700 | 142700 High SMHz QPSK Offset
140800 to| 140800 to | Low, Middle, 1RB/ ORB
A ERP 142200 | 142200 High 10MHz QPSK Offset
141300 to| 141300 to | Low, Middle, 15Mbz | PV2BPSK.QPSK,16QAM, [ 1RB/ORB
141700 | 141700 High 64QAM, 2560AM Offset
FREQUENCY [ 141300 to| 141300 to .
B STABILITY 141700 141700 Middle 15MHz QPSK Outer_ Full
1RB/ ORB
PEAK TO ,
141300 to| 141300to | Low, Middle, Offset
A AVERAGE [~ 12320 °1 147700 High 15MHz QPSK
RATIO Outer_ Full
140300 to| 140300 to . Pi/2BPSK,QPSK, 16QAM,
142700 | 142700 Middle 5SMHz 640AM. 2560AM Outer_ Full
OCCUPIED |140800 to| 140800 to . Pi/l2BPSK,QPSK,16QAM,
A~ | BANDWIDTH | 142200 | ~142200 Middle 10MHz 640AM, 2560AM Outer_ Full
141300 to| 141300 to . Pi/2BPSK,QPSK, 16QAM,
141700 | 141700 Middle L15MHz 640AM, 2560AM Outer_ Full
Pil2BPSK,QPSK,16QAM 1RB/ ORB
I ) ' ' Offset
Low SMHz 64QAM, 2560AM
140300 to| 140300 to Outer_Full
142700 | 142700
Pil2BPSK,QPSK,16QAM 1RB! 24RB
i I ) , ' Offset
High SMHz 64QAM, 256QAM
Outer Full
Pil2BPSK,QPSK,16QAM 1RB/ ORB
L ' ' ' Offset
Low 10MHz 64QAM. 2560AM
140800 to| 140800 to Outer_ Full
A BAND EDGE | 15500 | 142200
Pil2BPSK,QPSK,16QAM 1RBI S1RB
. i ) ) ) Offset
High 10MHz 64QAM. 2560AM
Outer Full
Pi/2BPSK,QPSK,16QAM 1RB/ ORB
I ' ' ' Offset
Low 15MHz 64QAM, 256QAM
141300 to| 141300 to Outer Full
141700 | 141700
Pi/2BPSK,QPSK,16QAM 1RB/ 78RB
i I ) ' ' Offset
High 15MHz 64QAM, 256QAM
Outer_ Full
140300 to| 140300 to | Low, Middle, 1RB/ ORB
142700 | 142700 High 5MHz QPSK Offset
CONDUCTED| 140800 to| 140800 to | Low, Middle, 1RB/ ORB
A EMISSION | 142200 | 142200 High 10MHz QPSK Offset
141300 to| 141300 to | Low, Middle, 1RB/ ORB
141700 | 141700 High 15MHz QPSK Offset
RADIATED | 140300 to| 140300 to . 1RB/ ORB
A Emission | 142700 | 142700 Middle SMHz QPSK Offset
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140800 to] 140800 to ) TRB/ ORB
142200 | 142200 Middle 10MHz QPSK Offset
141300 to| 141300 o | Low, Middle, TRB/ ORB
141700 | 141700 High 15MHz QPSK Offset

Note: 1.This device was tested under all bandwidths, RB configurations and modulations. The worst
case was found in QPSK modulation.

2. The test data presented in the report from worst SA_n12.

5G NR n25 MODE(SA n25)

AVAILABL
EUT MODE(DFT-S-
AVAILABLE E CHANNEL
CONFIG TESTED OFDM)
TEST ITEM | cP-OFDM |DFT-S-OFD BANDWIDT MODULATION
URE CHANNEL (INCLUDE
CHANNEL M H
MODE CP-OFDM)
CHANNEL
370500to | 370500to | Low, Middle, 1RB/ ORB
382500 | 382500 High SMHz QPSK Offset
371000to | 371000to | Low, Middle, 10MHz 1RB/ ORB
382000 382000 High QPSK Offset
371500 to | 371500 to | Low, Middle, [ .\ 1RB/ ORB
381500 381500 High QPSK Offset
372000 to | 372000 to | Low, Middle, 1RB/ ORB
A EIRP 381000 | 381000 High 20MHz QPSK Offset
372500 to | 372500 to | Low, Middle, [ .\, 1RB/ ORB
380500 380500 High QPSK Offset
373000 to | 373000 to | Low, Middle, [ 5oy 1RB/ ORB
380000 380000 High QPSK Offset
374000 to | 374000 to | Low, Middle, | o\~ | P/2BPSK.QPSK,16QAM, | 1RB/ ORB
379000 | 379000 High 640QAM, 256Q0AM Offset
FREQUENCY | 374000 to | 374000 to .
B crraty | 5700000 | 579000 Middle 40MHz QPSK Outer_ Full
1RB/ ORB
PEAK TO .
374000to | 374000to | Low, Middle, Offset
A AVERAGE 379000 | 379000 High 20MHz QPSK
RATIO Outer_ Full
370500 to | 370500 to . Pil2BPSK,QPSK, 16QAM,
382500 | 382500 Middle SMHz 640AM, 2560AM Outer_ Full
371000 to | 371000 to . Pi/2BPSK,QPSK,16QAM,
382000 | 382000 Middle 10MHz 640AM, 2560AM Outer_ Full
371500 to | 371500 to . Pi/2BPSK,QPSK,16QAM,
381500 | 381500 Middle 15MHz 640AM, 2560AM Outer_ Full
occuPIED | 372000to | 372000 to . Pi/2BPSK,QPSK,16QAM,
A~ | sanDowiDTH | 381000 | 381000 Middle 20MHz 640AM, 2560AM Outer_ Full
372500 t0 | 3725000 | Low, Middle, | g\, | PII2BPSK.QPSK,16QAM,
380500 380500 ngh 64QAM, 256QAM Outer_ Full
373000 to | 3730000 | Low, Middle, | 5oy | PV2BPSK.QPSK,16QAM,
374000 to | 374000 to | Low, Middle, | ,ovi | P/2BPSK.QPSK, 160AM,
379000 379000 High 64QAM, 256QAM Outer_ Full
1RB/ ORB
Low 5MHz QPSK Offset
370500 to | 370500 to Outer Full
382500 | 382500 1RB/ 24 RB
High 5MHz QPSK Offset
A BAND EDGE Outer Full
1RB/ ORB
Offset
372000 to | 372000 to Low 20MHz QPSK
381000 381000 O“t/ef - Full
) 1RB/ 105 RB
High 20MHz QPSK Offset
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OQuter Full
TRB/ ORB
Low 40MHz QPSK Offset
374000 to | 374000 to Outer_ Full
379000 | 379000 1RB/ 215 RB
High 40MHz QPSK Offset
Quter Full
370500 to | 370500 to | Low, Middle, 1RB/ ORB
382500 | 382500 High SMHz QPSK Offset
CONDUCTED | 3720000 | 372000 to | Low, Middle, 1RB/ ORB
A EMISSION | 381000 | 381000 High 20MHz QPSK Offset
374000 to | 374000 t0 | Low, Middle, 1RB/ ORB
379000 | 379000 High 40MHz QPSK Offset
370500 to | 370500 t0 ) 1RB/ ORB
382500 | 382500 Middle 5SMHz QPSK Offset
371000 to | 371000 to | Low, Middle, TRB/ ORB
382000 | 382000 High 10MHz QPSK Offset
371500 to | 371500 to ) TRB/ ORB
381500 | 381500 Middle 15MHz QPSK Offset
RADIATED | 372000 to | 372000 t0 ) TRB/ ORB
A EmissioN | 381000 | 381000 Middle 20MHz QPSK Offset
372500 to | 372500 to ) TRB/ ORB
380500 | 380500 Middle 25MHz QPSK Offset
373000 to | 373000 to ) TRB/ ORB
380000 | 380000 Middle 30MHz QPSK Offset
374000 to | 374000 to ) TRB/ ORB
379000 | 379000 Middle 40MHz QPSK Offset

Note: 1.This device was tested under all bandwidths, RB configurations and modulations. The worst
case was found in QPSK modulation.

2. The test data presented in the report from worst SA_n25

5G NR n38 MODE (SA_n38)

AVAILAB

AVAILABL

MODE(DFT-S-
EUT LE E
TESTED | CHANNEL OFDM)
CONFIGURE|TEST ITEM|CP-OFDM|DFT-5-0FD MODULATION
CHANNEL |BANDWIDTH (INCLUDE
MODE CHANNE M
CP-OFDM)
L CHANNEL
515000 | 515000 )
to to Lowh'iv“r?d'e* 10MHz QPSK 1ROB,F§SO§B
523000 | 523000 9
515500 | 515500 )
A ERP to to "OWi_"iV“gd'e' 15MHz QPSK 1RC')34$%'?B
522500 | 522500 9
51?800 51?800 Low, Middle, | o [Pi2BPSK.QPSK 160AM, [ 1RB/ 0RB
529000 | 522900 High 64QAM, 256QAM Offset

Note: 1.This device was tested under all bandwidths, RB configurations and modulations. The worst
case was found in QPSK modulation.

2. The EIRP calculate presented in the report from worst SA n38.
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3. SAn38 are covered by SA n41, Because it is a subset of SA n41 with the same output power
and supported bandwidths, So the conducted test data and RSE test data please refer to SAn41.

5G NR n41 MODE (SA_n41)

AVAILAB | AVAILABL
MODE(DFT-S-
EUT LE E
TESTED | CHANNEL OFDM)
conrFicu| TEST ITEM |cP-oFDM|DFT-S-0FD MODULATION
CHANNEL |BANDWIDTH (INCLUDE
RE MODE CHANNE M
CP-OFDM)
L | cHANNEL
500202 to| 500202 to [Low, Middle, 1RB/ ORB
537000 | 537000 [iigh 10MHz QPSK, Offset
500700 | 500700 [Low, Middle, 1RB/ ORB
t0 536496| 0 536496 |1jgn 15MHz QPSK Offset
501204 to| 501204 to | Low, Midde, 1RB/ ORB
535098 | 535998 High 20MHz QPSK, Offset
503202 to| 503202 to | Low, Middie, 1RB/ ORB
534000 | 534000 High 40MHz QPSK Offset
A EIRP 504200 to| 504200 to | Low, Middle, 1RB/ ORB
532998 | 532998 High S0MHz QPSK Offset
505200 to| 505200 to | Low, Middie, 1RB/ ORB
531996 | 531996 High 60MHz QPSK Offset
507204 to| 507204 to | Low, Midde, 1RB/ ORB
529998 | 529998 High 80MHz QPSK Offset
508200 to| 508200 to | Low, Middle, 1RB/ ORB
528996 | 528996 High 90MHz QPSK Offset
509202 to| 509202 t0 | Low, Middle, | oo~ = | PUZBPSK.QPSK 16QAM, | 1RB/ ORB
528000 | 528000 High 640AM, 2560AM Offset
FREQUENCY | 509202 to| 509202 to )
A STABILITY 528000 528000 Middle 100MHz QPSK Outer_ Full
1RB/ ORB
PEAK TO :
509202 to| 509202 to | Low, Middie, Offset
A AVERAGE [°20202 10 5992021 o 20MHz QPSK
RATIO Outer_ Full
500202 to| 500202 to . Pi/2BPSK,QPSK, 160AM,
537000 | 537000 Middle 1OMHz 64QAM, 2560AM Outer_ Ful
500700 | 500700 . Pi/2BPSK,QPSK, 160AM,
t0 536496] to 536406 |  Middle 15MHz 64QAM, 2560AM Outer_ Full
501204 to| 501204 to ) Pi/2BPSK,QPSK, 160AM,
535098 | 535998 Middle 20MHz 64QAM, 2560AM Outer_ Full
503202 to| 503202 to ) Pi/2BPSK,QPSK, 16QAM,
534000 | 534000 Middle 40MHz 64QAM, 2560AM Outer_ Full
OCCUPIED [504200 t0] 504200 to ) Pi/2BPSK,QPSK, 16QAM,
A BANDWIDTH | 532998 | 532998 Middle 50MHz 64QAM, 256QAM Outer_ Full
505200 to| 505200 to ) Pi/2BPSK,QPSK, 16QAM,
531996 | 531996 Middle 60MHz 64QAM, 2560AM Outer_ Full
507204 to| 507204 to ) Pi/2BPSK,QPSK, 16QAM,
529998 | 529998 Middle 80MHz 64QAM. 2560AM Outer_ Full
508200 to| 508200 to ) Pi/2BPSK,QPSK, 16QAM,
528996 | 528996 Middle 90MHz 640AM. 2560AM Outer_ Full
509202 to| 509202 to ) Pi/2BPSK,QPSK, 160AM,
528000 | 528000 Middle 100MHz 64QAM. 2560AM Outer_ Full
TRB/ ORB
Low 10MHz QPSK Offset
500202 to | 500202 to Outer_Full
537000 | 537000 TRB/ 50RB
High 10MHz QPSK Offset
A | BAND EDGE Outer_Full
1RB/ ORB
Offset
500700 | 500700 Low 15MHz QPSK
to 536496| to 536496 OUte/f OFU”
) TRB/ 50RB
High 15MHz QPSK oo
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Quter Full
1RB/ ORB
Low 20MHz QPSK Offset
501204 to| 501204 to Quter Full
535998 | 535998 1RB/ 50RB
High 20MHz QPSK Offset
Quter Full
1RB/ ORB
Low 40MHz QPSK Offset
503202 to| 503202 to Quter Full
534000 | 534000 1RB/ 50RB
High 40MHz QPSK Offset
Quter Full
1RB/ ORB
Low 40MHz QPSK Offset
503202 to| 503202 to Quter Full
534000 | 534000 1RB/ 50RB
High 40MHz QPSK Offset
Outer Full
1RB/ ORB
Low 60MHz QPSK Offset
505200 to| 505200 to Outer_Full
531996 | 531996 1RB/ 161RB
High 60MHz QPSK Offset
Outer Full
1RB/ ORB
Low 100MHz QPSK Offset
509202 to| 509202 to Outer_Full
528000 | 528000 1RB/ 272RB
High 100MHz QPSK Offset
Outer Full
501204 to| 501204 to | Low, Middle, 1RB/ ORB
535098 | 535998 High 20MHz QPSK Offset
A |conpucTED|505200 to] 505200 to | Low, Middle, SOMHz 1RB/ ORB
EMISSION | 531996 | 531996 High QPSK Offset
509202 to| 509202 to | Low, Middle, 1RB/ ORB
528000 | 528000 High 100MHz QPSK Offset
500202 to| 500202 to | Low, Middle, 10MH2 1RB/ ORB
537000 | 537000 High QPSK Offset
500700 | 500700 _ 1RB/ ORB
t0 536496| to 536496 |  Middle 15MHz QPSK Offset
501204 to| 501204 to . 1RB/ ORB
535998 | 535998 Middle 20MHz QPSK Offset
503202 to| 503202 to . 1RB/ ORB
N RADIATED | 534000 | 534000 Middle 40MHz QPSK Offset
EMISSION 504200 to| 504200 to . 1RB/ ORB
532998 | 532998 Middle SO0MHz QPSK Offset
505200 to| 505200 to . 1RB/ ORB
531996 | 531996 Middle 60MHz QPSK Offset
507204 to| 507204 to . 1RB/ ORB
529998 | 529998 Middle 80MHz QPSK Offset
508200 to| 508200 to . 1RB/ ORB
528996 | 528996 Middle 90MHz QPSK Offset
509202 to| 509202 to . 1RB/ ORB
528000 | 528000 Middle 100MHz QPSK Offset

Note: 1.This device was tested under all bandwidths, RB configurations and modulations. The worst
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case was found in QPSK modulation.
2. The test data presented in the report from worst SA _n41.

5G NR n66 MODE

AVAILAB | AVAILABL
MODE(DFT-S-
EUT LE E
TESTED CHANNEL OFDM)
CONFIGU| TESTITEM |CP-OFDM|DFT-S-OFD MODULATION
CHANNEL |BANDWIDTH (INCLUDE
RE MODE CHANNE M
CP-OFDM)
L CHANNEL
342500 to| 342500to | Low, Middle, 5MHz 1RB/ ORB
355500 | 355500 High QPSK Offset
343000 to| 343000to | Low, Middle, 10MHz 1RB/ ORB
355000 | 355000 High QPSK Offset
343500 to| 343500 to | Low, Middle, 1RB/ ORB
A EIRP 354500 | 354500 High 15MHz QPSK Offset
344000 to| 344000 to | Low, Middle, 20MHz 1RB/ ORB
354000 | 354000 High QPSK Offset
346000 to| 346000 to | Low, Middle, somHz  |P72BPSK.QPSK,16QAM, | 1RB/ORB
352000 | 352000 High 64QAM, 256QAM Offset
FREQUENCY | 346000 to| 346000 to .
A staBILTY | 32000 | 352000 Middle 40MHz QPSK Outer_ Full
1RB/ ORB
PEAK TO .
346000 to| 346000 to | Low, Middle, Offset
A AVERAGE  [*225500° | “322000 High 20MHz QPSK
RATIO Quter_ Full
342500 to| 342500 to . Pi/2BPSK,QPSK, 16QAM,
355500 355500 Middle 5MHz 640AM, 2560AM Quter_ Full
343000 to| 343000 to . Pi/2BPSK,QPSK,16QAM,
355000 | 355000 Middle 10MHz 640AM, 2560AM Outer_ Full
A OCCUPIED ]343500to| 343500 to Midd 156MH Pi/2BPSK,QPSK,16QAM,
BANDWIDTH | 354500 | 354500 ladie z 640AM, 2560AM Outer_ Full
344000 to| 344000 to . Pi/2BPSK,QPSK,16QAM,
354000 | 354000 Middle 20MHz 640AM, 2560AM Outer_ Full
346000 to| 346000 to . Pi/2BPSK,QPSK,16QAM,
352000 | 352000 Middle 40MHz 640AM, 2560AM Outer_ Full
1RB/ ORB
Low 5MHz QPSK Offset
502008 to| 502008 to Outer Full
535998 | 535998 1RB/ 24RB
High 5MHz QPSK Offset
Outer Full
1RB/ ORB
Low 20MHz QPSK Offset
505008 to| 505008 to Outer Full
A BAND EDGE | 532998 | 532998 TREB/ 105RB
High 20MHz QPSK Offset
Outer Full
1RB/ ORB
Low 40MHz QPSK Offset
Outer Full
520998 | 529998 Offset
High 40MHz QPSK
Outer_ Full
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342500 to| 342500 to | Low, Middle, 1RB/ ORB
355500 | 355500 High 5MHz QPSK Offset

CONDUCTED| 344000 to| 344000 to | Low, Mmiddle, 1RB/ ORB

A EMISSION | 354000 | 354000 High 20MHz QPSK Offset
346000 to| 346000 to | Low, Middle, 1RB/ ORB

352000 | 352000 High 40MHz QPSK Offset

342500 to| 342500 0 ) TRB/ ORB

355500 | 355500 Middle SMHz QPSK Offset

343000 to| 343000 t0 ) TRB/ ORB

355000 | 355000 Middle 10MHz QPSK Offset

RADIATED 343500 to] 343500 to ) 1RB/ ORB

A EMISSION 354500 354500 Middle 15MHz QPSK Offset
344000 to] 34400010 | widdlo 1RB/ ORB

354000 | 354000 20MHz QPSK Offset

346000 to| 346000 to | Low, Middle, 1RB/ ORB

352000 | 352000 High 40MHz QPSK Offset

Note: 1.This device was tested under all bandwidths, RB configurations and modulations. The worst
case was found in QPSK modulation.

2. The test data presented in the report from worst SA_n66.

5G NR n71 MODE

AVAILAB | AVAILABL
MODE(DFT-S-
EUT LE E
TESTED | CHANNEL OFDM)
CONFIGU| TESWT ITEM |CcP-OFDM| DFT-S-OFD MODULATION
CHANNEL |BANDWIDTH (INCLUDE
RE MODE CHANNE M
CP-OFDM)
L CHANNEL
133100 to| 133100 to | Low, Middle, Mz 1RB/ ORB
139100 | 139100 High QPSK Offset
133600 to| 133600 to | Low, Middle, LOMHz 1RB/ ORB
A ERp 138600 | 138600 High QPSK Offset
134100 to| 134100 to | Low, Middle, 15MHz OPSK 1RB/ ORB
138100 | 138100 High Offset
134600 to| 134600 to | Low, Middle, oMbz | P72BPSK.QPSK,160AM, | 1RB/ ORB
137600 | 137600 High 64QAM, 256Q0AM Offset
FREQUENCY | 134100 to| 134100 to .
A craary | 138100 | 138100 Middle 15MHz QPSK Outer_ Full
PEAK TO .
134100 to| 134100 to | Low, Middle,
A AVERAGE |20 01 *agi00 High 15MHz QPSK Outer_ Full
RATIO
1?31(1)0to 1(;31(1)0t0 Viddle smHz | PiI2ZBPSKQPSK16QAM.| o by
39100 39100 64QAM, 256QAM
133600 to| 133600 to . Pi/2BPSK,QPSK,16QAM,
A | OCCUPIED 138600 | ~138600 Middle 10MHz 640AM. 2560AM Outer_ Full
B AN WD TH e 00 o[ 134100t P'IZBPgK QYPSKQ16QAM
(0] (0] . ! ’ ’ ’
138100 | 138100 Middle 15MHz 640AM, 2560AM Outer_ Full
134600 to| 134600 to | Low, Middle, oMtz |PV2BPSK.QPSK, 160AM,
137600 | 137600 High 640AM, 2560QAM Outer_ Full
1RB/ ORB
Offset
133100 to| 133100 to
A BAND EDGE Low 5MHz QPSK 1RB/ 24RB
139100 | 139100 Offset
Outer Full
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High

5MHz

QPSK

1RB/ ORB
Offset

1RB/ 24RB
Offset

Outer_Full

133600 to
138600

133600 to
138600

Low

10MHz

QPSK

1RB/ ORB
Offset

1RB/ 51RB
Offset

Outer_Full

High

10MHz

QPSK

1RB/ ORB
Offset

1RB/ 51RB
Offset

Outer Full

134100 to
138100

134100 to
138100

Low

15MHz

QPSK

1RB/ ORB
Offset

1RB/ 78RB
Offset

Outer Full

High

15MHz

QPSK

1RB/ ORB
Offset

1RB/ 78RB
Offset

Outer Full

134600 to
137600

134600 to
137600

Low

20MHz

QPSK

1RB/ ORB
Offset

1RB/ 78RB
Offset

Outer Full

High

20MHz

QPSK

1RB/ ORB
Offset

1RB/ 78RB
Offset

Outer Full

CONDUCTED
EMISSION

133100 to
139100

133100 to
139100

Low, Middle,
High

5MHz

QPSK

1RB/ ORB
Offset

133600 to
138600

133600 to
138600

Low, Middle,
High

10MHz

QPSK

1RB/ ORB
Offset

134100 to
138100

134100 to
138100

Low, Middle,
High

15MHz

QPSK

1RB/ ORB
Offset

134600 to
137600

134600 to
137600

Low, Middle,
High

20MHz

QPSK

1RB/ ORB
Offset

RADIATED
EMISSION

133100 to
139100

133100 to
139100

Low, Middle,
High

5MHz

QPSK

1RB/ ORB
Offset

133600 to
138600

133600 to
138600

Middle

10MHz

QPSK

1RB/ ORB
Offset

134100 to
138100

134100 to
138100

Middle

15MHz

QPSK

1RB/ ORB
Offset

134600 to
137600

134600 to
137600

Middle

20MHz

QPSK

1RB/ ORB
Offset

Note: 1.This device was tested under all bandwidths, RB configurations and modulations. The worst
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case was found in QPSK modulation.
2. The test data presented in the report from worst SA_n71.

5G NR n77(Part27Q)

AVAILAB | AVAILABL
MODE(DFT-S-
EUT LE E
TESTED | CHANNEL OFDM)
CONFIGU| TESTITEM |CP-OFDM|DFT-S-OFD MODULATION
CHANNEL |BANDWIDTH (INCLUDE
RE MODE CHANNE M
CP-OFDM)
L CHANNEL
630334 | 630334 | Low, Middle, 1oMHz 1RB/ ORB
t0 636332 to 636332 High QPSK Offset
630500 | 630500 | Low, Middle, 15MHz 1RB/ ORB
t0 636166 to 636166 High QPSK Offset
630668 to| 630668 to | Low, Middle, OMHz 1RB/ ORB
636000 | 636000 High QPSK Offset
631002 to| 631002 to | Low, Middle, 30MHz 1RB/ ORB
635664 | 635664 High QPSK Offset
631334 to| 631334 to | Low, Middle, 1RB/ ORB
A EIRP 635332 | 635332 High 40MHz QPSK Offset
631668 to| 631668 to | Low, Middle, 50MHz 1RB/ ORB
634998 | 634998 High QPSK Offset
632000 to| 632000 to | Low, Middle, SOMHz 1RB/ ORB
634666 | 634666 High QPSK Offset
632668 t0| 632668 to | Low, Middle, SOMHz 1RB/ ORB
634000 | 634000 High QPSK Offset
) Pi/2BPSK,QPSK,16QAM, | 1RB/ORB
633334 | 633334 Middle 100MHz GA0AM, 2560AM Offset

Note: 1.This device was tested under all bandwidths, RB configurations and modulations. The worst
case was found in QPSK modulation.

2. The EIRP calculate presented in the report from worst SA n77(Part27Q).

3.SAn77(Part27Q) are covered by SAn78(Part27Q), Because it is a subset of SA n78(Part27Q)
with the same output power and supported bandwidths, So the conducted test data and RSE test data
please refer to SA n78(Part27Q).

5G NR n77(Part270) MODE

AVAILAB | AVAILABL
MODE(DFT-S-
EUT LE E
TESTED | CHANNEL OFDM)
CONFIGU| TEST ITEM |cP-OFDM|DFT-S-OFD MODULATION
CHANNEL |BANDWIDTH (INCLUDE
RE MODE CHANNE M
CP-OFDM)
L CHANNEL
647000 | 647000 | Low, Middle, LOMH2 1RB/ ORB
to 664998| to 664998 High QPSK Offset
647166 | 647166 | Low, Middle, 15MHe 1RB/ ORB
to 664832 to 664832 High QPSK Offset
647334 to| 647334 to | Low, Middle, OMHz 1RB/ ORB
664666 | 664666 High QPSK Offset
647670 to| 647670 to | Low, Middle, 20MHz 1RB/ ORB
664332 | 664332 High QPSK Offset
648000 to| 648000 to | Low, Middle, 1RB/ ORB
A EIRP 664000 | 664000 High 40MHz QPSK Offset
648336 to| 648336 to | Low, Middle, SoMHz 1RB/ ORB
663666 | 663666 High QPSK Offset
648668 to| 648668 to | Low, Middle, SOMHz 1RB/ ORB
663332 | 663332 High QPSK Offset
649334 to| 649334 t0 | Low, Middle, SOMHz 1RB/ ORB
662666 | 662666 High QPSK Offset
650000 to| 650000 to | Low, Middle, | ovi> | P/2BPSK.QPSK,16QAM, | 1RB/ORB
662000 | 662000 High 64QAM, 256QAM Offset
FREQUENCY | 650000 to| 650000 to )
A ety | es2000 | 862000 Middle 100MHz QPSK Outer_ Full

Huarui 7layers High Technology (Suzhou)
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PEAK TO )
A AVERAGE 62228830 62228830 '-OWH';’“ﬁd'e' 20MHz QPSK Outer_ Full
RATIO Y
647334 to| 647334 to . Pi/2BPSK,QPSK, 16QAM,
Middle 20MHz OQuter_ Full
664666 | 664666 640AM, 2560AM -
647670 to| 647670 to . Pi/2BPSK,QPSK, 16QAM,
Middle 30MHz Outer Full
664332 | 664332 640AM, 2560AM _
648000 to | 648000 to . Pi/2BPSK,QPSK, 16QAM,
Middle 40MHz Outer Full
664000 | 664000 640AM, 2560AM _
OCCUPIED :
A 648336 10| 64833610 | comb, | P/2BPSK.QPSK,16QAM,
OQuter_ Full
BANDWIDTH | 663666 | 663666 640AM, 2560AM -
648668 to| 64866810 | somz | PizBPSK.QPskaeQam, [ o c
663332 | 663332 640AM, 2560AM
6223%;0 Ggggggéo Middle 80MHz Pi/2BPSK,QPSK,16QAM, Outer_ Full
640AM, 2560AM
650000 to| 650000 to | Low, Middle, Pi/2BPSK,QPSK, 16QAM,
662000 | 662000 High 100MHz 640AM, 2560AM Outer_ Full
1RB/ ORB
Low 20MHz QPSK Offset
647334 to| 647334 to Quter Full
664666 | 664666 TRB/ 50RB
High 20MHz QPSK Offset
Quter Full
1RB/ ORB
Low 60MHz QPSK Offset
648668 to| 648668 to Outer_Full
A BAND EDGE | ‘663332 | 663332 1RB/ 161RB
High 60MHz QPSK Offset
Outer Full
1RB/ ORB
Low 100MHz QPSK Offset
650000 to | 650000 to Outer_Full
662000 | 662000 1RB/ 272RB
High 100MHz QPSK Offset
Outer Full
647334 to| 647334 t0 | Low, Middle, 1RB/ ORB
664666 | 664666 High 20MHz QPSK Offset
CONDUCTED | 648668 to| 648668 to | Low, Middie, 1RB/ ORB
A EMISSION | 663332 | 663332 High 60MHz QPSK Offset
650000 to| 650000 to | Low, Middle, 1RB/ ORB
662000 | 662000 High 100MHz QPSK Offset
647334 t0| 647334 10 ; TRB/ ORB
664666 | 664666 Middle 20MHz QPSK Offset
647670 10| 64767010 | Migdle 1RB/ ORB
664332 | 664332 30MHz QPSK Offset
648000 t0| 648000 t0 , 1RB/ ORB
Middle
664000 | 664000 40MHz QPSK Offset
RADIATED |[648336 to| 648336 to | Low, Middle, 1RB/ ORB
A EMISSION | 663666 | 663666 High SO0MHz QPSK Offset
648668 (0| 648668 (0 ) 1RB/ ORB
663332 | 663332 Middle 60MHz QPSK Offset
649334 10| 649334 10 ) 1RB/ ORB
662666 | 662666 Middle 80MHz QPSK Offset
650000 t0| 650000 to ) TRB/ ORB
662000 | 662000 Middle 100MHz QPSK Offset

Note: 1.This device was tested under all bandwidths, RB configurations and modulations. The worst
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case was found in QPSK modulation.
2. The test data presented in the report from worst SA_n77(Part 270).

5G NR Band n78(Part27Q)

AVAILAB | AVAILABL
MODE(DFT-S-
EUT LE E
TESTED | CHANNEL OFDM)
CONFIGUR | TEST ITEM |cP-OFDM|DFT-S-0OFD MODULATION
CHANNEL |BANDWIDTH (INCLUDE
E MODE CHANNE M
CP-OFDM)
L CHANNEL
630668 to| 630668 o | Low, Middle, | o\ 1RB/ ORB
636000 | 636000 High QPSK Offset
631002 to[ 631002 o | Low, Middle, | o 1RB/ ORB
635664 | 635664 High QPSK Offset
631334 to| 631334 to | Low, Middle, 40MHz 1RB/ ORB
635332 | 635332 High QPSK Offset
631668 to| 631668 to | Low, Middle, 50MHz 1RB/ ORB
A EIRP 634998 | 634998 High QPSK Offset
632000 to| 632000 to | Low, Middle, | .o 1RB/ ORB
634666 | 634666 High QPSK Offset
632668 (0| 632668 o | Low, Middle, | g0 1RB/ ORB
634000 | 634000 High QPSK Offset
633000 to| 633000 to | Low, Middle, | ooy 1RB/ ORB
633666 | 633666 High QPSK Offset
) Pil2BPSK,QPSK,16Q0AM,| 1RB/ ORB
633334 | 633334 Middle, 100MHz BA0AM, 2560AM Offset
FREQUENC
A Y 633334 633334 Middle 100MHz QPSK Outer_ Full
STABILITY
PEAK TO )
630668 to| 630668 to | Low, Middle,
A AVERAGE 636000 636000 High 20MHz QPSK Outer_ Full
RATIO
630668 to| 630668 to | Low, Middle, Pil2BPSK,QPSK, 16QAM,
636000 | 636000 High 20MHz 640AM, 2560AM Outer_ Full
631002 to| 631002 to | Low, Middle, Pil2BPSK,QPSK, 16QAM,
635664 | 635664 High 30MHz 640AM, 2560AM Outer_Full
631334 to| 631334 to | Low, Middle, Pil2BPSK,QPSK, 16QAM,
635332 | 635332 High 40MHz 640AM. 2560AM Outer_ Full
OCCUPIED egéggg 8to egéggg 8t0 Lowi_ili\glrc]idle, somiz |PUZBPSKQPSK.60AM |
A BANDWIDT 64QAM, 2560AM
H 632000 to| 632000 to | Low, Middle, Pil2BPSK,QPSK, 16QAM,
634666 | 634666 High 60MHz 640AM, 2560AM Outer_ Full
632668 to| 632668 to | Low, Middle, Pil2BPSK,QPSK, 16QAM,
634000 | 634000 High 80MHz 640AM, 2560AM Outer_ Full
633000 to| 6330000 | Low, Middle, Pil2BPSK,QPSK,16QAM,
633666 | 633666 High 90MHz 640AM. 2560AM Outer_ Full
) Pil2BPSK,QPSK, 16QAM,
633334 633334 Middle 100MHz 64QAM, 2560AM Outer_ Full
1RB/ ORB
Low 20MHz QPSK Offset
630668 to| 630668 to Outer_Full
636000 | 636000 1RB/ 50RB
A BAND High 20MHz QPSK Offset
EDGE Outer Full
632000 to| 632000 t 1RB/ ORB
0 0 Offset
634666 | 634666 Low 60MHz QPSK
Quter Full
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1RB/ 161RB
High 60MHz QPSK Offset
Quter Full
1RB/ ORB
) Offset
Middle 100MHz QPSK 1RB/ 272RB
633334 | 633334 Offset
Middle 100MHz QPSK Quter_ Full
630668 to| 630668 to | Low, Middle, >OMHz 1RB/ ORB
636000 | 636000 High QPSK Offset
A CON%UCTE 632000 to| 6320000 | Low, Middle, | .\ opsK 1RB/ ORB
Emission | 634666 | 634666 High Offset
. 1RB/ ORB
633334 | 633334 Middle 100MHz QPSK Offset
630668 to| 630668 to | Low, Middle, OMHz 1RB/ ORB
636000 | 636000 High QPSK Offset
631002 to| 631002 to . 1RB/ ORB
635664 | 635664 Middle 30MHz QPSK Offset
631334 to| 631334 to , 1RB/ ORB
635332 | 635332 Middle 40MHz QPSK Offset
631668 to| 631668 to , 1RB/ ORB
A RADIATED | 634998 | 634998 Middle 50MHz QPSK Offset
EMISSION [632000 to| 632000 to , SOMHz 1RB/ ORB
634666 | 634666 Middle QPSK Offset
632668 to| 632668 to , 1RB/ ORB
634000 | 634000 Middle 80MHz QPSK Offset
633000 to| 633000 to _ 1RB/ ORB
633666 | 633666 Middle 90MHz QPSK Offset
. 1RB/ ORB
633334 633334 Middle 100MHz QPSK Offset
Note: 1.This device was tested under all bandwidths, RB configurations and modulations. The worst

case was found in QPSK modulation.
2. The test data presented in the report from worst SA_n78(Part27Q).
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TEST CONDITION:

TEST ITEM ENVIRONMENTAL CONDITIONS INPUT POWER TESTED BY

ERP 23deg. C, 70%RH DC12V By Adapter Hanwen Xu
FREQUENCY STABILITY 23deg. C, 70%RH DC 9V/1§l\J/F/);1;/ By bC -
OCCUPIED BANDWIDTH 23deg. C, 70%RH DC12V By Adapter -
BAND EDGE 23deg. C, 70%RH DC 12V By Adapter -
CONDCUDETED EMISSION 23deg. C, 70%RH DC12V By Adapter -

RADIATED EMISSION 23deg. C, 70%RH DC12V By Adapter Hanwen Xu
PEAK TO AVERAGE RATIO 23deg. C, 70%RH DC12V By Adapter -

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
. - . . . Tel: +86 (0557) 368 1008
Co., Ltd. High-tech District, Suzhou City, Anhui Province
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2.5 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a RF product. According to the specifications of the manufacturer, it must
comply with the requirements of the following standards:

FCC 47 CFR Part 2

FCC 47 CFR Part 22/24/27
KDB 971168 D01 Power Meas License Digital Systems v03r01

ANSI/TIA/EIA-603-D
ANSI/TIA/EIA-603-E
ANSI C63.26-2015

NOTE: All test items have been performed and recorded as per the above standards.

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
Co., Ltd. High-tech District, Suzhou City, Anhui Province
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3 TEST TYPES AND RESULTS

3.1 OUTPUT POWER MEASUREMENT

3.1.1 LIMITS OF OUTPUT POWER MEASUREMENT
Mobile / Portable station are limited to 7 watts e.r.p. (n5)

Mobile and portable stations are limited to 2 watts EIRP. (n2/n25)

The radiated peak output power shall be according to the specific rule Part 27.50(h)(2)
that “User stations are limited to 2 watts” and 27.50(i) specific that “Peak transmit
power must be measure over any interval of continuous transmission using
instrumentation calibration in terms of rms-equivalent voltage.(n7/n38/n41)”

Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band
and mobile and portable stations operating in the 1695-1710 MHz and 1755-1780 MHz
bands are limited to 1 watt EIRP(n66)

According to the specific rule Part 27.50(b)(10) and 27.50(c)(10) Fixed, mobile, and
Portable stations (hand-held devices) transmitting in the 698-746 MHz, 746-757 MHz,
776-788 MHz, and 805-806 MHz bands are limited to 3 watts ERP(n12/n71)

According to the specific rule Part 27.50(j)(4) and Part 27.50(k)(3) ,Mobile and portable
stations are limited to 1 Watt EIRP. Mobile and portable stations operating in these
bands must employ a means for limiting power to the minimum necessary for
successful communications.(n77/n78)

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
Co., Ltd. High-tech District, Suzhou City, Anhui Province
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3.1.2 TEST PROCEDURES

EIRP / ERP MEASUREMENT:

Per KDB 971168 D01 Power Meas License Digital Systems v03rO1 or subclause
5.2.5.5 of ANSI C63.26-2015, the relevant equation for determing the ERP or EIRP
from the conducted RF output power measured using the guidance provided above is:

ERP or EIRP = Pwmeas + GTt— Lc

Where:

ERP or EIRP = effective radiated power or equivalent isotropically radiated power, respectively
(expressed in the same units as Pweas, typically dBW or dBm);

Pmeas = measured transmitter output power or PSD, in dBm or dBW,;

Gt = gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP);

Lc = signal attenuation in the connecting cable between the transmitter and antenna, in dB.

CONDUCTED POWER MEASUREMENT:

a. The EUT was set up for the maximum power with LTE link data modulation and link
up with simulator.

b. Set the EUT to transmit under low, middle and high channel and record the power
level shown on simulator.

Spectrum
EUT Attenuatorl_ Analyzer

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
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3.1.3 TEST SETUP

CONDUCTED POWER MEASUREMENT:

CoNOORL N B

COMMUNICATION

SIMULATOR EUT

Connect the DUT transmitter output to the spectrum analyzer via coaxial cable
while ensuring proper impedance matching.

Time the analyzer to the nominal center frequency of the emission bandwidth
(EBW).

Set the span to twice the nominal EBW (span = 2 x EBW).

Set the resolution bandwidth (RBW) to approximately 1% of EBW.

Set the video bandwidth (VBW) to = 3 x RBW

Select the average power (RMS) display detector.

Set the number of measurement points to =1001.

Use auto-coupled sweep time.

Perform measurement over an interval of time when the transmission is continuous
and at its maximum power level.

10. Utilize trace averaging over 100 traces in the power averaging mode.
11.Use the Band/Channel Power function to determine the integrated power over the

full EBW.

12.Record the band power level.
13. Adjust the recorded level by applying appropriate correction factors for the

measurement set-up.

14.Determine the EIRP by adding the effective antenna gain to the adjusted power

level.

For the actual test configuration, please refer to the attached file (Test Setup Photo).

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
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3.1.4 TEST RESULTS
CONDUCTED OUTPUT POWER (dBm)
n2

MAX Power

N2 |15| 20 | DFT-QPSK | M |Inner_1RB_Left| 24.06 26.42 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N2 | 15| 20 |DFT-16QAM| M | Inner_1RB_Left 23.45 25.81 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
. o . ) . Tel: +86 (0557) 368 1008
Co., Ltd. High-tech District, Suzhou City, Anhui Province
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N2 | 15 | 5 |DFT-PI2BPSK| L | Inner_1RB_Left | 23.72 | 26.08 | 33 | PASS
N2 | 15 | 5 |DFT-PI2BPSK| L |Inner 1RB_ Right | 23.71 | 26.07 | 33 | PASS
N2 | 15 | 5 |DFT-PI2BPSK| L Outer Full | 23.26 | 2562 | 33 | PASS
N2 | 15 | 5 | DFT-QPSK | L | Inner 1RB Left | 23.75 | 26.11 | 33 | PASS
N2 | 15 | 5 | DFT-QPSK | L [inner 1RB_Right | 23.71 | 26.07 | 33 | PASS
N2 | 15 | 5 | DFT-QPsk | L Outer Full | 23.02 | 2538 | 33 |PAss
N2 | 15 | 5 | DFT-160AM | L | Inner_1RB_Left | 22.80 | 25.16 | 33 | PASS
N2 | 15 | 5 | DFT-160AM | L |inner 1RB Right | 22.84 | 2520 | 33 | PASS
N2 | 15 | 5 | DFT-160AM | L Outer Full | 2205|2441 | 33 |PASS
N2 | 15 | 5 | DFT-640AM | L | Inner 1RB Left | 21.35 | 23.71 | 33 | PASS
N2 | 15 | 5 | DFT-640AM | L |Inner_1RB_ Right | 21.37 | 23.73 | 33 | PASS
N2 | 15 | 5 | DFT-640aM | L Outer Full | 21.29 | 2365 | 33 |PASS
N2 | 15 | 5 |DFT-256Q0AM | L | Inner 1RB Left | 19.36 | 21.72 | 33 | PASS
N2 | 15 | 5 | DFT-256Q0AM | L |inner 1RB_Right | 19.47 | 21.83 | 33 | PASS
N2 | 15 | 5 |DFT-2560AM | L Outer Full | 1953 | 21.89 | 33 | PAss
N2 | 15 | 5 |DFT-PI2BPSK| M | Inner 1RB_Left | 23.88 | 26.24 | 33 | PASS
N2 | 15 | 5 |DFT-PI2BPSK| M |Inner 1RB_Right | 23.85 | 26.21 | 33 | PASS
N2 | 15 | 5 |DFT-PI2BPSK| M Outer Full | 2334|2570 | 33 |PASS
N2 | 15 | 5 | DFT-QPSK | M | Inner 1RB Left | 23.90 | 26.26 | 33 | PASS
N2 | 15 | 5 | DFT-QPSK | M |inner 1RB Right | 23.92 | 26.28 | 33 | PASS
N2 | 15 | 5 | DFT-QPsk | M Outer Full | 23.17 | 2553 | 33 | PAss
N2 | 15 | 5 | DFT-160AM | M | Inner 1RB_Left | 22.97 | 25.33 | 33 | PASS
N2 | 15 | 5 | DFT-260AM | M |Inner 1RB Right | 22.95 | 2531 | 33 | PASS
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N2 | 15 | 5 | DFT-160AM | M Outer Full | 22.09 | 24.45 | 33 |PASS
N2 | 15 | 5 | DFT-640AM | M | Inner 1RB Left | 21.62 | 23.98 | 33 | PASS
N2 | 15 | 5 | DFT-640AM | M |Inner_1RB_Right | 21.60 | 23.96 | 33 | PASS
N2 | 15 | 5 | DFT-640AM | M Outer Full | 2152|2388 | 33 |PAss
N2 | 15 | 5 | DFT-256Q0AM | M | Inner 1RB Left | 19.70 | 22.06 | 33 | PASS
N2 | 15 | 5 | DFT-256Q0AM | M | Inner 1RB_Right | 19.72 | 22.08 | 33 | PASS
N2 | 15 | 5 | DFT-2560AM | M Outer Full | 19.72 | 22.08 | 33 |PASS
N2 | 15 | 5 |DFT-PI2BPSK| H | Inner_1RB_Left | 23.77 | 26.13 | 33 | PASS
N2 | 15 | 5 |DFT-PI2BPSK| H |Inner_1RB_Right | 23.63 | 25.99 | 33 | PASS
N2 | 15 | 5 |DFT-PI2BPSK| H Outer Full | 23.10 | 25.46 | 33 | PASS
N2 | 15 | 5 | DFT-QPSK | H | Inner 1RB Left | 23.76 | 26.12 | 33 | PASS
N2 | 15 | 5 | DFT-QPSK | H |Inner_1RB_Right | 23.77 | 26.13 | 33 | PASS
N2 | 15 | 5 | DFT-QPsk | H Outer Full | 23.01|2537| 33 |PAss
N2 | 15 | 5 | DFT-160AM | H | Inner_1RB_Left | 22.80 | 25.16 | 33 | PASS
N2 | 15 | 5 | DFT-160AM | H |Inner 1RB Right | 22.94 | 2530 | 33 | PASS
N2 | 15 | 5 | DFT-160AM | H Outer Full | 2197 | 2433 | 33 |PASS
N2 | 15 | 5 | DFT-640AM | H | Inner 1RB_Left | 21.35 | 23.71 | 33 | PASS
N2 | 15 | 5 | DFT-640AM | H |Inner_1RB Right | 21.45 | 23.81 | 33 | PASS
N2 | 15 | 5 | DFT-640aM | H Outer Full | 2131|2367 | 33 |PAss
N2 | 15 | 5 | DFT-256Q0AM | H | Inner 1RB Left | 19.44 | 21.80 | 33 | PASS
N2 | 15 | 5 | DFT-256Q0AM | H | Inner 1RB_Right | 19.55 | 21.91 | 33 | PASS
N2 | 15 | 5 | DFT-2560AM | H Outer Full | 1950 | 21.86 | 33 | PASS
N2 | 15 | 10 |DFT-PI2BPSK | L | Inner 1RB_Left | 23.79 | 26.15 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N2 | 15 | 10 |DFT-PI2BPSK Inner_1RB_Right | 23.65 | 26.01 | 33 | PASS
N2 | 15 | 10 |DFT-PI2BPSK Outer Full | 23.20 | 2556 | 33 | PASS
N2 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 23.61 | 25.97 | 33 | PASS
N2 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.64 | 26.00 | 33 | PASS
N2 | 15 | 10 | DFT-QPsK Outer Full | 2294|2530 | 33 |PASS
N2 | 15 | 10 | DFT-160AM Inner_1RB_Left | 22.82 | 25.18 | 33 | PASS
N2 | 15 | 10 | DFT-160AM Inner_1RB_Right | 22.96 | 25.32 | 33 | PASS
N2 | 15 | 10 | DFT-16QAM Outer Full | 2176 | 2412 | 33 |PAss
N2 | 15 | 10 | DFT-64QAM Inner_1RB_Left | 21.30 | 23.66 | 33 | PASS
N2 | 15 | 10 | DFT-640AM Inner_1RB_Right | 21.30 | 23.66 | 33 | PASS
N2 | 15 | 10 | DFT-640AM Outer Full | 2150 | 23.86 | 33 | PASS
N2 | 15 | 10 | DFT-2560AM Inner_1RB_Left | 19.44 | 21.80 | 33 | PASS
N2 | 15 | 10 | DFT-2560AM Inner_1RB_Right | 19.46 | 21.82 | 33 | PASS
N2 | 15 | 10 | DFT-2560AM Outer Full | 19.40 | 21.76 | 33 | PASS
N2 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Left | 23.90 | 26.26 | 33 | PASS
N2 | 15 | 10 |DFT-PI2BPSK Inner_1RB_Right | 23.90 | 26.26 | 33 | PASS
N2 | 15 | 10 | DFT-PI2BPSK Outer Full | 23.42 | 2578 | 33 |PAss
N2 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 24.04 | 26.40 | 33 | PASS
N2 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.88 | 26.24 | 33 | PASS
N2 | 15 | 10 | DFT-QPsk Outer Full | 2311|2547 | 33 |PASS
N2 | 15 | 10 | DFT-160AM Inner_1RB_Left | 23.09 | 2545 | 33 | PASS
N2 | 15 | 10 | DFT-16QAM Inner_1RB_Right | 22.95 | 25.31 | 33 | PASS
N2 | 15 | 10 | DFT-16QAM Outer Full | 22.11 | 2447 | 33 |PAss
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Test Report No.: PSU-NQN2502170113RF08
N2 | 15 | 10 | DFT-640AM | M | Inner 1RB Left | 21.58 | 23.94 | 33 | PASS
N2 | 15 | 10 | DFT-640AM | M | Inner 1RB_Right | 21.43 | 23.79 | 33 | PASS
N2 | 15 | 10 | DFT-640AM | M Outer Full | 21.66 | 24.02 | 33 | PASS
N2 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Left | 19.67 | 22.03 | 33 | PASS
N2 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Right | 19.60 | 21.96 | 33 | PASS
N2 | 15 | 10 | DFT-2560AM | M Outer Full | 19.70 | 22.06 | 33 | PASS
N2 | 15 | 10 |DFT-PI2BPSK| H | Inner 1RB Left | 23.61 | 2597 | 33 | PASS
N2 | 15 | 10 |DFT-PI2BPSK| H |Inner_1RB_Right | 23.73 | 26.09 | 33 | PASS
N2 | 15 | 10 |DFT-PI2BPSK | H Outer Full | 2321|2557 | 33 |PAss
N2 | 15 | 10 | DFT-QPSK | H | Inner 1RB Left | 23.74 | 26.20 | 33 | PASS
N2 | 15 | 10 | DFT-QPSK | H [inner 1RB Right | 23.77 | 26.13 | 33 | PASS
N2 | 15 | 10 | DFT-QPsk | H Outer Full | 2281|2517 | 33 |PAss
N2 | 15 | 10 | DFT-160AM | H | Inner 1RB_Left | 22.95 | 25.31 | 33 | PASS
N2 | 15 | 10 | DFT-160AM | H |Inner_1RB_Right | 22.85 | 25.21 | 33 | PASS
N2 | 15 | 10 | DFT-160AM | H Outer Full | 2173|2409 | 33 |PASS
N2 | 15 | 10 | DFT-640AM | H | Inner 1RB Left | 21.22 | 2358 | 33 | PASS
N2 | 15 | 10 | DFT-640AM | H |Inner_1RB Right | 21.31 | 23.67 | 33 | PASS
N2 | 15 | 10 | DFT-640AM | H Outer Full | 2132|2368 | 33 |PAss
N2 | 15 | 10 | DFT-256QAM | H | Inner 1RB_Left | 19.52 | 21.88 | 33 | PASS
N2 | 15 | 10 | DFT-256Q0AM | H | Inner 1RB_Right | 19.41 | 21.77 | 33 | PASS
N2 | 15 | 10 | DFT-2560AM | H Outer Full | 19.42 | 21.78 | 33 | PASS
N2 | 15 | 15 |DFT-PI2BPSK| L | Inner 1RB_Left | 23.80 | 26.16 | 33 | PASS
N2 | 15 | 15 |DFT-PI2BPSK| L |Inner 1RB Right | 23.63 | 25.99 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N2 | 15 | 15 | DFT-PI2BPSK Outer Full | 2313|2549 | 33 |PASS
N2 | 15 | 15 | DFT-QPsK Inner_1RB_Left | 23.67 | 26.03 | 33 | PASS
N2 | 15 | 15 | DFT-QPSK Inner_1RB_Right | 23.73 | 26.09 | 33 | PASS
N2 | 15 | 15 | DFT-QPSK Outer Full | 22.85| 2521 | 33 |PAss
N2 | 15 | 15 | DFT-160AM Inner_1RB_Left | 22.71 | 2507 | 33 | PASS
N2 | 15 | 15 | DFT-160AM Inner_1RB_Right | 22.83 | 25.19 | 33 | PASS
N2 | 15 | 15 | DFT-160AM Outer Full | 2185|2421 | 33 |PASS
N2 | 15 | 15 | DFT-64QAM Inner_1RB_Left | 21.27 | 23.63 | 33 | PASS
N2 | 15 | 15 | DFT-64QAM Inner_1RB_Right | 21.42 | 23.78 | 33 | PASS
N2 | 15 | 15 | DFT-640AM Outer Full | 2137|2373 | 33 |PASS
N2 | 15 | 15 | DFT-2560AM Inner_1RB_Left | 19.43 | 21.79 | 33 | PASS
N2 | 15 | 15 | DFT-2560AM Inner_1RB_Right | 19.45 | 21.81 | 33 | PASS
N2 | 15 | 15 | DFT-2560AM Outer Full | 19.31 | 2167 | 33 |PAss
N2 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Left | 23.85 | 26.21 | 33 | PASS
N2 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Right | 23.82 | 26.18 | 33 | PASS
N2 | 15 | 15 | DFT-PI2BPSK Outer Full | 2345|2581 | 33 |PASS
N2 | 15 | 15 | DFT-QPSK Inner_1RB_Left | 23.81 | 26.17 | 33 | PASS
N2 | 15 | 15 | DFT-QPSK Inner_1RB_Right | 23.85 | 26.21 | 33 | PASS
N2 | 15 | 15 | DFT-QPSK Outer Full | 2324 | 2560 | 33 | PASS
N2 | 15 | 15 | DFT-160AM Inner_1RB_Left | 22.89 | 2525 | 33 | PASS
N2 | 15 | 15 | DFT-160AM Inner_1RB_Right | 23.09 | 25.45 | 33 | PASS
N2 | 15 | 15 | DFT-16QAM Outer Full | 22.13 | 2449 | 33 | PAss
N2 | 15 | 15 | DFT-64QAM Inner_1RB_Left | 21.53 | 23.89 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N2 | 15 | 15 | DFT-640AM | M | Inner 1RB_Right | 21.37 | 23.73 | 33 | PASS
N2 | 15 | 15 | DFT-640AM | M Outer Full | 2170 | 24.06 | 33 |PASS
N2 | 15 | 15 | DFT-256QAM | M | Inner_1RB_Left | 19.55 | 21.91 | 33 | PASS
N2 | 15 | 15 | DFT-256QAM | M | Inner_1RB_Right | 19.47 | 21.83 | 33 | PASS
N2 | 15 | 15 | DFT-256QAM | M Outer Full | 19.46 | 21.82 | 33 | PASS
N2 | 15 | 15 |DFT-PI2BPSK| H | Inner 1RB Left | 23.69 | 26.05 | 33 | PASS
N2 | 15 | 15 |DFT-PI2BPSK| H |Inner 1RB_Right | 23.67 | 26.03 | 33 | PASS
N2 | 15 | 15 |DFT-PI2BPSK | H Outer Full | 2325|2561 | 33 |PASS
N2 | 15 | 15 | DFT-QPSK | H | Inner_1RB_Left | 23.86 | 26.22 | 33 | PASS
N2 | 15 | 15 | DFT-QPSK | H [Inner 1RB Right | 23.72 | 26.08 | 33 | PASS
N2 | 15 | 15 | DFT-QPsKk | H Outer Full | 23.00 | 2536 | 33 |PASS
N2 | 15 | 15 | DFT-160AM | H | Inner_1RB_Left | 22.85 | 25.21 | 33 | PASS
N2 | 15 | 15 | DFT-160AM | H |Inner_1RB_Right | 22.97 | 25.33 | 33 | PASS
N2 | 15 | 15 | DFT-160AM | H Outer Full | 2195|2431 | 33 |PAss
N2 | 15 | 15 | DFT-640AM | H | Inner 1RB Left | 21.42 | 23.78 | 33 | PASS
N2 | 15 | 15 | DFT-640AM | H |Inner 1RB Right | 21.31 | 23.67 | 33 | PASS
N2 | 15 | 15 | DFT-640aM | H Outer Full | 2158 | 23.94 | 33 |PAss
N2 | 15 | 15 | DFT-2560AM | H | Inner 1RB_Left | 19.42 | 21.78 | 33 | PASS
N2 | 15 | 15 | DFT-256QAM | H | Inner 1RB Right | 19.51 | 21.87 | 33 | PASS
N2 | 15 | 15 | DFT-2560AM | H Outer Full | 19.29 | 21.65 | 33 | PASS
N2 | 15 | 20 |DFT-PI2BPSK| L | Inner 1RB Left | 23.76 | 26.12 | 33 | PASS
N2 | 15 | 20 |DFT-PI2BPSK| L |Inner 1RB Right | 23.85 | 26.21 | 33 | PASS
N2 | 15 | 20 |DFT-PI2BPSK| L Outer Full | 2325|2561 | 33 |PASS
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Test Report No.: PSU-NQN2502170113RF08
N2 | 15 | 20 | DFT-QPsk Inner_1RB_Left | 23.78 | 26.14 | 33 | PASS
N2 | 15 | 20 | DFT-QPsk Inner_1RB_Right | 23.83 | 26.19 | 33 | PASS
N2 | 15 | 20 | DFT-QPSK Outer Full | 23.09 | 2545 | 33 |PAss
N2 | 15 | 20 | DFT-16QAM Inner_1RB_Left | 22.85 | 25.21 | 33 | PASS
N2 | 15 | 20 | DFT-160AM Inner_1RB_Right | 22.95 | 25.31 | 33 | PASS
N2 | 15 | 20 | DFT-160AM Outer Full | 2202|2438 | 33 |PASS
N2 | 15 | 20 | DFT-640AM Inner_1RB_Left | 21.40 | 23.76 | 33 | PASS
N2 | 15 | 20 | DFT-64QAM Inner_1RB_Right | 21.51 | 23.87 | 33 | PASS
N2 | 15 | 20 | DFT-64QAM Outer Full | 2142|2378 | 33 |PAss
N2 | 15 | 20 | DFT-2560AM Inner_1RB_Left | 19.40 | 21.76 | 33 | PASS
N2 | 15 | 20 | DFT-2560AM Inner_1RB_Right | 19.63 | 21.99 | 33 | PASS
N2 | 15 | 15 | DFT-2560AM Inner_1RB_Right | 19.47 | 21.83 | 33 | PASS
N2 | 15 | 15 | DFT-2560AM Outer Full | 19.46 | 21.82 | 33 | PAss
N2 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Left | 23.69 | 26.05 | 33 | PASS
N2 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Right | 23.67 | 26.03 | 33 | PASS
N2 | 15 | 15 | DFT-PI2BPSK Outer Full | 2325|2561 | 33 |PASS
N2 | 15 | 15 | DFT-QPSK Inner_1RB_Left | 23.86 | 26.22 | 33 | PASS
N2 | 15 | 15 | DFT-QPSK Inner_1RB_Right | 23.72 | 26.08 | 33 | PASS
N2 | 15 | 15 | DFT-QPSK Outer Full | 23.00 | 2536 | 33 | PASS
N2 | 15 | 15 | DFT-160AM Inner_1RB_Left | 22.85 | 2521 | 33 | PASS
N2 | 15 | 15 | DFT-160AM Inner_1RB_Right | 22.97 | 25.33 | 33 | PASS
N2 | 15 | 15 | DFT-16QAM Outer Full | 2195|2431 | 33 |PAss
N2 | 15 | 15 | DFT-64QAM Inner_1RB_Left | 21.42 | 23.78 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N2 | 15 | 15 | DFT-640AM | H |Inner 1RB_Right | 21.31 | 23.67 | 33 | PASS
N2 | 15 | 15 | DFT-640AM | H Outer Full | 2158|2394 | 33 |PASS
N2 | 15 | 15 | DFT-256QAM | H | Inner_1RB_Left | 19.42 | 21.78 | 33 | PASS
N2 | 15 | 15 | DFT-256QAM | H | Inner_1RB_Right | 19.51 | 21.87 | 33 | PASS
N2 | 15 | 15 | DFT-2560AM | H Outer Full | 19.29 | 21.65 | 33 |PASS
N2 | 15 | 20 |DFT-PI2BPSK| L | Inner 1RB Left | 23.76 | 26.12 | 33 | PASS
N2 | 15 | 20 |DFT-PI2BPSK| L |Inner 1RB_Right | 23.85 | 26.21 | 33 | PASS
N2 | 15 | 20 |DFT-PI2BPSK| L Outer Full | 2325|2561 | 33 |PASS
N2 | 15 | 20 | DFT-QPSK | L | Inner_1RB_Left | 23.78 | 26.14 | 33 | PASS
N2 | 15 | 20 | DFT-QPsK | L |inner 1RB Right | 23.83 | 26.19 | 33 | PASS
N2 | 15 | 20 | DFT-QPsk | L Outer Full | 23.00 | 2545 | 33 |PASs
N2 | 15 | 20 | DFT-160AM | L | Inner_1RB_Left | 22.85 | 25.21 | 33 | PASS
N2 | 15 | 20 | DFT-160AM | L |inner_1RB_ Right | 22.95 | 25.31 | 33 | PASS
N2 | 15 | 20 | DFT-160aM | L Outer Full | 22.02 | 24.38 | 33 |PAss
N2 | 15 | 20 | DFT-640AM | L | Inner 1RB Left | 21.40 | 23.76 | 33 | PASS
N2 | 15 | 20 | DFT-640AM | L |inner 1RB Right | 21.51 | 23.87 | 33 | PASS
N2 | 15 | 20 | DFT-640aM | L Outer Full | 2142 | 2378 | 33 |PAss
N2 | 15 | 20 | DFT-2560AM | L | Inner_1RB_Left | 19.40 | 21.76 | 33 | PASS
N2 | 15 | 20 | DFT-256Q0AM | L | Inner 1RB Right | 19.63 | 21.99 | 33 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n2 MIMO
MAX Power

DFT-
N2 |15| 20 | joposi | M [Inner_1RB_Left| 21.02 | 21.07 | 24.06 | 27.68 | 33 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N2 | 15 5 |DFT-16QAM| H |Inner_1RB_Left| 20.56 | 20.76 | 23.67 | 27.29 | 33 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N2 | 15 20 |DFT-16QAM| M |Inner_1RB_Left| 19.76 | 19.80 | 22.79 | 26.41 | 33 |PASS
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Test Report No.: PSU-NQN2502170113RF08

N2|15| 5 | DFT-QPSK Inner_1RB_Left | 20.70 | 20.84 | 23.78 | 26.14 | 33 | PASS
N2|15| 5 | DFT-16Q0AM Inner_1RB_Left | 19.62 | 19.79 | 22.72 | 25.08 | 33 | PASS
N2|15| 5 | DFT-QPSK Inner_1RB_Left | 20.89 | 20.84 | 23.88 | 26.24 | 33 | PASS
N2 | 15| 5 | DFT-16QAM Inner_1RB_Left | 19.87 | 19.81 | 22.85 | 25.21 | 33 | PASS
N2|15| 5 | DFT-QPSK Inner_1RB_Left | 20.69 | 20.79 | 23.75 | 26.11 | 33 | PASS
N2|15| 5 | DFT-16QAM Inner_1RB_Left | 20.56 | 20.76 | 23.67 | 26.03 | 33 | PASS
N2 | 15| 10| DFT-QPSK Inner_1RB_Left | 20.52 | 20.69 | 23.62 | 25.98 | 33 | PASS
N2 | 15| 10 | DFT-16QAM Inner_1RB_Left | 19.46 | 19.55 | 22.52 | 24.88 | 33 | PASS
N2 | 15|10 | DFT-QPSK Inner_1RB_Left | 20.55 | 20.89 | 23.73 | 26.09 | 33 | PASS
N2 | 15| 10 | DFT-16QAM Inner_1RB_Left | 19.42 | 19.68 | 22.56 | 24.92 | 33 | PASS
N2 | 15| 10| DFT-QPSK Inner_1RB_Left | 20.82 | 21.07 | 23.96 | 26.32 | 33 | PASS
N2 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 19.64 | 19.86 | 22.76 | 25.12 | 33 | PASS
N2 | 15|15 | DFT-QPSK Inner_1RB_Left | 20.71 | 20.84 | 23.79 | 26.15 | 33 | PASS
N2 | 15 | 15 | DFT-16QAM Inner_1RB_Left | 19.62 | 19.79 | 22.72 | 25.08 | 33 | PASS
N2 | 15|15 | DFT-QPSK Inner_1RB_Left | 21.00 | 20.96 | 23.99 | 26.35 | 33 | PASS
N2 | 15 | 15 | DFT-16QAM Inner_1RB_Left | 19.89 | 19.76 | 22.84 | 25.20 | 33 | PASS
N2 | 15| 15| DFT-QPSK Inner_1RB_Left | 20.78 | 21.15 | 23.98 | 26.34 | 33 | PASS
N2 | 15 | 15 | DFT-16QAM Inner_1RB_Left | 19.53 | 19.86 | 22.71 | 25.07 | 33 | PASS
N2 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Left | 20.81 | 20.73 | 23.78 | 26.14 | 33 | PASS
N2 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Right | 20.95 | 21.01 | 23.99 | 26.35 | 33 | PASS
N2 | 15 | 20 | DFT-PI2BPSK Outer Full | 19.83|20.00 | 22.93 | 25.29 | 33 | PASS
N2 | 15| 20| DFT-QPSK Inner_1RB_Left | 20.76 | 20.87 | 23.83 | 26.19 | 33 | PASS
N2 | 15|20 | DFT-QPSK Inner_1RB_Right | 20.82 | 21.11 | 23.98 | 26.34 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N2 |15 | 20| DFT-QPSK Outer Full | 19.79 | 20.06 | 22.94 | 25.30 | 33 | PASS
N2 | 15 | 20 | DFT-16QAM Inner_1RB_Left | 19.57 | 19.93 | 22.76 | 25.12 | 33 | PASS
N2 | 15| 20 | DFT-16QAM Inner_1RB_Right | 19.68 | 19.80 | 22.75 | 25.11 | 33 | PASS
N2 | 15|20 | DFT-16QAM Outer Full |18.83|18.99 | 21.92 | 24.28 | 33 | PASS
N2 | 15 | 20 | DFT-64QAM Inner_1RB_Left | 18.40 | 18.35 | 21.39 | 23.75 | 33 | PASS
N2 | 15 | 20 | DFT-64QAM Inner_1RB_Right | 18.49 | 18.66 | 21.59 | 23.95 | 33 | PASS
N2 | 15 | 20 | DFT-64QAM Outer Full | 18.35|18.38 | 21.38 | 23.74 | 33 | PASS
N2 | 15 | 20 | DFT-256QAM Inner_1RB_Left | 16.43 | 16.39 | 19.42 | 21.78 | 33 | PASS
N2 | 15 | 20 | DFT-256QAM Inner_1RB_Right | 16.56 | 16.67 | 19.63 | 21.99 | 33 | PASS
N2 | 15 | 20 | DFT-256QAM Outer Full | 16.41 | 16.47 | 19.45 | 21.81 | 33 | PASS
N2 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Left | 21.02 | 21.07 | 24.06 | 26.42 | 33 | PASS
N2 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Right | 20.82 | 21.08 | 23.96 | 26.32 | 33 | PASS
N2 | 15 | 20 | DFT-PI2BPSK Outer Full | 19.99 | 20.01 | 23.01 | 25.37 | 33 | PASS
N2 | 15|20 | DFT-QPSK Inner_1RB_Left | 20.87 | 20.92 | 23.91 | 26.27 | 33 | PASS
N2 | 15| 20| DFT-QPSK Inner_1RB_Right | 20.79 | 20.96 | 23.89 | 26.25 | 33 | PASS
N2 | 15| 20| DFT-QPSK Outer Full | 19.87 | 20.06 | 22.98 | 25.34 | 33 | PASS
N2 | 15| 20 | DFT-16QAM Inner_1RB_Left | 19.76 | 19.80 | 22.79 | 25.15 | 33 | PASS
N2 | 15| 20 | DFT-16QAM Inner_1RB_Right | 19.53 | 19.89 | 22.72 | 25.08 | 33 | PASS
N2 | 15| 20 | DFT-16QAM Outer Full | 18.97 | 18.88 | 21.94 | 24.30 | 33 | PASS
N2 | 15 | 20 | DFT-64QAM Inner_1RB_Left | 18.40 | 18.60 | 21.51 | 23.87 | 33 | PASS
N2 | 15 | 20 | DFT-64QAM Inner_1RB_Right | 18.41 | 18.82 | 21.63 | 23.99 | 33 | PASS
N2 | 15| 20 | DFT-64QAM Outer Full | 18.48 | 18.38 | 21.44 | 23.80 | 33 | PASS
N2 | 15 | 20 | DFT-256QAM Inner_1RB_Left | 16.70 | 16.68 | 19.70 | 22.06 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N2 | 15 | 20 | DFT-256QAM | M | Inner_1RB_Right | 16.51 | 16.74 | 19.64 | 22.00 | 33 | PASS
N2 | 15 | 20 | DFT-256QAM | M|  Outer Full | 16.23 | 16.44 | 19.35 | 21.71 | 33 | PASS
N2 | 15 | 20 | DFT-PI2BPSK | H | Inner_1RB_Left | 20.82 | 21.08 | 23.96 | 26.32 | 33 | PASS
N2 | 15 | 20 | DFT-PI2BPSK | H | Inner_1RB_Right | 20.86 | 21.03 | 23.96 | 26.32 | 33 | PASS
N2 | 15 | 20 | DFT-PI2BPSK | H|  Outer Full | 19.83|19.99 | 22.92 | 25.28 | 33 | PASS
N2 | 15| 20| DFT-QPSK | H | Inner_1RB_Left | 20.79 | 20.84 | 23.83 | 26.19 | 33 | PASS
N2 | 15| 20| DFT-QPSK | H | Inner 1RB_Right | 20.87 | 21.06 | 23.98 | 26.34 | 33 | PASS
N2|15|20| DFT-QPSK |H| oOuter Full [19.79 | 20.04 | 22.93 | 25.29 | 33 | PASS
N2 | 15|20 | DFT-16QAM | H | Inner_1RB_Left | 19.49 | 19.88 | 22.70 | 25.06 | 33 | PASS
N2 | 15 | 20 | DFT-16QAM | H | Inner_1RB_Right | 19.52 | 19.77 | 22.66 | 25.02 | 33 | PASS
N2 | 15|20 | DFT-160AM | H| Outer Full |18.77|18.93|21.86 | 24.22 | 33 | PASS
N2 | 15|20 | DFT-64QAM | H | Inner_1RB_Left | 18.38 | 18.67 | 21.54 | 23.90 | 33 | PASS
N2 | 15| 20 | DFT-64QAM | H | Inner_1RB_Right | 18.39 | 18.59 | 21.50 | 23.86 | 33 | PASS
N2 | 15|20 | DFT-640AM |H| oOuter Full |18.27|18.62 | 21.46 | 23.82 | 33 | PASS
N2 | 15 | 20 | DFT-256QAM | H | Inner_1RB_Left | 16.46 | 16.70 | 19.59 | 21.95 | 33 | PASS
N2 | 15 | 20 | DFT-256QAM | H | Inner_1RB_Right | 16.46 | 16.80 | 19.64 | 22.00 | 33 | PASS
N2 | 15 | 20 | DFT-2560AM | H |  Outer Full | 16.40 | 16.58 | 19.50 | 21.86 | 33 | PASS

Huarui 7layers High Technology (Suzhou)
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n5
MAX Power

DFT- .
N5 (15| 20 | Loooc, | Ho [inner_1RB Right| 24.17 24.24 38.45 | PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N5 | 15 5 DFT-16QAM| L | Inner_1RB_Left 23.42 23.49 38.45 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N5 |15| 20 |DFT-16QAM| M |Inner_1RB_Right| 23.18 23.25 38.45 PASS

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
Co., Ltd. High-tech District, Suzhou City, Anhui Province
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Test Report No.: PSU-NQN2502170113RF08

N5 | 15 | 5 |DFT-PI2BPSK | L | Inner 1RB_Left | 23.74 | 23.81 | 38.45 | PASS
N5 | 15 | 5 |DFT-PI2BPSK| L |Inner_1RB_Right | 23.81 | 23.88 | 38.45 | PASS
N5 | 15 | 5 |DFT-PI2BPSK | L Outer Full | 23.23 | 23.30 | 38.45 | PASS
N5 | 15 | 5 | DFT-QPSK | L | Inner_1RB_Left | 23.84 | 23.91 | 38.45 | PASS
N5 | 15 | 5 | DFT-QPSK | L |Inner_1RB_Right | 23.89 | 23.96 | 38.45 | PASS
N5 | 15 | 5 | DFT-QPSK | L Outer Full | 23.15 | 23.22 | 38.45 | PASS
N5 | 15 | 5 | DFT-160AM | L | Inner 1RB_Left | 23.42 | 23.49 | 38.45 | PASS
N5 | 15 | 5 | DFT-160AM | L |Inner_1RB_Right | 23.41 | 23.48 | 38.45 | PASS
N5 | 15 | 5 | DFT-160AM | L Outer Full | 22.23 | 22.30 | 38.45 | PASS
N5 | 15 | 5 | DFT-64Q0AM | L | Inner_1RB_Left | 22.01 | 22.08 | 38.45 | PASS
N5 | 15 | 5 | DFT-640AM | L |Inner 1RB_Right | 21.80 | 21.87 | 38.45 | PASS
N5 | 15 | 5 | DFT-640AM | L Outer Full | 21.79 | 21.86 | 38.45 | PASS
N5 | 15 | 5 | DFT-256QAM | L | Inner_1RB_Left | 19.38 | 19.45 | 38.45 | PASS
N5 | 15 | 5 | DFT-256QAM | L | Inner_1RB_Right | 19.36 | 19.43 | 38.45 | PASS
N5 | 15 | 5 | DFT-256QAM | L Outer Full | 19.67 | 19.74 | 38.45 | PASS
N5 | 15 | 5 |DFT-PI2BPSK| M | Inner 1RB_Left | 24.06 | 24.13 | 38.45 | PASS
N5 | 15 | 5 |DFT-PI2BPSK| M | Inner_1RB_Right | 24.08 | 24.15 | 38.45 | PASS
N5 | 15 | 5 |DFT-PI2BPSK | M Outer Full | 23.44 | 2351 | 38.45 | PASS
N5 | 15 | 5 | DFT-QPSK | M | Inner 1RB_Left | 23.91 | 23.98 | 38.45 | PASS
N5 | 15 | 5 | DFT-QPSK | M |Inner 1RB_Right | 24.09 | 24.16 | 38.45 | PASS
N5 | 15 | 5 | DFT-QPSK | M Outer Full | 23.28 | 23.35 | 38.45 | PASS
N5 | 15 | 5 | DFT-160AM | M | Inner 1RB_Left | 23.40 | 23.47 | 38.45 | PASS
N5 | 15 | 5 | DFT-160AM | M | Inner 1RB_Right | 23.34 | 23.41 | 38.45 | PASS

Huarui 7layers High Technology (Suzhou)

Co., Ltd.
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Test Report No.: PSU-NQN2502170113RF08

N5 | 15 | 5 | DFT-160AM | M Outer Full | 22.31 | 22.38 | 38.45 | PASS
N5 | 15 | 5 | DFT-64Q0AM | M | Inner 1RB_Left | 21.91 | 21.98 | 38.45 | PASS
N5 | 15 | 5 | DFT-64Q0AM | M |Inner_1RB_Right | 21.96 | 22.03 | 38.45 | PASS
N5 | 15 | 5 | DFT-64QAM | M Outer Full | 21.87 | 21.94 | 38.45 | PASS
N5 | 15 | 5 | DFT-256QAM | M | Inner 1RB_Left | 19.63 | 19.70 | 38.45 | PASS
N5 | 15 | 5 | DFT-256QAM | M | Inner_1RB_Right | 19.65 | 19.72 | 38.45 | PASS
N5 | 15 | 5 | DFT-256Q0AM | M Outer Full | 19.83 | 19.90 | 38.45 | PASS
N5 | 15 | 5 |DFT-PI2BPSK | H | Inner_1RB_Left | 24.04 | 24.11 | 38.45 | PASS
N5 | 15 | 5 |DFT-PI2BPSK | H | Inner_1RB_Right | 24.00 | 24.07 | 38.45 | PASS
N5 | 15 | 5 | DFT-PI2BPSK | H Outer Full | 2355 | 23.62 | 38.45 | PASS
N5 | 15 | 5 | DFT-QPSK | H | Inner 1RB_Left | 24.15 | 24.22 | 38.45 | PASS
N5 | 15 | 5 | DFT-QPSK | H |Inner_1RB_Right | 24.08 | 24.15 | 38.45 | PASS
N5 | 15 | 5 | DFT-QPSK | H Outer Full | 23.36 | 23.43 | 38.45 | PASS
N5 | 15 | 5 | DFT-160AM | H | Inner_1RB_Left | 23.33 | 23.40 | 38.45 | PASS
N5 | 15 | 5 | DFT-160AM | H |Inner_1RB_Right | 23.37 | 23.44 | 38.45 | PASS
N5 | 15 | 5 | DFT-160AM | H Outer Full | 22.26 | 22.33 | 38.45 | PASS
N5 | 15 | 5 | DFT-64Q0AM | H | Inner_1RB_Left | 21.95 | 22.02 | 38.45 | PASS
N5 | 15 | 5 | DFT-64Q0AM | H |Inner_1RB_Right | 21.90 | 21.97 | 38.45 | PASS
N5 | 15 | 5 | DFT-64QAM | H Outer Full | 21.73 | 21.80 | 38.45 | PASS
N5 | 15 | 5 | DFT-256QAM | H | Inner 1RB_Left | 19.75 | 19.82 | 38.45 | PASS
N5 | 15 | 5 | DFT-256QAM | H | Inner_1RB_Right | 19.62 | 19.69 | 38.45 | PASS
N5 | 15 | 5 | DFT-256QAM | H Outer Full | 19.83 | 19.90 | 38.45 | PASS
N5 | 15 | 10 | DFT-PI2BPSK | L | Inner 1RB_Left | 23.70 | 23.77 | 38.45 | PASS
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Co., Ltd.
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Test Report No.: PSU-NQN2502170113RF08

N5 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.96 | 24.03 | 38.45 | PASS
N5 | 15 | 10 | DFT-PI2BPSK Outer Full | 23.47 | 23.54 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 23.88 | 23.95 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.99 | 24.06 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPSK Outer Full | 23.29 | 23.36 | 38.45 | PASS
N5 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 23.11 | 23.18 | 38.45 | PASS
N5 | 15 | 10 | DFT-16QAM Inner_1RB_Right | 23.32 | 23.39 | 38.45 | PASS
N5 | 15 | 10 | DFT-16QAM Outer Full | 22.31 | 22.38 | 38.45 | PASS
N5 | 15 | 10 | DFT-64QAM Inner_1RB_Left | 21.79 | 21.86 | 38.45 | PASS
N5 | 15 | 10 | DFT-64QAM Inner_1RB_Right | 21.96 | 22.03 | 38.45 | PASS
N5 | 15 | 10 | DFT-64QAM Outer Full | 21.75 | 21.82 | 38.45 | PASS
N5 | 15 | 10 | DFT-256QAM Inner_1RB_Left | 19.62 | 19.69 | 38.45 | PASS
N5 | 15 | 10 | DFT-256QAM Inner_1RB_Right | 19.75 | 19.82 | 38.45 | PASS
N5 | 15 | 10 | DFT-256QAM Outer Full | 19.71 | 19.78 | 38.45 | PASS
N5 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Left | 23.93 | 24.00 | 38.45 | PASS
N5 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.91 | 23.98 | 38.45 | PASS
N5 | 15 | 10 | DFT-PI2BPSK Outer Full | 23.48 | 23.55 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 24.04 | 24.11 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 24.16 | 24.23 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPSK Outer Full | 23.32 | 23.39 | 38.45 | PASS
N5 | 15 | 10 | DFT-160AM Inner_1RB_Left | 23.40 | 23.47 | 38.45 | PASS
N5 | 15 | 10 | DFT-16QAM Inner_1RB_Right | 23.34 | 23.41 | 38.45 | PASS
N5 | 15 | 10 | DFT-16QAM Outer Full | 22.33 | 22.40 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N5 | 15 | 10 | DFT-64QAM | M | Inner 1RB_Left | 21.86 | 21.93 | 38.45 | PASS
N5 | 15 | 10 | DFT-64QAM | M |Inner_1RB_Right | 21.86 | 21.93 | 38.45 | PASS
N5 | 15 | 10 | DFT-64QAM | M Outer Full | 21.89 | 21.96 | 38.45 | PASS
N5 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Left | 19.78 | 19.85 | 38.45 | PASS
N5 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Right | 19.92 | 19.99 | 38.45 | PASS
N5 | 15 | 10 | DFT-256QAM | M Outer Full | 19.64 | 19.71 | 38.45 | PASS
N5 | 15 | 10 | DFT-PI2BPSK | H | Inner 1RB_Left | 24.12 | 24.19 | 38.45 | PASS
N5 | 15 | 10 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.15 | 24.22 | 38.45 | PASS
N5 | 15 | 10 | DFT-PI2BPSK | H Outer Full | 2355 | 23.62 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPSK | H | Inner 1RB_Left | 24.03 | 24.10 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPSK | H |Inner_1RB_Right | 23.86 | 23.93 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPSK | H Outer Full | 23.00 | 23.07 | 38.45 | PASS
N5 | 15 | 10 | DFT-160AM | H | Inner_1RB_Left | 23.19 | 23.26 | 38.45 | PASS
N5 | 15 | 10 | DFT-160AM | H |Inner_1RB_Right | 22.96 | 23.03 | 38.45 | PASS
N5 | 15 | 10 | DFT-160AM | H Outer Full | 21.91 | 21.98 | 38.45 | PASS
N5 | 15 | 10 | DFT-64Q0AM | H | Inner 1RB_Left | 21.60 | 21.67 | 38.45 | PASS
N5 | 15 | 10 | DFT-64Q0AM | H |Inner_1RB_Right | 21.72 | 21.79 | 38.45 | PASS
N5 | 15 | 10 | DFT-64QAM | H Outer Full | 21.30 | 21.37 | 38.45 | PASS
N5 | 15 | 10 | DFT-640AM | L Outer Full | 21.75 | 21.82 | 38.45 | PASS
N5 | 15 | 10 | DFT-256QAM | L | Inner 1RB_Left | 19.62 | 19.69 | 38.45 | PASS
N5 | 15 | 10 | DFT-256QAM | L | Inner_1RB_Right | 19.75 | 19.82 | 38.45 | PASS
N5 | 15 | 10 | DFT-256QAM | L Outer Full | 19.71 | 19.78 | 38.45 | PASS
N5 | 15 | 10 | DFT-PI2BPSK | M | Inner 1RB_Left | 23.93 | 24.00 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N5 | 15 | 10 | DFT-PI2BPSK | M | Inner_1RB_Right | 23.91 | 23.98 | 38.45 | PASS
N5 | 15 | 10 | DFT-PI2BPSK | M Outer Full | 23.48 | 23.55 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPSK | M | Inner_1RB_Left | 24.04 | 24.11 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPSK | M |Inner_1RB_Right | 24.16 | 24.23 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPSK | M Outer Full | 23.32 | 23.39 | 38.45 | PASS
N5 | 15 | 10 | DFT-160AM | M | Inner 1RB_Left | 23.40 | 23.47 | 38.45 | PASS
N5 | 15 | 10 | DFT-160AM | M |Inner_1RB_Right | 23.34 | 23.41 | 38.45 | PASS
N5 | 15 | 10 | DFT-160AM | M Outer Full | 22.33 | 22.40 | 38.45 | PASS
N5 | 15 | 10 | DFT-64Q0AM | M | Inner_1RB_Left | 21.86 | 21.93 | 38.45 | PASS
N5 | 15 | 10 | DFT-64QAM | M |Inner 1RB_Right | 21.86 | 21.93 | 38.45 | PASS
N5 | 15 | 10 | DFT-640AM | M Outer Full | 21.89 | 21.96 | 38.45 | PASS
N5 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Left | 19.78 | 19.85 | 38.45 | PASS
N5 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Right | 19.92 | 19.99 | 38.45 | PASS
N5 | 15 | 10 | DFT-256QAM | M Outer Full | 19.64 | 19.71 | 38.45 | PASS
N5 | 15 | 10 | DFT-PI2BPSK | H | Inner 1RB_Left | 24.12 | 24.19 | 38.45 | PASS
N5 | 15 | 10 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.15 | 24.22 | 38.45 | PASS
N5 | 15 | 10 | DFT-PI2BPSK | H Outer Full | 2355 | 23.62 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPSK | H | Inner_1RB_Left | 24.03 | 24.10 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPSK | H |Inner 1RB_Right | 23.86 | 23.93 | 38.45 | PASS
N5 | 15 | 10 | DFT-QPsk | H Outer Full | 23.00 | 23.07 | 38.45 | PASS
N5 | 15 | 10 | DFT-160AM | H | Inner 1RB_Left | 23.19 | 23.26 | 38.45 | PASS
N5 | 15 | 10 | DFT-160AM | H | Inner 1RB_Right | 22.96 | 23.03 | 38.45 | PASS
N5 | 15 | 10 | DFT-160AM | H Outer Full | 21.91 | 21.98 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N5 | 15 | 10 | DFT-64Q0AM | H | Inner 1RB_Left | 21.60 | 21.67 | 38.45 | PASS
N5 | 15 | 10 | DFT-64QAM | H |Inner 1RB_Right | 21.72 | 21.79 | 38.45 | PASS
N5 | 15 | 10 | DFT-64QAM | H Outer Full | 21.30 | 21.37 | 38.45 | PASS
N5 | 15 | 15 | DFT-256QAM | M | Inner_1RB_Right | 20.49 | 20.56 | 38.45 | PASS
N5 | 15 | 15 | DFT-256QAM | M Outer Full | 19.78 | 19.85 | 38.45 | PASS
N5 | 15 | 15 | DFT-PI2BPSK | H | Inner 1RB_Left | 24.07 | 24.14 | 38.45 | PASS
N5 | 15 | 15 | DFT-PI2BPSK | H | Inner_1RB_Right | 23.98 | 24.05 | 38.45 | PASS
N5 | 15 | 15 | DFT-PI2BPSK | H Outer Full | 23.43 | 23.50 | 38.45 | PASS
N5 | 15 | 15 | DFT-QPSK | H | Inner_1RB_Left | 23.98 | 24.05 | 38.45 | PASS
N5 | 15 | 15 | DFT-QPSK | H |Inner_1RB_Right | 23.91 | 23.98 | 38.45 | PASS
N5 | 15 | 15 | DFT-QPSK | H Outer Full | 23.39 | 23.46 | 38.45 | PASS
N5 | 15 | 15 | DFT-160AM | H | Inner_1RB_Left | 23.12 | 23.19 | 38.45 | PASS
N5 | 15 | 15 | DFT-160AM | H |Inner_1RB_Right | 22.94 | 23.01 | 38.45 | PASS
N5 | 15 | 15 | DFT-160AM | H Outer Full | 22.40 | 22.47 | 38.45 | PASS
N5 | 15 | 15 | DFT-64QAM | H | Inner 1RB_Left | 21.54 | 21.61 | 38.45 | PASS
N5 | 15 | 15 | DFT-64QAM | H |Inner 1RB_Right | 21.41 | 21.48 | 38.45 | PASS
N5 | 15 | 15 | DFT-64QAM | H Outer Full | 21.93 | 22.00 | 38.45 | PASS
N5 | 15 | 15 | DFT-256QAM | H | Inner_1RB_Left | 19.82 | 19.89 | 38.45 | PASS
N5 | 15 | 15 | DFT-256QAM | H | Inner_1RB_Right | 20.02 | 20.09 | 38.45 | PASS
N5 | 15 | 15 | DFT-256Q0AM | H Outer Full | 19.89 | 19.96 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK | L | Inner 1RB_Left | 23.80 | 23.87 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK | L |Inner 1RB_Right | 24.05 | 24.12 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK | L Outer Full | 23.41 | 23.48 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N5 | 15 | 20 | DFT-QPSK Inner_1RB_Left | 23.98 | 24.05 | 38.45 | PASS
N5 | 15 | 20 | DFT-QPSK Inner_1RB_Right | 24.26 | 24.33 | 38.45 | PASS
N5 | 15 | 20 | DFT-QPSK Outer Full | 23.09 | 23.16 | 38.45 | PASS
N5 | 15 | 20 | DFT-16QAM Inner_1RB_Left | 23.17 | 23.24 | 38.45 | PASS
N5 | 15 | 20 | DFT-160AM Inner_1RB_Right | 23.23 | 23.30 | 38.45 | PASS
N5 | 15 | 20 | DFT-160AM Outer Full | 22.29 | 22.36 | 38.45 | PASS
N5 | 15 | 20 | DFT-64QAM Inner_1RB_Left | 21.66 | 21.73 | 38.45 | PASS
N5 | 15 | 20 | DFT-64QAM Inner_1RB_Right | 21.76 | 21.83 | 38.45 | PASS
N5 | 15 | 20 | DFT-64QAM Outer Full | 21.66 | 21.73 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM Inner_1RB_Left | 19.61 | 19.68 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM Inner_1RB_Right | 19.80 | 19.87 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM Outer Full | 19.64 | 19.71 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Left | 23.80 | 23.87 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Right | 23.98 | 24.05 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK Outer Full | 23.44 | 23.51 | 38.45 | PASS
N5 | 15 | 20 | DFT-QPSK Inner_1RB_Left | 24.01 | 24.08 | 38.45 | PASS
N5 | 15 | 20 | DFT-QPSK Inner_1RB_Right | 24.08 | 24.15 | 38.45 | PASS
N5 | 15 | 20 | DFT-QPSK Outer Full | 23.13 | 23.20 | 38.45 | PASS
N5 | 15 | 20 | DFT-16QAM Inner_1RB_Left | 22.98 | 23.05 | 38.45 | PASS
N5 | 15 | 20 | DFT-160AM Inner_1RB_Right | 23.18 | 23.25 | 38.45 | PASS
N5 | 15 | 20 | DFT-160AM outer Full | 22.11 | 22.18 | 38.45 | PASS
N5 | 15 | 20 | DFT-64QAM Inner_1RB_Left | 21.69 | 21.76 | 38.45 | PASS
N5 | 15 | 20 | DFT-64QAM Inner_1RB_Right | 21.56 | 21.63 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N5 | 15 | 20 | DFT-640AM | M Outer Full | 21.77 | 21.84 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM | M | Inner 1RB_Left | 19.72 | 19.79 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM | M | Inner_1RB_Right | 19.95 | 20.02 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM | M Outer Full | 19.74 | 19.81 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK | H | Inner 1RB_Left | 23.94 | 24.01 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.17 | 24.24 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK | H Outer Full | 23.38 | 23.45 | 38.45 | PASS
N5 | 15 | 20 | DFT-QPSK | H | Inner_1RB_Left | 24.01 | 24.08 | 38.45 | PASS
N5 | 15 | 20 | DFT-QPSK | H |Inner_1RB_Right | 24.09 | 24.16 | 38.45 | PASS
N5 | 15 | 20 | DFT-QPsk | H Outer Full | 23.27 | 23.34 | 38.45 | PASS
N5 | 15 | 20 | DFT-160AM | H | Inner 1RB_Left | 23.10 | 23.17 | 38.45 | PASS
N5 | 15 | 20 | DFT-160AM | H |Inner_1RB_Right | 23.17 | 23.24 | 38.45 | PASS
N5 | 15 | 20 | DFT-160AM | H Outer Full | 22.28 | 22.35 | 38.45 | PASS
N5 | 15 | 20 | DFT-64Q0AM | H | Inner_1RB_Left | 21.57 | 21.64 | 38.45 | PASS
N5 | 15 | 20 | DFT-64QAM | H |Inner_1RB_Right | 21.55 | 21.62 | 38.45 | PASS
N5 | 15 | 20 | DFT-640AM | H Outer Full | 21.66 | 21.73 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM | H | Inner_1RB_Left | 19.70 | 19.77 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM | H | Inner_1RB_Right | 20.00 | 20.07 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM | H Outer Full | 19.67 | 19.74 | 38.45 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n5 MIMO
MAX Power

N5 | 15 20 |DFT-QPSK| H |inner_1RB_Right| 21.32 | 22.44 | 24.93 | 25.00 | 38.45 | PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N5 | 15 10 |DFT-16QAM| H |Inner_1RB_Left|19.98 | 21.45 | 23.79 | 23.86 | 38.45 | PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08

N5|15| 5 | DFT-QPSK Inner_1RB_Left | 21.17 | 22.31 | 24.79 | 24.86 | 38.45 | PASS
N5| 15| 5 | DFT-16QAM Inner_1RB_Left | 19.84 | 21.06 | 23.50 | 23.57 | 38.45 | PASS
N5|15| 5 | DFT-QPSK Inner_1RB_Left | 21.12 | 22.32 | 24.77 | 24.84 | 38.45 | PASS
N5| 15| 5 | DFT-16QAM Inner_1RB_Left | 19.93 | 21.10 | 23.56 | 23.63 | 38.45 | PASS
N5 | 15| 5 | DFT-QPSK Inner_1RB_Left | 21.25 | 22.29 | 24.81 | 24.88 | 38.45 | PASS
N5|15| 5 | DFT-16QAM Inner_1RB_Left | 19.97 | 21.04 | 23.55 | 23.62 | 38.45 | PASS
N5 |15 | 10| DFT-QPSK Inner_1RB_Left | 21.14 | 22.28 | 24.76 | 24.83 | 38.45 | PASS
N5 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 20.11 | 21.06 | 23.62 | 23.69 | 38.45 | PASS
N5 | 15|10 | DFT-QPSK Inner_1RB_Left | 21.06 | 22.31 | 24.74 | 24.81 | 38.45 | PASS
N5 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 19.82 | 21.10 | 23.52 | 23.59 | 38.45 | PASS
N5 |15 |10 | DFT-QPSK Inner_1RB_Left | 21.24 | 22.40 | 24.87 | 24.94 | 38.45 | PASS
N5 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 19.98 | 21.45 | 23.79 | 23.86 | 38.45 | PASS
N5 | 15|15 | DFT-QPSK Inner_1RB_Left | 21.12 | 22.37 | 24.80 | 24.87 | 38.45 | PASS
N5 | 15 | 15 | DFT-16QAM Inner_1RB_Left | 19.85 | 21.43 | 23.72 | 23.79 | 38.45 | PASS
N5 | 15|15 | DFT-QPSK Inner_1RB_Left | 21.02 | 22.29 | 24.71 | 24.78 | 38.45 | PASS
N5 | 15 | 15 | DFT-16QAM Inner_1RB_Left | 19.79 | 21.10 | 23.50 | 23.57 | 38.45 | PASS
N5 |15 | 15| DFT-QPSK Inner_1RB_Left | 21.12 | 22.31 | 24.77 | 24.84 | 38.45 | PASS
N5 | 15 | 15 | DFT-16QAM Inner_1RB_Left | 19.96 | 21.16 | 23.61 | 23.68 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Left | 21.00 | 22.32 | 24.76 | 24.83 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Right | 21.32 | 22.35 | 24.88 | 24.95 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK Outer Full | 20.13 | 21.44 | 23.84 | 23.91 | 38.45 | PASS
N5 | 15 | 20 | DFT-QPSK Inner_1RB_Left | 21.21 | 22.26 | 24.78 | 24.85 | 38.45 | PASS
N5 | 15|20 | DFT-QPSK Inner_1RB_Right | 21.16 | 22.15 | 24.69 | 24.76 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N5 | 15 | 20 | DFT-QPSK Outer Full | 20.32 | 21.52 | 23.97 | 24.04 | 38.45 | PASS
N5 | 15 | 20 | DFT-16QAM Inner_1RB_Left | 19.82 | 21.12 | 23.53 | 23.60 | 38.45 | PASS
N5 | 15 | 20 | DFT-16QAM Inner_1RB_Right | 20.04 | 21.16 | 23.65 | 23.72 | 38.45 | PASS
N5 | 15 | 20 | DFT-16QAM Outer Full | 19.11 | 20.53 | 22.89 | 22.96 | 38.45 | PASS
N5 | 15 | 20 | DFT-64QAM Inner_1RB_Left | 18.63 | 20.00 | 22.38 | 22.45 | 38.45 | PASS
N5 | 15 | 20 | DFT-64QAM Inner_1RB_Right | 18.92 | 19.99 | 22.50 | 22.57 | 38.45 | PASS
N5 | 15 | 20 | DFT-64QAM Outer Full | 18.69 | 20.07 | 22.44 | 22.51 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM Inner_1RB_Left | 16.73 | 18.03 | 20.44 | 20.51 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM Inner_1RB_Right | 16.99 | 18.08 | 20.58 | 20.65 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM Outer Full | 16.80 | 18.10 | 20.51 | 20.58 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Left | 21.16 | 22.28 | 24.77 | 24.84 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Right | 21.26 | 22.37 | 24.86 | 24.93 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK Outer Full | 20.05 | 21.42 | 23.80 | 23.87 | 38.45 | PASS
N5 | 15|20 | DFT-QPSK Inner_1RB_Left | 21.15 | 22.38 | 24.82 | 24.89 | 38.45 | PASS
N5 | 15 | 20 | DFT-QPSK Inner_1RB_Right | 21.14 | 22.29 | 24.76 | 24.83 | 38.45 | PASS
N5 | 15 | 20 | DFT-QPSK Outer Full | 20.23 | 21.55 | 23.95 | 24.02 | 38.45 | PASS
N5 | 15 | 20 | DFT-16QAM Inner_1RB_Left | 19.90 | 21.13 | 23.57 | 23.64 | 38.45 | PASS
N5 | 15 | 20 | DFT-16QAM Inner_1RB_Right | 19.99 | 21.08 | 23.58 | 23.65 | 38.45 | PASS
N5 | 15 | 20 | DFT-16QAM Outer Full | 19.05 | 20.35 | 22.76 | 22.83 | 38.45 | PASS
N5 | 15 | 20 | DFT-64QAM Inner_1RB_Left | 18.68 | 19.96 | 22.38 | 22.45 | 38.45 | PASS
N5 | 15 | 20 | DFT-64QAM Inner_1RB_Right | 18.88 | 19.94 | 22.45 | 22.52 | 38.45 | PASS
N5 | 15 | 20 | DFT-64QAM Outer Full | 18.56 | 19.89 | 22.29 | 22.36 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM Inner_1RB_Left | 16.78 | 18.03 | 20.46 | 20.53 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N5 | 15 | 20 | DFT-256QAM | M | Inner_1RB_Right | 16.94 | 18.07 | 20.55 | 20.62 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM | M|  Outer Full | 16.65 | 18.00 | 20.39 | 20.46 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK | H | Inner_1RB_Left | 21.13 | 22.36 | 24.80 | 24.87 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK | H | Inner_1RB_Right | 21.23 | 22.41 | 24.87 | 24.94 | 38.45 | PASS
N5 | 15 | 20 | DFT-PI2BPSK | H|  Outer Full | 19.99 | 21.22 | 23.66 | 23.73 | 38.45 | PASS
N5 |15 |20 | DFT-QPSK | H | Inner_1RB_Left |21.26 | 22.28 | 24.81 | 24.88 | 38.45 | PASS
N5 |15 |20 | DFT-QPSK | H | Inner 1RB_Right | 21.32 | 22.44 | 24.93 | 25.00 | 38.45 | PASS
N5|15|20| DFT-QPSK |H| oOuter Full [20.13|21.28|23.75 | 23.82 | 38.45 | PASS
N5 | 15| 20 | DFT-16QAM | H | Inner_1RB_Left | 19.70 | 21.01 | 23.41 | 23.48 | 38.45 | PASS
N5 | 15 | 20 | DFT-16QAM | H | Inner_1RB_Right | 20.01 | 21.10 | 23.60 | 23.67 | 38.45 | PASS
N5 |15 |20 | DFT-160AM | H| Outer Full |18.97 | 20.17 | 22.62 | 22.69 | 38.45 | PASS
N5 | 15| 20 | DFT-64QAM | H | Inner_1RB_Left | 18.61 | 19.84 | 22.28 | 22.35 | 38.45 | PASS
N5 | 15 | 20 | DFT-64QAM | H | Inner_1RB_Right | 18.86 | 19.94 | 22.44 | 22.51 | 38.45 | PASS
N5 | 15|20 | DFT-640AM |H | Outer Full |1850|19.73 | 22.17 | 22.24 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM | H | Inner_1RB_Left | 16.70 | 18.05 | 20.44 | 20.51 | 38.45 | PASS
N5 | 15 | 20 | DFT-256QAM | H | Inner_1RB_Right | 16.86 | 18.01 | 20.48 | 20.55 | 38.45 | PASS
N5 | 15 | 20 | DFT-2560AM | H |  Outer Full | 16.61 | 17.82 | 20.27 | 20.34 | 38.45 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

N7

MAX Power

N7 |15| 10 | DFT-QPSK | L |Inner_1RB_Right| 23.61 27.23 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N7 15| 20 DFT-QPSK | L | Inner_1RB_Left 23.51 27.13 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N7 | 15| 15 |DFT-16QAM| H |Inner_1RB_Right| 22.28 25.90 33 PASS

N7 | 15| 20 |DFT-16QAM| L |Inner_1RB_Right| 22.26 25.88 33 PASS
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Test Report No.: PSU-NQN2502170113RF08
N7 | 15 DFT-PI2BPSK | L | Inner 1RB Left | 23.34 | 26.96 | 33 | PASS
N7 | 15 DFT-PI2BPSK | L | Inner_1RB_Right | 23.26 | 26.88 | 33 | PASS
N7 | 15 DFT-PI2BPSK | L Outer Full | 22.87 | 26.49 | 33 |PASS
N7 | 15 DFT-QPSK | L | Inner_1RB_Left | 23.44 | 27.06 | 33 | PASS
N7 | 15 DFT-QPSK | L |Inner_1RB_Right | 23.42 | 27.04 | 33 | PASS
N7 | 15 DFT-QPSK | L Outer Full | 2245|2607 | 33 |PASS
N7 | 15 DFT-16Q0AM | L | Inner_1RB Left | 22.09 | 2571 | 33 | PASS
N7 | 15 DFT-16QAM | L |Inner_1RB_Right | 22.08 | 25.70 | 33 | PASS
N7 | 15 DFT-160AM | L Outer Full | 2143|2505 | 33 |PAss
N7 | 15 DFT-64QAM | L | Inner_1RB_Left | 20.56 | 24.18 | 33 | PASS
N7 | 15 DFT-64QAM | L |Inner 1RB_Right | 20.76 | 24.38 | 33 | PASS
N7 | 15 DFT-640AM | L Outer Full | 20.84 | 24.46 | 33 |PASS
N7 | 15 DFT-256QAM | L | Inner_1RB_Left | 18.80 | 22.42 | 33 | PASS
N7 | 15 DFT-256QAM | L | Inner_1RB_Right | 19.03 | 22.65 | 33 | PASS
N7 | 15 DFT-256QAM | L Outer Full | 18.98 | 2260 | 33 | PASS
N7 | 15 DFT-PI2BPSK | M | Inner 1RB Left | 23.29 | 26.91 | 33 | PASS
N7 | 15 DFT-PI2BPSK | M | Inner_1RB_Right | 23.18 | 26.80 | 33 | PASS
N7 | 15 DFT-PI2BPSK | M Outer Full | 22.80 | 2642 | 33 | PAsS
N7 | 15 DFT-QPSK | M | Inner 1RB_Left | 23.39 | 27.01 | 33 | PAsS
N7 | 15 DFT-QPSK | M | Inner_1RB_Right | 23.46 | 27.08 | 33 | PASS
N7 | 15 DFT-QPSK | M Outer Full | 2232|2594 | 33 |PASS
N7 | 15 DFT-16Q0AM | M | Inner 1RB Left | 22.00 | 2562 | 33 | PASS
N7 | 15 DFT-160AM | M | Inner_1RB_Right | 22.07 | 25.69 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N7 | 15 | 5 | DFT-160AM | M Outer Full | 21.33|2495| 33 |PASS
N7 | 15 | 5 | DFT-640AM | M | Inner 1RB Left | 20.65 | 24.27 | 33 | PASS
N7 | 15 | 5 | DFT-640AM | M | Inner_1RB_Right | 20.66 | 24.28 | 33 | PASS
N7 | 15 | 5 | DFT-640AM | M Outer Full | 20.82 | 2444 | 33 |PAss
N7 | 15 | 5 | DFT-256Q0AM | M | Inner 1RB Left | 19.01 | 22.63 | 33 | PASS
N7 | 15 | 5 | DFT-256Q0AM | M | Inner 1RB_Right | 19.03 | 22.65 | 33 | PASS
N7 | 15 | 5 | DFT-2560AM | M Outer Full | 18.93 | 2255 | 33 |PAss
N7 | 15 | 5 |DFT-PI2BPSK| H | Inner_1RB_Left | 23.07 | 26.69 | 33 | PASS
N7 | 15 | 5 |DFT-PI2BPSK| H |Inner_1RB_Right | 23.36 | 26.98 | 33 | PASS
N7 | 15 | 5 |DFT-PI2BPSK| H Outer Full | 22.81|26.43| 33 |PASS
N7 | 15 | 5 | DFT-QPSK | H | Inner 1RB Left | 23.34 | 26.96 | 33 | PASS
N7 | 15 | 5 | DFT-QPSK | H |Inner_1RB_Right | 23.60 | 27.22 | 33 | PASS
N7 | 15 | 5 | DFT-QPsk | H Outer Full | 2224 | 2586 | 33 |PAsS
N7 | 15 | 5 | DFT-160AM | H | Inner_1RB_Left | 22.00 | 25.62 | 33 | PASS
N7 | 15 | 5 | DFT-160AM | H |Inner 1RB Right | 22.19 | 2581 | 33 | PASS
N7 | 15 | 5 | DFT-160AM | H Outer Full | 21.16 | 24.78 | 33 | PASS
N7 | 15 | 5 | DFT-640AM | H | Inner_1RB_Left | 20.64 | 24.26 | 33 | PASS
N7 | 15 | 5 | DFT-640AM | H |Inner_1RB_Right | 20.75 | 24.37 | 33 | PASS
N7 | 15 | 5 | DFT-640aM | H Outer Full | 2059 | 2421 | 33 |PAss
N7 | 15 | 5 | DFT-256Q0AM | H | Inner 1RB Left | 18.79 | 2241 | 33 | PASS
N7 | 15 | 5 | DFT-256Q0AM | H | Inner 1RB_Right | 19.06 | 22.68 | 33 | PASS
N7 | 15 | 5 | DFT-2560AM | H Outer Full | 1892 | 2254 | 33 | PAss
N7 | 15 | 10 |DFT-PI2BPSK| L | Inner 1RB_Left | 23.38 | 27.00 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N7 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.51 | 27.13 | 33 | PASS
N7 | 15 | 10 |DFT-PI2BPSK Outer Full | 2330|2692 | 33 |PAss
N7 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 23.50 | 27.12 | 33 | PASS
N7 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.61 | 27.23 | 33 | PASS
N7 | 15 | 10 | DFT-QPsK Outer Full | 2244 |26.06 | 33 |PASS
N7 | 15 | 10 | DFT-160AM Inner_1RB_Left | 21.99 | 2561 | 33 | PASS
N7 | 15 | 10 | DFT-160AM Inner_1RB_Right | 22.27 | 25.89 | 33 | PASS
N7 | 15 | 10 | DFT-16QAM Outer Full | 2141|2503 | 33 |PAss
N7 | 15 | 10 | DFT-64QAM Inner_1RB_Left | 20.81 | 24.43 | 33 | PASS
N7 | 15 | 10 | DFT-640AM Inner_1RB_Right | 21.01 | 24.63 | 33 | PASS
N7 | 15 | 10 | DFT-640AM Outer Full | 20.90 | 2452 | 33 |PASS
N7 | 15 | 10 | DFT-2560AM Inner_1RB_Left | 19.02 | 22.64 | 33 | PASS
N7 | 15 | 10 | DFT-2560AM Inner_1RB_Right | 19.25 | 22.87 | 33 | PASS
N7 | 15 | 10 | DFT-2560AM Outer Full | 19.16 | 22.78 | 33 | PASS
N7 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Left | 23.20 | 26.82 | 33 | PASS
N7 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.25 | 26.87 | 33 | PASS
N7 | 15 | 10 | DFT-PI2BPSK Outer Full | 2291 | 2653 | 33 |PAss
N7 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 23.46 | 27.08 | 33 | PASS
N7 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.56 | 27.18 | 33 | PASS
N7 | 15 | 10 | DFT-QPsk Outer Full | 2248|2610 | 33 |PASS
N7 | 15 | 10 | DFT-160AM Inner_1RB_Left | 22.11 | 2573 | 33 | PASS
N7 | 15 | 10 | DFT-16QAM Inner_1RB_Right | 22.00 | 25.71 | 33 | PASS
N7 | 15 | 10 | DFT-16QAM Outer Full | 2143|2505 | 33 |PAss
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Test Report No.: PSU-NQN2502170113RF08
N7 | 15 | 10 | DFT-640AM | M | Inner 1RB Left | 20.62 | 24.24 | 33 | PASS
N7 | 15 | 10 | DFT-640AM | M | Inner 1RB_Right | 20.75 | 24.37 | 33 | PASS
N7 | 15 | 10 | DFT-640AM | M Outer Full | 20.88 | 2450 | 33 | PAsS
N7 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Left | 18.94 | 22.56 | 33 | PASS
N7 | 15 | 10 | DFT-256Q0AM | M | Inner 1RB_Right | 18.97 | 22.59 | 33 | PASS
N7 | 15 | 10 | DFT-2560AM | M Outer Full | 19.05|22.67 | 33 |PASS
N7 | 15 | 10 |DFT-PI2BPSK| H | Inner 1RB Left | 23.22 | 26.84 | 33 | PASS
N7 | 15 | 10 |DFT-PI2BPSK| H | Inner_1RB_Right | 23.30 | 26.92 | 33 | PASS
N7 | 15 | 10 |DFT-PI2BPSK | H Outer Full | 22.83 | 2645 | 33 |PAss
N7 | 15 | 10 | DFT-QPSK | H | Inner 1RB Left | 23.34 | 26.96 | 33 | PASS
N7 | 15 | 10 | DFT-QPSK | H [inner 1RB_Right | 23.60 | 27.22 | 33 | PASS
N7 | 15 | 10 | DFT-QPsk | H Outer Full | 22.16 | 2578 | 33 | PASS
N7 | 15 | 10 | DFT-160AM | H | Inner 1RB_Left | 21.91 | 2553 | 33 | PASS
N7 | 15 | 10 | DFT-160AM | H |Inner_1RB_Right | 22.16 | 25.78 | 33 | PASS
N7 | 15 | 10 | DFT-160AM | H Outer Full | 2117 | 2479 | 33 |PASS
N7 | 15 | 10 | DFT-640AM | H | Inner 1RB Left | 2054 | 24.16 | 33 | PASS
N7 | 15 | 10 | DFT-640AM | H |Inner_1RB_Right | 20.68 | 24.30 | 33 | PASS
N7 | 15 | 10 | DFT-640aM | H Outer Full | 20.60 | 2422 | 33 | PAss
N7 | 15 | 10 | DFT-256QAM | H | Inner 1RB_Left | 18.76 | 22.38 | 33 | PASS
N7 | 15 | 10 | DFT-256Q0AM | H | Inner 1RB_Right | 19.00 | 22.62 | 33 | PASS
N7 | 15 | 10 | DFT-2560AM | H Outer Full | 1879 | 22.41 | 33 |PASS
N7 | 15 | 15 |DFT-PI2BPSK| L | Inner 1RB_Left | 23.38 | 27.00 | 33 | PASS
N7 | 15 | 15 |DFT-PI2BPSK| L |Inner 1RB Right | 23.44 | 27.06 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N7 | 15 | 15 | DFT-PI2BPSK Outer Full | 23.06 | 26.68 | 33 | PASS
N7 | 15 | 15 | DFT-QPsK Inner_1RB_Left | 23.58 | 27.20 | 33 | PASS
N7 | 15 | 15 | DFT-QPSK Inner_1RB_Right | 23.56 | 27.18 | 33 | PASS
N7 | 15 | 15 | DFT-QPSK Outer Full | 2251|2613 | 33 |Pass
N7 | 15 | 15 | DFT-160AM Inner_1RB_Left | 22.19 | 2581 | 33 | PASS
N7 | 15 | 15 | DFT-160AM Inner_1RB_Right | 21.74 | 25.36 | 33 | PASS
N7 | 15 | 15 | DFT-160AM Outer Full | 2157|2519 | 33 |PASS
N7 | 15 | 15 | DFT-64QAM Inner_1RB_Left | 20.53 | 24.15 | 33 | PASS
N7 | 15 | 15 | DFT-64QAM Inner_1RB_Right | 20.71 | 24.33 | 33 | PASS
N7 | 15 | 15 | DFT-640AM Outer Full | 2051|2413 | 33 |PASS
N7 | 15 | 15 | DFT-2560AM Inner_1RB_Left | 19.23 | 22.85 | 33 | PASS
N7 | 15 | 15 | DFT-2560AM Inner_1RB_Right | 18.66 | 22.28 | 33 | PASS
N7 | 15 | 15 | DFT-2560AM Outer Full | 1862 | 2224 | 33 |PAss
N7 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Left | 23.37 | 26.99 | 33 | PASS
N7 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Right | 23.17 | 26.79 | 33 | PASS
N7 | 15 | 15 | DFT-PI2BPSK Outer Full | 22.85|26.47 | 33 |PASS
N7 | 15 | 15 | DFT-QPSK Inner_1RB_Left | 23.36 | 26.98 | 33 | PASS
N7 | 15 | 15 | DFT-QPSK Inner_1RB_Right | 23.38 | 27.00 | 33 | PASS
N7 | 15 | 15 | DFT-QPSK Outer Full | 2235|2597 | 33 |PAss
N7 | 15 | 15 | DFT-160AM Inner_1RB_Left | 22.16 | 25.78 | 33 | PASS
N7 | 15 | 15 | DFT-160AM Inner_1RB_Right | 22.18 | 25.80 | 33 | PASS
N7 | 15 | 15 | DFT-16QAM Outer Full | 2139 | 2501 | 33 |PASS
N7 | 15 | 15 | DFT-64QAM Inner_1RB_Left | 20.60 | 24.22 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N7 | 15 | 15 | DFT-640AM | M | Inner 1RB_Right | 20.59 | 24.21 | 33 | PASS
N7 | 15 | 15 | DFT-640AM | M Outer Full | 20.79 | 24.41 | 33 |PASS
N7 | 15 | 15 | DFT-256QAM | M | Inner_1RB_Left | 19.11 | 22.73 | 33 | PASS
N7 | 15 | 15 | DFT-256QAM | M | Inner_1RB_Right | 19.03 | 22.65 | 33 | PASS
N7 | 15 | 15 | DFT-2560AM | M Outer Full | 19.01 | 22.63| 33 |PASS
N7 | 15 | 15 |DFT-PI2BPSK| H | Inner 1RB Left | 23.03 | 26.65 | 33 | PASS
N7 | 15 | 15 |DFT-PI2BPSK| H |Inner 1RB_Right | 23.27 | 26.89 | 33 | PASS
N7 | 15 | 15 |DFT-PI2BPSK | H Outer Full | 2268|2630 | 33 |PAss
N7 | 15 | 15 | DFT-QPSK | H | Inner_1RB_Left | 23.34 | 26.96 | 33 | PASS
N7 | 15 | 15 | DFT-QPSK | H [Inner 1RB_Right | 23.46 | 27.08 | 33 | PASS
N7 | 15 | 15 | DFT-QPsK | H Outer Full | 2224|2586 | 33 |PASS
N7 | 15 | 15 | DFT-160AM | H | Inner_1RB_Left | 22.03 | 25.65 | 33 | PASS
N7 | 15 | 15 | DFT-160AM | H | Inner_1RB_ Right | 22.28 | 25.90 | 33 | PASS
N7 | 15 | 15 | DFT-160AM | H Outer Full | 2123|2485 | 33 |PAss
N7 | 15 | 15 | DFT-640AM | H | Inner 1RB Left | 2051 | 24.13 | 33 | PASS
N7 | 15 | 15 | DFT-640AM | H |Inner 1RB_Right | 20.93 | 2455 | 33 | PASS
N7 | 15 | 15 | DFT-640aM | H Outer Full | 20.64 | 2426 | 33 | PASS
N7 | 15 | 15 | DFT-256Q0AM | H | Inner_1RB_Left | 18.93 | 22.55 | 33 | PASS
N7 | 15 | 15 | DFT-256QAM | H | Inner 1RB Right | 19.12 | 22.74 | 33 | PASS
N7 | 15 | 15 | DFT-2560AM | H Outer Full | 18.86 | 2248 | 33 | PAsS
N7 | 15 | 20 |DFT-PI2BPSK| L | Inner 1RB Left | 23.29 | 26.91 | 33 | PASS
N7 | 15 | 20 |DFT-PI2BPSK| L |Inner 1RB Right | 23.32 | 26.94 | 33 | PASS
N7 | 15 | 20 |DFT-PI2BPSK| L Outer Full | 22.99 | 2661 | 33 |PASS
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Test Report No.: PSU-NQN2502170113RF08
N7 | 15 | 20 | DFT-QPsk Inner_1RB_Left | 23.51 | 27.13 | 33 | PASS
N7 | 15 | 20 | DFT-QPsk Inner_1RB_Right | 23.44 | 27.06 | 33 | PASS
N7 | 15 | 20 | DFT-QPSK Outer Full | 22.41 | 2603 | 33 |PAss
N7 | 15 | 20 | DFT-16QAM Inner_1RB_Left | 22.15 | 25.77 | 33 | PASS
N7 | 15 | 20 | DFT-160AM Inner_1RB_Right | 22.26 | 25.88 | 33 | PASS
N7 | 15 | 20 | DFT-160AM Outer Full | 2162|2524 | 33 |PASS
N7 | 15 | 20 | DFT-640AM Inner_1RB_Left | 20.64 | 24.26 | 33 | PASS
N7 | 15 | 20 | DFT-64QAM Inner_1RB_Right | 20.65 | 24.27 | 33 | PASS
N7 | 15 | 20 | DFT-64QAM Outer Full | 2108|2470 | 33 |PAss
N7 | 15 | 20 | DFT-2560AM Inner_1RB_Left | 18.95 | 2257 | 33 | PASS
N7 | 15 | 20 | DFT-2560AM Inner_1RB_Right | 18.92 | 2254 | 33 | PASS
N7 | 15 | 20 | DFT-2560AM Outer Full | 19.22 | 2284 | 33 | Pass
N7 | 15 | 20 |DFT-PI2BPSK Inner_1RB_Left | 23.30 | 26.92 | 33 | PASS
N7 | 15 | 20 |DFT-PI2BPSK Inner_1RB_Right | 23.39 | 27.01 | 33 | PASS
N7 | 15 | 20 |DFT-PI2BPSK Outer Full | 22.86 | 26.48 | 33 | PASS
N7 | 15 | 20 | DFT-QPSk Inner_1RB_Left | 23.51 | 27.13 | 33 | PASS
N7 | 15 | 20 | DFT-QPSK Inner_1RB_Right | 23.43 | 27.05 | 33 | PASS
N7 | 15 | 20 | DFT-QPSK Outer Full | 22.26 | 2588 | 33 | PASS
N7 | 15 | 20 | DFT-16QAM Inner_1RB_Left | 22.16 | 25.78 | 33 | PASS
N7 | 15 | 20 | DFT-160AM Inner_1RB_Right | 21.87 | 25.49 | 33 | PASS
N7 | 15 | 20 | DFT-160AM Outer Full | 2108|2470 | 33 |PASS
N7 | 15 | 20 | DFT-64QAM Inner_1RB_Left | 20.80 | 24.42 | 33 | PASS
N7 | 15 | 20 | DFT-64QAM Inner_1RB_Right | 20.72 | 24.34 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N7 | 15 | 20 | DFT-640AM | M Outer Full | 20.63 | 2425 | 33 |PASS
N7 | 15 | 20 | DFT-256Q0AM | M | Inner 1RB Left | 18.97 | 2259 | 33 | PASS
N7 | 15 | 20 | DFT-256QAM | M | Inner_1RB_Right | 19.07 | 22.69 | 33 | PASS
N7 | 15 | 20 | DFT-2560AM | M Outer Full | 18.82 | 2244 | 33 |PAss
N7 | 15 | 20 |DFT-PI2BPSK| H | Inner 1RB Left | 23.01 | 26.63 | 33 | PASS
N7 | 15 | 20 |DFT-PI2BPSK| H |Inner 1RB_Right | 23.35 | 26.97 | 33 | PASS
N7 | 15 | 20 |DFT-PI2BPSK| H Outer Full | 2273|2635 | 33 |PAss
N7 | 15 | 20 | DFT-QPSK | H | Inner_1RB_Left | 23.24 | 26.86 | 33 | PASS
N7 | 15 | 20 | DFT-QPSK | H |Inner_1RB_Right | 23.49 | 27.11 | 33 | PASS
N7 | 15 | 20 | DFT-QPsKk | H Outer Full | 2229|2591 | 33 |PASS
N7 | 15 | 20 | DFT-260AM | H | Inner 1RB Left | 21.94 | 2556 | 33 | PASS
N7 | 15 | 20 | DFT-160AM | H |Inner_1RB_Right | 22.26 | 25.88 | 33 | PASS
N7 | 15 | 20 | DFT-160aM | H Outer Full | 21.30 | 2492 | 33 | Pass
N7 | 15 | 20 | DFT-640AM | H | Inner_1RB_Left | 20.49 | 24.11 | 33 | PASS
N7 | 15 | 20 | DFT-640AM | H |Inner 1RB_Right | 20.96 | 24.58 | 33 | PASS
N7 | 15 | 20 | DFT-640AM | H Outer Full | 20.64 | 2426 | 33 |PASS
N7 | 15 | 20 | DFT-2560AM | H | Inner_1RB_Left | 18.96 | 22.58 | 33 | PASS
N7 | 15 | 20 | DFT-2560AM | H | Inner_1RB_Right | 19.26 | 22.88 | 33 | PASS
N7 | 15 | 20 | DFT-2560AM | H Outer Full | 1869 | 2231 | 33 |PAss
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

nl2

MAX Power

N12|15| 15 | DFT-QPSK | H |Inner_1RB_Right| 24.22 23.28 34.77 | PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N12| 15| 15 |DFT-16QAM| M |Inner_1RB_Right| 22.93 21.99 34.77 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08

N12 | 15 DFT-PI2BPSK | L | Inner_1RB_Left | 23.72 | 22.78 | 34.77 | PASS
N12 | 15 DFT-PI2BPSK | L | Inner_1RB_Right | 23.76 | 22.82 | 34.77 | PASS
N12 | 15 DFT-PI2BPSK | L Outer Full | 23.34 | 22.40 | 34.77 | PASS
N12 | 15 DFT-QPSK | L | Inner_1RB_Left | 24.13 | 23.19 | 34.77 | PASS
N12 | 15 DFT-QPSK | L |Inner_1RB_Right | 23.82 | 22.88 | 34.77 | PASS
N12 | 15 DFT-QPSK | L Outer Full | 22.85 | 21.91 | 34.77 | PASS
N12 | 15 DFT-160AM | L | Inner 1RB_Left | 22.53 | 21.59 | 34.77 | PASS
N12 | 15 DFT-16QAM | L |Inner_1RB_Right | 22.48 | 21.54 | 34.77 | PASS
N12 | 15 DFT-160AM | L Outer Full | 21.90 | 20.96 | 34.77 | PASS
N12 | 15 DFT-64QAM | L | Inner_1RB_Left | 21.34 | 20.40 | 34.77 | PASS
N12 | 15 DFT-64Q0AM | L | Inner_1RB_Right | 21.25 | 20.31 | 34.77 | PASS
N12 | 15 DFT-640AM | L Outer Full | 21.39 | 20.45 | 34.77 | PASS
N12 | 15 DFT-256QAM | L | Inner_1RB_Left | 19.39 | 18.45 | 34.77 | PASS
N12 | 15 DFT-256QAM | L | Inner_1RB_Right | 19.30 | 18.36 | 34.77 | PASS
N12 | 15 DFT-256QAM | L Outer Full | 19.31 | 18.37 | 34.77 | PASS
N12 | 15 DFT-PI2BPSK | M | Inner 1RB_Left | 23.77 | 22.83 | 34.77 | PASS
N12 | 15 DFT-PI2BPSK | M | Inner_1RB_Right | 23.89 | 22.95 | 34.77 | PASS
N12 | 15 DFT-PI2BPSK | M Outer Full | 23.35 | 22.41 | 34.77 | PASS
N12 | 15 DFT-QPSK | M | Inner_1RB_Left | 23.87 | 22.93 | 34.77 | PASS
N12 | 15 DFT-QPSK | M | Inner_1RB_Right | 23.93 | 22.99 | 34.77 | PASS
N12 | 15 DFT-QPSK | M Outer Full | 22.98 | 22.04 | 34.77 | PASS
N12 | 15 DFT-160AM | M | Inner 1RB_Left | 22.48 | 21.54 | 34.77 | PASS
N12 | 15 DFT-16QAM | M | Inner_1RB_Right | 22.61 | 21.67 | 34.77 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N12 | 15 | 5 | DFT-160AM | M Outer Full | 21.86 | 20.92 | 34.77 | PASS
N12 | 15 | 5 | DFT-640AM | M | Inner 1RB_Left | 21.12 | 20.18 | 34.77 | PASS
N12 | 15 | 5 | DFT-640AM | M |Inner_1RB_Right | 21.28 | 20.34 | 34.77 | PASS
N2 | 15 | 5 | DFT-640AM | M Outer Full | 2151 | 2057 | 34.77 | PASS
N12 | 15 | 5 | DFT-2560AM | M | Inner 1RB_Left | 19.43 | 18.49 | 34.77 | PASS
N12 | 15 | 5 | DFT-2560AM | M | Inner_1RB _Right | 19.35 | 18.41 | 34.77 | PASS
N12 | 15 | 5 | DFT-256QAM | M Outer Full | 19.30 | 18.36 | 34.77 | PASS
N12 | 15 | 5 |DFT-PI2BPSK| H | Inner_1RB_Left | 23.78 | 22.84 | 34.77 | PASS
N12 | 15 | 5 |DFT-PI2BPSK| H |Inner_1RB_Right | 23.91 | 22.97 | 34.77 | PASS
N12 | 15 | 5 |DFT-PI2BPSK| H Outer Full | 23.46 | 22.52 | 34.77 | PASS
N12 | 15 | 5 | DFT-QPSK | H | Inner 1RB_Left | 23.87 | 22.93 | 34.77 | PASS
N12 | 15 | 5 | DFT-QPSK | H |Inner_1RB_Right | 24.05 | 23.11 | 34.77 | PASS
N2 | 15 | 5 | DFT-QPsk | H Outer Full | 22.88 | 21.94 | 34.77 | PASS
N12 | 15 | 5 | DFT-160AM | H | Inner_1RB_Left | 22.70 | 21.76 | 34.77 | PASS
N12 | 15 | 5 | DFT-160AM | H |Inner 1RB Right | 22.76 | 21.82 | 34.77 | PASS
N12 | 15 | 5 | DFT-160AM | H Outer Full | 21.97 | 21.03 | 34.77 | PASS
N12 | 15 | 5 | DFT-640AM | H | Inner_1RB_Left | 21.19 | 20.25 | 34.77 | PASS
N12 | 15 | 5 | DFT-64Q0AM | H |Inner_1RB_Right | 21.31 | 20.37 | 34.77 | PASS
N2 | 15 | 5 | DFT-640AM | H Outer Full | 21.51 | 2057 | 34.77 | PASS
N12 | 15 | 5 | DFT-256Q0AM | H | Inner 1RB_Left | 19.39 | 18.45 | 34.77 | PASS
N12 | 15 | 5 | DFT-2560AM | H | Inner 1RB_Right | 19.64 | 18.70 | 34.77 | PASS
N12 | 15 | 5 | DFT-2560AM | H Outer Full | 19.44 | 1850 | 34.77 | PASS
N12 | 15 | 10 |DFT-PI2BPSK| L | Inner 1RB_Left | 23.86 | 22.92 | 34.77 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N12 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.89 | 22.95 | 34.77 | PASS
N12 | 15 | 10 | DFT-PI2BPSK Outer Full | 23.36 | 22.42 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 24.09 | 23.15 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.89 | 22.95 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPSK Outer Full | 22.78 | 21.84 | 34.77 | PASS
N12 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 22.66 | 21.72 | 34.77 | PASS
N12 | 15 | 10 | DFT-16QAM Inner_1RB_Right | 22.68 | 21.74 | 34.77 | PASS
N12 | 15 | 10 | DFT-160AM Outer Full | 21.84 | 20.90 | 34.77 | PASS
N12 | 15 | 10 | DFT-64QAM Inner_1RB_Left | 21.30 | 20.36 | 34.77 | PASS
N12 | 15 | 10 | DFT-64QAM Inner_1RB_Right | 21.18 | 20.24 | 34.77 | PASS
N12 | 15 | 10 | DFT-64QAM Outer Full | 21.24 | 20.30 | 34.77 | PASS
N12 | 15 | 10 | DFT-256QAM Inner_1RB_Left | 19.57 | 18.63 | 34.77 | PASS
N12 | 15 | 10 | DFT-2560AM Inner_1RB_Right | 19.34 | 18.40 | 34.77 | PASS
N12 | 15 | 10 | DFT-2560AM Outer Full | 19.33 | 18.39 | 34.77 | PASS
N12 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Left | 23.65 | 22.71 | 34.77 | PASS
N12 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.86 | 22.92 | 34.77 | PASS
N12 | 15 | 10 | DFT-PI2BPSK Outer Full | 23.49 | 22.55 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 24.02 | 23.08 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 24.08 | 23.14 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPSK Outer Full | 22.79 | 21.85 | 34.77 | PASS
N12 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 22.57 | 21.63 | 34.77 | PASS
N12 | 15 | 10 | DFT-160AM Inner_1RB_Right | 22.71 | 21.77 | 34.77 | PASS
N12 | 15 | 10 | DFT-160AM outer Full | 21.99 | 21.05 | 34.77 | PASS

Huarui 7layers High Technology (Suzhou)

Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road,

High-tech District, Suzhou City, Anhui Province

Page 72 of 354

Tel: +86 (0557) 368 1008




Test Report No.: PSU-NQN2502170113RF08

N12 | 15 | 10 | DFT-64Q0AM | M | Inner 1RB_Left | 21.21 | 20.27 | 34.77 | PASS
N12 | 15 | 10 | DFT-640AM | M |Inner 1RB_Right | 21.20 | 20.26 | 34.77 | PASS
N12 | 15 | 10 | DFT-640AM | M Outer Full | 21.42 | 20.48 | 34.77 | PASS
N12 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Left | 19.53 | 18.59 | 34.77 | PASS
N12 | 15 | 10 | DFT-2560AM | M | Inner_1RB_Right | 19.51 | 18.57 | 34.77 | PASS
N12 | 15 | 10 | DFT-256QAM | M Outer Full | 19.42 | 18.48 | 34.77 | PASS
N12 | 15 | 10 |DFT-PI2BPSK| H | Inner 1RB_Left | 23.72 | 22.78 | 34.77 | PASS
N12 | 15 | 10 |DFT-PI2BPSK| H |Inner_1RB_Right | 24.00 | 23.06 | 34.77 | PASS
N12 | 15 | 10 |DFT-PI2BPSK | H Outer Full | 23.38 | 22.44 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPSK | H | Inner 1RB_Left | 24.05 | 23.11 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPSK | H |Inner 1RB Right | 24.22 | 23.28 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPSK | H Outer Full | 22.85 | 21.91 | 34.77 | PASS
N12 | 15 | 10 | DFT-160AM | H | Inner_1RB_Left | 22.52 | 21.58 | 34.77 | PASS
N12 | 15 | 10 | DFT-160AM | H |Inner_1RB_Right | 22.89 | 21.95 | 34.77 | PASS
N12 | 15 | 10 | DFT-160AM | H Outer Full | 21.84 | 20.90 | 34.77 | PASS
N12 | 15 | 10 | DFT-64Q0AM | H | Inner 1RB_Left | 21.16 | 20.22 | 34.77 | PASS
N12 | 15 | 10 | DFT-640AM | H |Inner_1RB_Right | 21.32 | 20.38 | 34.77 | PASS
N12 | 15 | 10 | DFT-640AM | H Outer Full | 21.31 | 20.37 | 34.77 | PASS
N12 | 15 | 10 | DFT-640aM | L Outer Full | 21.24 | 20.30 | 34.77 | PASS
N12 | 15 | 10 | DFT-256Q0AM | L | Inner 1RB_Left | 19.57 | 18.63 | 34.77 | PASS
N12 | 15 | 10 | DFT-256Q0AM | L | Inner 1RB Right | 19.34 | 18.40 | 34.77 | PASS
N12 | 15 | 10 | DFT-2560AM | L Outer Full | 19.33 | 18.39 | 34.77 | PASS
N12 | 15 | 10 |DFT-PI2BPSK| M | Inner 1RB_Left | 23.65 | 22.71 | 34.77 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N12 | 15 | 10 |DFT-PI2BPSK| M |Inner 1RB _Right | 23.86 | 22.92 | 34.77 | PASS
N12 | 15 | 10 |DFT-PI2BPSK | M Outer Full | 23.49 | 22,55 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPSK | M | Inner_1RB_Left | 24.02 | 23.08 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPSK | M |Inner_1RB_Right | 24.08 | 23.14 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPSK | M Outer Full | 22.79 | 21.85 | 34.77 | PASS
N12 | 15 | 10 | DFT-160AM | M | Inner 1RB_Left | 22.57 | 21.63 | 34.77 | PASS
N12 | 15 | 10 | DFT-160AM | M |Inner 1RB Right | 22.71 | 21.77 | 34.77 | PASS
N12 | 15 | 10 | DFT-160AM | M Outer Full | 21.99 | 21.05 | 34.77 | PASS
N12 | 15 | 10 | DFT-640AM | M | Inner_1RB_Left | 21.21 | 20.27 | 34.77 | PASS
N12 | 15 | 10 | DFT-640AM | M |Inner 1RB_Right | 21.20 | 20.26 | 34.77 | PASS
N12 | 15 | 10 | DFT-640AM | M Outer Full | 21.42 | 20.48 | 34.77 | PASS
N12 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Left | 19.53 | 18.59 | 34.77 | PASS
N12 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Right | 19.51 | 18.57 | 34.77 | PASS
N12 | 15 | 10 | DFT-2560AM | M Outer Full | 19.42 | 18.48 | 34.77 | PASS
N12 | 15 | 10 |DFT-PI2BPSK| H | Inner 1RB_Left | 23.72 | 22.78 | 34.77 | PASS
N12 | 15 | 10 |DFT-PI2BPSK| H |Inner 1RB_Right | 24.00 | 23.06 | 34.77 | PASS
N12 | 15 | 10 |DFT-PI2BPSK | H Outer Full | 23.38 | 22.44 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPSK | H | Inner_1RB_Left | 24.05 | 23.11 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPSK | H |Inner 1RB_Right | 24.22 | 23.28 | 34.77 | PASS
N12 | 15 | 10 | DFT-QPsK | H Outer Full | 22.85 | 21.91 | 34.77 | PASS
N12 | 15 | 10 | DFT-160AM | H | Inner 1RB_Left | 22.52 | 21.58 | 34.77 | PASS
N12 | 15 | 10 | DFT-160AM | H |Inner 1RB_Right | 22.89 | 21.95 | 34.77 | PASS
N12 | 15 | 10 | DFT-160AM | H Outer Full | 21.84 | 20.90 | 34.77 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N12 | 15 | 10 | DFT-64Q0AM | H | Inner 1RB_Left | 21.16 | 20.22 | 34.77 | PASS
N12 | 15 | 10 | DFT-640AM | H |Inner 1RB_Right | 21.32 | 20.38 | 34.77 | PASS
N12 | 15 | 10 | DFT-640AM | H Outer Full | 21.31 | 20.37 | 34.77 | PASS
N12 | 15 | 15 | DFT-256QAM | M | Inner_1RB_Right | 19.72 | 18.78 | 34.77 | PASS
N12 | 15 | 15 | DFT-256QAM | M Outer Full | 19.30 | 18.36 | 34.77 | PASS
N12 | 15 | 15 |DFT-PI2BPSK| H | Inner 1RB_Left | 23.97 | 23.03 | 34.77 | PASS
N12 | 15 | 15 |DFT-PI2BPSK| H |Inner 1RB Right | 23.97 | 23.03 | 34.77 | PASS
N12 | 15 | 15 |DFT-PI2BPSK | H Outer Full | 23.47 | 22.53 | 34.77 | PASS
N12 | 15 | 15 | DFT-QPSK | H | Inner_1RB_Left | 24.05 | 23.11 | 34.77 | PASS
N12 | 15 | 15 | DFT-QPSK | H |Inner 1RB Right | 24.22 | 23.28 | 34.77 | PASS
N12 | 15 | 15 | DFT-QPsK | H Outer Full | 22.98 | 22.04 | 34.77 | PASS
N12 | 15 | 15 | DFT-160AM | H | Inner_1RB_Left | 22.63 | 21.69 | 34.77 | PASS
N12 | 15 | 15 | DFT-160AM | H |Inner_1RB_Right | 22.80 | 21.86 | 34.77 | PASS
N12 | 15 | 15 | DFT-160AM | H Outer Full | 22.02 | 21.08 | 34.77 | PASS
N12 | 15 | 15 | DFT-64Q0AM | H | Inner 1RB_Left | 21.29 | 20.35 | 34.77 | PASS
N12 | 15 | 15 | DFT-640AM | H |Inner 1RB Right | 21.35 | 20.41 | 34.77 | PASS
N12 | 15 | 15 | DFT-640AM | H Outer Full | 21.36 | 20.42 | 34.77 | PASS
N12 | 15 | 15 | DFT-256QAM | H | Inner_1RB_Left | 19.56 | 18.62 | 34.77 | PASS
N12 | 15 | 15 | DFT-256QAM | H | Inner_1RB_Right | 19.58 | 18.64 | 34.77 | PASS
N12 | 15 | 15 | DFT-256QAM | H Outer Full | 19.34 | 18.40 | 34.77 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n13

MAX Power

N13| 15| 10 DFT-QPSK | M | Inner_1RB_Left 23.93 23.46 34.77 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N13| 15| 10 |DFT-16QAM| M | Inner_1RB_Left 22.85 22.38 34.77 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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N13 | 15 DFT-PI2BPSK | L | Inner_1RB_Left | 23.70 | 23.23 | 34.77 | PASS
N13 | 15 DFT-PI2BPSK | L | Inner_1RB_Right | 23.61 | 23.14 | 34.77 | PASS
N13 | 15 DFT-PI2BPSK | L Outer Full | 23.06 | 22.59 | 34.77 | PASS
N13 | 15 DFT-QPSK | L | Inner_1RB_Left | 23.67 | 23.20 | 34.77 | PASS
N13 | 15 DFT-QPSK | L |Inner_1RB_Right | 23.72 | 23.25 | 34.77 | PASS
N13 | 15 DFT-QPSK | L Outer Full | 22.60 | 22.13 | 34.77 | PASS
N13 | 15 DFT-160AM | L | Inner_1RB_Left | 22.77 | 22.30 | 34.77 | PASS
N13 | 15 DFT-16QAM | L |Inner_1RB_Right | 22.74 | 22.27 | 34.77 | PASS
N13 | 15 DFT-160AM | L Outer Full | 21.62 | 21.15 | 34.77 | PASS
N13 | 15 DFT-64QAM | L | Inner_1RB_Left | 21.49 | 21.02 | 34.77 | PASS
N13 | 15 DFT-64Q0AM | L | Inner_1RB_Right | 21.39 | 20.92 | 34.77 | PASS
N13 | 15 DFT-640AM | L Outer Full | 21.13 | 20.66 | 34.77 | PASS
N13 | 15 DFT-256QAM | L | Inner_1RB_Left | 19.11 | 18.64 | 34.77 | PASS
N13 | 15 DFT-256QAM | L | Inner_1RB_Right | 19.08 | 18.61 | 34.77 | PASS
N13 | 15 DFT-256QAM | L Outer Full | 18.98 | 18551 | 34.77 | PASS
N13 | 15 DFT-PI2BPSK | M | Inner_1RB_Left | 23.72 | 23.25 | 34.77 | PASS
N13 | 15 DFT-PI2BPSK | M | Inner_1RB_Right | 23.46 | 22.99 | 34.77 | PASS
N13 | 15 DFT-PI2BPSK | M Outer Full | 23.01 | 22.54 | 34.77 | PASS
N13 | 15 DFT-QPSK | M | Inner_1RB_Left | 23.53 | 23.06 | 34.77 | PASS
N13 | 15 DFT-QPSK | M | Inner 1RB_Right | 23.44 | 22.97 | 34.77 | PASS
N13 | 15 DFT-QPSK | M Outer Full | 22.63 | 22.16 | 34.77 | PASS
N13 | 15 DFT-160AM | M | Inner 1RB_Left | 22.66 | 22.19 | 34.77 | PASS
N13 | 15 DFT-16QAM | M | Inner_1RB_Right | 22.71 | 22.24 | 34.77 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N13 | 15 | 5 | DFT-160AM | M Outer Full | 21.74 | 21.27 | 34.77 | PASS
N13 | 15 | 5 | DFT-640AM | M | Inner 1RB_Left | 21.28 | 20.81 | 34.77 | PASS
N13 | 15 | 5 | DFT-640AM | M |Inner_1RB_Right | 21.28 | 20.81 | 34.77 | PASS
N13 | 15 | 5 | DFT-640aM | M Outer Full | 21.02 | 20.55 | 34.77 | PASS
N13 | 15 | 5 | DFT-2560AM | M | Inner 1RB_Left | 19.23 | 18.76 | 34.77 | PASS
N13 | 15 | 5 | DFT-2560AM | M | Inner_1RB_Right | 19.14 | 18.67 | 34.77 | PASS
N13 | 15 | 5 | DFT-2560AM | M Outer Full | 18.94 | 18.47 | 34.77 | PASS
N13 | 15 | 5 |DFT-PI2BPSK| H | Inner_1RB_Left | 23.62 | 23.15 | 34.77 | PASS
N13 | 15 | 5 |DFT-PI2BPSK| H |Inner_1RB_Right | 23.52 | 23.05 | 34.77 | PASS
N13 | 15 | 5 |DFT-PI2BPSK | H Outer Full | 22.92 | 22.45 | 34.77 | PASS
N13 | 15 | 5 | DFT-QPSK | H | Inner 1RB_Left | 23.65 | 23.18 | 34.77 | PASS
N13 | 15 | 5 | DFT-QPSK | H |Inner_1RB_Right | 23.33 | 22.86 | 34.77 | PASS
N3 | 15 | 5 | DFT-QPsk | H Outer Full | 22.47 | 22.00 | 34.77 | PASS
N13 | 15 | 5 | DFT-160AM | H | Inner_1RB_Left | 22.52 | 22.05 | 34.77 | PASS
N13 | 15 | 5 | DFT-160AM | H |Inner 1RB Right | 22.44 | 21.97 | 34.77 | PASS
N13 | 15 | 5 | DFT-160AM | H Outer Full | 21.60 | 21.13 | 34.77 | PASS
N13 | 15 | 5 | DFT-640AM | H | Inner_1RB_Left | 21.43 | 20.96 | 34.77 | PASS
N13 | 15 | 5 | DFT-640AM | H |Inner_1RB_Right | 21.14 | 20.67 | 34.77 | PASS
N13 | 15 | 5 | DFT-640AM | H outer Full | 21.02 | 20.55 | 34.77 | PASS
N13 | 15 | 5 | DFT-2560AM | H | Inner 1RB_Left | 19.05 | 18.58 | 34.77 | PASS
N13 | 15 | 5 | DFT-2560AM | H | Inner 1RB _Right | 19.04 | 18.57 | 34.77 | PASS
N13 | 15 | 5 | DFT-2560AM | H Outer Full | 18.97 | 18.50 | 34.77 | PASS
N13 | 15 | 10 |DFT-PI2BPSK| M | Inner 1RB_Left | 23.76 | 23.29 | 34.77 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N13 | 15 | 10 |DFT-PI2BPSK| M |Inner 1RB_Right | 23.55 | 23.08 | 34.77 | PASS
N13 | 15 | 10 |DFT-PI2BPSK | M Outer Full | 23.11 | 22.64 | 34.77 | PASS
N13 | 15 | 10 | DFT-QPSK | M | Inner_1RB_Left | 23.93 | 23.46 | 34.77 | PASS
N13 | 15 | 10 | DFT-QPSK | M |Inner_1RB_Right | 23.33 | 22.86 | 34.77 | PASS
N13 | 15 | 10 | DFT-QPSK | M Outer Full | 22.41 | 21.94 | 34.77 | PASS
N13 | 15 | 10 | DFT-160AM | M | Inner 1RB_Left | 22.85 | 22.38 | 34.77 | PASS
N13 | 15 | 10 | DFT-160AM | M |Inner 1RB_Right | 22.50 | 22.03 | 34.77 | PASS
N13 | 15 | 10 | DFT-160AM | M Outer Full | 21.56 | 21.09 | 34.77 | PASS
N13 | 15 | 10 | DFT-640AM | M | Inner_1RB_Left | 21.56 | 21.09 | 34.77 | PASS
N13 | 15 | 10 | DFT-640AM | M |Inner 1RB Right | 21.27 | 20.80 | 34.77 | PASS
N13 | 15 | 10 | DFT-640AM | M Outer Full | 20.97 | 20.50 | 34.77 | PASS
N13 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Left | 19.32 | 18.85 | 34.77 | PASS
N13 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Right | 19.02 | 18.55 | 34.77 | PASS
N13 | 15 | 10 | DFT-2560AM | M Outer Full | 19.02 | 18.55 | 34.77 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n25
MAX Power

N25(15| 20 DFT-QPSK | H Outer_Full 23.65 26.01 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N25(15| 15 |DFT-64QAM| M |Inner_1RB_Left 22.85 25.21 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08
N25 | 15 DFT-PI2BPSK | L | Inner_1RB_Left | 23.31 | 25.67 | 33 | PASS
N25 | 15 DFT-PI2BPSK | L | Inner 1RB_Right | 23.31 | 25.67 | 33 | PASS
N25 | 15 DFT-PI2BPSK | L Outer Full | 2318|2554 | 33 |PASS
N25 | 15 DFT-QPSK | L | Inner_1RB_Left | 23.23 | 25.50 | 33 | PASS
N25 | 15 DFT-QPSK | L |Inner_1RB_Right | 23.32 | 25.68 | 33 | PASS
N25 | 15 DFT-QPSK | L Outer Full | 2250 | 2486 | 33 |PASS
N25 | 15 DFT-16QAM | L | Inner_1RB_Left | 22.06 | 24.42 | 33 | PASS
N25 | 15 DFT-160AM | L |Inner_1RB_Right | 22.08 | 24.44 | 33 | PAsS
N25 | 15 DFT-160AM | L Outer Full | 2142|2378 | 33 |PAss
N25 | 15 DFT-64QAM | L | Inner_1RB_Left | 2057 | 22.93 | 33 |PAss
N25 | 15 DFT-64QAM | L |Inner 1RB_Right | 20.72 | 23.08 | 33 | PASS
N25 | 15 DFT-64QAM | L Outer Full | 2098|2334 | 33 |PAss
N25 | 15 DFT-256QAM | L | Inner_1RB_Left | 19.16 | 21.52 | 33 | PASS
N25 | 15 DFT-256QAM | L | Inner_1RB_Right | 19.01 | 21.37 | 33 | PASS
N25 | 15 DFT-256QAM | L Outer Full | 1891|2127 | 33 |PAss
N25 | 15 DFT-PI2BPSK | M | Inner_1RB_Left | 23.43 | 25.79 | 33 | PASS
N25 | 15 DFT-PI2BPSK | M | Inner_1RB_Right | 23.63 | 25.99 | 33 | PASS
N25 | 15 DFT-PI2BPSK | M Outer Full | 2315|2551 | 33 |PAss
N25 | 15 DFT-QPSK | M | Inner_1RB_Left | 23.33 | 25.69 | 33 | PASS
N25 | 15 DFT-QPSK | M |Inner 1RB Right | 23.37 | 25.73 | 33 | PASS
N25 | 15 DFT-QPSK | M Outer Full | 2260 | 24.96 | 33 |PASS
N25 | 15 DFT-16Q0AM | M | Inner_1RB_Left | 22.35 | 24.71 | 33 | PASS
N25 | 15 DFT-16QAM | M | Inner_1RB_Right | 22.45 | 24.81 | 33 | PAss
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Test Report No.: PSU-NQN2502170113RF08
N25 | 15 | 5 | DFT-160AM | M Outer Full |2152|2388| 33 |PASS
N25 | 15 | 5 | DFT-64QAM | M | Inner_ 1RB_Left | 20.89 | 23.25 | 33 | PASS
N25 | 15 | 5 | DFT-640AM | M |Inner_1RB_Right | 20.84 | 23.20 | 33 | PASS
N25 | 15 | 5 | DFT-640AM | M Outer Full | 2108|2344 | 33 |PAss
N25 | 15 | 5 | DFT-256QAM | M | Inner 1RB_Left | 19.40 | 21.76 | 33 | PASS
N25 | 15 | 5 | DFT-256QAM | M | Inner_1RB_Right | 19.41 | 21.77 | 33 | PASS
N25 | 15 | 5 | DFT-256QAM | M Outer Full | 1894|2130 | 33 |PAss
N25 | 15 | 5 |DFT-PI2BPSK| H | Inner_1RB_Left | 23.15 | 25,51 | 33 | PASS
N25 | 15 | 5 |DFT-PI2BPSK| H |Inner_ 1RB_Right | 23.19 | 25.55 | 33 | PASS
N25 | 15 | 5 |DFT-PI2BPSK | H Outer Full | 22.89 | 2525 | 33 |PASS
N25 | 15 | 5 | DFT-QPSK | H | Inner 1RB_Left | 23.44 | 2580 | 33 | PASS
N25 | 15 | 5 | DFT-QPSK | H |Inner_1RB_Right | 23.30 | 25.66 | 33 | PASS
N25 | 15 | 5 | DFT-QPSK | H Outer Full | 22.49 | 2485 | 33 |PAss
N25 | 15 | 5 | DFT-160AM | H | Inner_1RB_Left | 22.22 | 2458 | 33 | PASS
N25 | 15 | 5 | DFT-160AM | H | Inner 1RB_Right | 22.22 | 2458 | 33 | PASS
N25 | 15 | 5 | DFT-160AM | H Outer Full | 2155|2391 | 33 |PASS
N25 | 15 | 5 | DFT-640AM | H | Inner_1RB_Left | 20.68 | 23.04 | 33 | PASS
N25 | 15 | 5 | DFT-640AM | H |Inner_1RB_ Right | 20.91 | 23.27 | 33 | PASS
N25 | 15 | 5 | DFT-640AM | H Outer Full | 20.94 | 2330 | 33 |PAss
N25 | 15 | 5 | DFT-256Q0AM | H | Inner 1RB_Left | 19.14 | 2150 | 33 | PASS
N25 | 15 | 5 | DFT-256Q0AM | H | Inner 1RB_Right | 19.14 | 2150 | 33 | PASS
N25 | 15 | 5 | DFT-2560AM | H Outer Full | 18.89 | 2125 | 33 |PAss
N25 | 15 | 10 |DFT-PI2BPSK| L | Inner 1RB_Left | 23.37 | 25.73 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N25 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.36 | 25.72 | 33 | PASS
N25 | 15 | 10 | DFT-PI2BPSK Outer Full | 2297 | 2533 | 33 |PASS
N25 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 23.19 | 25.55 | 33 | PASS
N25 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.26 | 25.62 | 33 | PASS
N25 | 15 | 10 | DFT-QPSK Outer Full | 2255|2491 | 33 |PASS
N25 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 22.02 | 24.38 | 33 | PASS
N25 | 15 | 10 | DFT-16QAM Inner_1RB_Right | 22.26 | 24.62 | 33 | PASS
N25 | 15 | 10 | DFT-160AM Outer Full | 2141|2377 | 33 |PAss
N25 | 15 | 10 | DFT-64QAM Inner_1RB_Left | 20.64 | 23.00 | 33 | PASS
N25 | 15 | 10 | DFT-64QAM Inner_1RB_Right | 20.70 | 23.06 | 33 | PASS
N25 | 15 | 10 | DFT-64QAM Outer Full | 2093|2329 | 33 |PAss
N25 | 15 | 10 | DFT-256QAM Inner_1RB_Left | 19.03 | 21.39 | 33 | PASS
N25 | 15 | 10 | DFT-256QAM Inner_1RB_Right | 19.05 | 21.41 | 33 | PAsS
N25 | 15 | 10 | DFT-256QAM Outer Full | 19.02 |21.38| 33 |PAss
N25 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Left | 23.56 | 2592 | 33 | PASS
N25 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.53 | 25.80 | 33 | PASS
N25 | 15 | 10 | DFT-PI2BPSK Outer Full | 2315|2551 | 33 |PAss
N25 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 23.51 | 25.87 | 33 | PASS
N25 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.37 | 2573 | 33 | PAsS
N25 | 15 | 10 | DFT-QPsK Outer Full | 2294|2530 | 33 |PAss
N25 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 22.78 | 25.14 | 33 | PASS
N25 | 15 | 10 | DFT-160AM Inner_1RB_Right | 22.79 | 25.15 | 33 | PASS
N25 | 15 | 10 | DFT-160AM Outer Full | 2276|2512 | 33 |PAss
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Test Report No.: PSU-NQN2502170113RF08
N25 | 15 | 10 | DFT-64QAM | M | Inner 1RB_Left | 21.56 | 23.92 | 33 | PASS
N25 | 15 | 10 | DFT-64QAM | M |Inner 1RB_Right | 21.74 | 24.10 | 33 | PASS
N25 | 15 | 10 | DFT-640AM | M Outer Full | 2053|2289 | 33 |PAss
N25 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Left | 20.16 | 22.52 | 33 | PASS
N25 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Right | 19.74 | 22.10 | 33 | PASS
N25 | 15 | 10 | DFT-256QAM | M Outer Full | 19.40 | 21.76 | 33 |PASS
N25 | 15 | 10 |DFT-PI2BPSK| H | Inner 1RB_Left | 23.40 | 2576 | 33 | PASS
N25 | 15 | 10 |DFT-PI2BPSK| H |Inner_1RB_Right | 23.24 | 25.60 | 33 | PASS
N25 | 15 | 10 |DFT-PI2BPSK | H Outer Full | 23.03|2539| 33 |PAss
N25 | 15 | 10 | DFT-QPSK | H | Inner 1RB_Left | 23.23 | 25559 | 33 | PASS
N25 | 15 | 10 | DFT-QPSK | H |Inner_1RB_Right | 23.30 | 25.66 | 33 | PASS
N25 | 15 | 10 | DFT-QPSK | H Outer Full | 2242|2478 | 33 |PAss
N25 | 15 | 10 | DFT-160AM | H | Inner 1RB_Left | 22.27 | 24.63 | 33 | PASS
N25 | 15 | 10 | DFT-160AM | H |Inner_1RB Right | 22.19 | 24.55 | 33 | PASS
N25 | 15 | 10 | DFT-160AM | H Outer Full | 2147 |2383| 33 |PASS
N25 | 15 | 10 | DFT-64QAM | H | Inner 1RB_Left | 20.71 | 23.07 | 33 | PASS
N25 | 15 | 10 | DFT-640AM | H |Inner_1RB_ Right | 20.91 | 23.27 | 33 | PASS
N25 | 15 | 10 | DFT-640AM | H Outer Full | 20.84 | 2320 | 33 |PAss
N25 | 15 | 10 | DFT-256QAM | H | Inner_1RB_Left | 19.04 | 21.40 | 33 | PASS
N25 | 15 | 10 | DFT-256QAM | H | Inner 1RB_Right | 19.24 | 21.60 | 33 | PASS
N25 | 15 | 10 | DFT-256QAM | H Outer Full | 1888 |21.24 | 33 |PASS
N25 | 15 | 15 |DFT-PI2BPSK| L | Inner 1RB_Left | 23.31 | 25.67 | 33 | PASS
N25 | 15 | 15 |DFT-PI2BPSK| L |Inner 1RB Right | 23.25 | 25.61 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N25 | 15 | 15 | DFT-PI2BPSK Outer Full | 2293|2529 | 33 |PASS
N25 | 15 | 15 | DFT-QPSK Inner_1RB_Left | 23.32 | 2568 | 33 | PASS
N25 | 15 | 15 | DFT-QPSK Inner_1RB_Right | 23.38 | 25.74 | 33 | PASS
N25 | 15 | 15 | DFT-QPSK Outer Full | 2247|2483 | 33 |PAss
N25 | 15 | 15 | DFT-16QAM Inner_1RB_Left | 22.24 | 2460 | 33 | PASS
N25 | 15 | 15 | DFT-16QAM Inner_1RB_Right | 22.26 | 24.62 | 33 | PASS
N25 | 15 | 15 | DFT-16QAM Outer Full | 2151|2387 | 33 |PASS
N25 | 15 | 15 | DFT-64QAM Inner_1RB_Left | 20.74 | 23.10 | 33 | PASS
N25 | 15 | 15 | DFT-64QAM Inner_1RB_Right | 20.78 | 23.14 | 33 | PAsS
N25 | 15 | 15 | DFT-64QAM Outer Full | 2094|2330 | 33 |PAss
N25 | 15 | 15 | DFT-256QAM Inner_1RB_Left | 19.10 | 21.46 | 33 | PASS
N25 | 15 | 15 | DFT-256QAM Inner_1RB_Right | 19.17 | 21.53 | 33 | PASS
N25 | 15 | 15 | DFT-256QAM Outer Full | 1877|2113 | 33 |PAss
N25 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Left | 23.48 | 25.84 | 33 | PASS
N25 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Right | 23.39 | 25.75 | 33 | PASS
N25 | 15 | 15 | DFT-PI2BPSK Outer Full | 2324|2560 | 33 |PASS
N25 | 15 | 15 | DFT-QPSK Inner_1RB_Left | 23.53 | 25.89 | 33 | PASS
N25 | 15 | 15 | DFT-QPSK Inner_1RB_Right | 23.27 | 2563 | 33 | PASS
N25 | 15 | 15 | DFT-QPSK Outer Full | 2345|2581 | 33 |PAss
N25 | 15 | 15 | DFT-16QAM Inner_1RB_Left | 22.76 | 25.12 | 33 | PASS
N25 | 15 | 15 | DFT-16QAM Inner_1RB_Right | 22.60 | 24.96 | 33 | PASS
N25 | 15 | 15 | DFT-160AM Outer Full | 2269 | 2505 | 33 |PAss
N25 | 15 | 15 | DFT-64QAM Inner_1RB_Left | 22.85 | 25.21 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N25 | 15 | 15 | DFT-64QAM | M |Inner 1RB_Right | 21.74 | 24.10 | 33 | PASS
N25 | 15 | 15 | DFT-64QAM | M Outer Full | 2157|2393 | 33 |PASS
N25 | 15 | 15 | DFT-256QAM | M | Inner_1RB_Left | 21.70 | 24.06 | 33 | PASS
N25 | 15 | 15 | DFT-256QAM | M | Inner_1RB_Right | 19.68 | 22.04 | 33 | PASS
N25 | 15 | 15 | DFT-256QAM | M Outer Full | 1956 | 21.92 | 33 |PASS
N25 | 15 | 15 |DFT-PI2BPSK| H | Inner 1RB_Left | 23.07 | 2543 | 33 | PASS
N25 | 15 | 15 |DFT-PI2BPSK| H | Inner 1RB_Right | 23.17 | 2553 | 33 | PASS
N25 | 15 | 15 | DFT-PI2BPSK | H Outer Full | 23.02|2538| 33 |PAss
N25 | 15 | 15 | DFT-QPSK | H | Inner_1RB_Left | 23.31 | 25.67 | 33 | PASS
N25 | 15 | 15 | DFT-QPSK | H |[Inner 1RB_Right | 23.42 | 2578 | 33 | PASS
N25 | 15 | 15 | DFT-QPsk | H Outer Full | 2251|2487 | 33 |PASS
N25 | 15 | 15 | DFT-160AM | H | Inner_1RB_Left | 22.19 | 24.55 | 33 | PASS
N25 | 15 | 15 | DFT-160AM | H |Inner_1RB_ Right | 22.23 | 2450 | 33 | PASS
N25 | 15 | 15 | DFT-160AM | H Outer Full | 2153|2389 | 33 |PAss
N25 | 15 | 15 | DFT-64QAM | H | Inner 1RB_Left | 20.62 | 22.98 | 33 | PASS
N25 | 15 | 15 | DFT-64QAM | H | Inner 1RB_Right | 20.94 | 23.30 | 33 | PASS
N25 | 15 | 15 | DFT-640AM | H Outer Full | 2108|2344 | 33 |PAss
N25 | 15 | 15 | DFT-256QAM | H | Inner_1RB_Left | 19.17 | 21.53 | 33 | PASS
N25 | 15 | 15 | DFT-256QAM | H | Inner_1RB Right | 19.17 | 21.53 | 33 | PASS
N25 | 15 | 15 | DFT-256QAM | H Outer Full | 1892 |21.28 | 33 |PASS
N25 | 15 | 20 |DFT-PI2BPSK| L | Inner 1RB_Left | 23.49 | 2585 | 33 | PASS
N25 | 15 | 20 |DFT-PI2BPSK| L |Inner 1RB Right | 23.52 | 25.88 | 33 | PASS
N25 | 15 | 20 |DFT-PI2BPSK | L Outer Full | 2296|2532 | 33 |PAss
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Test Report No.: PSU-NQN2502170113RF08
N25 | 15 | 20 | DFT-QPsK Inner_1RB_Left | 23.22 | 2558 | 33 | PASS
N25 | 15 | 20 | DFT-QPsK Inner_1RB_Right | 23.41 | 25.77 | 33 | PASS
N25 | 15 | 20 | DFT-QPSK Outer Full | 2353|2589 | 33 |PAss
N25 | 15 | 20 | DFT-160AM Inner_1RB_Left | 22.71 | 25.07 | 33 | PASS
N25 | 15 | 20 | DFT-16QAM Inner_1RB_Right | 22.53 | 24.89 | 33 | PASS
N25 | 15 | 20 | DFT-16QAM Outer Full | 2224|2460 | 33 |PASS
N25 | 15 | 20 | DFT-64QAM Inner_1RB_Left | 21.42 | 23.78 | 33 | PASS
N25 | 15 | 20 | DFT-64QAM Inner_1RB_Right | 21.54 | 23.90 | 33 | PASS
N25 | 15 | 20 | DFT-64QAM Outer Full | 2112|2348 | 33 |PAss
N25 | 15 | 20 | DFT-256QAM Inner_1RB_Left | 19.40 | 21.76 | 33 | PASS
N25 | 15 | 20 | DFT-256QAM Inner_1RB_Right | 18.89 | 21.25 | 33 | PASS
N25 | 15 | 20 | DFT-256QAM Outer Full | 18.69 | 21.05 | 33 |PAss
N25 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Left | 23.54 | 25.90 | 33 | PASS
N25 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Right | 23.34 | 2570 | 33 | PASS
N25 | 15 | 20 |DFT-PI2BPSK Outer Full | 2326|2562 | 33 |PASS
N25 | 15 | 20 | DFT-QPsK Inner_1RB_Left | 23.39 | 2575 | 33 | PASS
N25 | 15 | 20 | DFT-QPSK Inner_1RB_Right | 23.30 | 25.66 | 33 | PASS
N25 | 15 | 20 | DFT-QPSK Outer Full | 2261|2497 | 33 |PAss
N25 | 15 | 20 | DFT-160AM Inner_1RB_Left | 22.34 | 24.70 | 33 | PASS
N25 | 15 | 20 | DFT-16QAM Inner_1RB_Right | 22.39 | 24.75 | 33 | PASS
N25 | 15 | 20 | DFT-16QAM Outer Full | 2158|2394 | 33 |PAss
N25 | 15 | 20 | DFT-64QAM Inner_1RB_Left | 21.05 | 23.41 | 33 | PASS
N25 | 15 | 20 | DFT-64QAM Inner_1RB_Right | 21.04 | 23.40 | 33 | PAsS
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Test Report No.: PSU-NQN2502170113RF08
N25 | 15 | 20 | DFT-64QAM | M Outer Full | 21.08 | 2344 | 33 |PASS
N25 | 15 | 20 | DFT-256QAM | M | Inner 1RB_Left | 19.36 | 21.72 | 33 | PASS
N25 | 15 | 20 | DFT-256QAM | M | Inner_1RB_Right | 19.27 | 21.63 | 33 | PASS
N25 | 15 | 20 | DFT-256QAM | M Outer Full | 19.22 | 2158 | 33 |PAss
N25 | 15 | 20 |DFT-PI2BPSK| H | Inner 1RB_Left | 23.38 | 25.74 | 33 | PASS
N25 | 15 | 20 |DFT-PI2BPSK| H |Inner_1RB_Right | 23.26 | 25.62 | 33 | PASS
N25 | 15 | 20 |DFT-PI2BPSK | H Outer Full | 2317 | 2553 | 33 |PASS
N25 | 15 | 20 | DFT-QPSK | H | Inner_1RB_Left | 23.30 | 25.66 | 33 | PASS
N25 | 15 | 20 | DFT-QPSK | H |Inner_1RB_Right | 23.28 | 25.64 | 33 | PASS
N25 | 15 | 20 | DFT-QPsk | H Outer Full | 2365|2601 | 33 |PASS
N25 | 15 | 20 | DFT-160AM | H | Inner 1RB_Left | 22.83 | 25.19 | 33 | PASS
N25 | 15 | 20 | DFT-160AM | H |Inner_1RB_ Right | 22.74 | 25.10 | 33 | PASS
N25 | 15 | 20 | DFT-160AM | H Outer Full | 2265|2501 | 33 |PAss
N25 | 15 | 20 | DFT-640AM | H | Inner_1RB_Left | 21.48 | 23.84 | 33 | PASS
N25 | 15 | 20 | DFT-64QAM | H |Inner 1RB_Right | 21.38 | 23.74 | 33 | PASS
N25 | 15 | 20 | DFT-64QAM | H Outer Full | 21.94 | 2430 | 33 |PASS
N25 | 15 | 20 | DFT-256QAM | H | Inner_1RB_Left | 19.54 | 21.90 | 33 | PASS
N25 | 15 | 20 | DFT-256QAM | H | Inner_1RB_Right | 19.50 | 21.86 | 33 | PASS
N25 | 15 | 20 | DFT-256Q0AM | H Outer Full | 1897 | 21.33| 33 |PAss
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n25 MIMO
MAX Power

N25| 15| 20 | DFT-QPSK | L |Inner_1RB_Right| 20.77 | 20.92 | 23.86 | 26.22 | PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N25| 15 20 DFT-16QAM L Inner_1RB_Left | 19.63 | 19.76 | 22.71 | 25.07 | PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08

N25 | 15 | 5 | DFT-PI2BPSK '””er—ltRB—Le'f 20,52 | 20.61 | 22.97 | 25.33 | PASS
N25 | 15 | 5 | DFT-16QAM '””er—ltRB—Le'f 19.27 | 19.52 | 22.41 | 24.77 | PASS
N25 | 15 | 5 | DFT-PI2BPSK '””er—ltRB—Lef 20.64 | 20.69 | 23.68 | 26.04 | PASS
N25 | 15 | 5 | DFT-160AM '””er—ltRB—Lef 19.40 | 19.47 | 22.45 | 24.81 | PASS
N25 | 15 | 5 | DFT-PI2BPSK '””er—ltRB—LEf 20.43 | 20.95 | 23.71 | 26.07 | PASS
N25 | 15 | 5 | DFT-160AM '””er—ltRB—Lef 19.21 | 19.73 | 22.49 | 24.85 | PASS
N25 | 15 | 10 | DFT-PI2BPSK '””er—ltRB—Lef 2051 | 20.71 | 23.62 | 25.98 | PASS
N25 | 15 | 10 | DFT-160AM '””er—ltRB—"ef 19.27 | 19.51 | 22.40 | 24.76 | PASS
N25 | 15 | 10 | DFT-PI2BPSK '””er—ltRB—"ef 20.67 | 20.84 | 23.77 | 26.13 | PASS
N25 | 15 | 10 | DFT-160AM '””er—ltRB—Lef 19.41 | 19.52 | 22.48 | 24.84 | PASS
N25 | 15 | 10 | DFT-PI2BPSK '””er—ltRB—Lef 20,57 | 20.72 | 23.66 | 26.02 | PASS
N25 | 15 | 10 | DFT-16QAM '””er—ltRB—"ef 19.36 | 19.54 | 22.46 | 24.82 | PASS
N25 | 15 | 15 | DFT-PI2BPSK '””er—ltRB—Lef 20.47 | 20.74 | 23.62 | 25.98 | PASS
N25 | 15 | 15 | DFT-160QAM '””er—ltRB—Lef 19.28 | 19.36 | 22.33 | 24.69 | PASS
N25 | 15 | 15 | DFT-PI2BPSK '””er—ltRB—Lef 20.77 | 20.69 | 23.74 | 26.10 | PASS
N25 | 15 | 15 | DFT-16QAM '””er—ltRB—LEf 19.52 | 19.58 | 22.56 | 24.92 | PASS
N25 | 15 | 15 | DFT-PI2BPSK '””er—ltRB—"ef 20.69 | 20.72 | 23.72 | 26.08 | PASS
N25 | 15 | 15 | DFT-160AM '””er—ltRB—Lef 19.42 | 19.55 | 22.50 | 24.86 | PASS
N25 | 15 | 20 | DFT-PI2BPSK '””er—ltRB—LEf 20.56 | 20.65 | 23.62 | 25.98 | PASS
N25 | 15 | 20 | DFT-PI2BPSK '””er—ﬁ?B—R'g 20.69 | 20.89 | 23.80 | 26.16 | PASS
N25 | 15 | 20 | DFT-PI2BPSK Outer Full |19.89 | 20.21 | 23.06 | 25.42 | PASS
N25 | 15 | 20 | DFT-QPsK '””er—ltRB—LEf 20.65 | 20.71 | 23.69 | 26.05 | PASS
N25 | 15 | 20 | DFT-QPSK '””er—ﬁ?B—R'g 20.77 | 20.92 | 23.86 | 26.22 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

N25 | 15 | 20 | DFT-QPSK Outer Full |19.77 [ 20.14 | 22.97 | 25.33 | PASS
N25 | 15 | 20 | DFT-16QAM '””er—ltRB—Lef 19.63 | 19.76 | 22.71 | 25.07 | PASS
N25 | 15 | 20 | DFT-16QAM '””er—ﬂfB—R'g 19.32 | 19.47 | 22.41 | 24.77 | PASS
N25 | 15 | 20 | DFT-16QAM Outer Full |18.52|18.83|21.69 | 24.05 | PASS
N25 | 15 | 20 | DFT-64QAM '””er—ltRB—Le'f 18.20 | 18.18 | 21.20 | 23.56 | PASS
N25 | 15 | 20 | DFT-64QAM '””er—%]?B—R'g 18.23 | 18.43 | 21.34 | 23.70 | PASS
N25 | 15 | 20 | DFT-64QAM Outer Full |18.11|18.25|21.19 | 23.55 | PASS
N25 | 15 | 20 | DFT-2560QAM '””er—ltRB—"ef 16.26 | 16.23 | 19.26 | 21.62 | PASS
N25 | 15 | 20 | DFT-256QAM '””er—ﬁ?B—R'g 16.37 | 16.56 | 19.48 | 21.84 | PASS
N25 | 15 | 20 | DFT-256QAM Outer Full |16.20 | 16.46 | 19.34 | 21.70 | PASS
N25 | 15 | 20 | DFT-PI2BPSK '””er—ltRB—Lef 20.66 | 20.71 | 23.70 | 26.06 | PASS
N25 | 15 | 20 | DFT-PI2BPSK '””er—ﬁ{B—R'g 20.53 | 20.81 | 23.68 | 26.04 | PASS
N25 | 15 | 20 | DFT-PI2BPSK Outer Full |19.66 | 19.87 | 22.78 | 25.14 | PASS
N25 | 15 | 20 | DFT-QPSK '””er—ltRB—Lef 20.54 | 20.69 | 23.63 | 25.99 | PASS
N25 | 15 | 20 | DFT-QPSK '””er—}ﬁB—R'g 20.41 | 20.59 | 23.51 | 25.87 | PASS
N25 | 15 | 20 | DFT-QPSK Outer Full |19.59 | 19.78 | 22.70 | 25.06 | PASS
N25 | 15 | 20 | DFT-160AM '””er—ltRB—Lef 19.50 | 19.60 | 22.56 | 24.92 | PASS
N25 | 15 | 20 | DFT-160AM '””er—ﬁ?B—R'g 19.27 | 19.96 | 22.64 | 25.00 | PASS
N25 | 15 | 20 | DFT-16QAM Outer Full |18.76 | 18.69 | 21.74 | 24.10 | PASS
N25 | 15 | 20 | DFT-64QAM '””er—ltRB—Lef 18.00 | 18.57 | 21.30 | 23.66 | PASS
N25 | 15 | 20 | DFT-64QAM '””er—}ﬁB—R'g 18.20 | 18.45 | 21.34 | 23.70 | PASS
N25 | 15 | 20 | DFT-64QAM Outer Full |18.32|18.26 | 21.30 | 23.66 | PASS
N25 | 15 | 20 | DET-256QAM '””er—ltRB—Lef 16.47 | 16.56 | 19.53 | 21.89 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N25 | 15 | 20 | DFT-256QAM | M '””er—%]?B—R'g 16.28 | 16.69 | 19.50 | 21.86 | PASS
N25 | 15 | 20 | DFT-2560AM | M | Outer Full | 16.40 | 16.44 | 19.43 | 21.79 | PASS
N25 | 15 | 20 | DFT-PI2BPSK | H '””er—ltRB—Lef 20.63 | 20.87 | 23.76 | 26.12 | PASS
N25 | 15 | 20 | DFT-PI2BPSK | H '””er—ﬁ?B—R'g 20.68 | 20.80 | 23.75 | 26.11 | PASS
N25 | 15 | 20 | DFT-PI2BPSK | H Outer Full |19.75|19.78 | 22.78 | 25.14 | PASS
N25 | 15 | 20 | DFT-QPsk | H '””er—ltRB—Le'f 2053 | 20.69 | 23.62 | 25.98 | PASS
N25 | 15 | 20 | DFT-QPSK | H '””er—ﬁ{B—R'g 20.62 | 20.78 | 23.71 | 26.07 | PASS
N25 | 15 | 20 | DFT-QPSK | H Outer Full |19.64 |19.77 | 22.72 | 25.08 | PASS
N25 | 15 | 20 | DFT-160AM | H '””er—ltRB—Lef 19.43 | 19.67 | 22.56 | 24.92 | PASS
N25 | 15 | 20 | DFT-160AM | H '””er—ﬁ?B—R'g 10.37 | 19.53 | 22.46 | 24.82 | PASS
N25 | 15 | 20 | DFT-160AM | H Outer Full |18.78 | 18.67 | 21.74 | 24.10 | PASS
N25 | 15 | 20 | DFT-640AM | H '””er—ltRB—"ef 18.21 | 18.51 | 21.37 | 23.73 | PASS
N25 | 15 | 20 | DFT-640AM | H '””er—ﬁ?B—R'g 18.21 | 18.48 | 21.36 | 23.72 | PASS
N25 | 15 | 20 | DFT-640AM | H Outer Full |18.29 | 18.31|21.31|23.67 | PASS
N25 | 15 | 20 | DFT-256QAM | H '””er—ltRB—LEf 16.37 | 16.44 | 19.42 | 21.78 | PASS
N25 | 15 | 20 | DFT-256QAM | H '””er—}ﬁB—R'g 16.28 | 16.58 | 19.44 | 21.80 | PASS
N25 | 15 | 20 | DFT-256QAM | H Outer Full |16.38|16.41 | 19.41 | 21.77 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n26(814-824)
MAX Power

N26-814-824| 15 10 DFT-QPSK M Inner_1RB_Left| 24.15 50 PASS
Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N26-814-824| 15 5 DFT-16QAM L Inner_1RB_Left | 23.01 50 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08
N26-814-824 | 15 DFT-PI2BPSK | L | Inner_1RB_Left | 24.04 | 50.00 | PASS
N26-814-824 | 15 DFT-PI2BPSK | L | Inner_1RB_Right | 23.96 | 50.00 | PASS
N26-814-824 | 15 DFT-PI2BPSK | L Outer_Full 23.61 | 50.00 | PASS
N26-814-824 | 15 DFT-QPSK | L | Inner_1RB_Left | 24.11 | 50.00 | PASS
N26-814-824 | 15 DFT-QPSK | L |Inner_1RB_Right | 23.96 | 50.00 | PASS
N26-814-824 | 15 DFT-QPSK | L Outer_Full 23.19 | 50.00 | PASS
N26-814-824 | 15 DFT-16QAM | L | Inner_1RB_Left | 23.01 | 50.00 | PASS
N26-814-824 | 15 DFT-160AM | L |Inner_1RB_Right | 22.76 | 50.00 | PASS
N26-814-824 | 15 DFT-160AM | L Outer_Full 22.25 | 50.00 | PASS
N26-814-824 | 15 DFT-64QAM | L | Inner_1RB_Left | 21.63 | 50.00 | PASS
N26-814-824 | 15 DFT-64QAM | L |Inner 1RB_Right | 21.48 | 50.00 | PASS
N26-814-824 | 15 DFT-64QAM | L Outer_Full 21.73 | 50.00 | PASS
N26-814-824 | 15 DFT-256QAM | L | Inner_1RB_Left | 19.99 | 50.00 | PASS
N26-814-824 | 15 DFT-256QAM | L | Inner_1RB_Right | 19.67 | 50.00 | PASS
N26-814-824 | 15 DFT-256QAM | L Outer_Full 19.70 | 50.00 | PASS
N26-814-824 | 15 DFT-PI2BPSK | M | Inner_1RB_Left | 23.89 | 50.00 | PASS
N26-814-824 | 15 DFT-PI2BPSK | M | Inner_1RB_Right | 23.76 | 50.00 | PASS
N26-814-824 | 15 DFT-PI2BPSK | M Outer_Full 23.46 | 50.00 | PASS
N26-814-824 | 15 DFT-QPSK | M | Inner_1RB_Left | 24.03 | 50.00 | PASS
N26-814-824 | 15 DFT-QPSK | M |Inner_1RB Right | 23.84 | 50.00 | PASS
N26-814-824 | 15 DFT-QPSK | M Outer_Full 23.24 | 50.00 | PASS
N26-814-824 | 15 DFT-16QAM | M | Inner_1RB_Left | 23.00 | 50.00 | PASS
N26-814-824 | 15 DFT-16QAM | M | Inner_1RB_Right | 22.79 | 50.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N26-814-824 | 15 | 5 | DFT-160AM | M Outer_Full 22.06 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-64Q0AM | M | Inner_1RB_Left | 21.39 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-64Q0AM | M |Inner_1RB_Right | 21.56 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-64QAM | M Outer_Full 21.67 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-256QAM | M | Inner_1RB_Left | 19.65 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-256QAM | M | Inner_1RB_Right | 19.47 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-256QAM | M Outer_Full 19.56 | 50.00 | PASS
N26-814-824 | 15 | 5 |DFT-PI2BPSK| H | Inner_1RB_Left | 23.81 | 50.00 | PASS
N26-814-824 | 15 | 5 |DFT-PI2BPSK | H | Inner_1RB_Right | 23.85 | 50.00 | PASS
N26-814-824 | 15 | 5 |DFT-PI2BPSK | H Outer_Full 23.40 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-QPSK | H | Inner_1RB Left | 23.86 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-QPSK | H |Inner_1RB_Right | 23.87 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-QPSK | H Outer_Full 23.04 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-160AM | H | Inner_1RB_Left | 22.95 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-160AM | H | Inner 1RB_Right | 22.80 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-160AM | H Outer_Full 22.23 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-64Q0AM | H | Inner_1RB_Left | 21.42 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-64Q0AM | H |Inner_1RB_Right | 21.55 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-64QAM | H Outer_Full 21.51 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-256QAM | H | Inner 1RB Left | 19.72 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-256QAM | H | Inner 1RB_Right | 19.57 | 50.00 | PASS
N26-814-824 | 15 | 5 | DFT-256QAM | H Outer_Full 19.52 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-PI2BPSK | L | Inner 1RB_Left | 23.93 | 50.00 | PASS

Huarui 7layers High Technology (Suzhou)

Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road,
High-tech District, Suzhou City, Anhui Province

Page 95 of 354

Tel: +86 (0557) 368 1008




Test Report No.: PSU-NQN2502170113RF08
N26-814-824 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.95 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-PI2BPSK Outer_Full 23.38 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 24.13 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.86 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-QPSK Outer_Full 23.09 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 22.87 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-16QAM Inner_1RB_Right | 22.82 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-16QAM Outer_Full 21.97 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-64QAM Inner_1RB_Left | 21.66 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-64QAM Inner_1RB_Right | 21.48 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-64QAM Outer_Full 21.54 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-256QAM Inner_1RB_Left | 19.88 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-256QAM Inner_1RB_Right | 19.59 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-256QAM Outer_Full 19.69 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Left | 23.90 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.78 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-PI2BPSK Outer_Full 23.37 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 24.15 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 24.06 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-QPSK Outer_Full 23.18 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 22.96 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-16QAM Inner_1RB_Right | 22.88 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-16QAM Outer_Full 22.07 | 50.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N26-814-824 | 15 | 10 | DFT-64QAM | M | Inner_1RB Left | 21.53 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-64QAM | M | Inner 1RB_Right | 21.51 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-64QAM | M Outer_Full 21.47 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Left | 19.74 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Right | 19.54 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-256QAM | M Outer_Full 19.68 | 50.00 | PASS
N26-814-824 | 15 | 10 |DFT-PI2BPSK | H | Inner 1RB_Left | 24.09 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-PI2BPSK | H | Inner_1RB_Right | 23.77 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-PI2BPSK | H Outer_Full 23.25 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-QPSK | H | Inner_1RB Left | 24.07 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-QPSK | H |Inner 1RB_Right | 23.84 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-QPSK | H Outer_Full 23.06 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-160AM | H | Inner_1RB_Left | 22.99 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-160AM | H | Inner_1RB_Right | 22.83 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-16QAM | H Outer_Full 22.04 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-64QAM | H | Inner 1RB Left | 21.60 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-64QAM | H | Inner_1RB_Right | 21.44 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-64QAM | H Outer_Full 21.72 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-256QAM | H | Inner_1RB_Left | 19.93 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-256QAM | H | Inner 1RB_Right | 19.47 | 50.00 | PASS
N26-814-824 | 15 | 10 | DFT-256QAM | H Outer_Full 19.70 | 50.00 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n26(824-849)
MAX Power

N26-824-849| 15| 20 | DFT-QPSK | L '””er—ﬂ?B—R'g 2421 | 2388 | 3845 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N26-824-849| 15| 15 |DFT-16QAM| L '“”er—ﬁ?B—R'g 2318 | 2285 | 38.45 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

Inner_1RB_Rig

N26-824-849| 15 20 DFT-16QAM H ht 23.13 22.80 38.45 |PASS
Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
. o . ) . Tel: +86 (0557) 368 1008
Co., Ltd. High-tech District, Suzhou City, Anhui Province
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Test Report No.: PSU-NQN2502170113RF08
Nzgﬁf“' 15 DFT-PI2BPSK | L |Inner 1RB_Left | 23.82 | 23.49 | 38.45 | PASS
Noo oot | 15 DFT-PizBPSK | L | MM ARBRIG | 93,06 | 2363 | 38.45 | PASS
Nzgfgm- 15 DFT-PI2BPSK | L | Outer Full |23.45|23.12 | 38.45 | PASS
Nzg;gm- 15 DFT-QPSK | L |Inner_1RB_Left | 24.02 | 23.69 | 38.45 | PASS
Nzgfgz“' 15 DFT-QPSK | L '””er—}]'fB—Rig 24.01 | 23.68 | 38.45 | PASS
Nzgff“' 15 DFT-QPSK | L | outer Full |23.07|22.74 | 38.45 | PASS
N2§;18924- 15 DFT-16QAM | L | Inner 1RB_Left | 22.83 | 22.50 | 38.45 | PASS
Nzgﬁf“' 15 DFT-16QAM | L '””er—lhi{B—Rig 22.85 | 22.52 | 38.45 | PASS
Nzgﬁf“' 15 DFT-16QAM | L | Outer Full |22.01|21.68 |38.45 | PASS
Nzgfgm- 15 DFT-64QAM | L | Inner_1RB_Left | 21.39 | 21.06 | 38.45 | PASS
Noo 824 | 15 DFT-64QAM | L '””er—lh'fB—Rig 21.46 | 21.13 | 38.45 | PASS
N2§;18924- 15 DFT-64QAM | L | Outer Full |21.68|21.35|38.45 | PASS
N2§;18924- 15 DFT-256QAM | L | Inner_1RB_Left | 19.65 | 19.32 | 38.45 | PASS
Nzgﬁf“' 15 DFT-256QAM | L '””er—lh?B—Rig 19.61 | 19.28 | 38.45 | PASS
Nzgﬁ,% 15 DFT-256QAM | L | Outer Full |19.52|19.19 | 38.45 | PASS
N26-824-849 | 15 DFT- M | Inner_1RB_Left | 23.82 | 23.49 | 38.45 | PASS
Nzgﬁf“' 15 DFT-PI2BPSK | M '””er—ﬁ{B—Rig 23.92 | 23.59 | 38.45 | PASS
N2§;18924- 15 DFT-PI2BPSK | M | Outer Full |23.43 |23.10 | 38.45 | PASS
Nzgﬁ,m' 15 DFT-QPSK | M | Inner 1RB_Left | 24.04 | 23.71 | 38.45 | PASS
Neo o2t |1 DFT-QPSK | M '””er—thfB—Rig 23.98 | 23.65 | 38.45 | PASS
Nzgﬁf“' 15 DFT-QPSK | M | Outer Full |23.10 | 22.77 | 38.45 | PASS
Nzg;gm- 15 DFT-16QAM | M | Inner_1RB_Left | 23.01 | 22.68 | 38.45 | PASS
Noo 824 |15 DFT-16QAM | M '””er—lh?B—Rig 2297 | 22.64 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N2§f’924- 15| 5 | DFT-16QAM | M | Outer Full |22.16 | 21.83 | 38.45 | PASS
N2§;18924- 15 | 5 | DFT-64QAM | M | Inner 1RB_Left | 21.44 | 21.11 | 38.45 | PASS
N2§ﬁ924- 15 | 5 | DFT-64QAM | M '””er—}ﬁB—Rig 21.57 | 21.24 | 38.45 | PASS
Nzgﬁf‘" 15| 5 | DFT-64QAM | M | Outer Full |21.63 |21.30 | 38.45 | PASS
Nzgﬁf‘" 15 | 5 | DFT-256QAM | M | Inner_1RB_Left | 19.75 | 19.42 | 38.45 | PASS
Neo 824 |15 | 5 | DFT-2560aM | M '””er—lh'fB—Rig 19.71 | 19.38 | 38.45 | PASS
Nzgﬁ;% 15| 5 | DFT-256QAM [ M Outer_Full 19.75 | 19.42 | 38.45 | PASS
N2§;18924- 15 | 5 | DFT-PI2BPSK | H | Inner_1RB_Left | 23.91 | 23.58 | 38.45 | PASS
Nzg;gm- 15 | 5 | DFT-PI2BPSK | H '””er—}]'fB—Rig 24.06 | 23.73 | 38.45 | PASS
Nzgﬁf“' 15 | 5 |DFT-PI2BPSK | H | Outer Full |23.50 | 23.17 | 38.45 | PASS
N2§;18924- 15| 5 | DFT-QPSK | H |Inner 1RB_Left | 23.86 | 23.53 | 38.45 | PASS
Nzgﬁf“' 15 | 5 | DFT-QPSK | H '””er—lhi{B—Rig 24.10 | 23.77 | 38.45 | PASS
N2§;18924- 15| 5 | DFT-QPSK | H | Outer Full |23.25|22.92|38.45 | PASS
Nzgﬁ)z“' 15| 5 | DFT-16QAM | H | Inner_1RB_Left | 22.90 | 22.57 | 38.45 | PASS
Neo924 |15 | 5 | DFT-160aM | H '””er—ﬂfB—Rig 22.95 | 22.62 | 38.45 | PASS
Nzg;gm- 15| 5 | DFT-16QAM | H | Outer Full |22.29 | 21.96 | 38.45 | PASS
N2§;18924- 15 | 5 | DFT-64QAM | H | Inner 1RB_Left | 21.48 | 21.15 | 38.45 | PASS
Nzgﬁf“' 15 | 5 | DFT-64QAM | H '””er—lh?B—Rig 2153 | 21.20 | 38.45 | PASS
Nzgﬁ)z“' 15| 5 | DFT-64QAM | H | Outer Full |21.72 |21.39 | 38.45 | PASS
Nzg;f;z“' 15 | 5 | DFT-256QAM | H | Inner_1RB_Left | 19.83 | 19.50 | 38.45 | PASS
Nzgﬁ;% 15 | 5 | DFT-256QAM | H '””er—}]?B—Rig 19.73 | 19.40 | 38.45 | PASS
Nzgﬁf“' 15 | 5 | DFT-256QAM | H | Outer Full |19.67 | 19.34 | 38.45 | PASS
Nzgfgm- 15 | 10 | DFT-PI2BPSK | L | Inner 1RB_Left | 23.79 | 23.46 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N2 924 | 15 | 10 | DFT-PI2BPSK inner_tRB_RIG | 53.99 | 23.66 | 38.45 | PASS
Nzgfgz“' 15 | 10 | DFT-PI2BPSK Outer Full | 23.53|23.20 | 38.45 | PASS
Nzgﬁf“' 15 | 10 | DFT-QPSK Inner_1RB_Left | 23.82 | 23.49 | 38.45 | PASS
Nzgﬁ;% 15 | 10 | DFT-QPSK '””er—}]'fB—Rig 24.00 | 23.67 | 38.45 | PASS
Nzgfgz“' 15 | 10 | DFT-QPSK Outer_Full | 23.26 | 22.93 | 38.45 | PASS
Nzgﬁ,% 15 | 10 | DFT-16QAM Inner_1RB_Left | 22.94 | 22.61 | 38.45 | PASS
N26-824-849 | 15 | 10 | DFT-16QAM Inner_1RB_Rig | 23.02 | 22.69 | 38.45 | PASS
N2§;18924- 15 | 10 | DFT-16QAM Outer Full |22.27 | 21.94 | 38.45 | PASS
N2§ﬁ)24- 15 | 10 | DFT-64QAM Inner_1RB_Left | 21.30 | 20.97 | 38.45 | PASS
N2 824 | 15 | 10 | DFT-64QAM '””er—ﬁfB—Rig 2158 | 21.25 | 38.45 | PASS
Nzgﬁ;m' 15 | 10 | DFT-64QAM Outer_Full | 21.60 | 21.27 | 38.45 | PASS
Nzgfém- 15 | 10 | DFT-256QAM Inner_1RB_Left | 19.51 | 10.18 | 38.45 | PASS
Nzgﬁf“' 15 | 10 | DFT-256QAM '””er—lh?B—Rig 19.66 | 19.33 | 38.45 | PASS
Nzgﬁ;% 15 | 10 | DFT-256QAM Outer Full |19.68 | 19.35 | 38.45 | PASS
Nzgﬁf“' 15 | 10 | DFT-PI2BPSK Inner_1RB_Left | 23.90 | 23.57 | 38.45 | PASS
Nzgﬁf“' 15 | 10 | DFT-PI2BPSK '””er—ﬁ{B—Rig 23.96 | 23.63 | 38.45 | PASS
N2§;18924- 15 | 10 | DFT-PI2BPSK Outer Full |23.52|23.19 | 38.45 | PASS
Nzgﬁ;% 15 | 10 | DFT-QPSK Inner_1RB_Left | 23.88 | 23.55 | 38.45 | PASS
Nzgﬁ)% 15 | 10 | DFT-QPSK '””er—thfB—Rig 24.13 | 23.80 | 38.45 | PASS
Nzg;f;z“' 15 | 10 | DFT-QPSK Outer Full |23.01|22.68 | 38.45 | PASS
Nzgfg% 15 | 10 | DFT-16QAM Inner_1RB_Left | 22.87 | 22.54 | 38.45 | PASS
Nzgﬁ;% 15 | 10 | DFT-16QAM '””er—ﬁ?B—Rig 23.06 | 22.73 | 38.45 | PASS
Nzgﬁf“' 15 | 10 | DFT-16QAM Outer Full |22.11|21.78 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N2§f’924- 15 | 10 | DFT-64QAM | M | Inner_1RB_Left | 21.49 | 21.16 | 38.45 | PASS
Nzg;gm- 15 | 10 | DFT-64QAM | M '””er—ﬁ{B—Rig 21.58 | 21.25 | 38.45 | PASS
Nzgﬁf“' 15 | 10 | DFT-64QAM | M | Outer_Full |21.70 | 21.37 | 38.45 | PASS
Nzgﬁf“' 15 | 10 | DFT-256QAM | M | Inner_1RB_Left [ 19.69 | 19.36 | 38.45 | PASS
N20824- 115 | 10 | DFT-2560aM | M | M1RBRIG 19 78 | 19.45 | 38.45 | PASS
N2o 824 | 15 | 10 | DFT-256QAM | M | Outer_Full | 19.60 | 19.36 | 38.45 | PASS
Nzgféz“' 15 | 10 | DFT-PI2BPSK | H | Inner_1RB_Left | 23.97 | 23.64 | 38.45 | PASS
N2§;18924- 15 | 10 | DFT-PI2BPSK | H '””er—}sB—Rig 24.05 | 23.72 | 38.45 | PASS
Nzgfqm- 15 | 10 | DFT-PI2BPSK | H | Outer_Full |23.56 | 23.23 | 38.45 | PASS
Nzgfqm- 15 | 10 | DFT-QPSK | H |Inner_1RB_Left | 24.15 | 23.82 | 38.45 | PASS
N2 824 |15 | 10 | DFT-QPSK | H '””er—lh'fB—Rig 23.97 | 23.64 | 38.45 | PASS
Nzgféz“' 15 | 10 | DFT-QPSK | H | Outer_Full |[23.36 | 23.03 | 38.45 | PASS
Nzg;gm- 15 | 10 | DFT-16QAM | H | Inner_1RB_Left [ 23.03 | 22.70 | 38.45 | PASS
Nzg;gz“' 15 | 10 | DFT-16QAM | H '””er—lh'fB—Rig 22.99 | 22.66 | 38.45 | PASS
Nzgﬁf“' 15 | 10 | DFT-16QAM | H | Outer Full |22.20 | 21.87 | 38.45 | PASS
Nzg;gm- 15 | 10 | DFT-64QAM | H | Inner_1RB_Left | 21.67 | 21.34 | 38.45 | PASS
Nzgﬁf“' 15 | 10 | DFT-64QAM | H '””er—ﬁ{B—Rig 21.44 | 21.11 | 38.45 | PASS
Nzg;gm- 15 | 10 | DFT-64QAM | H | Outer_Full |[21.80 | 21.47 | 38.45 | PASS
Nzgﬁ)z“' 15 | 10 | DFT-256QAM | H | Inner_1RB_Left [ 19.76 | 19.43 | 38.45 | PASS
Nzgﬁ)m- 15 | 10 | DFT-256QAM | H '””er—}fEB—Rig 19.75 | 19.42 | 38.45 | PASS
N26-824-849 | 15 | 10 DFT- H | Outer Full |19.8119.48 | 38.45 | PASS
Nzg;gm- 15 | 15 | DFT-PI2BPSK | L | Inner_1RB_Left [ 23.75 | 23.42 | 38.45 | PASS
N28824 | 15 | 15 | DFT-PIzBPSK | L | Me—RBRI9 | 5403 | 2370 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N2§f’924- 15 | 15 | DFT-PI2BPSK Outer_Full | 23.49 | 23.16 | 38.45 | PASS
Nzgfc,m' 15 | 15 | DFT-QPSK Inner_1RB_Left | 23.87 | 23.54 | 38.45 | PASS
Nzgﬁ;% 15 | 15 | DFT-QPSK '””er—}ﬁB—Rig 24.01 | 23.68 | 38.45 | PASS
Nzgﬁf“' 15 | 15 | DFT-QPSK Outer Full | 23.23|22.90 | 38.45 | PASS
Nzgfg% 15 | 15 | DFT-16QAM Inner_1RB_Left | 22.90 | 22.57 | 38.45 | PASS
Neo 824 | 15 | 15 | DFT-160AM inner_tRB_RI0 | 23.18 | 22.85 | 38.45 | PASS
Nzgfé% 15 | 15 | DFT-16QAM Outer_Full | 22.25| 21.92 | 38.45 | PASS
Nzgﬁf“‘ 15 | 15 | DFT-64QAM Inner_1RB_Left | 21.36 | 21.03 | 38.45 | PASS
Nzgff“' 15 | 15 | DFT-64QAM '””er—ﬁfB—Rig 21.70 | 21.37 | 38.45 | PASS
Nzgﬁf“' 15 | 15 | DFT-64QAM Outer Full |21.72 | 21.39 | 38.45 | PASS
Nzgﬁf“' 15 | 15 | DFT-256QAM Inner_1RB_Left | 19.56 | 19.23 | 38.45 | PASS
Nzgﬁ,% 15 | 15 | DFT-256QAM '””er—lhﬁ{B—Rig 19.69 | 19.36 | 38.45 | PASS
Nzﬁﬁf“’ 15 | 15 | DFT-256QAM Outer Full |19.68 | 19.35 | 38.45 | PASS
Nzgﬁ)z“' 15 | 15 | DFT-PI2BPSK Inner_1RB_Left | 23.96 | 23.63 | 38.45 | PASS
Nzgﬁ;m- 15 | 15 | DFT-PI2BPSK '””er—ﬂfB—Rig 24.07 | 23.74 | 38.45 | PASS
N2g;18924- 15 | 15 | DFT-PI2BPSK Outer_Full |23.37 | 23.04 | 38.45 | PASS
Nzgﬁ;% 15 | 15 | DFT-QPSK Inner_1RB_Left | 23.94 | 23.61 | 38.45 | PASS
Nzgﬁ,% 15 | 15 | DFT-QPSK '””er—lh?B—Rig 24.17 | 23.84 | 38.45 | PASS
Nzgﬁf“' 15 | 15 | DFT-QPSK Outer Full |23.22|22.89 | 38.45 | PASS
Nzgﬁf“' 15 | 15 | DFT-16QAM Inner_1RB_Left | 22.92 | 22.59 | 38.45 | PASS
Nzgﬁ;% 15 | 15 | DFT-16QAM 'nner—ﬁ?B—Rig 22.99 | 22.66 | 38.45 | PASS
Nzgﬁf“' 15 | 15 | DFT-16QAM Outer Full |22.05|21.72 | 38.45 | PASS
Nzgﬁf“' 15 | 15 | DFT-64QAM Inner_1RB_Left | 21.42 | 21.09 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08
Neo 924 | 15 | 15 | DFT-64QaM | M inner_tRB_RIG | 5152 | 21.19 | 38.45 | PASS
Nzgﬁf“' 15 | 15 | DFT-64QAM | M | Outer Full |21.19 | 20.86 | 38.45 | PASS
Nzgﬁf“' 15 | 15 | DFT-256QAM | M | Inner_1RB_Left | 19.89 | 19.56 | 38.45 | PASS
Nzgfgm- 15 | 15 | DFT-256QAM | M '””er—}]'fB—Rig 19.95 | 19.62 | 38.45 | PASS
Nzgfg% 15 [ 15 | DFT-256QAM | M Outer_Full 19.61 | 19.28 | 38.45 | PASS
Nzgﬁf“' 15 | 15 | DFT-PI2BPSK | H | Inner 1RB_Left | 23.63 | 23.30 | 38.45 | PASS
Nzgﬁf“' 15 | 15 | DFT-PI2BPSK | H '””er—lhi{B—Rig 23.37 | 23.04 | 38.45 | PASS
Nzgﬁ)m- 15 | 15 | DFT-PI2BPSK | H | Outer Full |23.24 | 22.91 | 38.45 | PASS
N2§ﬁ)24- 15 | 15 | DFT-QPSK | H |Inner_1RB_Left | 24.10 | 23.77 | 38.45 | PASS
N2o 824 |15 | 15 | DFT-QPSK | H '””er—}]'fB—Rig 23.98 | 23.65 | 38.45 | PASS
N2§;18924- 15 | 15 | DFT-QPSK | H | Outer Full |[23.33|23.00 | 38.45 | PASS
N26-824-849 | 15 | 15 | DFT-16QAM | H | Inner_1RB_Left | 23.04 | 22.71 | 38.45 | PASS
Nzg;gm- 15 | 15 | DFT-16QAM | H '””er—lh?B—Rig 22.91 | 22.58 | 38.45 | PASS
Nzgﬁ)z“' 15 | 15 | DFT-16QAM | H | Outer Full |22.35|22.02 | 38.45 | PASS
Nzgﬁf“' 15 | 15 | DFT-64QAM | H | Inner 1RB_Left | 21.59 | 21.26 | 38.45 | PASS
Nzgﬁ;m- 15 | 15 | DFT-64QAM | H '””er—ﬂ?B—Rig 21.61 | 21.28 | 38.45 | PASS
Nzgﬁf“’ 15 | 15 | DFT-64QAM | H | Outer Full |21.90 | 21.57 | 38.45 | PASS
Nzgﬁf“' 15 | 15 | DFT-256QAM | H | Inner_1RB_Left | 19.83 | 19.50 | 38.45 | PASS
Nzgﬁ)z“' 15 | 15 | DFT-256QAM | H '””er—thfB—Rig 19.95 | 19.62 | 38.45 | PASS
Nzgﬁ;% 15 | 15 | DFT-256QAM | H Outer_Full | 19.80 | 19.47 | 38.45 | PASS
Nzgﬁf“' 15 | 20 | DFT-PI2BPSK | L | Inner 1RB_Left | 23.85 | 23.52 | 38.45 | PASS
N2 824 | 15 | 20 | DFT-PI2BPSK | L '””er—}]?B—Rig 24.07 | 23.74 | 38.45 | PASS
Nzgfgm- 15 | 20 | DFT-PI2BPSK | L | Outer Full |23.34|23.01|38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08
Nzgﬁf“' 15 | 20 | DFT-QPSK Inner_1RB_Left | 24.06 | 23.73 | 38.45 | PASS
Nzg;gm- 15 | 20 | DFT-QPSK '””er—ﬁ{B—Rig 24.21 | 23.88 | 38.45 | PASS
Nzg;gm- 15 | 20 | DFT-QPSK Outer Full |23.18 | 22.85 | 38.45 | PASS
N2§ﬁ924- 15 | 20 | DFT-16QAM Inner_1RB_Left | 21.51 | 21.18 | 38.45 | PASS
N2o 824 | 15 | 20 | DFT-160AM '””er—}]'fB—Rig 21.49 | 21.16 | 38.45 | PASS
Nzgﬁf“' 15 | 20 | DFT-16QAM Outer_Full | 21.50 | 21.17 | 38.45 | PASS
Nzgﬁ;% 15 | 20 | DFT-64QAM Inner_1RB_Left | 20.44 | 20.11 | 38.45 | PASS
Nzgfg% 15 | 20 | DFT-64QAM '””er—}sB—Rig 20.28 | 19.95 | 38.45 | PASS
Nzgﬁf“' 15 | 20 | DFT-64QAM Outer_Full | 20.48 | 20.15 | 38.45 | PASS
Nzgfqm- 15 | 20 | DFT-256QAM Inner_1RB_Left | 19.53 | 19.20 | 38.45 | PASS
Nzgﬁ;% 15 | 20 | DFT-256QAM '””er—lh'fB—Rig 19.46 | 19.13 | 38.45 | PASS
Nzgﬁ;% 15 | 20 | DFT-256QAM Outer_ Full |18.52|18.19 | 38.45 | PASS
N2§;18924- 15 | 20 | DFT-PI2BPSK Inner_1RB_Left | 23.85 | 23.52 | 38.45 | PASS
Nzg;gz“' 15 | 20 | DFT-PI2BPSK '””er—lh'fB—Rig 24.15 | 23.82 | 38.45 | PASS
Nzgﬁf“' 15 | 20 | DFT-PI2BPSK Outer Full |23.32|22.99 | 38.45 | PASS
Nzgﬁ;% 15 | 20 | DFT-QPSK Inner_1RB_Left | 23.94 | 23.61 | 38.45 | PASS
Nzgﬁf“' 15 | 20 | DFT-QPSK '””er—ﬁ{B—Rig 24.07 | 23.74 | 38.45 | PASS
N2§;18924- 15 | 20 | DFT-QPSK Outer Full |22.95|22.62 | 38.45 | PASS
NZSA%% 15 | 20 | DFT-16QAM Inner_1RB_Left | 22.95 | 22.62 | 38.45 | PASS
Nzgﬁ;% 15 | 20 | DFT-16QAM '””er—ffB—Rig 23.09 | 22.76 | 38.45 | PASS
Nzgﬁ;% 15 | 20 | DFT-16QAM Outer_Full | 21.93 | 21.60 | 38.45 | PASS
Nzgﬁ;% 15 | 20 | DFT-64QAM Inner_1RB_Left | 21.46 | 21.13 | 38.45 | PASS
Nzgfgz“' 15 | 20 | DFT-64QAM '””er—lh?B—Rig 21.65 | 21.32 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08
Nzgﬁg% 15 | 20 | DFT-64QAM | M Outer Full | 21.54 | 21.21 | 38.45 | PASS
Nzgfgm- 15 | 20 | DFT-256QAM | M | Inner_1RB_Left | 19.78 | 19.45 | 38.45 | PASS
N26-824-849 | 15 | 20 DFT- M | Inner_1RB_Rig | 19.99 | 19.66 | 38.45 | PASS
Nzg;gm- 15 | 20 | DFT-256QAM | M | Outer Full |19.53 | 19.20 | 38.45 | PASS
Nzg;gm- 15 | 20 | DFT-PI2BPSK | H | Inner_1RB_Left | 24.06 | 23.73 | 38.45 | PASS
Nzgﬁf“' 15 | 20 | DFT-PI2BPSK | H '””er—lh'fB—Rig 24.19 | 23.86 | 38.45 | PASS
Nzgfém- 15 | 20 | DFT-PI2BPSK | H | Outer Full | 23.35|23.02 | 38.45 | PASS
Nzgfqm- 15 | 20 | DFT-QPSK | H |Inner_1RB_Left | 23.88 | 23.55 | 38.45 | PASS
Nzg;gm- 15 | 20 | DFT-QPSK | H '””er—}]'fB—Rig 24.11 | 23.78 | 38.45 | PASS
Nzgff“' 15 [ 20 | DFT-QPSK | H Outer_Full | 23.22 [ 22.89 | 38.45 | PASS
N2§;18924- 15 | 20 | DFT-16QAM | H | Inner_1RB_Left | 22.85 | 22.52 | 38.45 | PASS
Nzgﬁf“' 15 | 20 | DFT-160AM | H '””er—lhi{B—Rig 23.13 | 22.80 | 38.45 | PASS
Nzg;gm- 15 | 20 | DFT-16QAM | H | Outer Full |22.03|21.70 | 38.45 | PASS
Nzgﬁ)z“' 15 | 20 | DFT-64QAM | H | Inner_1RB_Left | 21.36 | 21.03 | 38.45 | PASS
Nzgﬁ;% 15 | 20 | DFT-64QAM | H '””er—ﬂfB—Rig 21.54 | 21.21 | 38.45 | PASS
Nzg;gm- 15 | 20 | DFT-64QAM | H | Outer Full |21.58|21.25 | 38.45 | PASS
Nzgﬁ)m- 15 | 20 | DFT-256QAM | H | Inner_1RB_Left | 19.70 | 19.37 | 38.45 | PASS
Nzgﬁf“' 15 | 20 | DFT-256QAM | H '””er—lh?B—Rig 19.77 | 19.44 | 38.45 | PASS
Nzgﬁf“' 15 | 20 | DFT-256QAM | H | Outer Full |19.63 | 19.30 | 38.45 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n30
MAX Power

N30|15| 10 | DFT-QPSK | L |Inner_1RB_Left| 23.38 23.86 23.98 | PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N30| 15| 10 |DFT-16QAM| L | Inner_1RB_Left 21.96 22.44 23.98 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08

N30 | 15 DFT-PI2BPSK | L | Inner_1RB_Left | 23.22 | 23.70 | 23.98 | PASS
N30 | 15 DFT-PI2BPSK | L | Inner_1RB_Right | 23.24 | 23.72 | 23.98 | PASS
N30 | 15 DFT-PI2BPSK | L Outer Full | 22.58 | 23.06 | 23.98 | PASS
N30 | 15 DFT-QPSK | L | Inner_1RB_Left | 23.29 | 23.77 | 23.98 | PASS
N30 | 15 DFT-QPSK | L |Inner_1RB_Right | 23.30 | 23.78 | 23.98 | PASS
N30 | 15 DFT-QPSK | L Outer Full | 22.18 | 22.66 | 23.98 | PASS
N30 | 15 DFT-160AM | L | Inner 1RB_Left | 21.78 | 22.26 | 23.98 | PASS
N30 | 15 DFT-16QAM | L |Inner_1RB_Right | 21.82 | 22.30 | 23.98 | PASS
N30 | 15 DFT-160AM | L Outer Full | 21.06 | 21.54 | 23.98 | PASS
N30 | 15 DFT-64QAM | L | Inner_1RB_Left | 20.59 | 21.07 | 23.98 | PASS
N30 | 15 DFT-64Q0AM | L | Inner_1RB_Right | 20.45 | 20.93 | 23.98 | PASS
N30 | 15 DFT-640AM | L Outer Full | 2057 | 21.05 | 23.98 | PASS
N30 | 15 DFT-256QAM | L | Inner_1RB_Left | 18.91 | 19.39 | 23.98 | PASS
N30 | 15 DFT-256QAM | L | Inner_1RB_Right | 18.93 | 19.41 | 23.98 | PASS
N30 | 15 DFT-256QAM | L Outer Full | 18.70 | 19.18 | 23.98 | PASS
N30 | 15 DFT-PI2BPSK | M | Inner_1RB_Left | 23.22 | 23.70 | 23.98 | PASS
N30 | 15 DFT-PI2BPSK | M | Inner_1RB_Right | 23.29 | 23.77 | 23.98 | PASS
N30 | 15 DFT-PI2BPSK | M Outer Full | 22.57 | 23.05 | 23.98 | PASS
N30 | 15 DFT-QPSK | M | Inner_1RB_Left | 23.38 | 23.86 | 23.98 | PASS
N30 | 15 DFT-QPSK | M | Inner_1RB_Right | 23.23 | 23.71 | 23.98 | PASS
N30 | 15 DFT-QPSK | M Outer Full | 22.21 | 22.69 | 23.98 | PASS
N30 | 15 DFT-160AM | M | Inner 1RB_Left | 21.85 | 22.33 | 23.98 | PASS
N30 | 15 DFT-16QAM | M | Inner_1RB_Right | 21.92 | 22.40 | 23.98 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N30 | 15 | 5 | DFT-160AM | M Outer Full | 21.08 | 21.56 | 23.98 | PASS
N30 | 15 | 5 | DFT-640AM | M | Inner 1RB_Left | 20.48 | 20.96 | 23.98 | PASS
N30 | 15 | 5 | DFT-640AM | M |Inner_1RB_Right | 20.55 | 21.03 | 23.98 | PASS
N30 | 15 | 5 | DFT-640AM | M Outer Full | 2059 | 21.07 | 23.98 | PASS
N30 | 15 | 5 | DFT-2560AM | M | Inner 1RB_Left | 18.91 | 19.39 | 23.98 | PASS
N30 | 15 | 5 | DFT-2560AM | M | Inner_1RB_Right | 18.94 | 19.42 | 23.98 | PASS
N30 | 15 | 5 | DFT-2560AM | M Outer Full | 18.81 | 19.29 | 23.98 | PASS
N30 | 15 | 5 |DFT-PI2BPSK| H | Inner_1RB_Left | 23.15 | 23.63 | 23.98 | PASS
N30 | 15 | 5 |DFT-PI2BPSK| H |Inner_1RB_Right | 23.23 | 23.71 | 23.98 | PASS
N30 | 15 | 5 |DFT-PI2BPSK | H Outer Full | 22.83 | 23.31 | 23.98 | PASS
N30 | 15 | 5 | DFT-QPSK | H | Inner 1RB_Left | 23.37 | 23.85 | 23.98 | PASS
N30 | 15 | 5 | DFT-QPSK | H |Inner_1RB_Right | 23.34 | 23.82 | 23.98 | PASS
N30 | 15 | 5 | DFT-QPsk | H outer Full | 22.17 | 22.65 | 23.98 | PASS
N30 | 15 | 5 | DFT-160AM | H | Inner_1RB_Left | 21.77 | 22.25 | 23.98 | PASS
N30 | 15 | 5 | DFT-160AM | H |Inner 1RB_Right | 21.89 | 22.37 | 23.98 | PASS
N30 | 15 | 5 | DFT-160AM | H Outer Full | 21.22 | 21.70 | 23.98 | PASS
N30 | 15 | 5 | DFT-640AM | H | Inner_1RB_Left | 20.55 | 21.03 | 23.98 | PASS
N30 | 15 | 5 | DFT-640AM | H |Inner_1RB_Right | 20.47 | 20.95 | 23.98 | PASS
N30 | 15 | 5 | DFT-640AM | H Outer Full | 20.74 | 21.22 | 23.98 | PASS
N30 | 15 | 5 | DFT-2560AM | H | Inner 1RB_Left | 18.93 | 19.41 | 23.98 | PASS
N30 | 15 | 5 | DFT-2560AM | H | Inner_1RB_Right | 18.95 | 19.43 | 23.98 | PASS
N30 | 15 | 5 | DFT-2560AM | H outer Full | 18.77 | 19.25 | 23.98 | PASS
N30 | 15 | 10 |DFT-PI2BPSK| L | Inner 1RB_Left | 23.14 | 23.62 | 23.98 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N30 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.18 | 23.66 | 23.98 | PASS
N30 | 15 | 10 | DFT-PI2BPSK Outer Full | 22.76 | 23.24 | 23.98 | PASS
N30 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 23.38 | 23.86 | 23.98 | PASS
N30 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.33 | 23.81 | 23.98 | PASS
N30 | 15 | 10 | DFT-QPSK Outer Full | 22.20 | 22.68 | 23.98 | PASS
N30 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 21.96 | 22.44 | 23.98 | PASS
N30 | 15 | 10 | DFT-16QAM Inner_1RB_Right | 21.91 | 22.39 | 23.98 | PASS
N30 | 15 | 10 | DFT-160AM Outer Full | 21.20 | 21.68 | 23.98 | PASS
N30 | 15 | 10 | DFT-64QAM Inner_1RB_Left | 20.43 | 20.91 | 23.98 | PASS
N30 | 15 | 10 | DFT-64QAM Inner_1RB_Right | 20.37 | 20.85 | 23.98 | PASS
N30 | 15 | 10 | DFT-64QAM Outer Full | 2051 | 20.99 | 23.98 | PASS
N30 | 15 | 10 | DFT-256QAM Inner_1RB_Left | 19.01 | 19.49 | 23.98 | PASS
N30 | 15 | 10 | DFT-2560AM Inner_1RB_Right | 18.78 | 19.26 | 23.98 | PASS
N30 | 15 | 10 | DFT-2560AM Outer Full | 18.69 | 19.17 | 23.98 | PASS
N30 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Left | 23.26 | 23.74 | 23.98 | PASS
N30 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.23 | 23.71 | 23.98 | PASS
N30 | 15 | 10 | DFT-PI2BPSK outer Full | 22.70 | 23.18 | 23.98 | PASS
N30 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 23.34 | 23.82 | 23.98 | PASS
N30 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.20 | 23.68 | 23.98 | PASS
N30 | 15 | 10 | DFT-QPSK Outer Full | 22.24 | 22.72 | 23.98 | PASS
N30 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 21.85 | 22.33 | 23.98 | PASS
N30 | 15 | 10 | DFT-160AM Inner_1RB_Right | 21.77 | 22.25 | 23.98 | PASS
N30 | 15 | 10 | DFT-160AM outer Full | 21.20 | 21.68 | 23.98 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N30 | 15 | 10 | DFT-64Q0AM | M | Inner 1RB_Left | 20.55 | 21.03 | 23.98 | PASS
N30 | 15 | 10 | DFT-640AM | M |Inner 1RB_Right | 20.51 | 20.99 | 23.98 | PASS
N30 | 15 | 10 | DFT-640AM | M Outer Full | 20.61 | 21.00 | 23.98 | PASS
N30 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Left | 18.98 | 19.46 | 23.98 | PASS
N30 | 15 | 10 | DFT-2560AM | M | Inner_1RB_Right | 18.83 | 19.31 | 23.98 | PASS
N30 | 15 | 10 | DFT-256QAM | M Outer Full | 18.69 | 19.17 | 23.98 | PASS
N30 | 15 | 10 |DFT-PI2BPSK| H | Inner 1RB_Left | 23.09 | 23.57 | 23.98 | PASS
N30 | 15 | 10 |DFT-PI2BPSK| H |Inner_1RB_Right | 23.19 | 23.67 | 23.98 | PASS
N30 | 15 | 10 |DFT-PI2BPSK | H Outer Full | 22.66 | 23.14 | 23.98 | PASS
N30 | 15 | 10 | DFT-QPSK | H | Inner 1RB_Left | 23.23 | 23.71 | 23.98 | PASS
N30 | 15 | 10 | DFT-QPSK | H |Inner 1RB Right | 23.22 | 23.70 | 23.98 | PASS
N30 | 15 | 10 | DFT-QPSK | H Outer Full | 22.18 | 22.66 | 23.98 | PASS
N30 | 15 | 10 | DFT-160AM | H | Inner_1RB_Left | 21.88 | 22.36 | 23.98 | PASS
N30 | 15 | 10 | DFT-160AM | H |Inner_1RB_Right | 21.90 | 22.38 | 23.98 | PASS
N30 | 15 | 10 | DFT-160AM | H Outer Full | 21.06 | 21.54 | 23.98 | PASS
N30 | 15 | 10 | DFT-64Q0AM | H | Inner 1RB_Left | 20.42 | 20.90 | 23.98 | PASS
N30 | 15 | 10 | DFT-640AM | H |Inner_1RB_Right | 20.52 | 21.00 | 23.98 | PASS
N30 | 15 | 10 | DFT-640AM | H Outer Full | 2056 | 21.04 | 23.98 | PASS
N30 | 15 | 10 | DFT-256QAM | H | Inner 1RB_Left | 18.92 | 19.40 | 23.98 | PASS
N30 | 15 | 10 | DFT-256Q0AM | H | Inner_1RB Right | 18.91 | 19.39 | 23.98 | PASS
N30 | 15 | 10 | DFT-2560QAM | H Outer Full | 18.74 | 19.22 | 23.98 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n38
MAX Power

DFT-
N38|30| 10 | Loooc, | M | Inner 1RB_Left| 26.32 29.25 33 | PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N38(30| 40 DFT-QPSK | H |Inner_1RB_Right| 26.25 29.18 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N38|30| 10 |DFT-16QAM| M |Inner_1RB_Right| 25.46 28.39 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N38|30| 40 |DFT-16QAM| M |Inner_1RB_Right| 25.23 28.16 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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N38 | 30 | 10 |DFT-PI2BPSK| L | Inner 1RB_Left | 26.14 | 29.07 | 33.00 | PASS
N38 | 30 | 10 |DFT-PI2BPSK| L |Inner 1RB Right | 26.13 | 29.06 | 33.00 | PASS
N38 | 30 | 10 |DFT-PI2BPSK| L Outer Full | 2555 | 28.48 | 33.00 | PASS
N38 | 30 | 10 | DFT-QPSK | L | Inner_1RB_Left | 25.96 | 28.89 | 33.00 | PASS
N38 | 30 | 10 | DFT-QPSK | L |Inner_1RB_Right | 26.03 | 28.96 | 33.00 | PASS
N38 | 30 | 10 | DFT-QPsk | L Outer Full | 25.18 | 28.11 | 33.00 | PASS
N38 | 30 | 10 | DFT-160AM | L | Inner 1RB_Left | 25.29 | 28.22 | 33.00 | PASS
N38 | 30 | 10 | DFT-160AM | L |Inner_1RB_Right | 25.19 | 28.12 | 33.00 | PASS
N38 | 30 | 10 | DFT-160AM | L Outer Full | 24.15 | 27.08 | 33.00 | PASS
N38 | 30 | 10 | DFT-640AM | L | Inner_1RB_Left | 23.16 | 26.09 | 33.00 | PASS
N38 | 30 | 10 | DFT-640AM | L |Inner 1RB_Right | 23.25 | 26.18 | 33.00 | PASS
N38 | 30 | 10 | DFT-640AM | L Outer Full | 23.53 | 26.46 | 33.00 | PASS
N38 | 30 | 10 | DFT-2560AM | L | Inner_1RB_Left | 21.75 | 24.68 | 33.00 | PASS
N38 | 30 | 10 | DFT-2560AM | L | Inner_1RB_Right | 21.92 | 24.85 | 33.00 | PASS
N38 | 30 | 10 | DFT-2560AM | L Outer Full | 21.44 | 24.37 | 33.00 | PASS
N38 | 30 | 10 |DFT-PI2BPSK| M | Inner 1RB_Left | 26.32 | 29.25 | 33.00 | PASS
N38 | 30 | 10 |DFT-PI2BPSK| M |Inner 1RB Right | 26.32 | 29.25 | 33.00 | PASS
N38 | 30 | 10 |DFT-PI2BPSK | M Outer Full | 25.87 | 28.80 | 33.00 | PASS
N38 | 30 | 10 | DFT-QPSK | M | Inner_1RB_Left | 26.24 | 29.17 | 33.00 | PASS
N38 | 30 | 10 | DFT-QPSK | M |Inner 1RB Right | 26.14 | 29.07 | 33.00 | PASS
N38 | 30 | 10 | DFT-QPsk | M Outer Full | 25.23 | 28.16 | 33.00 | PASS
N38 | 30 | 10 | DFT-160AM | M | Inner 1RB_Left | 25.25 | 28.18 | 33.00 | PASS
N38 | 30 | 10 | DFT-160AM | M |Inner 1RB_Right | 25.46 | 28.39 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N38 | 30 | 10 | DFT-160AM | M Outer Full | 24.34 | 27.27 | 33.00 | PASS
N38 | 30 | 10 | DFT-640AM | M | Inner 1RB_Left | 23.34 | 26.27 | 33.00 | PASS
N38 | 30 | 10 | DFT-640AM | M |Inner_1RB_Right | 23.45 | 26.38 | 33.00 | PASS
N38 | 30 | 10 | DFT-640AM | M Outer Full | 23.68 | 26.61 | 33.00 | PASS
N38 | 30 | 10 | DFT-256Q0AM | M | Inner_1RB_Left | 22.00 | 24.93 | 33.00 | PASS
N38 | 30 | 10 | DFT-2560AM | M | Inner_1RB_Right | 22.04 | 24.97 | 33.00 | PASS
N38 | 30 | 10 | DFT-2560AM | M Outer Full | 21.90 | 24.83 | 33.00 | PASS
N38 | 30 | 10 |DFT-PI2BPSK| H | Inner_1RB_Left | 26.05 | 28.98 | 33.00 | PASS
N38 | 30 | 10 |DFT-PI2BPSK| H |Inner_1RB_Right | 26.22 | 29.15 | 33.00 | PASS
N38 | 30 | 10 |DFT-PI2BPSK | H Outer Full | 25.72 | 28.65 | 33.00 | PASS
N38 | 30 | 10 | DFT-QPSK | H | Inner 1RB_Left | 25.99 | 28.92 | 33.00 | PASS
N38 | 30 | 10 | DFT-QPSK | H |Inner_1RB_Right | 26.22 | 29.15 | 33.00 | PASS
N38 | 30 | 10 | DFT-QPsKk | H Outer Full | 25.34 | 28.27 | 33.00 | PASS
N38 | 30 | 10 | DFT-160AM | H | Inner_1RB_Left | 25.25 | 28.18 | 33.00 | PASS
N38 | 30 | 10 | DFT-160AM | H |Inner 1RB Right | 25.41 | 28.34 | 33.00 | PASS
N38 | 30 | 10 | DFT-160AM | H Outer Full | 24.24 | 27.17 | 33.00 | PASS
N38 | 30 | 10 | DFT-640AM | H | Inner_1RB_Left | 23.45 | 26.38 | 33.00 | PASS
N38 | 30 | 10 | DFT-640AM | H |Inner_1RB_Right | 23.59 | 26.52 | 33.00 | PASS
N38 | 30 | 10 | DFT-640AM | H outer Full | 23.77 | 26.70 | 33.00 | PASS
N38 | 30 | 10 | DFT-256Q0AM | H | Inner 1RB_Left | 22.00 | 24.93 | 33.00 | PASS
N38 | 30 | 10 | DFT-256Q0AM | H | Inner_1RB_Right | 22.09 | 25.02 | 33.00 | PASS
N38 | 30 | 10 | DFT-2560AM | H outer Full | 21.73 | 24.66 | 33.00 | PASS
N38 | 30 | 15 |DFT-PI2BPSK| L | Inner_1RB_Left | 26.07 | 29.00 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N38 | 30 | 15 | DFT-PI2BPSK Inner_1RB_Right | 26.10 | 29.03 | 33.00 | PASS
N38 | 30 | 15 | DFT-PI2BPSK outer Full | 25.66 | 28.59 | 33.00 | PASS
N38 | 30 | 15 | DFT-QPSK Inner_1RB_Left | 25.77 | 28.70 | 33.00 | PASS
N38 | 30 | 15 | DFT-QPSK Inner_1RB_Right | 26.06 | 28.99 | 33.00 | PASS
N38 | 30 | 15 | DFT-QPsK Outer Full | 25.08 | 28.01 | 33.00 | PASS
N38 | 30 | 15 | DFT-16QAM Inner_1RB_Left | 25.04 | 27.97 | 33.00 | PASS
N38 | 30 | 15 | DFT-160QAM Inner_1RB_Right | 25.27 | 28.20 | 33.00 | PASS
N38 | 30 | 15 | DFT-160AM Outer Full | 24.01 | 26.94 | 33.00 | PASS
N38 | 30 | 15 | DFT-640QAM Inner_1RB_Left | 23.14 | 26.07 | 33.00 | PASS
N38 | 30 | 15 | DFT-64QAM Inner_1RB_Right | 23.49 | 26.42 | 33.00 | PASS
N38 | 30 | 15 | DFT-64QAM Outer Full | 23.60 | 26.53 | 33.00 | PASS
N38 | 30 | 15 | DFT-2560AM Inner_1RB_Left | 21.86 | 24.79 | 33.00 | PASS
N38 | 30 | 15 | DFT-2560AM Inner_1RB_Right | 22.00 | 24.93 | 33.00 | PASS
N38 | 30 | 15 | DFT-2560AM Outer Full | 21.63 | 24.56 | 33.00 | PASS
N38 | 30 | 15 | DFT-PI2BPSK Inner_1RB_Left | 26.12 | 29.05 | 33.00 | PASS
N38 | 30 | 15 | DFT-PI2BPSK Inner_1RB_Right | 26.22 | 29.15 | 33.00 | PASS
N38 | 30 | 15 |DFT-PI2BPSK Outer Full | 25.68 | 28.61 | 33.00 | PASS
N38 | 30 | 15 | DFT-QPSK Inner_1RB_Left | 26.19 | 29.12 | 33.00 | PASS
N38 | 30 | 15 | DFT-QPSK Inner_1RB_Right | 26.05 | 28.98 | 33.00 | PASS
N38 | 30 | 15 | DFT-QPSK Outer Full | 25.32 | 28.25 | 33.00 | PASS
N38 | 30 | 15 | DFT-16QAM Inner_1RB_Left | 25.24 | 28.17 | 33.00 | PASS
N38 | 30 | 15 | DFT-160AM Inner_1RB_Right | 25.19 | 28.12 | 33.00 | PASS
N38 | 30 | 15 | DFT-160AM outer Full | 24.28 | 27.21 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N38 | 30 | 15 | DFT-640AM | M | Inner 1RB_Left | 23.34 | 26.27 | 33.00 | PASS
N38 | 30 | 15 | DFT-640AM | M |Inner 1RB_Right | 23.57 | 26.50 | 33.00 | PASS
N38 | 30 | 15 | DFT-640AM | M outer Full | 23.72 | 26.65 | 33.00 | PASS
N38 | 30 | 15 | DFT-256QAM | M | Inner_1RB_Left | 22.20 | 25.13 | 33.00 | PASS
N38 | 30 | 15 | DFT-2560AM | M | Inner_1RB_Right | 22.09 | 25.02 | 33.00 | PASS
N38 | 30 | 15 | DFT-2560AM | M Outer Full | 21.73 | 24.66 | 33.00 | PASS
N38 | 30 | 15 |DFT-PI2BPSK| H | Inner 1RB_Left | 26.27 | 29.20 | 33.00 | PASS
N38 | 30 | 15 |DFT-PI2BPSK| H |Inner_1RB_Right | 26.21 | 29.14 | 33.00 | PASS
N38 | 30 | 15 |DFT-PI2BPSK | H Outer Full | 25.74 | 28.67 | 33.00 | PASS
N38 | 30 | 15 | DFT-QPSK | H | Inner 1RB_Left | 26.19 | 29.12 | 33.00 | PASS
N38 | 30 | 15 | DFT-QPSK | H |Inner 1RB Right | 26.25 | 29.18 | 33.00 | PASS
N38 | 30 | 15 | DFT-QPSK | H Outer Full | 25.39 | 28.32 | 33.00 | PASS
N38 | 30 | 15 | DFT-160AM | H | Inner_1RB_Left | 25.38 | 28.31 | 33.00 | PASS
N38 | 30 | 15 | DFT-160AM | H |Inner_1RB_Right | 25.32 | 28.25 | 33.00 | PASS
N38 | 30 | 15 | DFT-160AM | H Outer Full | 24.26 | 27.19 | 33.00 | PASS
N38 | 30 | 15 | DFT-640AM | H | Inner 1RB_Left | 23.34 | 26.27 | 33.00 | PASS
N38 | 30 | 15 | DFT-640AM | H |Inner_1RB_Right | 23.51 | 26.44 | 33.00 | PASS
N38 | 30 | 15 | DFT-640AM | H Outer Full | 23.85 | 26.78 | 33.00 | PASS
N38 | 30 | 15 | DFT-256QAM | H | Inner_1RB_Left | 21.90 | 24.83 | 33.00 | PASS
N38 | 30 | 15 | DFT-256Q0AM | H | Inner_1RB_Right | 22.00 | 24.93 | 33.00 | PASS
N38 | 30 | 15 | DFT-2560QAM | H Outer Full | 21.78 | 24.71 | 33.00 | PASS
N38 | 30 | 20 |DFT-PI2BPSK| L | Inner_1RB_Left | 26.03 | 28.96 | 33.00 | PASS
N38 | 30 | 20 |DFT-PI2BPSK| L |Inner 1RB_Right | 26.13 | 29.06 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N38 | 30 | 20 |DFT-PI2BPSK Outer Full | 25.60 | 28.53 | 33.00 | PASS
N38 | 30 | 20 | DFT-QPsK Inner_1RB_Left | 26.03 | 28.96 | 33.00 | PASS
N38 | 30 | 20 | DFT-QPSK Inner_1RB_Right | 26.05 | 28.98 | 33.00 | PASS
N38 | 30 | 20 | DFT-QPSK Outer Full | 25.11 | 28.04 | 33.00 | PASS
N38 | 30 | 20 | DFT-16QAM Inner_1RB_Left | 24.98 | 27.91 | 33.00 | PASS
N38 | 30 | 20 | DFT-16QAM Inner_1RB_Right | 25.19 | 28.12 | 33.00 | PASS
N38 | 30 | 20 | DFT-160QAM Outer Full | 24.09 | 27.02 | 33.00 | PASS
N38 | 30 | 20 | DFT-640AM Inner_1RB_Left | 23.22 | 26.15 | 33.00 | PASS
N38 | 30 | 20 | DFT-640AM Inner_1RB_Right | 23.45 | 26.38 | 33.00 | PASS
N38 | 30 | 20 | DFT-64QAM Outer Full | 23.52 | 26.45 | 33.00 | PASS
N38 | 30 | 20 | DFT-256QAM Inner_1RB_Left | 21.68 | 24.61 | 33.00 | PASS
N38 | 30 | 20 | DFT-2560AM Inner_1RB_Right | 21.97 | 24.90 | 33.00 | PASS
N38 | 30 | 20 | DFT-2560AM Outer Full | 21.67 | 24.60 | 33.00 | PASS
N38 | 30 | 20 |DFT-PI2BPSK Inner_1RB_Left | 26.01 | 28.94 | 33.00 | PASS
N38 | 30 | 20 |DFT-PI2BPSK Inner_1RB_Right | 26.26 | 29.19 | 33.00 | PASS
N38 | 30 | 20 |DFT-PI2BPSK Outer Full | 25.77 | 28.70 | 33.00 | PASS
N38 | 30 | 20 | DFT-QPSK Inner_1RB_Left | 25.97 | 28.90 | 33.00 | PASS
N38 | 30 | 20 | DFT-QPSK Inner_1RB_Right | 26.09 | 29.02 | 33.00 | PASS
N38 | 30 | 20 | DFT-QPSK Outer Full | 25.40 | 28.33 | 33.00 | PASS
N38 | 30 | 20 | DFT-160QAM Inner_1RB_Left | 25.14 | 28.07 | 33.00 | PASS
N38 | 30 | 20 | DFT-160QAM Inner_1RB_Right | 25.32 | 28.25 | 33.00 | PASS
N38 | 30 | 20 | DFT-160AM Outer Full | 24.25 | 27.18 | 33.00 | PASS
N38 | 30 | 20 | DFT-640AM Inner_1RB_Left | 23.28 | 26.21 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N38 | 30 | 20 | DFT-640AM | M |Inner 1RB_Right | 23.57 | 26.50 | 33.00 | PASS
N38 | 30 | 20 | DFT-640AM | M Outer Full | 23.90 | 26.83 | 33.00 | PASS
N38 | 30 | 20 | DFT-256QAM | M | Inner_1RB_Left | 21.81 | 24.74 | 33.00 | PASS
N38 | 30 | 20 | DFT-256Q0AM | M | Inner_1RB_Right | 22.32 | 25.25 | 33.00 | PASS
N38 | 30 | 20 | DFT-2560AM | M Outer Full | 21.82 | 24.75 | 33.00 | PASS
N38 | 30 | 20 |DFT-PI2BPSK| H | Inner 1RB_Left | 26.25 | 29.18 | 33.00 | PASS
N38 | 30 | 20 |DFT-PI2BPSK| H |Inner 1RB Right | 26.35 | 29.28 | 33.00 | PASS
N38 | 30 | 20 |DFT-PI2BPSK | H Outer Full | 25.83 | 28.76 | 33.00 | PASS
N38 | 30 | 20 | DFT-QPSK | H | Inner_1RB_Left | 26.13 | 29.06 | 33.00 | PASS
N38 | 30 | 20 | DFT-QPSK | H |Inner 1RB_Right | 26.16 | 29.09 | 33.00 | PASS
N38 | 30 | 20 | DFT-QPsk | H Outer Full | 25.42 | 28.35 | 33.00 | PASS
N38 | 30 | 20 | DFT-160AM | H | Inner_1RB_Left | 25.28 | 28.21 | 33.00 | PASS
N38 | 30 | 20 | DFT-160AM | H | Inner_1RB_Right | 25.20 | 28.13 | 33.00 | PASS
N38 | 30 | 20 | DFT-160AM | H Outer Full | 24.36 | 27.29 | 33.00 | PASS
N38 | 30 | 20 | DFT-640AM | H | Inner 1RB_Left | 23.38 | 26.31 | 33.00 | PASS
N38 | 30 | 20 | DFT-640AM | H |Inner 1RB_Right | 23.37 | 26.30 | 33.00 | PASS
N38 | 30 | 20 | DFT-640AM | H Outer Full | 23.70 | 26.63 | 33.00 | PASS
N38 | 30 | 20 | DFT-256QAM | H | Inner_1RB_Left | 21.92 | 24.85 | 33.00 | PASS
N38 | 30 | 20 | DFT-256QAM | H | Inner_1RB_Right | 22.13 | 25.06 | 33.00 | PASS
N38 | 30 | 20 | DFT-2560AM | H Outer Full | 21.89 | 24.82 | 33.00 | PASS
N38 | 30 | 40 |DFT-PI2BPSK| L | Inner 1RB_Left | 25.78 | 28.71 | 33.00 | PASS
N38 | 30 | 40 |DFT-PI2BPSK| L |Inner 1RB_Right | 26.19 | 29.12 | 33.00 | PASS
N38 | 30 | 40 |DFT-PI2BPSK | L Outer Full | 25.48 | 28.41 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N38 | 30 | 40 | DFT-QPSK Inner_1RB_Left | 22.38 | 25.31 | 33.00 | PASS
N38 | 30 | 40 | DFT-QPSK Inner_1RB_Right | 26.15 | 29.08 | 33.00 | PASS
N38 | 30 | 40 | DFT-QPSK Outer Full | 25.05 | 27.98 | 33.00 | PASS
N38 | 30 | 40 | DFT-160AM Inner_1RB_Left | 24.87 | 27.80 | 33.00 | PASS
N38 | 30 | 40 | DFT-16QAM Inner_1RB_Right | 25.08 | 28.01 | 33.00 | PASS
N38 | 30 | 40 | DFT-16QAM Outer Full | 24.18 | 27.11 | 33.00 | PASS
N38 | 30 | 40 | DFT-64QAM Inner_1RB_Left | 23.01 | 25.94 | 33.00 | PASS
N38 | 30 | 40 | DFT-640AM Inner_1RB_Right | 23.33 | 26.26 | 33.00 | PASS
N38 | 30 | 40 | DFT-640QAM Outer Full | 2358 | 26.51 | 33.00 | PASS
N38 | 30 | 40 | DFT-256QAM Inner_1RB_Left | 21.64 | 24.57 | 33.00 | PASS
N38 | 30 | 40 | DFT-256QAM Inner_1RB_Right | 21.82 | 24.75 | 33.00 | PASS
N38 | 30 | 40 | DFT-2560AM Outer Full | 21.56 | 24.49 | 33.00 | PASS
N38 | 30 | 40 |DFT-PI2BPSK Inner_1RB_Left | 25.90 | 28.83 | 33.00 | PASS
N38 | 30 | 40 |DFT-PI2BPSK Inner_1RB_Right | 26.17 | 29.10 | 33.00 | PASS
N38 | 30 | 40 | DFT-PI2BPSK Outer Full | 25.67 | 28.60 | 33.00 | PASS
N38 | 30 | 40 | DFT-QPSK Inner_1RB_Left | 25.86 | 28.79 | 33.00 | PASS
N38 | 30 | 40 | DFT-QPSK Inner_1RB_Right | 26.22 | 29.15 | 33.00 | PASS
N38 | 30 | 40 | DFT-QPSK Outer Full | 25.16 | 28.09 | 33.00 | PASS
N38 | 30 | 40 | DFT-160AM Inner_1RB_Left | 24.95 | 27.88 | 33.00 | PASS
N38 | 30 | 40 | DFT-16QAM Inner_1RB_Right | 25.23 | 28.16 | 33.00 | PASS
N38 | 30 | 40 | DFT-16QAM Outer Full | 24.20 | 27.13 | 33.00 | PASS
N38 | 30 | 40 | DFT-640AM Inner_1RB_Left | 23.07 | 26.00 | 33.00 | PASS
N38 | 30 | 40 | DFT-640AM Inner_1RB_Right | 23.29 | 26.22 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N38 | 30 | 40 | DFT-640AM | M Outer Full | 23.72 | 26.65 | 33.00 | PASS
N38 | 30 | 40 | DFT-256Q0AM | M | Inner 1RB_Left | 21.72 | 24.65 | 33.00 | PASS
N38 | 30 | 40 | DFT-256QAM | M | Inner_1RB_Right | 21.93 | 24.86 | 33.00 | PASS
N38 | 30 | 40 | DFT-2560AM | M Outer Full | 21.80 | 24.73 | 33.00 | PASS
N38 | 30 | 40 |DFT-PI2BPSK| H | Inner 1RB_Left | 26.00 | 28.93 | 33.00 | PASS
N38 | 30 | 40 |DFT-PI2BPSK| H |Inner 1RB Right | 26.18 | 29.11 | 33.00 | PASS
N38 | 30 | 40 |DFT-PI2BPSK | H Outer Full | 25.78 | 28.71 | 33.00 | PASS
N38 | 30 | 40 | DFT-QPSK | H | Inner_1RB_Left | 25.81 | 28.74 | 33.00 | PASS
N38 | 30 | 40 | DFT-QPSK | H |Inner_1RB_Right | 26.25 | 29.18 | 33.00 | PASS
N38 | 30 | 40 | DFT-QPSK | H Outer Full | 25.23 | 28.16 | 33.00 | PASS
N38 | 30 | 40 | DFT-160AM | H | Inner 1RB_Left | 25.05 | 27.98 | 33.00 | PASS
N38 | 30 | 40 | DFT-160AM | H |Inner_1RB_Right | 25.22 | 28.15 | 33.00 | PASS
N38 | 30 | 40 | DFT-160AM | H Outer Full | 24.27 | 27.20 | 33.00 | PASS
N38 | 30 | 40 | DFT-640AM | H | Inner_1RB_Left | 23.29 | 26.22 | 33.00 | PASS
N38 | 30 | 40 | DFT-640AM | H |Inner 1RB_Right | 23.39 | 26.32 | 33.00 | PASS
N38 | 30 | 40 | DFT-640AM | H Outer Full | 23.81 | 26.74 | 33.00 | PASS
N38 | 30 | 40 | DFT-256QAM | H | Inner_1RB_Left | 21.70 | 24.63 | 33.00 | PASS
N38 | 30 | 40 | DFT-256QAM | H | Inner_1RB_Right | 22.01 | 24.94 | 33.00 | PASS
N38 | 30 | 40 | DFT-2560AM | H Outer Full | 21.84 | 24.77 | 33.00 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n38 MIMO
MAX Power

N38| 30| 40 | DFT-BPSK | H |Inner_1RB_Right| 22.89 | 22.91 | 25.91 | 28.84 | 33

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N38| 30 40 DFT-16QAM| H |Inner_1RB_Right| 21.90 | 21.87 | 24.90 | 27.83 | 33

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08

N38 [ 30 | 10| DFT-BPSK Inner_1RB_Left | 22.75 | 22.45 | 25.61 | 28.54 | 33 | PASS
N38 [ 30 | 10| DFT-BPSK Inner_1RB_Right | 22.86 | 22.60 | 25.74 | 28.67 | 33 | PASS
N38 [ 30 | 10| DFT-BPSK Outer Full | 21.83|21.61|24.73|27.66 | 33 | PASS
N38 | 30 | 10 | DFT-16QAM Inner_1RB_Left | 21.68 | 21.42 | 24.56 | 27.49 | 33 | PASS
N38 | 30 | 10 | DFT-16QAM Inner_1RB_Right | 21.80 | 21.56 | 24.69 | 27.62 | 33 | PASS
N38 | 30 | 10 | DFT-16QAM Outer Full |20.84 | 20,54 | 23.70 | 26.63 | 33 | PASS
N38 | 30 | 10 | DFT-64QAM Inner_1RB_Left | 20.08 | 19.93 | 23.02 | 25.95 | 33 | PASS
N38 | 30 | 10 | DFT-64QAM Inner_1RB_Right | 20.20 | 20.05 | 23.14 | 26.07 | 33 | PASS
N38 | 30 | 10 | DFT-64QAM Outer Full  |20.31|20.06 | 23.20 | 26.13 | 33 | PASS
N38 | 30 | 10 | DFT-2560QAM Inner_1RB_Left | 18.58 | 17.95 | 21.29 | 24.22 | 33 | PASS
N38 | 30 | 10 | DFT-2560QAM Inner_1RB_Right | 18.60 | 18.02 | 21.33 | 24.26 | 33 | PASS
N38 | 30 | 10 | DFT-2560QAM Outer Full | 18.75 | 17.99 | 21.40 | 24.33 | 33 | PASS
N38 | 30 | 10 | DFT-BPSK Inner_1RB_Left | 22.82 | 22.55 | 25.70 | 28.63 | 33 | PASS
N38 | 30 | 10| DFT-BPSK Inner_1RB_Right | 22.78 | 22.57 | 25.69 | 28.62 | 33 | PASS
N38 | 30 | 10 | DFT-BPSK Outer Full |21.76 | 21.63 | 24.71 | 27.64 | 33 | PASS
N38 | 30 | 10 | DFT-16QAM Inner_1RB_Left | 21.76 | 21.54 | 24.66 | 27.59 | 33 | PASS
N38 | 30 | 10 | DFT-16QAM Inner_1RB_Right | 21.67 | 21.58 | 24.64 | 27.57 | 33 | PASS
N38 | 30 | 10 | DFT-160AM Outer Full | 20.75 | 20.56 | 23.67 | 26.60 | 33 | PASS
N38 | 30 | 10 | DFT-640AM Inner_1RB_Left | 20.23 | 19.99 | 23.12 | 26.05 | 33 | PASS
N38 | 30 | 10 | DFT-64QAM Inner_1RB_Right | 20.06 | 19.95 | 23.02 | 25.95 | 33 | PASS
N38 | 30 | 10 | DFT-64QAM Outer Full  |20.22 | 20.08 | 23.16 | 26.09 | 33 | PASS
N38 | 30 | 10 | DFT-2560QAM Inner_1RB_Left | 18.55 | 18.00 | 21.29 | 24.22 | 33 | PASS
N38 | 30 | 10 | DFT-2560AM Inner_1RB_Right | 18.50 | 17.97 | 21.25 | 24.18 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N38 | 30 | 10 | DFT-2560AM | M|  Outer Full | 18.66 | 18.02 | 21.36 | 24.29 | 33 | PASS
N38 |30 | 10| DFT-BPSK | H | Inner 1RB_Left | 22.68 | 22.54 | 25.62 | 28.55 | 33 | PASS
N38 | 30 | 10 | DFT-BPSK | H | Inner_1RB_Right | 22.86 | 22.69 | 25.79 | 28.72 | 33 | PASS
N38 |30 | 10| DFT-BPSK |H| oOuter Full |21.78|21.68|24.74 | 27.67 | 33 | PASS
N38 | 30 | 10 | DFT-16QAM | H | Inner_1RB_Left | 21.60 | 21.40 | 24.51 | 27.44 | 33 | PASS
N38 | 30 | 10 | DFT-16QAM | H | Inner_1RB_Right | 21.75 | 21.65 | 24.71 | 27.64 | 33 | PASS
N38 | 30 | 10 | DFT-160AM | H | Outer Full | 20.75 | 20.57 | 23.67 | 26.60 | 33 | PASS
N38 | 30 | 10 | DFT-64QAM | H | Inner_1RB_Left | 19.99 | 19.93 | 22.97 | 25.90 | 33 | PASS
N38 | 30 | 10 | DFT-64QAM | H | Inner_1RB_Right | 20.22 | 20.08 | 23.16 | 26.09 | 33 | PASS
N38 | 30 | 10 | DFT-64Q0AM | H | Outer Full | 20.21 | 20.08 | 23.16 | 26.09 | 33 | PASS
N38 | 30 | 10 | DFT-256QAM | H | Inner_1RB_Left | 18.49 | 17.93 | 21.23 | 24.16 | 33 | PASS
N38 | 30 | 10 | DFT-256QAM | H | Inner_1RB_Right | 18.51 | 18.08 | 21.31 | 24.24 | 33 | PASS
N38 | 30 | 10 | DFT-256QAM | H|  Outer Full | 18.64 | 18.12 | 21.40 | 24.33 | 33 | PASS
N38 |30 | 15| DFT-BPSK | L | Inner 1RB Left | 22.76 | 22.52 | 25.65 | 28.58 | 33 | PASS
N38 | 30 | 15| DFT-BPSK | L | Inner 1RB Right | 22.88 | 22.73 | 25.82 | 28.75 | 33 | PASS
N38 [ 30| 15| DFT-BPSK |L | oOuter Ful |21.81|21.66|24.75|27.68 33| PASS
N38 | 30 | 15 | DFT-160AM | L | Inner_1RB_Left | 21.64 | 21.38 | 24.52 | 27.45 | 33 | PASS
N38 | 30 | 15 | DFT-160AM | L | Inner_1RB_Right | 21.80 | 21.60 | 24.71 | 27.64 | 33 | PASS
N38 |30 | 15 | DFT-160AM | L | oOuter Full | 20.84 | 20.64 | 23.75 | 26.68 | 33 | PASS
N38 | 30 | 15 | DFT-64QAM | L | Inner 1RB_Left | 20.07 | 19.85 | 22.97 | 25.90 | 33 | PASS
N38 | 30 | 15 | DFT-64QAM | L | Inner_1RB_Right | 20.39 | 20.21 | 23.31 | 26.24 | 33 | PASS
N38 |30 | 15| DFT-640AM | L | oOuter Full |20.34|20.11 | 23.24 | 26.17 | 33 | PASS
N38 | 30 | 15 | DFT-256QAM | L | Inner_1RB Left | 18.51 | 17.88 | 21.22 | 24.15 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N38 | 30 | 15 | DFT-2560QAM Inner_1RB_Right | 18.65 | 18.01 | 21.35 | 24.28 | 33 | PASS
N38 | 30 | 15 | DFT-2560QAM Outer Full |18.73 | 18.02 | 21.40 | 24.33 | 33 | PASS
N38 | 30 | 15| DFT-BPSK Inner_1RB_Left | 22.82 | 22.64 | 25.74 | 28.67 | 33 | PASS
N38 | 30 | 15| DFT-BPSK Inner_1RB_Right | 22.65 | 22.57 | 25.62 | 28.55 | 33 | PASS
N38 [ 30 | 15| DFT-BPSK Outer Full | 21.80 | 21.64 | 24.73 | 27.66 | 33 | PASS
N38 | 30 | 15 | DFT-16QAM Inner_1RB_Left | 21.73 | 21.61 | 24.68 | 27.61 | 33 | PASS
N38 | 30 | 15 | DFT-16QAM Inner_1RB_Right | 21.55 | 21.59 | 24.58 | 27.51 | 33 | PASS
N38 | 30 | 15 | DFT-16QAM Outer Full  |20.76 | 20.63 | 23.71 | 26.64 | 33 | PASS
N38 | 30 | 15 | DFT-64QAM Inner_1RB_Left | 20.31 | 20.06 | 23.20 | 26.13 | 33 | PASS
N38 | 30 | 15 | DFT-64QAM Inner_1RB_Right | 20.22 | 20.00 | 23.12 | 26.05 | 33 | PASS
N38 | 30 | 15 | DFT-64QAM Outer Full | 20.30 | 20.13 | 23.23 | 26.16 | 33 | PASS
N38 | 30 | 15 | DFT-256QAM Inner_1RB_Left | 18.61 | 17.97 | 21.31 | 24.24 | 33 | PASS
N38 | 30 | 15 | DFT-2560AM Inner_1RB_Right | 18.49 | 17.98 | 21.25 | 24.18 | 33 | PASS
N38 | 30 | 15 | DFT-2560AM Outer Full | 18.69 | 18.08 | 21.41 | 24.34 | 33 | PASS
N38 [ 30 | 15| DFT-BPSK Inner_1RB_Left | 22.50 | 22.41 | 25.47 | 28.40 | 33 | PASS
N38 [ 30 | 15| DFT-BPSK Inner_1RB_Right | 22.82 | 22.71 | 25.78 | 28.71 | 33 | PASS
N38 | 30 | 15| DFT-BPSK Outer Full  |21.70 | 21.60 | 24.66 | 27.59 | 33 | PASS
N38 | 30 | 15 | DFT-16QAM Inner_1RB_Left | 21.55 | 21.33 | 24.45 | 27.38 | 33 | PASS
N38 | 30 | 15 | DFT-160QAM Inner_1RB_Right | 21.83 | 21.67 | 24.76 | 27.69 | 33 | PASS
N38 | 30 | 15 | DFT-16QAM Outer Full |20.71 | 20.58 | 23.66 | 26.59 | 33 | PASS
N38 | 30 | 15 | DFT-64QAM Inner_1RB_Left | 19.93 | 19.80 | 22.88 | 25.81 | 33 | PASS
N38 | 30 | 15 | DFT-640AM Inner_1RB_Right | 20.21 | 20.10 | 23.17 | 26.10 | 33 | PASS
N38 | 30 | 15 | DFT-640AM Outer Full | 20.21 | 20.06 | 23.15 | 26.08 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N38 | 30 | 15 | DFT-256QAM | H | Inner_1RB_Left | 18.48 | 17.90 | 21.21 | 24.14 | 33 | PASS
N38 | 30 | 15 | DFT-256QAM | H | Inner_1RB_Right | 18.43 | 18.12 | 21.29 | 24.22 | 33 | PASS
N38 | 30 | 15 | DFT-256QAM | H|  Outer Full | 18.57 | 17.98 | 21.30 | 24.23 | 33 | PASS
N38 |30 | 20| DFT-BPSK | L | Inner 1RB Left |22.77 | 22.48 | 25.64 | 28.57 | 33 | PASS
N38 |30 | 20| DFT-BPSK | L | Inner_1RB _Right | 22.87 | 22.70 | 25.80 | 28.73 | 33 | PASS
N38 [30 (20| DFT-BPSK |L | oOuter Ful |21.85|21.67|24.77|27.70 | 33 | PASS
N38 | 30 | 20 | DFT-16Q0AM | L | Inner_1RB_Left | 21.61 | 21.53 | 24.58 | 27.51 | 33 | PASS
N38 | 30 | 20 | DFT-160AM | L | Inner_1RB_Right | 21.80 | 21.67 | 24.75 | 27.68 | 33 | PASS
N38 | 30 | 20 | DFT-160AM | L | oOuter Full |20.82 | 20.64 | 23.74 | 26.67 | 33 | PASS
N38 | 30 | 20 | DFT-64QAM | L | Inner_1RB_Left | 20.09 | 19.93 | 23.02 | 25.95 | 33 | PASS
N38 | 30 | 20 | DFT-64QAM | L | Inner_1RB_Right | 20.38 | 20.14 | 23.27 | 26.20 | 33 | PASS
N38 | 30 | 20 | DFT-640AM | L | oOuter Full |20.35|20.10 | 23.24 | 26.17 | 33 | PASS
N38 | 30 | 20 | DFT-256QAM | L | Inner_1RB_Left | 18.55 | 18.03 | 21.31 | 24.24 | 33 | PASS
N38 | 30 | 20 | DFT-256QAM | L | Inner_1RB_Right | 18.64 | 18.20 | 21.44 | 24.37 | 33 | PASS
N38 | 30 | 20 | DFT-2560AM | L |  Outer Full | 18.73 | 18.05 | 21.41 | 24.34 | 33 | PASS
N38 |30 | 20| DFT-BPSK | M| Inner 1RB_Left | 22.86 | 22.60 | 25.74 | 28.67 | 33 | PASS
N38 | 30 | 20| DFT-BPSK | M | Inner_1RB_Right | 22.70 | 22.58 | 25.65 | 28.58 | 33 | PASS
N38 |30 | 20| DFT-BPSK | M| oOuter Full |21.76 | 21.55 | 24.67 | 27.60 | 33 | PASS
N38 | 30 | 20 | DFT-160AM | M | Inner_1RB Left |21.82 | 21.53 | 24.69 | 27.62 | 33 | PASS
N38 | 30 | 20 | DFT-16QAM | M | Inner_1RB_Right | 21.63 | 21.63 | 24.64 | 27.57 | 33 | PASS
N38 | 30 | 20 | DFT-160AM | M|  Outer Full | 20.74 | 20.56 | 23.66 | 26.59 | 33 | PASS
N38 | 30 | 20 | DFT-64QAM | M | Inner_1RB Left | 20.31 | 20.06 | 23.20 | 26.13 | 33 | PASS
N38 | 30 | 20 | DFT-64QAM | M | Inner_1RB_Right | 20.14 | 20.23 | 23.20 | 26.13 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N38 | 30 | 20 | DFT-64Q0AM [ M| Outer Full | 20.25 | 20.16 | 23.22 | 26.15 | 33 | PASS
N38 | 30 | 20 | DFT-256QAM | M | Inner_1RB_Left | 18.62 | 17.88 | 21.28 | 24.21 | 33 | PASS
N38 | 30 | 20 | DFT-256QAM | M | Inner_1RB_Right | 18.36 | 18.03 | 21.21 | 24.14 | 33 | PASS
N38 | 30 | 20 | DFT-256QAM | M| Outer Full | 18.60 | 18.04 | 21.34 | 24.27 | 33 | PASS
N38 |30 | 20| DFT-BPSK | H | Inner 1RB_Left | 22.65 | 22.46 | 25.57 | 28.50 | 33 | PASS
N38 | 30 | 20| DFT-BPSK | H | Inner_1RB_Right | 22.88 | 22.68 | 25.79 | 28.72 | 33 | PASS
N38 [ 30| 20| DFT-BPSK |H| oOuter Full |21.72|21.57 | 24.66 | 27.59 | 33 | PASS
N38 | 30 | 20 | DFT-160AM | H | Inner_1RB_Left | 21.67 | 21.45 | 24.57 | 27.50 | 33 | PASS
N38 | 30 | 20 | DFT-160AM | H | Inner_1RB_Right | 21.78 | 21.61 | 24.71 | 27.64 | 33 | PASS
N38 | 30 | 20 | DFT-16Q0AM | H| oOuter Full | 20.68 | 20.55 | 23.63 | 26.56 | 33 | PASS
N38 | 30 | 20 | DFT-64QAM | H | Inner_1RB_Left | 20.02 | 19.82 | 22.93 | 25.86 | 33 | PASS
N38 | 30 | 20 | DFT-64QAM | H | Inner_1RB_Right | 20.15 | 20.06 | 23.12 | 26.05 | 33 | PASS
N38 | 30 | 20 | DFT-640AM | H| oOuter Full  |20.17 | 20.06 | 23.13 | 26.06 | 33 | PASS
N38 | 30 | 20 | DFT-256QAM | H | Inner_1RB_Left | 18.44 | 17.85 | 21.17 | 24.10 | 33 | PASS
N38 | 30 | 20 | DFT-256QAM | H | Inner_1RB_Right | 18.53 | 18.17 | 21.36 | 24.29 | 33 | PASS
N38 | 30 | 20 | DFT-256Q0AM | H|  Outer Full | 18.59 | 17.97 | 21.30 | 24.23 | 33 | PASS
N38 |30 | 40| DFT-BPSK | L | Inner 1RB Left |22.74 | 22.60 | 25.68 | 28.61 | 33 | PASS
N38 | 30 | 40| DFT-BPSK | L | Inner_1RB_Right | 22.63 | 22.79 | 25.72 | 28.65 | 33 | PASS
N38 |30 | 40| DFT-BPSK | L | oOuter Ful |21.77|21.66 | 24.73 | 27.66 | 33 | PASS
N38 | 30 | 40 | DFT-160AM | L | Inner 1RB_Left | 21.67 | 21.55 | 24.62 | 27.55 | 33 | PASS
N38 | 30 | 40 | DFT-16QAM | L | Inner_1RB_Right | 21.59 | 21.78 | 24.70 | 27.63 | 33 | PASS
N38 |30 | 40 | DFT-160AM | L | oOuter Full | 20.74 | 20.67 | 23.72 | 26.65 | 33 | PASS
N38 | 30 | 40 | DFT-64QAM | L | Inner_1RB Left | 20.27 | 19.93 | 23.11 | 26.04 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N38 | 30 | 40 | DFT-64QAM Inner_1RB_Right | 20.00 | 20.10 | 23.06 | 25.99 | 33 | PASS
N38 | 30 | 40 | DFT-64QAM Outer Full |20.28 | 20.11 | 23.21 | 26.14 | 33 | PASS
N38 | 30 | 40 | DFT-256QAM Inner_1RB_Left | 18.37 | 18.18 | 21.29 | 24.22 | 33 | PASS
N38 | 30 | 40 | DFT-256QAM Inner_1RB_Right | 18.30 | 18.36 | 21.34 | 24.27 | 33 | PASS
N38 | 30 | 40 | DFT-2560QAM Outer Full | 1854 | 18.11 | 21.34 | 24.27 | 33 | PASS
N38 | 30 | 40 | DFT-BPSK Inner_1RB_Left | 22.68 | 22.61 | 25.66 | 28.59 | 33 | PASS
N38 | 30 | 40 | DFT-BPSK Inner_1RB_Right | 22.77 | 22.86 | 25.83 | 28.76 | 33 | PASS
N38 | 30 | 40| DFT-BPSK Outer Full |21.76 | 21.66 | 24.72 | 27.65 | 33 | PASS
N38 | 30 | 40 | DFT-160QAM Inner_1RB_Left | 21.70 | 21.54 | 24.63 | 27.56 | 33 | PASS
N38 | 30 | 40 | DFT-16QAM Inner_1RB_Right | 21.76 | 21.87 | 24.83 | 27.76 | 33 | PASS
N38 | 30 | 40 | DFT-16QAM Outer Full  |20.69 | 20.69 | 23.70 | 26.63 | 33 | PASS
N38 | 30 | 40 | DFT-640QAM Inner_1RB_Left | 20.18 | 20.09 | 23.15 | 26.08 | 33 | PASS
N38 | 30 | 40 | DFT-64QAM Inner_1RB_Right | 20.14 | 20.40 | 23.28 | 26.21 | 33 | PASS
N38 | 30 | 40 | DFT-64QAM Outer Full  |20.23|20.16 | 23.21 | 26.14 | 33 | PASS
N38 | 30 | 40 | DFT-256QAM Inner_1RB_Left | 18.44 | 18.21 | 21.34 | 24.27 | 33 | PASS
N38 | 30 | 40 | DFT-256QAM Inner_1RB_Right | 18.50 | 18.52 | 21.52 | 24.45 | 33 | PASS
N38 | 30 | 40 | DFT-2560AM Outer Full | 1851 |18.13 | 21.33 | 24.26 | 33 | PASS
N38 | 30 | 40| DFT-BPSK Inner_1RB_Left | 22.91 | 22.69 | 25.81 | 28.74 | 33 | PASS
N38 | 30 | 40| DFT-BPSK Inner_1RB_Right | 22.89 | 22.91 | 25.91 | 28.84 | 33 | PASS
N38 | 30 | 40 | DFT-BPSK Outer Full | 21.80 | 21.67 | 24.75 | 27.68 | 33 | PASS
N38 | 30 | 40 | DFT-16QAM Inner_1RB_Left | 21.72 | 21.81 | 24.78 | 27.71 | 33 | PASS
N38 | 30 | 40 | DFT-160AM Inner_1RB_Right | 21.90 | 21.87 | 24.90 | 27.83 | 33 | PASS
N38 | 30 | 40 | DFT-160AM Outer Full | 20.82 | 20.68 | 23.76 | 26.69 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N38 | 30 | 40 | DFT-64QAM | H | Inner_1RB_Left | 20.41 | 20.06 | 23.25 | 26.18 | 33 | PASS
N38 | 30 | 40 | DFT-64QAM | H | Inner_1RB_Right | 20.30 | 20.33 | 23.33 | 26.26 | 33 | PASS
N38 | 30 | 40 | DFT-64QAM |H | oOuter Full  [20.33|20.18 | 23.27 | 26.20 | 33 | PASS
N38 | 30 | 40 | DFT-256QAM | H | Inner_1RB_Left | 18.66 | 18.23 | 21.46 | 24.39 | 33 | PASS
N38 | 30 | 40 | DFT-256QAM | H | Inner_1RB_Right | 18.62 | 18.60 | 21.62 | 24.55 | 33 | PASS
N38 | 30 | 40 | DFT-256QAM | H|  Outer Full | 18.58 | 18.11 | 21.36 | 24.29 | 33 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n4l
MAX Power

DFT- .
N41(30| 80 PI2BPSK H |Inner_1RB_Right| 26.72 30.34 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

DFT- :
N41(30| 100 PI2BPSK H |Inner_1RB_Right| 26.65 30.27 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N41|30| 60 |DFT-16QAM| H |Inner_1RB_Right| 25.71 29.33 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N41|30| 100 |DFT-16QAM| M | Inner_1RB_Left 24.87 28.49 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 10 |[DFT-PI2BPSK| L | Inner 1RB Left | 26.27 | 20.89 | 33 |PASS
N4l | 30 | 10 [DFT-PI2BPSK| L |Inner 1RB_Right | 26.28 | 20.90 | 33 | PASS
N4l | 30 | 10 |DFT-PI2BPSK| L Outer Full | 2475|2837 | 33 |PASS
N4l | 30 | 20 | DFT-QPSK | L | Inner_1RB_Left | 26.13 | 20.75 | 33 | PASS
N4l | 30 | 20 | DFT-QPSK | L |Inner_1RB_Right | 26.15 | 20.77 | 33 | PASS
N4l | 30 | 10 | DFT-QPsk | L Outer Full | 24.38 | 28.00 | 33 |PASS
N4l | 30 | 10 | DFT-160AM | L | Inner 1RB Left | 25.35 | 28.97 | 33 |PASS
N41 | 30 | 120 | DFT-160AM | L |inner_1RB_Right | 25.39 | 20.01 | 33 | PASS
N41 | 30 | 10 | DFT-160AM | L Outer Full | 23.28 | 26.90 | 33 |PASS
N4l | 30 | 10 | DFT-640AM | L | Inner_1RB_Left | 23.05 | 26.67 | 33 | PASS
N4l | 30 | 10 | DFT-640AM | L |Inner 1RB_Right | 23.03 | 26.65 | 33 |PASS
N4l | 30 | 10 | DFT-640AM | L Outer Full | 22.94 | 2656 | 33 |PASS
N4l | 30 | 10 | DFT-2560AM | L | Inner_1RB_Left | 20.93 | 2455 | 33 | PASS
N4l | 30 | 10 | DFT-2560AM | L |Inner_1RB_Right | 21.06 | 24.68 | 33 | PASS
N4l | 30 | 10 | DFT-2560AM | L Outer Full | 20.92 | 2454 | 33 |PASS
N4l | 30 | 10 |[DFT-PI2BPSK| M | Inner 1RB Left | 26.38 | 30.00 | 33 |PASS
N4l | 30 | 10 |DFT-PI2BPSK| M |Inner 1RB_Right | 26.41 | 30.03 | 33 |PASS
N4l | 30 | 10 |DFT-PI2BPSK| M Outer Full | 24.93 | 2855 | 33 |PASS
N4l | 30 | 10 | DFT-QPSK | M | Inner_1RB_Left | 26.29 | 20.91 | 33 | PASS
N4l | 30 | 10 | DFT-QPSK | M |Inner 1RB_Right | 26.26 | 20.88 | 33 | PASS
N4l | 30 | 10 | DFT-QPsKk | ™ Outer Full | 2450|2812 | 33 |PASS
N4l | 30 | 10 | DFT-160AM | M | Inner 1RB Left | 25.38 | 20.00 | 33 |PASS
N4l | 30 | 10 | DFT-160AM | M |inner 1RB_Right | 25.33 | 28.95 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 10 | DFT-160AM | M Outer Full | 23.47 |27.09| 33 |PASS
N4l | 30 | 10 | DFT-64Q0AM | M | Inner 1RB Left | 23.21 | 26.83 | 33 |PASS
N4l | 30 | 10 | DFT-640AM | M |Inner_1RB_Right | 23.16 | 26.78 | 33 | PASS
N4l | 30 | 10 | DFT-640AM | M Outer Full | 22.99 | 2661 | 33 |PASS
N4l | 30 | 10 | DFT-256Q0AM | M | Inner 1RB Left | 21.01 | 24.63 | 33 |PASS
N4l | 30 | 10 | DFT-256Q0AM | M | Inner 1RB_Right | 21.15 | 24.77 | 33 | PASS
N4l | 30 | 10 | DFT-256QAM | M Outer Full | 20.81 | 24.43| 33 |PASS
N4l | 30 | 10 |DFT-PI2BPSK| H | Inner_1RB_Left | 26.47 | 30.00 | 33 | PASS
N4l | 30 | 10 |DFT-PI2BPSK| H |Inner_1RB_Right | 26.43 | 30.05 | 33 | PASS
N4l | 30 | 10 |DFT-PI2BPSK| H Outer Full | 25.15|28.77 | 33 |PASS
N4l | 30 | 10 | DFT-QPSK | H | Inner 1RB Left | 26.13 | 20.75 | 33 |PASS
N4l | 30 | 20 | DFT-QPSK | H |Inner_1RB_Right | 26.37 | 20.99 | 33 | PASS
N4l | 30 | 10 | DFT-QPsk | H Outer Full | 2454 | 28.16 | 33 |PASS
N4l | 30 | 10 | DFT-160AM | H | Inner_1RB_Left | 25.60 | 20.22 | 33 | PASS
N4l | 30 | 10 | DFT-160AM | H |Inner 1RB_Right | 25.42 | 20.04 | 33 |PASS
N4l | 30 | 10 | DFT-160AM | H Outer Full | 23.42|27.04| 33 |PASS
N4l | 30 | 10 | DFT-640AM | H | Inner_1RB_Left | 23.32 | 26.94 | 33 | PASS
N4l | 30 | 10 | DFT-640AM | H |inner_1RB_Right | 23.18 | 26.80 | 33 | PASS
N4l | 30 | 10 | DFT-640AM | H Outer Full | 23.04 | 26.66 | 33 | PASS
N4l | 30 | 10 | DFT-256QAM | H | Inner 1RB Left | 21.14 | 24.76 | 33 |PASS
N4l | 30 | 10 | DFT-256Q0AM | H |Inner 1RB_Right | 21.27 | 24.89 | 33 | PASS
N4l | 30 | 10 | DFT-2560AM | H Outer Full | 21.09 | 2471 | 33 |PASS
N4l | 30 | 15 |DFT-PI2BPSK| L | Inner 1RB_Left | 26.33 | 20.95 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N41 | 30 | 15 |DFT-PI2BPSK Inner_1RB_Right | 26.10 | 290.72 | 33 | PASS
N4l | 30 | 15 |DFT-PI2BPSK Outer Full | 24.84 | 2846 | 33 |PASS
N4l | 30 | 15 | DFT-QPSK Inner_1RB_Left | 25.89 | 29.51 | 33 | PASS
N4l | 30 | 15 | DFT-QPSK Inner_1RB_Right | 26.10 | 29.72 | 33 | PASS
N4l | 30 | 15 | DFT-QPSK Outer Full | 2435|2797 | 33 |PASS
N4l | 30 | 15 | DFT-16QAM Inner_1RB_Left | 25.33 | 28.95 | 33 | PASS
N4l | 30 | 15 | DFT-16QAM Inner_1RB_Right | 25.23 | 28.85 | 33 | PASS
N4l | 30 | 15 | DFT-16QAM Outer Full | 23.43|27.05| 33 |PASS
N4l | 30 | 15 | DFT-64QAM Inner_1RB_Left | 23.02 | 26.64 | 33 | PASS
N4l | 30 | 15 | DFT-64QAM Inner_1RB_Right | 23.03 | 26.65 | 33 | PASS
N4l | 30 | 15 | DFT-64QAM Outer Full | 22.95| 2657 | 33 |PASS
N4l | 30 | 15 | DFT-256QAM Inner_1RB_Left | 20.78 | 24.40 | 33 | PASS
N4l | 30 | 15 | DFT-256QAM Inner_1RB_Right | 20.93 | 24.55 | 33 | PASS
N4l | 30 | 15 | DFT-256QAM Outer Full | 20.89 | 2451 | 33 |PASS
N4l | 30 | 15 |DFT-PI2BPSK Inner_1RB_Left | 26.27 | 29.89 | 33 | PASS
N4l | 30 | 15 |DFT-PI2BPSK Inner_1RB_Right | 26.22 | 20.84 | 33 | PASS
N4l | 30 | 15 |DFT-PI2BPSK Outer Full | 24.82 | 28.44 | 33 |PASS
N4l | 30 | 15 | DFT-QPSK Inner_1RB_Left | 26.10 | 29.72 | 33 | PAsS
N4l | 30 | 15 | DFT-QPSK Inner_1RB_Right | 26.37 | 29.99 | 33 | PASS
N4l | 30 | 15 | DFT-QPSK Outer Full | 24.44 | 28.06 | 33 | PASS
N4l | 30 | 15 | DFT-16QAM Inner_1RB_Left | 25.36 | 28.98 | 33 | PASS
N4l | 30 | 15 | DFT-16QAM Inner_1RB_Right | 25.43 | 29.05 | 33 | PASS
N4l | 30 | 15 | DFT-16QAM Outer Full | 23.33|26.95| 33 |PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 15 | DFT-640AM | M | Inner 1RB Left | 23.10 | 26.72 | 33 |PASS
N4l | 30 | 15 | DFT-640AM | M |Inner 1RB_Right | 23.16 | 26.78 | 33 | PASS
N4l | 30 | 15 | DFT-640AM | M Outer Full | 22.94 | 2656 | 33 | PASS
N4l | 30 | 15 | DFT-256QAM | M | Inner_1RB_Left | 21.27 | 24.80 | 33 | PASS
N4l | 30 | 15 | DFT-256Q0AM | M | Inner 1RB_Right | 21.31 | 24.93 | 33 |PASS
N4l | 30 | 15 | DFT-256QAM | M Outer Full | 20.89 | 2451 | 33 | PASS
N4l | 30 | 15 |DFT-PI2BPSK| H | Inner 1RB Left | 26.38 | 30.00 | 33 |PASS
N4l | 30 | 15 |DFT-PI2BPSK| H |Inner_1RB_Right | 26.33 | 20.95 | 33 | PASS
N4l | 30 | 15 |DFT-PI2BPSK | H Outer Full | 24.96 | 2858 | 33 | PASS
N4l | 30 | 15 | DFT-QPSK | H | Inner 1RB Left | 26.37 | 20.99 | 33 |PAsS
N4l | 30 | 15 | DFT-QPSK | H |Inner 1RB_Right | 26.34 | 20.96 | 33 |PASS
N4l | 30 | 15 | DFT-QPSK | H Outer Full | 24.45 | 28.07 | 33 |PASS
N4l | 30 | 15 | DFT-160AM | H | Inner_1RB_Left | 25.39 | 20.01 | 33 | PASS
N4l | 30 | 15 | DFT-160AM | H |inner_1RB_Right | 25.62 | 20.24 | 33 | PASS
N4l | 30 | 15 | DFT-160AM | H Outer Full | 2351|2713 | 33 |PASS
N4l | 30 | 15 | DFT-640AM | H | Inner 1RB Left | 23.20 | 26.82 | 33 |PASS
N4l | 30 | 15 | DFT-640AM | H |inner_1RB_Right | 23.27 | 26.89 | 33 | PASS
N4l | 30 | 15 | DFT-640AM | H Outer Full | 23.14 | 26.76 | 33 | PASS
N4l | 30 | 15 | DFT-256QAM | H | Inner 1RB_Left | 21.17 | 24.79 | 33 | PASS
N4l | 30 | 15 | DFT-256Q0AM | H |Inner 1RB_Right | 21.07 | 24.69 | 33 |PASS
N4l | 30 | 15 | DFT-256QAM | H Outer Full | 20.95 | 2457 | 33 | PASS
N4l | 30 | 20 |DFT-PI2BPSK| L | Inner 1RB_Left | 26.22 | 290.84 | 33 | PASS
N4l | 30 | 20 |DFT-PI2BPSK| L |Inner 1RB_Right | 25.92 | 290.54 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N41 | 30 | 20 |DFT-PI2BPSK Outer Full | 24.83|2845| 33 |PASS
N4l | 30 | 20 | DFT-QPSK Inner_1RB_Left | 26.08 | 29.70 | 33 | PASS
N4l | 30 | 20 | DFT-QPSK Inner_1RB_Right | 26.02 | 29.64 | 33 | PASS
N4l | 30 | 20 | DFT-QPSK Outer Full | 24.34 | 27.96 | 33 |PASS
N4l | 30 | 20 | DFT-16QAM Inner_1RB_Left | 25.26 | 28.88 | 33 | PASS
N4l | 30 | 20 | DFT-16QAM Inner_1RB_Right | 25.16 | 28.78 | 33 | PASS
N4l | 30 | 20 | DFT-16QAM Outer Full | 2331|2693 | 33 |PASS
N4l | 30 | 20 | DFT-64QAM Inner_1RB_Left | 23.00 | 26.62 | 33 | PASS
N4l | 30 | 20 | DFT-64QAM Inner_1RB_Right | 22.92 | 26.54 | 33 | PASS
N4l | 30 | 20 | DFT-64QAM Outer Full | 2278 | 26.40 | 33 | PASS
N4l | 30 | 20 | DFT-256QAM Inner_1RB_Left | 20.83 | 24.45 | 33 | PASS
N4l | 30 | 20 | DFT-256QAM Inner_1RB_Right | 20.74 | 24.36 | 33 | PASS
N4l | 30 | 20 | DFT-256QAM Outer Full | 2074 | 2436 | 33 | PASS
N4l | 30 | 20 |DFT-PI2BPSK Inner_1RB_Left | 26.27 | 29.89 | 33 | PASS
N4l | 30 | 20 |DFT-PI2BPSK Inner_1RB_Right | 26.26 | 290.88 | 33 | PASS
N4l | 30 | 20 |DFT-PI2BPSK Outer Full | 24.86 | 28.48 | 33 | PASS
N4l | 30 | 20 | DFT-QPSK Inner_1RB_Left | 26.05 | 29.67 | 33 | PAsS
N4l | 30 | 20 | DFT-QPSK Inner_1RB_Right | 26.18 | 29.80 | 33 | PASS
N4l | 30 | 20 | DFT-QPSK Outer Full | 24.42 | 28.04 | 33 |PASS
N4l | 30 | 20 | DFT-16QAM Inner_1RB_Left | 25.14 | 28.76 | 33 | PASS
N4l | 30 | 20 | DFT-16QAM Inner_1RB_Right | 25.46 | 20.08 | 33 | PASS
N4l | 30 | 20 | DFT-16QAM Outer Full | 23.46 | 27.08 | 33 | PASS
N4l | 30 | 20 | DFT-64QAM Inner_1RB_Left | 23.05 | 26.67 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 20 | DFT-640AM | M |Inner 1RB_Right | 23.32 | 26.94 | 33 |PASS
N4l | 30 | 20 | DFT-640AM | M Outer Full | 22.96 | 2658 | 33 | PASS
N4l | 30 | 20 | DFT-256QAM | M | Inner_1RB_Left | 21.29 | 24.91 | 33 | PASS
N4l | 30 | 20 | DFT-256QAM | M | Inner_1RB_Right | 21.27 | 24.80 | 33 | PASS
N4l | 30 | 20 | DFT-256QAM | M Outer Full | 20.93 | 2455 | 33 |PASS
N4l | 30 | 20 |DFT-PI2BPSK| H | Inner 1RB Left | 26.54 | 30.16 | 33 |PASS
N4l | 30 | 20 |DFT-PI2BPSK| H |Inner 1RB_Right | 26.41 | 30.03 | 33 |PASS
N4l | 30 | 20 |DFT-PI2BPSK| H Outer Full | 25.13 | 28.75 | 33 |PASS
N4l | 30 | 20 | DFT-QPSK | H | Inner_1RB_Left | 26.26 | 290.88 | 33 | PASS
N4l | 30 | 20 | DFT-QPSK | H |Inner 1RB_Right | 26.47 | 30.00 | 33 |PASS
N4l | 30 | 20 | DFT-QPsk | H Outer Full | 24.60 | 28.22 | 33 | PASS
N4l | 30 | 20 | DFT-160AM | H | Inner_1RB_Left | 25.39 | 20.01 | 33 | PASS
N4l | 30 | 20 | DFT-160AM | H |Inner_1RB_Right | 25.55 | 20.17 | 33 | PASS
N4l | 30 | 20 | DFT-160AM | H Outer Full | 23.45 | 27.07 | 33 |PASS
N4l | 30 | 20 | DFT-64Q0AM | H | Inner 1RB Left | 23.53 | 27.15 | 33 |PASS
N4l | 30 | 20 | DFT-640AM | H |Inner 1RB_Right | 23.55 | 27.17 | 33 |PASS
N4l | 30 | 20 | DFT-640aM | H Outer Full | 22.99 | 2661 | 33 |PASS
N4l | 30 | 20 | DFT-2560AM | H | Inner_1RB_Left | 21.39 | 25.01 | 33 | PASS
N4l | 30 | 20 | DFT-256QAM | H |Inner 1RB_Right | 21.61 | 25.23 | 33 | PASS
N4l | 30 | 20 | DFT-256QAM | H Outer Full | 2111|2473 | 33 |PASS
N4l | 30 | 30 |[DFT-PI2BPSK| L | Inner 1RB Left | 26.11 | 20.73 | 33 |PASS
N41 | 30 | 30 |DFT-PI2BPSK| L |Inner 1RB_Right | 26.08 | 20.70 | 33 | PASS
N4l | 30 | 30 |DFT-PI2BPSK| L Outer Full | 2457 | 28.19 | 33 |PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 30 | DFT-QPSK Inner_1RB_Left | 26.00 | 29.62 | 33 | PASS
N4l | 30 | 30 | DFT-QPSK Inner_1RB_Right | 26.28 | 20.90 | 33 | PASS
N4l | 30 | 30 | DFT-QPSK Outer Full | 25.95 | 2957 | 33 | PASS
N4l | 30 | 30 | DFT-16QAM Inner_1RB_Left | 24.80 | 28.42 | 33 | PASS
N4l | 30 | 30 | DFT-16QAM Inner_1RB_Right | 24.83 | 28.45 | 33 | PASS
N4l | 30 | 30 | DFT-16QAM Outer Full | 2453|2815 | 33 |PASS
N4l | 30 | 30 | DFT-64QAM Inner_1RB_Left | 23.44 | 27.06 | 33 | PASS
N4l | 30 | 30 | DFT-64QAM Inner_1RB_Right | 23.33 | 26.95 | 33 | PASS
N4l | 30 | 30 | DFT-64QAM Outer Full | 23.17 | 26.79 | 33 |PASS
N4l | 30 | 30 | DFT-256QAM Inner_1RB_Left | 20.91 | 2453 | 33 | PASS
N4l | 30 | 30 | DFT-256QAM Inner_1RB_Right | 21.06 | 24.68 | 33 | PASS
N4l | 30 | 30 | DFT-256QAM Outer Full | 2059 | 2421 | 33 |PASS
N41 | 30 | 30 |DFT-PI2BPSK Inner_1RB_Left | 26.14 | 29.76 | 33 | PASS
N41 | 30 | 30 |DFT-PI2BPSK Inner_1RB_Right | 26.27 | 29.89 | 33 | PASS
N4l | 30 | 30 |DFT-PI2BPSK Outer Full | 2495|2857 | 33 |PASS
N4l | 30 | 30 | DFT-QPSK Inner_1RB_Left | 25.69 | 29.31 | 33 | PASS
N4l | 30 | 30 | DFT-QPSK Inner_1RB_Right | 25.16 | 28.78 | 33 | PASS
N4l | 30 | 30 | DFT-QPSK Outer Full | 25.25 | 28.87 | 33 |PASS
N4l | 30 | 30 | DFT-16QAM Inner_1RB_Left | 23.66 | 27.28 | 33 | PAsS
N4l | 30 | 30 | DFT-16QAM Inner_1RB_Right | 23.32 | 26.94 | 33 | PAsS
N4l | 30 | 30 | DFT-16QAM Outer Full | 23.46 | 27.08 | 33 |PASS
N4l | 30 | 30 | DFT-64QAM Inner_1RB_Left | 22.90 | 26.52 | 33 | PASS
N4l | 30 | 30 | DFT-64QAM Inner_1RB_Right | 22.73 | 26.35 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 30 | DFT-640AM | M Outer Full | 22.44 |26.06 | 33 |PASS
N4l | 30 | 30 | DFT-2560AM | M | Inner 1RB Left | 20.73 | 24.35 | 33 |PASS
N4l | 30 | 30 | DFT-256QAM | M | Inner_1RB_Right | 20.77 | 24.39 | 33 | PASS
N4l | 30 | 30 | DFT-2560AM | M Outer Full | 20.82 | 24.44 | 33 |PASS
N4l | 30 | 30 |DFT-PI2BPSK| H | Inner 1RB Left | 26.33 | 20.95 | 33 |PASS
N4l | 30 | 30 |DFT-PI2BPSK| H |Inner 1RB_Right | 26.61 | 30.23 | 33 |PASS
N4l | 30 | 30 |DFT-PI2BPSK| H Outer Full | 25.04 | 28.66 | 33 | PASS
N4l | 30 | 30 | DFT-QPSK | H | Inner_1RB_Left | 26.46 | 30.08 | 33 | PASS
N4l | 30 | 30 | DFT-QPSK | H |Inner_1RB_Right | 26.47 | 30.00 | 33 | PASS
N4l | 30 | 30 | DFT-QPsK | H Outer Full | 2455|2817 | 33 |PASS
N4l | 30 | 30 | DFT-160AM | H | Inner 1RB Left | 25.38 | 20.00 | 33 |PASS
N41 | 30 | 30 | DFT-160AM | H |Inner_1RB_Right | 25.39 | 20.01 | 33 | PASS
N4l | 30 | 30 | DFT-160AM | H Outer Full | 2362|2724 | 33 |PASS
N4l | 30 | 30 | DFT-640AM | H | Inner_1RB_Left | 23.22 | 26.84 | 33 | PASS
N4l | 30 | 30 | DFT-640AM | H |Inner 1RB_Right | 23.28 | 26.90 | 33 | PASS
N4l | 30 | 30 | DFT-640AM | H Outer Full | 22.99 | 26.61| 33 |PASS
N4l | 30 | 30 | DFT-2560AM | H | Inner_1RB_Left | 21.08 | 24.70 | 33 | PASS
N4l | 30 | 30 | DFT-256QAM | H |Inner_1RB_Right | 21.34 | 24.96 | 33 | PASS
N4l | 30 | 30 | DFT-2560AM | H Outer Full | 2112|2474 | 33 |PAsSS
N4l | 30 | 40 |DFT-PI2BPSK| L | Inner 1RB Left | 26.20 | 20.82 | 33 |PASS
N4l | 30 | 40 | DFT-PI2BPSK| L |Inner 1RB_Right | 26.14 | 29.76 | 33 | PASS
N4l | 30 | 40 |DFT-PI2BPSK| L Outer Full | 2468|2830 | 33 |PASS
N4l | 30 | 40 | DFT-QPSK | L | Inner 1RB_Left | 26.03 | 29.65 | 33 | PASS
N4l | 30 | 40 | DFT-QPSK | L |inner 1RB_Right | 26.18 | 29.80 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 40 | DFT-QPsK | L Outer Full | 2551|2913 | 33 |PASS
N4l | 30 | 40 | DFT-160AM | L | Inner 1RB Left | 24.64 | 2826 | 33 | PASS
N4l | 30 | 40 | DFT-160AM | L |Inner_1RB_Right | 24.47 | 28.00 | 33 | PASS
N4l | 30 | 40 | DFT-160AM | L Outer Full | 2378 | 27.40 | 33 |PASS
N4l | 30 | 40 | DFT-64Q0AM | L | Inner 1RB Left | 22.59 | 26.21 | 33 |PASS
N4l | 30 | 40 | DFT-640AM | L |Inner 1RB_Right | 22.39 | 26.01 | 33 |PASS
N4l | 30 | 40 | DFT-640AM | L Outer Full | 2229|2591 | 33 |PASS
N4l | 30 | 40 | DFT-256QAM | L | Inner_1RB_Left | 20.79 | 24.41 | 33 | PASS
N4l | 30 | 40 | DFT-256QAM | L |Inner_1RB_Right | 21.09 | 24.71 | 33 | PASS
N4l | 30 | 40 | DFT-2560QAM | L Outer Full | 20.70 | 24.32 | 33 | PASS
N4l | 30 | 40 |DFT-PI2BPSK| M | Inner 1RB Left | 26.05 | 20.67 | 33 |PASS
N4l | 30 | 40 |DFT-PI2BPSK| M |Inner_1RB_Right | 26.23 | 20.85 | 33 | PASS
N4l | 30 | 40 | DFT-PI2BPSK| M Outer Full | 24.78 | 28.40 | 33 | PASS
N4l | 30 | 40 | DFT-QPSK | M | Inner 1RB Left | 2599 | 20.61 | 33 |PASS
N4l | 30 | 40 | DFT-QPSK | M |Inner 1RB Right | 26.22 | 29.84 | 33 | PASS
N4l | 30 | 40 | DFT-QPSK | ™ Outer Full | 2430|2792 | 33 |PASS
N4l | 30 | 40 | DFT-160AM | M | Inner_1RB_Left | 25.05 | 28.67 | 33 | PASS
N4l | 30 | 40 | DFT-160AM | M |Inner_1RB_Right | 25.32 | 28.94 | 33 | PASS
N4l | 30 | 40 | DFT-160AM | M Outer Full | 2337|2699 | 33 |PASS
N4l | 30 | 40 | DFT-64Q0AM | M | Inner 1RB Left | 22.67 | 26.29 | 33 |PASS
N4l | 30 | 40 | DFT-640AM | M |Inner 1RB_Right | 22.96 | 26.58 | 33 | PASS
N4l | 30 | 40 | DFT-640AM | M Outer Full | 22.92 | 2654 | 33 |PASS
N4l | 30 | 40 | DFT-2560AM | M | Inner 1RB_Left | 20.74 | 24.36 | 33 | PASS
N4l | 30 | 40 | DFT-256Q0AM | M | Inner 1RB_Right | 21.02 | 24.64 | 33 |PASS
N4l | 30 | 40 | DFT-256QAM | M Outer Full | 20.80 | 24.42 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 40 DFT- H | Inner_1RB Left | 26.15 | 20.77 | 33 | PASS
N4l | 30 | 40 |DFT-PI2BPSK| H |Inner 1RB_Right | 26.49 | 30.11 | 33 |PASS
N4l | 30 | 40 |DFT-PI2BPSK| H Outer Full | 25.02 | 28.64 | 33 |PASS
N4l | 30 | 40 | DFT-QPSK | H | Inner_1RB_Left | 25.90 | 20.52 | 33 | PASS
N4l | 30 | 40 | DFT-QPSK | H |Inner 1RB_Right | 25.78 | 20.40 | 33 | PASS
N4l | 30 | 40 | DFT-QPSK | H Outer Full | 24.48 |28.10 | 33 |PASS
N4l | 30 | 40 | DFT-160AM | H | Inner 1RB Left | 25.39 | 20.01 | 33 |PASS
N4l | 30 | 40 | DFT-160AM | H |Inner_1RB_Right | 25.62 | 20.24 | 33 | PASS
N4l | 30 | 40 | DFT-160AM | H Outer Full | 2365 | 27.27 | 33 |PASS
N4l | 30 | 40 | DFT-640AM | H | Inner 1RB Left | 23.02 | 26.64 | 33 |PASS
N4l | 30 | 40 | DFT-640AM | H |Inner 1RB_Right | 23.27 | 26.89 | 33 | PASS
N4l | 30 | 40 | DFT-640AM | H Outer Full | 22.99 | 2661 | 33 |PASS
N4l | 30 | 40 | DFT-2560AM | H | Inner_1RB_Left | 20.95 | 2457 | 33 | PASS
N4l | 30 | 40 | DFT-256QAM | H |Inner_1RB_Right | 21.40 | 25.02 | 33 | PASS
N4l | 30 | 40 | DFT-256QAM | H Outer Full | 21.03 | 24.65| 33 |PASS
N4l | 30 | 50 |DFT-PI2BPSK| L | Inner 1RB Left | 26.25 | 20.87 | 33 |PASS
N4l | 30 | 50 |DFT-PI2BPSK| L |Inner_1RB_Right | 25.80 | 20.42 | 33 | PASS
N4l | 30 | 50 |DFT-PI2BPSK| L Outer Full | 24.80 | 28.42 | 33 |PASS
N4l | 30 | 50 | DFT-QPSK | L | Inner 1RB_Left | 25.98 | 29.60 | 33 | PASS
N4l | 30 | 50 | DFT-QPSK | L |Inner 1RB_Right | 25.92 | 20.54 | 33 |PASS
N4l | 30 | 50 | DFT-QPsk | L Outer Full | 25.02 | 28.64 | 33 |PASS
N4l | 30 | 50 | DFT-160AM | L | Inner 1RB_Left | 23.72 | 27.34 | 33 | PASS
N4l | 30 | 50 | DFT-160AM | L |inner 1RB_Right | 23.60 | 27.22 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 50 | DFT-16QAM Outer Full | 2363|2725 | 33 |PASS
N4l | 30 | 50 | DFT-64QAM Inner_1RB_Left | 22.72 | 26.34 | 33 | PASS
N4l | 30 | 50 | DFT-64QAM Inner_1RB_Right | 22.67 | 26.29 | 33 | PASS
N4l | 30 | 50 | DFT-64QAM Outer Full | 2229 | 2591 | 33 |PASS
N4l | 30 | 50 | DFT-256QAM Inner_1RB_Left | 20.70 | 24.32 | 33 | PASS
N4l | 30 | 50 | DFT-256QAM Inner_1RB_Right | 20.58 | 24.20 | 33 | PASS
N4l | 30 | 50 | DFT-256QAM Outer Full | 20.74 | 2436 | 33 | PASS
N41 | 30 | 50 |DFT-PI2BPSK Inner_1RB_Left | 26.00 | 29.62 | 33 | PAsS
N41 | 30 | 50 |DFT-PI2BPSK Inner_1RB_Right | 26.36 | 29.98 | 33 | PASS
N4l | 30 | 50 |DFT-PI2BPSK Outer Full | 24.85| 2847 | 33 |PASS
N4l | 30 | 50 | DFT-QPSK Inner_1RB_Left | 26.06 | 29.68 | 33 | PASS
N4l | 30 | 50 | DFT-QPSK Inner_1RB_Right | 26.34 | 29.96 | 33 | PASS
N4l | 30 | 50 | DFT-QPSK Outer Full | 25.62 | 29.24 | 33 | PASS
N4l | 30 | 50 | DFT-16QAM Inner_1RB_Left | 24.55 | 28.17 | 33 | PAsS
N4l | 30 | 50 | DFT-16QAM Inner_1RB_Right | 24.34 | 27.96 | 33 | PASS
N4l | 30 | 50 | DFT-16QAM Outer Full | 23.69 | 27.31| 33 |PASS
N4l | 30 | 50 | DFT-64QAM Inner_1RB_Left | 22.70 | 26.32 | 33 | PAsS
N4l | 30 | 50 | DFT-64QAM Inner_1RB_Right | 22.46 | 26.08 | 33 | PASS
N4l | 30 | 50 | DFT-64QAM Outer Full | 2224|2586 | 33 |PASS
N4l | 30 | 50 | DFT-256QAM Inner_1RB_Left | 20.71 | 24.33 | 33 | PASS
N4l | 30 | 50 | DFT-256QAM Inner_1RB_Right | 21.05 | 24.67 | 33 | PAsS
N4l | 30 | 50 | DFT-2560AM Outer Full | 20.91 | 2453 | 33 |PASS
N41 | 30 | 50 |DFT-PI2BPSK Inner_1RB_Left | 25.82 | 29.44 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 50 |DFT-PI2BPSK| H |Inner 1RB_Right | 26.47 | 30.090 | 33 |PASS
N4l | 30 | 50 |DFT-PI2BPSK| H Outer Full | 25.01 | 28.63| 33 |PASS
N4l | 30 | 50 | DFT-QPSK | H | Inner_1RB_Left | 25.74 | 20.36 | 33 | PASS
N41 | 30 | 50 | DFT-QPSK | H |Inner_1RB_Right | 26.42 | 30.04 | 33 | PASS
N4l | 30 | 50 | DFT-QPsK | H Outer Full | 24.47 | 28.09 | 33 |PASS
N4l | 30 | 50 | DFT-160AM | H | Inner 1RB Left | 24.71 | 28.33 | 33 |PASS
N4l | 30 | 50 | DFT-160AM | H |Inner 1RB_Right | 25.48 | 20.10 | 33 | PASS
N4l | 30 | 50 | DFT-160AM | H Outer Full | 2355 |27.17 | 33 |PASS
N4l | 30 | 50 | DFT-640AM | H | Inner_1RB_Left | 22.65 | 26.27 | 33 | PASS
N4l | 30 | 50 | DFT-640AM | H |Inner 1RB_Right | 23.21 | 26.83 | 33 |PASS
N4l | 30 | 50 | DFT-640AM | H Outer Full | 23.00 | 26.62 | 33 |PASS
N4l | 30 | 50 | DFT-256QAM | H | Inner_1RB_Left | 20.59 | 24.21 | 33 | PASS
N4l | 30 | 50 | DFT-256QAM | H |Inner_1RB_Right | 21.23 | 24.85 | 33 | PASS
N4l | 30 | 50 | DFT-2560AM | H Outer Full | 20.99 | 2461 | 33 |PASS
N4l | 30 | 60 |DFT-PI2BPSK| L | Inner 1RB Left | 26.10 | 20.72 | 33 |PASS
N4l | 30 | 60 DFT- L | Inner_1RB_Right | 26.01 | 29.63 | 33 | PASS
N4l | 30 | 60 |DFT-PI2BPSK| L Outer Full | 2477 | 2839 | 33 |PASS
N4l | 30 | 60 | DFT-QPSK | L | Inner_1RB_Left | 25.75 | 20.37 | 33 | PASS
N4l | 30 | 60 | DFT-QPSK | L |inner 1RB_Right | 25.99 | 20.61 | 33 | PASS
N4l | 30 | 60 | DFT-QPsK | L Outer Full | 24.13|27.75| 33 |PASS
N4l | 30 | 60 | DFT-160AM | L | Inner 1RB Left | 25.05 | 28.67 | 33 |PASS
N41 | 30 | 60 | DFT-160AM | L |inner 1RB_Right | 25.10 | 28.72 | 33 | PASS
N4l | 30 | 60 | DFT-160AM | L Outer Full | 23.12|26.74| 33 |PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 60 | DFT-64QAM Inner_1RB_Left | 22.83 | 26.45 | 33 | PASS
N4l | 30 | 60 | DFT-64QAM Inner_1RB_Right | 22.72 | 26.34 | 33 | PASS
N4l | 30 | 60 | DFT-64QAM Outer Full | 2279 | 26.41 | 33 |PASS
N4l | 30 | 60 | DFT-256QAM Inner_1RB_Left | 20.83 | 24.45 | 33 | PASS
N4l | 30 | 60 | DFT-256QAM Inner_1RB_Right | 20.74 | 24.36 | 33 | PASS
N4l | 30 | 60 | DFT-256QAM Outer Full | 20.67 | 2429 | 33 | PASS
N4l | 30 | 60 |DFT-PI2BPSK Inner_1RB_Left | 26.05 | 29.67 | 33 | PASS
N41 | 30 | 60 |DFT-PI2BPSK Inner_1RB_Right | 26.33 | 29.95 | 33 | PASS
N41 | 30 | 60 |DFT-PI2BPSK Outer Full | 24.85 | 28.47 | 33 |PASS
N4l | 30 | 60 | DFT-QPSK Inner_1RB_Left | 25.98 | 29.60 | 33 | PASS
N4l | 30 | 60 | DFT-QPSK Inner_1RB_Right | 26.27 | 290.89 | 33 | PASS
N4l | 30 | 60 | DFT-QPSK Outer Full | 24.47 | 28.09 | 33 |PASS
N4l | 30 | 60 | DFT-16QAM Inner_1RB_Left | 25.06 | 28.68 | 33 | PASS
N4l | 30 | 60 | DFT-16QAM Inner_1RB_Right | 25.44 | 29.06 | 33 | PASS
N4l | 30 | 60 | DFT-16QAM Outer Full | 23.26 | 26.88 | 33 | PASS
N4l | 30 | 60 | DFT-64QAM Inner_1RB_Left | 22.87 | 26.49 | 33 | PASS
N4l | 30 | 60 | DFT-64QAM Inner_1RB_Right | 23.17 | 26.79 | 33 | PASS
N4l | 30 | 60 | DFT-64QAM Outer Full | 22.80 | 26.42 | 33 |PASS
N4l | 30 | 60 | DFT-256QAM Inner_1RB_Left | 20.65 | 24.27 | 33 | PASS
N4l | 30 | 60 | DFT-256QAM Inner_1RB_Right | 20.96 | 24.58 | 33 | PASS
N4l | 30 | 60 | DFT-256QAM Outer Full | 20.87 | 24.49 | 33 | PASS
N4l | 30 | 60 |DFT-PI2BPSK Inner_1RB_Left | 26.10 | 29.72 | 33 | PAsS
N41 | 30 | 60 |DFT-PI2BPSK Inner_1RB_Right | 26.52 | 30.14 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 60 |DFT-PI2BPSK| H Outer Full | 24.87 | 28.49 | 33 | PASS
N4l | 30 | 60 | DFT-QPSK | H | Inner 1RB Left | 26.01 | 290.63 | 33 |PASS
N4l | 30 | 60 | DFT-QPSK | H |Inner_1RB_Right | 26.61 | 30.23 | 33 | PASS
N4l | 30 | 60 | DFT-QPSK | H Outer Full | 24.49 | 28.11 | 33 |PASS
N4l | 30 | 60 | DFT-160AM | H | Inner 1RB Left | 25.18 | 28.80 | 33 | PASS
N4l | 30 | 60 | DFT-160AM | H |Inner 1RB_Right | 25.71 | 20.33 | 33 | PASS
N4l | 30 | 60 | DFT-160AM | H Outer Full | 23.46 | 27.08 | 33 |PASS
N4l | 30 | 60 | DFT-640AM | H | Inner_1RB_Left | 22.92 | 26.54 | 33 | PASS
N4l | 30 | 60 | DFT-640AM | H |Inner_1RB_Right | 23.24 | 26.86 | 33 | PASS
N4l | 30 | 60 | DFT-640AM | H Outer Full | 23.03 | 26.65| 33 |PASS
N4l | 30 | 60 | DFT-2560AM | H | Inner 1RB Left | 20.83 | 24.45 | 33 |PASS
N4l | 30 | 60 | DFT-256QAM | H |Inner_1RB_Right | 21.41 | 25.03 | 33 | PASS
N4l | 30 | 60 | DFT-2560AM | H Outer Full | 20.84 | 24.46 | 33 |PASS
N4l | 30 | 80 |DFT-PI2BPSK| L | Inner 1RB_Left | 26.10 | 20.72 | 33 | PASS
N4l | 30 | 80 |DFT-PI2BPSK| L |Inner 1RB_Right | 26.16 | 20.78 | 33 | PASS
N4l | 30 | 80 |DFT-PI2BPSK| L Outer Full | 2477|2839 | 33 |PASS
N4l | 30 | 80 | DFT-QPSk | L | Inner_1RB_Left | 25.98 | 20.60 | 33 | PASS
N4l | 30 | 80 | DFT-QPSK | L |inner_1RB_Right | 26.03 | 290.65 | 33 | PASS
N4l | 30 | 80 | DFT-QPsk | L Outer Full | 24.12|27.74| 33 |PAss
N4l | 30 | 80 | DFT-160AM | L | Inner 1RB Left | 25.33 | 28.95 | 33 |PASS
N4l | 30 | 80 | DFT-160AM | L |Inner 1RB_Right | 25.35 | 28.97 | 33 | PASS
N41 | 30 | 80 | DFT-160AM | L Outer Full | 23.23|26.85| 33 |PASS
N4l | 30 | 80 | DFT-640AM | L | Inner 1RB_Left | 22.92 | 26.54 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 80 | DFT-640AM | L |Inner 1RB_Right | 23.00 | 26.62 | 33 |PASS
N4l | 30 | 80 | DFT-640AM | L Outer Full | 2272|2634 | 33 |PASS
N4l | 30 | 80 | DFT-2560AM | L | Inner_1RB_Left | 20.80 | 24.42 | 33 | PASS
N4l | 30 | 80 | DFT-256QAM | L |Inner_1RB_Right | 20.90 | 2452 | 33 | PASS
N4l | 30 | 80 | DFT-2560AM | L Outer Full | 20.66 | 24.28 | 33 | PASS
N4l | 30 | 80 |[DFT-PI2BPSK| M | Inner 1RB Left | 26.01 | 20.63 | 33 |PASS
N4l | 30 | 80 [DFT-PI2BPSK Inner_1RB_Right | 26.35 | 20.97 | 33 | PAsS
N4l | 30 | 80 DFT- Outer Full | 24.66 | 28.28 | 33 | PASS
N4l | 30 | 80 | DFT-QPSK Inner_1RB_Left | 25.69 | 29.31 | 33 | PASS
N4l | 30 | 80 | DFT-QPSK | M |Inner 1RB_Right | 26.32 | 20.94 | 33 | PASS
N4l | 30 | 80 | DFT-QPSK | M Outer Full | 2422 |27.84| 33 |PASS
N4l | 30 | 80 | DFT-160AM | M | Inner_1RB_Left | 24.94 | 2856 | 33 | PASS
N4l | 30 | 80 | DFT-160AM | M |Inner_1RB_Right | 25.39 | 20.01 | 33 | PASS
N4l | 30 | 80 | DFT-160AM | M Outer Full | 2322|2684 | 33 |PASS
N4l | 30 | 80 | DFT-640AM | M | Inner 1RB Left | 22.49 | 26.11 | 33 |PASS
N4l | 30 | 80 | DFT-640AM | M |inner_1RB_Right | 22.96 | 26.58 | 33 | PASS
N4l | 30 | 80 | DFT-640AM | M Outer Full | 22.84 | 26.46 | 33 |PASS
N4l | 30 | 80 | DFT-2560AM | M | Inner 1RB Left | 2050 | 24.12 | 33 |PASS
N4l | 30 | 80 | DFT-2560AM | M | Inner 1RB_Right | 21.05 | 24.67 | 33 | PASS
N4l | 30 | 80 | DFT-256QAM | M Outer Full | 20.82 | 24.44 | 33 | PASS
N41 | 30 | 80 |DFT-PI2BPSK| H | Inner 1RB_Left | 26.11 | 20.73 | 33 | PASS
N41 | 30 | 80 |DFT-PI2BPSK| H |Inner 1RB_Right | 26.72 | 30.34 | 33 | PASS
N4l | 30 | 80 |DFT-PI2BPSK| H Outer Full | 24.88 | 2850 | 33 | PASS
N4l | 30 | 80 | DFT-QPSK | H | Inner 1RB Left | 26.00 | 20.62 | 33 |PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 80 | DFT-QPSK | H |Inner 1RB_Right | 26.65 | 30.27 | 33 | PASS
N4l | 30 | 80 | DFT-QPSK | H Outer Full | 25.92 | 2954 | 33 |PASS
N4l | 30 | 80 | DFT-160AM | H | Inner_1RB_Left | 2450 | 28.21 | 33 | PASS
N41 | 30 | 80 | DFT-160AM | H |Inner_1RB_Right | 24.77 | 28.39 | 33 | PASS
N4l | 30 | 80 | DFT-160AM | H Outer Full | 24.42 | 28.04 | 33 |PASS
N4l | 30 | 80 | DFT-640AM | H | Inner 1RB Left | 23.49 | 27.11 | 33 |PASS
N4l | 30 | 80 | DFT-640AM | H |Inner 1RB_Right | 23.44 | 27.06 | 33 |PASS
N41 | 30 | 80 | DFT-640AaM | H Outer Full | 23.21|26.83| 33 |PASS
N4l | 30 | 80 | DFT-256QAM | H | Inner_1RB_Left | 20.47 | 24.00 | 33 | PASS
N4l | 30 | 80 | DFT-2560AM | H | Inner 1RB_Right | 20.45 | 24.07 | 33 |PASS
N4l | 30 | 80 | DFT-256QAM | H Outer Full | 20.60 | 24.22 | 33 | PASS
N4l | 30 | 90 |DFT-PI2BPSK| L | Inner_ 1RB_Left | 26.07 | 20.69 | 33 | PASS
N4l | 30 | 90 |DFT-PI2BPSK| L |Inner_1RB_Right | 26.39 | 30.01 | 33 | PASS
N4l | 30 | 90 |DFT-PI2BPSK| L Outer Full | 24.83 | 28.45| 33 |PASS
N4l | 30 | 90 | DFT-QPSK | L | Inner 1RB Left | 26.12 | 20.74 | 33 |PASS
N4l | 30 | 90 | DFT-QPSk | L |Inner 1RB_Right | 26.38 | 30.00 | 33 |PASS
N4l | 30 | 90 | DFT-QPsk | L Outer Full | 2428 | 27.90 | 33 |PAsS
N4l | 30 | 90 | DFT-160AM | L | Inner_1RB_Left | 25.26 | 28.88 | 33 | PASS
N4l | 30 | 90 | DFT-160AM | L |inner 1RB_Right | 25.39 | 20.01 | 33 | PASS
N4l | 30 | 90 | DFT-160AM | L Outer Full | 23.06 | 26.68 | 33 | PASS
N4l | 30 | 90 | DFT-64Q0AM | L | Inner 1RB Left | 22.93 | 2655 | 33 |PASS
N4l | 30 | 90 | DFT-640AM | L |inner 1RB_Right | 23.17 | 26.79 | 33 | PASS
N4l | 30 | 90 | DFT-640aM | L Outer Full | 2268|2630 | 33 |PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 90 | DFT-256QAM Inner_1RB_Left | 20.84 | 24.46 | 33 | PASS
N4l | 30 | 90 | DFT-256QAM Inner_1RB_Right | 21.00 | 24.62 | 33 | PAsS
N4l | 30 | 90 | DFT-256QAM Outer Full | 2057 | 24.19 | 33 | PASS
N41 | 30 | 90 |DFT-PI2BPSK Inner_1RB_Left | 25.64 | 29.26 | 33 | PASS
N41 | 30 | 90 |DFT-PI2BPSK Inner_1RB_Right | 26.27 | 290.89 | 33 | PASS
N41 | 30 | 90 |DFT-PI2BPSK Outer Full | 24.68 | 28.30 | 33 |PASS
N4l | 30 | 90 | DFT-QPSK Inner_1RB_Left | 25.79 | 29.41 | 33 | PASS
N4l | 30 | 90 | DFT-QPSK Inner_1RB_Right | 26.17 | 29.79 | 33 | PASS
N4l | 30 | 90 | DFT-QPSK Outer Full | 24.13|27.75| 33 |PASS
N4l | 30 | 90 | DFT-16QAM Inner_1RB_Left | 24.81 | 28.43 | 33 | PASS
N4l | 30 | 90 | DFT-16QAM Inner_1RB_Right | 25.16 | 28.78 | 33 | PASS
N4l | 30 | 90 | DFT-16QAM Outer Full | 23.21|26.83| 33 |PASS
N4l | 30 | 90 | DFT-64QAM Inner_1RB_Left | 22.38 | 26.00 | 33 | PASS
N4l | 30 | 90 | DFT-64QAM Inner_1RB_Right | 22.88 | 26.50 | 33 | PASS
N4l | 30 | 90 | DFT-64QAM Outer Full | 22.88 | 2650 | 33 | PASS
N4l | 30 | 90 | DFT-256QAM Inner_1RB_Left | 20.48 | 24.10 | 33 | PASS
N4l | 30 | 90 | DFT-256QAM Inner_1RB_Right | 21.00 | 24.62 | 33 | PASS
N4l | 30 | 90 | DFT-256QAM Outer Full | 2079 | 24.41 | 33 |PASS
N4l | 30 | 90 |DFT-PI2BPSK Inner_1RB_Left | 25.99 | 29.61 | 33 | PAsS
N4l | 30 | 90 |DFT-PI2BPSK Inner_1RB_Right | 26.60 | 30.22 | 33 | PASS
N4l | 30 | 90 |DFT-PI2BPSK Outer Full | 24.73|2835| 33 |PASS
N4l | 30 | 90 | DFT-QPSK Inner_1RB_Left | 25.85 | 29.47 | 33 | PAsS
N4l | 30 | 90 | DFT-QPSK Inner_1RB_Right | 26.58 | 30.20 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 90 | DFT-QPsK | H Outer Full | 25.89 | 2951 | 33 | PASS
N4l | 30 | 90 | DFT-160AM | H | Inner 1RB Left | 24.95 | 2857 | 33 |PASS
N4l | 30 | 90 | DFT-160AM | H |Inner_1RB_Right | 24.46 | 28.08 | 33 | PASS
N4l | 30 | 90 | DFT-160AM | H Outer Full | 2463 | 28.25| 33 |PASS
N4l | 30 | 90 | DFT-64Q0AM | H | Inner 1RB Left | 23.57 | 27.19 | 33 |PASS
N4l | 30 | 90 | DFT-640AM | H |Inner 1RB_Right | 23.42 | 27.04 | 33 |PASS
N4l | 30 | 90 | DFT-640AM | H Outer Full | 23.44 |27.06 | 33 |PASS
N4l | 30 | 90 | DFT-256QAM | H | Inner_1RB_Left | 20.51 | 24.13 | 33 | PASS
N4l | 30 | 90 | DFT-256QAM | H | Inner_1RB_Right | 20.69 | 24.31 | 33 | PASS
N4l | 30 | 90 | DFT-2560AM | H Outer Full | 20.67 | 2429 | 33 | PASS
N4l | 30 | 100 |DFT-PI2BPSK| L | Inner 1RB Left | 26.22 | 290.84 | 33 |PASS
N41 | 30 | 1200 | DFT-PI2BPSK | L |Inner_1RB_Right | 26.50 | 30.12 | 33 | PASS
N41 | 30 | 100 |DFT-PI2BPSK | L Outer Full | 2452|2814 | 33 |PASS
N4l | 30 | 100 | DFT-QPSK | L | Inner_1RB_Left | 25.85 | 20.47 | 33 | PASS
N4l | 30 | 100 | DFT-QPSK | L |Inner 1RB_Right | 26.47 | 30.00 | 33 |PASS
N4l | 30 | 100 | DFT-QPsK | L Outer Full | 24.06 | 27.68 | 33 |PASS
N41 | 30 | 100 | DFT-160AM | L | Inner_1RB_Left | 24.90 | 2852 | 33 | PASS
N41 | 30 | 1200 | DFT-160AM | L |inner_1RB_Right | 25.30 | 28.92 | 33 | PASS
N41 | 30 | 100 | DFT-160AM | L Outer Full | 23.07 | 26.69 | 33 | PASS
N4l | 30 | 100 | DFT-640AM | L | Inner 1RB Left | 23.01 | 26.63 | 33 |PASS
N4l | 30 | 100 | DFT-640AM | L |Inner 1RB_Right | 23.41 | 27.03 | 33 |PASS
N41 | 30 | 100 | DFT-640AM | L Outer Full | 2257 | 26.19 | 33 |PASS
N4l | 30 | 100 | DFT-2560AM | L | Inner_1RB_Left | 20.68 | 24.30 | 33 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N41 | 30 | 100 | DFT-256QAM Inner_1RB_Right | 21.02 | 24.64 | 33 | PASS
N41 | 30 | 100 | DFT-256QAM Outer Full | 20.70 | 24.32 | 33 | PASS
N41 | 30 | 100 | DFT-PI2BPSK Inner_1RB_Left | 25.59 | 29.21 | 33 | PASS
N41 | 30 | 100 | DFT-PI2BPSK Inner_1RB_Right | 26.05 | 29.67 | 33 | PASS
N41 | 30 | 100 |DFT-PI2BPSK Outer Full | 24.67 | 2829 | 33 |PASS
N41 | 30 | 100 | DFT-QPSK Inner_1RB_Left | 25.81 | 29.43 | 33 | PASS
N4l | 30 | 100 | DFT-QPSK Inner_1RB_Right | 25.97 | 20.50 | 33 | PASS
N41 | 30 | 1200 | DFT-QPSK Outer Full | 25.69 | 29.31 | 33 | PASS
N41 | 30 | 100 | DFT-16QAM Inner_1RB_Left | 24.87 | 28.49 | 33 | PAsS
N4l | 30 | 100 | DFT-16QAM Inner_1RB_Right | 24.36 | 27.98 | 33 | PASS
N4l | 30 | 100 | DFT-16QAM Outer Full | 23.48|27.10| 33 |PASS
N4l | 30 | 100 | DFT-64QAM Inner_1RB_Left | 22.67 | 26.29 | 33 | PASS
N4l | 30 | 100 | DFT-64QAM Inner_1RB_Right | 22.66 | 26.28 | 33 | PASS
N4l | 30 | 100 | DFT-64QAM Outer Full | 22.43 | 26.05 | 33 |PASS
N4l | 30 | 100 | DFT-256QAM Inner_1RB_Left | 20.16 | 23.78 | 33 | PASS
N4l | 30 | 100 | DFT-256QAM Inner_1RB_Right | 20.59 | 24.21 | 33 | PASS
N41 | 30 | 100 | DFT-256QAM Outer Full | 2074 | 2436 | 33 | PASS
N41 | 30 | 100 | DFT-PI2BPSK Inner_1RB_Left | 26.10 | 29.72 | 33 | PAsS
N41 | 30 | 100 | DFT-PI2BPSK Inner_1RB_Right | 26.65 | 30.27 | 33 | PASS
N4l | 30 | 100 |DFT-PI2BPSK Outer Full | 24.87 | 2849 | 33 |PASS
N4l | 30 | 100 | DFT-QPSK Inner_1RB_Left | 26.06 | 29.68 | 33 | PASS
N4l | 30 | 100 | DFT-QPSK Inner_1RB_Right | 26.43 | 30.05 | 33 | PASS
N4l | 30 | 100 | DFT-QPSK Outer Full | 25.65 | 29.27 | 33 | PASS
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)

Test Report No.: PSU-NQN2502170113RF08
N4l | 30 | 100 | DFT-160AM | H | Inner 1RB Left | 24.78 | 28.40 | 33 | PASS
N4l | 30 | 100 | DFT-160AM | H |Inner 1RB_Right | 24.39 | 28.01 | 33 |PASS
N41 | 30 | 100 | DFT-160AM | H Outer Full | 24.66 | 28.28 | 33 | PASS
N41 | 30 | 1200 | DFT-640AM | H | Inner_1RB_Left | 23.45 | 27.07 | 33 | PASS
N4l | 30 | 100 | DFT-640AM | H |Inner 1RB_Right | 23.43 | 27.05 | 33 |PASS
N4l | 30 | 100 | DFT-640AM | H Outer Full | 2335|2697 | 33 |PASS
N4l | 30 | 100 | DFT-256Q0AM | H | Inner 1RB Left | 20.63 | 24.25 | 33 | PASS
N41 | 30 | 100 | DFT-256QAM | H | Inner_1RB_Right | 21.06 | 24.68 | 33 | PASS
N41 | 30 | 100 | DFT-2560AM | H Outer Full | 20.77 | 2439 | 33 |PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n41 MIMO
MAX Power

N41|30| 50 |DFT-QPSK| L |Inner_1RB_Left|26.34 |25.59|28.99 | 32.61 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

DFT- .
N41| 30| 100 PI2BPSK L |inner_1RB_Right 25.83 | 25.14 | 28.51 | 32.13 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N41|30| 40 |DFT-16QAM| L |Inner_1RB_Left|25.50 | 24.46 | 28.02 | 31.64 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N41| 30| 100 |DFT-16QAM| L |Inner_1RB_Left|25.13 |24.51 | 27.84 | 31.46 33 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08
PAS
N41 |30 | 10 | DFT-QPSK Inner_1RB_Left | 25.84 | 25.58 | 28.72 | 32.34 | 33 | ' ¢
PAS
N41 |30 | 10 | DFT-16QAM Inner_1RB_Left | 24.91 | 24.35 | 27.65 [ 31.27 | 33 | ' ¢
PAS
N41|30| 10 | DFT-QPSK Inner_1RB_Left | 25.89 | 25.33 | 28.63 [ 32.25 | 33 | ' ¢
N41| 30| 10 | DFT-16QAM Inner_1RB_Left | 24.69 | 24.36 | 27.54 | 31.16 | 33 Pés
PAS
N41|30| 10 | DFT-QPSK Inner_1RB_Left | 25.61 | 25.13 | 28.39 | 32.01 | 33 | ' ¢
PAS
N41 |30 | 10 | DFT-16QAM Inner_1RB_Left | 24.59 | 24.10 | 27.36 [ 30.98 | 33 | ' ¢
PAS
N41 |30 | 15 | DFT-QPSK Inner_1RB_Left | 26.03 | 25.53 | 28.80  32.42 | 33 | ¢
N41|30| 15 | DFT-16QAM Inner_1RB_Left | 25.09 | 24.83 | 27.97 | 31.59 | 33 Pés
N41|30| 15 | DFT-QPSK Inner_1RB_Left | 25.92 | 25.19 | 28.58 | 32.20 | 33 Pés
PAS
N41|30| 15 | DFT-16QAM Inner_1RB_Left | 25.10 | 24.73 | 27.93 | 31.55 | 33 | ' ¢
PAS
N41|30| 15 | DFT-QPSK Inner_1RB_Left | 25.71 | 25.11 | 28.43 | 32.05 | 33 | ' ¢
PAS
N41 |30 | 15 | DFT-16QAM Inner_1RB_Left | 24.97 | 24.30 | 27.66 [ 31.28 | 33 | ' ¢
N41|30| 20 | DFT-QPSK Inner_1RB_Left | 26.15 | 25.51 | 28.85 | 32.47 | 33 Pés
N41 | 30| 20 | DFT-160AM Inner_1RB_Left | 24.93 | 24.56 | 27.76 | 31.38 | 33 Pés
N41|30| 20 | DFT-QPSK Inner_1RB_Left | 25.80 | 25.30 | 28.57 | 32.19 | 33 | PAS
PAS
N41 |30 | 20 | DFT-16QAM Inner_1RB_Left | 24.83 | 24.35 | 27.61 [ 31.23 | 33 | ' ¢
PAS
N41 |30 | 20 | DFT-QPSK Inner_1RB_Left | 25.94 | 25.39 | 28.68 [ 32.30 [ 33 | ' ¢
N41| 30| 20 | DFT-160AM Inner_1RB_Left | 24.81 | 24.04 | 27.45 | 31.07 | 33 Pés
PAS
N41|30| 30 | DFT-QPSK Inner_1RB_Left | 26.25 | 25.61 | 28.95 | 32.57 | 33 | ' ¢
PAS
N41 |30 | 30 | DFT-16QAM Inner_1RB_Left | 25.07 | 24.60 | 27.85 [ 31.47 | 33 | ' ¢
PAS
N41 |30 | 30 | DFT-QPSK Inner_1RB_Left | 25.90 | 25.11 | 28.53 [ 32.15 | 33 | ' ¢
PAS
N41 |30 | 30 | DFT-16QAM Inner_1RB_Left | 24.75 | 24.33 | 27.56 | 31.18 | 33 | ¢
N41 | 30| 30 | DFT-QPsK Inner_1RB_Left | 26.08 | 24.95 | 28.56 | 32.18 | 33 Pés
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Test Report No.: PSU-NQN2502170113RF08

N41 | 30| 30 | DFT-160AM | H | Inner 1RB Left | 25.17 | 23.76 | 27.53 | 31.15 | 33 PQS
N41|30 | 40 | DFT-QPSK | L | Inner_1RB_Left | 26.25 | 2550 |28.90 | 3252 |33 | T8>
N41|30| 40 | DFT-16QAM | L | Inner_1RB_Left | 25.50 | 24.46 | 28.02 [ 31.64 33 | ">
N41|30| 40 | DFT-QPSK | M| Inner 1RB_Left | 25.84 | 24.96 | 28.43 | 32.05 | 33 PQS
N41 | 30| 40 | DFT-160AM | M| Inner 1RB Left | 24.80 | 23.95 | 27.41 | 31.03 | 33 PQS
N41 |30 | 40 | DFT-QPSK | H | Inner 1RB Left | 26.22 | 24.96 | 28.65 | 32.27 | 33 P/st
N41 |30 | 40 | DFT-160AM | H | Inner 1RB_Left | 25.01 | 23.98 | 27.54 | 31.16 | 33 Pés
N41|30| 50 | DFT-QPSK | L | Inner_1RB_Left | 26.34 | 25.50 | 28.99 | 32.61 | 33 | "&>
N41 |30 | 50 | DFT-160AM | L | Inner 1RB_Left | 25.14 | 24.44 | 27.81 | 31.43 | 33 Pgs
N41 | 30| 50 | DFT-QPSK | M| Inner 1RB Left | 25.53 | 24.87 | 28.22 | 31.84 | 33 Pgs
N41 |30 | 50 | DFT-160AM | M | Inner 1RB_Left | 24.72 | 23.88 | 27.33 | 30.95 | 33 Pgs
N41|30| 50 | DFT-QPSK | H | Inner 1RB_Left | 25.85 | 25.07 | 28.49 | 32.11 | 33 Pés
N41|30| 50 | DFT-16QAM | H | Inner_1RB_Left | 2457 | 24.02 | 27.31 | 30.93 | 33 | ">
N41|30| 60 | DFT-QPSK | L | Inner_1RB_Left | 26.12|25.38 | 28.78 | 32.40 33 | "a>
N41|30 | 60 | DFT-16QAM | L | Inner_1RB_Left | 25.31|24.26 | 27.83 [ 31.45 [ 33 | "&>
N41 |30 | 60 | DFT-QPSK | M| Inner 1RB Left | 25.48 | 24.86 | 28.19 | 31.81 | 33 Pés
N41 |30 | 60 | DFT-160AM | M | Inner 1RB_Left | 24.59 | 23.94 | 27.29 | 30.91 | 33 Pés
N41|30| 60 | DFT-QPSK |H | Inner_1RB_Left | 25.62 | 25.17 | 28.41 | 32.03 33 | "&>
N41|30 | 60 | DFT-16QAM | H | Inner_1RB_Left | 24.61|24.28 | 27.46 [ 31.08 | 33 | ">
N41|30| 80 | DFT-QPSK | L | Inner_1RB Left | 26.12 | 25.45 | 28.81 | 32.43 [ 33 | "a>
N41 |30 | 80 | DFT-160AM | L | Inner 1RB_Left | 25.16 | 24.35 | 27.78 | 31.40 | 33 PQS
N41 | 30| 80 | DFT-QPSK | M| Inner 1RB Left | 25.66 | 25.18 | 28.44 | 32.06 | 33 PQS
N41 | 30| 80 | DFT-160AM | M| Inner 1RB_ Left | 24.55 | 23.77 | 27.19 | 30.81 | 33 Pés
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Test Report No.: PSU-NQN2502170113RF08

N41 | 30| 80 | DFT-QPSK | H | Inner 1RB Left | 25.72 | 25.21 | 28.48 | 32.10 | 33 PQS
N41|30 | 80 | DFT-16QAM | H | Inner_1RB_Left | 24.74 | 2410 | 27.44 | 31.06 | 33 | T8>
N41|30| 90 | DFT-QPSK | L | Inner_1RB_Left | 26.00 | 25.49 | 28.76 | 32.38 33 | "a>
N41|30 | 90 | DFT-16QAM | L | Inner_IRB_Left | 25.00 | 24.42 | 27.73 | 3135 | 33 | PAS
N41|30| 90 | DFT-QPSK | M| Inner 1RB Left | 25.51 | 25.04 | 28.29 | 31.91 | 33 PQS
N41 |30 | 90 | DFT-160AM | M| Inner 1RB Left | 24.80 | 24.06 | 27.46 | 31.08 | 33 Pgs
N41 |30 | 90 | DFT-QPSK | H | Inner 1RB_Left | 25.66 | 25.00 | 28.35 | 31.97 | 33 Pés
N41|30| 90 | DFT-16QAM | H | Inner_1RB_Left | 24.72 | 24.17 | 27.46 | 31.08 | 33 | ">
N41 |30 | 100 | DFT-PI2BPSK | L | Inner_IRB_Left | 25.77 | 25.03 | 28.41 | 32.03 | 33 | PAS
N41 | 30 | 100 | DFT-PI2BPSK | L | Inner_1RB_Right | 25.83 | 25.14 | 2851 | 32.13 | 33 Pgs
N41 |30 | 100 | DFT-PI2BPSK | L |  Outer Full | 24.38|23.47 | 26.96 | 30.58 | 33 Pgs
N41 |30 [ 100 | DFT-16QAM | L | Inner_1RB_Left | 25.13 | 2451 | 27.84 | 31.46 | 33 | F2>
N41|30 | 100 | DFT-16QAM | L | Inner_1RB_Right | 24.52 | 23.93 | 27.25 | 30.87 | 33 | ">
N41|30|100 | DFT-16QAM | L | Outer_Full |23.16 2221|2572 (29.34 |33 | >
N41|30 | 100 | DFT-64QAM | L | Inner_1RB_Left | 23.09 | 2232 | 2573 [ 29.35 [ 33| "&>
N41 |30 [ 100 | DFT-64QAM | L | Inner_1RB_Right | 22.68 | 21.82 | 25.28 | 28.90 | 33 | F2>
N41|30 [ 100 | DFT-64QAM | L | Outer Full |22:64 2189|2520 | 289133 | F2>
N41 | 30 | 100 | DFT-256QAM | L | Inner_1RB_Left | 20.25 | 22.19 | 24.34 | 27.96 | 33 | ">
N41 | 30 | 100 | DFT-256QAM | L | Inner_1RB_Right | 19.85 | 21.46 | 23.74 | 27.36 | 33 | ">
N41 |30 | 100 | DFT-256QAM | L |  Outer_Full | 2060|2224 |24.51 | 28.13 33| ">
N41 |30 | 100 | DFT-PI2BPSK | M | Inner_1RB_Left | 25.85 | 25.08 | 28.49 | 32.11 | 33 | P23
N41 | 30 | 100 | DFT-PI2BPSK | M | Inner_1RB_Right | 25.92 | 25.04 | 2851 | 32.13 | 33 PQS
N41 |30 | 100 | DFT-PI2BPSK | M|  Outer Full | 24.01|23.17 | 26.62 | 30.24 | 33 Pés
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Test Report No.: PSU-NQN2502170113RF08

N41 | 30 | 100 | DFT-160AM | M| Inner 1RB Left | 24.85 | 24.08 | 27.49 | 31.11 | 33 PQS
N41 |30 [ 100 | DFT-160AM | M | Inner_1RB_Right | 24.96 | 24.21 | 27.61 | 31.23 | 33 Pés
N41|30 | 100 | DFT-16QAM |M| Outer_Full |22.98 2214|2559 29.21 | 33| >
N41 |30 | 100 | DFT-64QAM | M| Inner 1RB_Left | 22.77 | 21.74 | 25.30 | 28.92 | 33 PQS
N41 | 30 | 100 | DFT-64QAM | M | Inner 1RB_Right | 22.86 | 21.94 | 25.43 | 29.05 | 33 PQS
N41 | 30| 100 | DFT-640AM | M| oOuter Ful | 22.61|21.60 | 25.14 | 28.76 | 33 Pgs
N41 | 30 | 100 | DFT-2560AM | M | Inner 1RB_Left | 20.11 | 22.02 | 24.18 | 27.80 | 33 Pés
N41 | 30 | 100 | DFT-256QAM | M | Inner_1RB_Right | 20.04 | 21.92 | 24.09 | 27.71 | 33 | ">
N41 |30 | 100 | DFT-256QAM | M|  Outer Full | 20.30 | 22.16 | 24.34 | 27.96 | 33 Pgs
N41 |30 | 100 | DFT-QPSK | H | Inner 1RB_Right | 25.53 | 24.96 | 28.26 | 31.88 | 33 Pgs
N41 |30 |100| DFT-QPSk |H| Outer Full |2558|25.20 | 28.40 | 32.02 | 33 Pgs
N41 |30 | 100 | DFT-160AM | H | Inner 1RB_Left | 23.92 | 23.19 | 26.58 | 30.20 | 33 Pés
N41|30 | 100 | DFT-16QAM | H | Inner_1RB_Right | 24.25 | 23.74 | 27.01 | 30.63 | 33 | ">
N41|30 | 100 | DFT-16QAM | H | Outer_Full | 24.63|24.09 |27.38 [ 31.00 33| ">
N41|30 | 100 | DFT-64QAM | H | Inner_1RB_Left | 22.96 | 22.26 | 25.63 [ 29.25 [ 33 | "&>
N41 |30 [ 100 | DFT-640AM | H | Inner 1RB_Right | 22.52 | 21.94 | 25.25 | 28.87 | 33 Pés
N41 |30 | 100 | DFT-640AM | H| Outer Full |22.60|22.17 | 25.40 | 29.02 | 33 Pés
N41 | 30 | 100 | DFT-256QAM | H | Inner_1RB_Left | 22.45 | 21.70 | 25.10 | 28.72 | 33 | ">
N41 | 30 | 100 | DFT-256QAM | H | Inner_1RB_Right | 10.84 | 21.63 | 23.84 | 27.46 | 33 | ">
N41 |30 | 100 | DFT-256QAM | H |  Outer_Full | 2036|2201 |24.27 [ 27.89 | 33 | ">

Huarui 7layers High Technology (Suzhou)
Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road,
High-tech District, Suzhou City, Anhui Province

Page 154 of 354

Tel: +86 (0557) 368 1008



Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n66
MAX Power

N66| 15| 20 DFT-QPSK | M | Inner_1RB_Left 24.11 26.89 30 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

DFT-
N66| 15| 40 | Loooc, | M |Inner_IRB Left| 23.93 26.71 30 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

NG66 | 15 5 DFT-16QAM| L | Inner_1RB_Left 22.94 25.72 30 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N66| 15| 40 |DFT-16QAM| M | Inner_1RB_Left 22.93 25.71 30 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 DFT-PI2BPSK | L | Inner_1RB_Left | 24.06 | 26.84 | 30.00 | PASS
N66 | 15 DFT-PI2BPSK | L | Inner_1RB_Right | 24.03 | 26.81 | 30.00 | PASS
N66 | 15 DFT-PI2BPSK | L Outer Full | 23.36 | 26.14 | 30.00 | PASS
N66 | 15 DFT-QPSK | L | Inner_1RB_Left | 24.03 | 26.81 | 30.00 | PASS
N66 | 15 DFT-QPSK | L | Inner_1RB_Right | 24.02 | 26.80 | 30.00 | PASS
N66 | 15 DFT-QPSK | L Outer Full | 23.40 | 26.18 | 30.00 | PASS
N66 | 15 DFT-160AM | L | Inner_1RB_Left | 22.94 | 25.72 | 30.00 | PASS
N66 | 15 DFT-16QAM | L |Inner_1RB_Right | 22.56 | 25.34 | 30.00 | PASS
N66 | 15 DFT-160AM | L outer Full | 22.70 | 25.48 | 30.00 | PASS
N66 | 15 DFT-64QAM | L | Inner_1RB_Left | 21.57 | 24.35 | 30.00 | PASS
N66 | 15 DFT-64Q0AM | L | Inner_1RB_Right | 21.83 | 24.61 | 30.00 | PASS
N66 | 15 DFT-640AM | L Outer Full | 20.60 | 23.38 | 30.00 | PASS
N66 | 15 DFT-256QAM | L | Inner_1RB_Left | 19.92 | 22.70 | 30.00 | PASS
N66 | 15 DFT-256QAM | L | Inner_1RB_Right | 19.78 | 22.56 | 30.00 | PASS
N66 | 15 DFT-256QAM | L Outer Full | 19.63 | 22.41 | 30.00 | PASS
N66 | 15 DFT-PI2BPSK | M | Inner_1RB_Left | 23.75 | 26.53 | 30.00 | PASS
N66 | 15 DFT-PI2BPSK | M | Inner_1RB_Right | 23.84 | 26.62 | 30.00 | PASS
N66 | 15 DFT-PI2BPSK | M outer Full | 23.29 | 26.07 | 30.00 | PASS
N66 | 15 DFT-QPSK | M | Inner_1RB_Left | 23.96 | 26.74 | 30.00 | PASS
N66 | 15 DFT-QPSK | M | Inner_1RB_Right | 23.82 | 26.60 | 30.00 | PASS
N66 | 15 DFT-QPSK | M Outer Full | 23.69 | 26.47 | 30.00 | PASS
N66 | 15 DFT-160AM | M | Inner_1RB_Left | 22.65 | 25.43 | 30.00 | PASS
N66 | 15 DFT-16QAM | M | Inner_1RB_Right | 22.64 | 25.42 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 5 | DFT-160AM | M Outer Full | 22.27 | 25.05 | 30.00 | PASS
N66 | 15 | 5 | DFT-640AM | M | Inner 1RB_Left | 21.54 | 24.32 | 30.00 | PASS
N66 | 15 | 5 | DFT-640AM | M |Inner_1RB_Right | 21.39 | 24.17 | 30.00 | PASS
N66 | 15 | 5 | DFT-640AM | M Outer Full | 21.46 | 24.24 | 30.00 | PASS
N66 | 15 | 5 | DFT-2560AM | M | Inner 1RB_Left | 19.39 | 22.17 | 30.00 | PASS
N66 | 15 | 5 | DFT-2560AM | M | Inner_1RB_Right | 19.88 | 22.66 | 30.00 | PASS
N66 | 15 | 5 | DFT-2560AM | M Outer Full | 19.62 | 22.40 | 30.00 | PASS
N66 | 15 | 5 |DFT-PI2BPSK| H | Inner_1RB_Left | 23.69 | 26.47 | 30.00 | PASS
N66 | 15 | 5 |DFT-PI2BPSK| H |Inner_1RB_Right | 23.75 | 26.53 | 30.00 | PASS
N66 | 15 | 5 |DFT-PI2BPSK | H Outer Full | 23.28 | 26.06 | 30.00 | PASS
N66 | 15 | 5 | DFT-QPSK | H | Inner 1RB_Left | 23.66 | 26.44 | 30.00 | PASS
N66 | 15 | 5 | DFT-QPSK | H |Inner_1RB_Right | 23.65 | 26.43 | 30.00 | PASS
N66 | 15 | 5 | DFT-QPSK | H Outer Full | 23.40 | 26.18 | 30.00 | PASS
N66 | 15 | 5 | DFT-160AM | H | Inner_1RB_Left | 22.92 | 25.70 | 30.00 | PASS
N66 | 15 | 5 | DFT-160AM | H |Inner 1RB_Right | 22.67 | 25.45 | 30.00 | PASS
N66 | 15 | 5 | DFT-160AM | H Outer Full | 22.27 | 25.05 | 30.00 | PASS
N66 | 15 | 5 | DFT-640AM | H | Inner_1RB_Left | 21.53 | 24.31 | 30.00 | PASS
N66 | 15 | 5 | DFT-640AM | H |Inner_1RB_Right | 21.35 | 24.13 | 30.00 | PASS
N66 | 15 | 5 | DFT-640AM | H Outer Full | 21.63 | 24.41 | 30.00 | PASS
N66 | 15 | 5 | DFT-2560AM | H | Inner 1RB_Left | 19.55 | 22.33 | 30.00 | PASS
N66 | 15 | 5 | DFT-2560AM | H | Inner_1RB_Right | 19.77 | 22.55 | 30.00 | PASS
N66 | 15 | 5 | DFT-2560AM | H Outer Full | 19.40 | 22.18 | 30.00 | PASS
N66 | 15 | 10 |DFT-PI2BPSK| L | Inner_1RB_Left | 24.06 | 26.84 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 24.05 | 26.83 | 30.00 | PASS
N66 | 15 | 10 | DFT-PI2BPSK Outer Full | 23.48 | 26.26 | 30.00 | PASS
N66 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 24.09 | 26.87 | 30.00 | PASS
N66 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.96 | 26.74 | 30.00 | PASS
N66 | 15 | 10 | DFT-QPsK Outer Full | 23.01 | 25.79 | 30.00 | PASS
N66 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 22.59 | 25.37 | 30.00 | PASS
N66 | 15 | 10 | DFT-16QAM Inner_1RB_Right | 22.74 | 25.52 | 30.00 | PASS
N66 | 15 | 10 | DFT-160AM outer Full | 22.32 | 25.10 | 30.00 | PASS
N66 | 15 | 10 | DFT-64QAM Inner_1RB_Left | 21.55 | 24.33 | 30.00 | PASS
N66 | 15 | 10 | DFT-64QAM Inner_1RB_Right | 21.62 | 24.40 | 30.00 | PASS
N66 | 15 | 10 | DFT-64QAM Outer Full | 21.73 | 24.51 | 30.00 | PASS
N66 | 15 | 10 | DFT-256QAM Inner_1RB_Left | 19.92 | 22.70 | 30.00 | PASS
N66 | 15 | 10 | DFT-2560AM Inner_1RB_Right | 19.88 | 22.66 | 30.00 | PASS
N66 | 15 | 10 | DFT-2560AM Outer Full | 19.66 | 22.44 | 30.00 | PASS
N66 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Left | 23.68 | 26.46 | 30.00 | PASS
N66 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.68 | 26.46 | 30.00 | PASS
N66 | 15 | 10 | DFT-PI2BPSK Outer Full | 23.42 | 26.20 | 30.00 | PASS
N66 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 24.00 | 26.78 | 30.00 | PASS
N66 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.86 | 26.64 | 30.00 | PASS
N66 | 15 | 10 | DFT-QPSK Outer Full | 22.68 | 25.46 | 30.00 | PASS
N66 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 22.56 | 25.34 | 30.00 | PASS
N66 | 15 | 10 | DFT-160AM Inner_1RB_Right | 22.46 | 25.24 | 30.00 | PASS
N66 | 15 | 10 | DFT-160AM outer Full | 22.17 | 24.95 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 10 | DFT-640AM | M | Inner 1RB_Left | 21.39 | 24.17 | 30.00 | PASS
N66 | 15 | 10 | DFT-640AM | M |Inner 1RB_Right | 21.27 | 24.05 | 30.00 | PASS
N66 | 15 | 10 | DFT-640AM | M Outer Full | 20.94 | 23.72 | 30.00 | PASS
N66 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Left | 19.43 | 22.21 | 30.00 | PASS
N66 | 15 | 10 | DFT-2560AM | M | Inner_1RB_Right | 19.56 | 22.34 | 30.00 | PASS
N66 | 15 | 10 | DFT-256QAM | M Outer Full | 19.50 | 22.28 | 30.00 | PASS
N66 | 15 | 10 |DFT-PI2BPSK| H | Inner 1RB_Left | 23.69 | 26.47 | 30.00 | PASS
N66 | 15 | 10 |DFT-PI2BPSK| H |Inner_1RB_Right | 23.61 | 26.39 | 30.00 | PASS
N66 | 15 | 10 | DFT-PI2BPSK | H Outer Full | 23.29 | 26.07 | 30.00 | PASS
N66 | 15 | 10 | DFT-QPSK | H | Inner 1RB_Left | 23.87 | 26.65 | 30.00 | PASS
N66 | 15 | 10 | DFT-QPSK | H |Inner 1RB Right | 23.73 | 26.51 | 30.00 | PASS
N66 | 15 | 10 | DFT-QPSK | H outer Full | 22.75 | 25.53 | 30.00 | PASS
N66 | 15 | 10 | DFT-160AM | H | Inner_1RB_Left | 22.47 | 25.25 | 30.00 | PASS
N66 | 15 | 10 | DFT-160AM | H |Inner_1RB_Right | 22.36 | 25.14 | 30.00 | PASS
N66 | 15 | 10 | DFT-160AM | H Outer Full | 21.97 | 24.75 | 30.00 | PASS
N66 | 15 | 10 | DFT-64Q0AM | H | Inner 1RB_Left | 21.24 | 24.02 | 30.00 | PASS
N66 | 15 | 10 | DFT-640AM | H |Inner_1RB_Right | 21.32 | 24.10 | 30.00 | PASS
N66 | 15 | 10 | DFT-640AM | H Outer Full | 21.66 | 24.44 | 30.00 | PASS
N66 | 15 | 10 | DFT-256QAM | H | Inner 1RB_Left | 19.76 | 22.54 | 30.00 | PASS
N66 | 15 | 10 | DFT-2560AM | H | Inner_1RB_Right | 19.83 | 22.61 | 30.00 | PASS
N66 | 15 | 10 | DFT-256QAM | H Outer Full | 19.67 | 22.45 | 30.00 | PASS
N66 | 15 | 15 |DFT-PI2BPSK| L | Inner 1RB_Left | 24.01 | 26.79 | 30.00 | PASS
N66 | 15 | 15 |DFT-PI2BPSK| L |Inner 1RB_Right | 23.97 | 26.75 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 15 | DFT-PI2BPSK Outer Full | 2354 | 26.32 | 30.00 | PASS
N66 | 15 | 15 | DFT-QPSK Inner_1RB_Left | 24.06 | 26.84 | 30.00 | PASS
N66 | 15 | 15 | DFT-QPSK Inner_1RB_Right | 24.02 | 26.80 | 30.00 | PASS
N66 | 15 | 15 | DFT-QPSK Outer Full | 23.10 | 25.88 | 30.00 | PASS
N66 | 15 | 15 | DFT-16QAM Inner_1RB_Left | 22.82 | 25.60 | 30.00 | PASS
N66 | 15 | 15 | DFT-16QAM Inner_1RB_Right | 22.67 | 25.45 | 30.00 | PASS
N66 | 15 | 15 | DFT-16QAM Outer Full | 22.23 | 25.01 | 30.00 | PASS
N66 | 15 | 15 | DFT-64QAM Inner_1RB_Left | 21.59 | 24.37 | 30.00 | PASS
N66 | 15 | 15 | DFT-64QAM Inner_1RB_Right | 21.59 | 24.37 | 30.00 | PASS
N66 | 15 | 15 | DFT-64QAM Outer Full | 21.92 | 24.70 | 30.00 | PASS
N66 | 15 | 15 | DFT-256QAM Inner_1RB_Left | 19.96 | 22.74 | 30.00 | PASS
N66 | 15 | 15 | DFT-256QAM Inner_1RB_Right | 19.86 | 22.64 | 30.00 | PASS
N66 | 15 | 15 | DFT-2560AM Outer Full | 19.89 | 22.67 | 30.00 | PASS
N66 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Left | 23.53 | 26.31 | 30.00 | PASS
N66 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Right | 23.43 | 26.21 | 30.00 | PASS
N66 | 15 | 15 | DFT-PI2BPSK Outer Full | 23.38 | 26.16 | 30.00 | PASS
N66 | 15 | 15 | DFT-QPSK Inner_1RB_Left | 23.99 | 26.77 | 30.00 | PASS
N66 | 15 | 15 | DFT-QPSK Inner_1RB_Right | 23.82 | 26.60 | 30.00 | PASS
N66 | 15 | 15 | DFT-QPSK Outer Full | 22.84 | 25.62 | 30.00 | PASS
N66 | 15 | 15 | DFT-16QAM Inner_1RB_Left | 22.69 | 25.47 | 30.00 | PASS
N66 | 15 | 15 | DFT-16QAM Inner_1RB_Right | 22.67 | 25.45 | 30.00 | PASS
N66 | 15 | 15 | DFT-160AM outer Full | 22.10 | 24.88 | 30.00 | PASS
N66 | 15 | 15 | DFT-640AM Inner_1RB_Left | 21.48 | 24.26 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 15 | DFT-640AM | M |Inner 1RB_Right | 21.34 | 24.12 | 30.00 | PASS
N66 | 15 | 15 | DFT-640AM | M Outer Full | 21.66 | 24.44 | 30.00 | PASS
N66 | 15 | 15 | DFT-256QAM | M | Inner_1RB_Left | 19.88 | 22.66 | 30.00 | PASS
N66 | 15 | 15 | DFT-256QAM | M | Inner_1RB_Right | 19.68 | 22.46 | 30.00 | PASS
N66 | 15 | 15 | DFT-256QAM | M Outer Full | 19.62 | 22.40 | 30.00 | PASS
N66 | 15 | 15 |DFT-PI2BPSK| H | Inner 1RB_Left | 23.67 | 26.45 | 30.00 | PASS
N66 | 15 | 15 |DFT-PI2BPSK| H |Inner 1RB_Right | 23.82 | 26.60 | 30.00 | PASS
N66 | 15 | 15 | DFT-PI2BPSK | H Outer Full | 23.31 | 26.09 | 30.00 | PASS
N66 | 15 | 15 | DFT-QPSK | H | Inner_1RB_Left | 23.58 | 26.36 | 30.00 | PASS
N66 | 15 | 15 | DFT-QPSK | H |Inner 1RB Right | 23.72 | 26.50 | 30.00 | PASS
N66 | 15 | 15 | DFT-QPsK | H Outer Full | 23.46 | 26.24 | 30.00 | PASS
N66 | 15 | 15 | DFT-160AM | H | Inner_1RB_Left | 22.47 | 25.25 | 30.00 | PASS
N66 | 15 | 15 | DFT-160AM | H |Inner_1RB_Right | 22.74 | 25.52 | 30.00 | PASS
N66 | 15 | 15 | DFT-160AM | H Outer Full | 22.53 | 25.31 | 30.00 | PASS
N66 | 15 | 15 | DFT-64Q0AM | H | Inner 1RB_Left | 21.59 | 24.37 | 30.00 | PASS
N66 | 15 | 15 | DFT-640AM | H |Inner 1RB_Right | 21.50 | 24.28 | 30.00 | PASS
N66 | 15 | 15 | DFT-640AM | H Outer Full | 21.48 | 24.26 | 30.00 | PASS
N66 | 15 | 15 | DFT-256QAM | H | Inner_1RB_Left | 19.77 | 22.55 | 30.00 | PASS
N66 | 15 | 15 | DFT-256QAM | H | Inner_1RB_Right | 19.89 | 22.67 | 30.00 | PASS
N66 | 15 | 15 | DFT-256QAM | H Outer Full | 19.64 | 22.42 | 30.00 | PASS
N66 | 15 | 20 |DFT-PI2BPSK| L | Inner 1RB_Left | 23.99 | 26.77 | 30.00 | PASS
N66 | 15 | 20 |DFT-PI2BPSK | L |Inner 1RB_Right | 24.10 | 26.88 | 30.00 | PASS
N66 | 15 | 20 |DFT-PI2BPSK | L Outer Full | 23.49 | 26.27 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 20 | DFT-QPsK Inner_1RB_Left | 23.97 | 26.75 | 30.00 | PASS
N66 | 15 | 20 | DFT-QPsK Inner_1RB_Right | 24.06 | 26.84 | 30.00 | PASS
N66 | 15 | 20 | DFT-QPSK Outer Full | 23.08 | 25.86 | 30.00 | PASS
N66 | 15 | 20 | DFT-160AM Inner_1RB_Left | 22.73 | 25.51 | 30.00 | PASS
N66 | 15 | 20 | DFT-16QAM Inner_1RB_Right | 22.74 | 25.52 | 30.00 | PASS
N66 | 15 | 20 | DFT-16QAM Outer Full | 22.26 | 25.04 | 30.00 | PASS
N66 | 15 | 20 | DFT-64QAM Inner_1RB_Left | 21.54 | 24.32 | 30.00 | PASS
N66 | 15 | 20 | DFT-64QAM Inner_1RB_Right | 21.65 | 24.43 | 30.00 | PASS
N66 | 15 | 20 | DFT-64QAM Outer Full | 21.82 | 24.60 | 30.00 | PASS
N66 | 15 | 20 | DFT-256QAM Inner_1RB_Left | 20.00 | 22.78 | 30.00 | PASS
N66 | 15 | 20 | DFT-256QAM Inner_1RB_Right | 19.99 | 22.77 | 30.00 | PASS
N66 | 15 | 20 | DFT-256QAM outer Full | 19.79 | 22.57 | 30.00 | PASS
N66 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Left | 23.92 | 26.70 | 30.00 | PASS
N66 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Right | 23.79 | 26.57 | 30.00 | PASS
N66 | 15 | 20 | DFT-PI2BPSK Outer Full | 23.26 | 26.04 | 30.00 | PASS
N66 | 15 | 20 | DFT-QPSK Inner_1RB_Left | 24.11 | 26.89 | 30.00 | PASS
N66 | 15 | 20 | DFT-QPSK Inner_1RB_Right | 23.75 | 26.53 | 30.00 | PASS
N66 | 15 | 20 | DFT-QPSK Outer Full | 22.85 | 25.63 | 30.00 | PASS
N66 | 15 | 20 | DFT-160AM Inner_1RB_Left | 22.56 | 25.34 | 30.00 | PASS
N66 | 15 | 20 | DFT-16QAM Inner_1RB_Right | 22.65 | 25.43 | 30.00 | PASS
N66 | 15 | 20 | DFT-16QAM Outer Full | 22.17 | 24.95 | 30.00 | PASS
N66 | 15 | 20 | DFT-640AM Inner_1RB_Left | 21.66 | 24.44 | 30.00 | PASS
N66 | 15 | 20 | DFT-640AM Inner_1RB_Right | 21.30 | 24.08 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 20 | DFT-640AM | M Outer Full | 21.71 | 24.49 | 30.00 | PASS
N66 | 15 | 20 | DFT-2560AM | M | Inner_1RB_Left | 19.88 | 22.66 | 30.00 | PASS
N66 | 15 | 20 | DFT-256QAM | M | Inner_1RB_Right | 19.79 | 22.57 | 30.00 | PASS
N66 | 15 | 20 | DFT-2560AM | M Outer Full | 19.68 | 22.46 | 30.00 | PASS
N66 | 15 | 20 |DFT-PI2BPSK| H | Inner 1RB_Left | 23.56 | 26.34 | 30.00 | PASS
N66 | 15 | 20 |DFT-PI2BPSK| H |Inner 1RB_Right | 23.42 | 26.20 | 30.00 | PASS
N66 | 15 | 20 |DFT-PI2BPSK | H Outer Full | 23.23 | 26.01 | 30.00 | PASS
N66 | 15 | 20 | DFT-QPSK | H | Inner_1RB_Left | 23.80 | 26.58 | 30.00 | PASS
N66 | 15 | 20 | DFT-QPSK | H |Inner_1RB_Right | 23.71 | 26.49 | 30.00 | PASS
N66 | 15 | 20 | DFT-QPsk | H Outer Full | 22.67 | 25.45 | 30.00 | PASS
N66 | 15 | 20 | DFT-160AM | H | Inner 1RB_Left | 22.31 | 25.09 | 30.00 | PASS
N66 | 15 | 20 | DFT-160AM | H |Inner_1RB_Right | 22.47 | 25.25 | 30.00 | PASS
N66 | 15 | 20 | DFT-160AM | H Outer Full | 22.16 | 24.94 | 30.00 | PASS
N66 | 15 | 20 | DFT-640AM | H | Inner_1RB_Left | 21.41 | 24.19 | 30.00 | PASS
N66 | 15 | 20 | DFT-640AM | H |Inner 1RB_Right | 21.43 | 24.21 | 30.00 | PASS
N66 | 15 | 20 | DFT-64QAM | H Outer Full | 21.64 | 24.42 | 30.00 | PASS
N66 | 15 | 20 | DFT-256QAM | H | Inner_1RB_Left | 19.84 | 22.62 | 30.00 | PASS
N66 | 15 | 20 | DFT-256QAM | H | Inner_1RB_Right | 19.67 | 22.45 | 30.00 | PASS
N66 | 15 | 20 | DFT-2560AM | H outer Full | 19.55 | 22.33 | 30.00 | PASS
N66 | 15 | 25 |DFT-PI2BPSK| L | Inner 1RB_Left | 23.56 | 26.34 | 30.00 | PASS
N66 | 15 | 25 |DFT-PI2BPSK| L |Inner 1RB Right | 23.54 | 26.32 | 30.00 | PASS
N66 | 15 | 25 |DFT-PI2BPSK | L outer Full | 23.75 | 26.53 | 30.00 | PASS
N66 | 15 | 25 | DFT-QPSK | L | Inner_1RB_Left | 23.81 | 26.59 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 25 | DFT-QPSK Inner_1RB_Right | 23.81 | 26.59 | 30.00 | PASS
N66 | 15 | 25 | DFT-QPSK Outer Full | 22.70 | 25.48 | 30.00 | PASS
N66 | 15 | 25 | DFT-160AM Inner_1RB_Left | 22.64 | 25.42 | 30.00 | PASS
N66 | 15 | 25 | DFT-160AM Inner_1RB_Right | 22.56 | 25.34 | 30.00 | PASS
N66 | 15 | 25 | DFT-16QAM Outer Full | 22.52 | 25.30 | 30.00 | PASS
N66 | 15 | 25 | DFT-64QAM Inner_1RB_Left | 21.48 | 24.26 | 30.00 | PASS
N66 | 15 | 25 | DFT-64QAM Inner_1RB_Right | 21.55 | 24.33 | 30.00 | PASS
N66 | 15 | 25 | DFT-64QAM Outer Full | 20.44 | 23.22 | 30.00 | PASS
N66 | 15 | 25 | DFT-256QAM Inner_1RB_Left | 19.74 | 22.52 | 30.00 | PASS
N66 | 15 | 25 | DFT-256QAM Inner_1RB_Right | 19.83 | 22.61 | 30.00 | PASS
N66 | 15 | 25 | DFT-256QAM Outer Full | 19.37 | 22.15 | 30.00 | PASS
N66 | 15 | 25 | DFT-PI2BPSK Inner_1RB_Left | 23.65 | 26.43 | 30.00 | PASS
N66 | 15 | 25 | DFT-PI2BPSK Inner_1RB_Right | 23.63 | 26.41 | 30.00 | PASS
N66 | 15 | 25 | DFT-PI2BPSK Outer Full | 23.04 | 25.82 | 30.00 | PASS
N66 | 15 | 25 | DFT-QPSK Inner_1RB_Left | 23.77 | 26.55 | 30.00 | PASS
N66 | 15 | 25 | DFT-QPSK Inner_1RB_Right | 23.79 | 26.57 | 30.00 | PASS
N66 | 15 | 25 | DFT-QPSK outer Full | 22.51 | 25.29 | 30.00 | PASS
N66 | 15 | 25 | DFT-160AM Inner_1RB_Left | 22.50 | 25.28 | 30.00 | PASS
N66 | 15 | 25 | DFT-160AM Inner_1RB_Right | 22.35 | 25.13 | 30.00 | PASS
N66 | 15 | 25 | DFT-16QAM Outer Full | 21.85 | 24.63 | 30.00 | PASS
N66 | 15 | 25 | DFT-64QAM Inner_1RB_Left | 21.24 | 24.02 | 30.00 | PASS
N66 | 15 | 25 | DFT-640AM Inner_1RB_Right | 21.14 | 23.92 | 30.00 | PASS
N66 | 15 | 25 | DFT-640AM outer Full | 21.42 | 24.20 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 25 | DFT-2560AM | M | Inner_1RB_Left | 19.66 | 22.44 | 30.00 | PASS
N66 | 15 | 25 | DFT-2560AM | M | Inner_1RB_Right | 19.50 | 22.28 | 30.00 | PASS
N66 | 15 | 25 | DFT-2560AM | M outer Full | 19.21 | 21.99 | 30.00 | PASS
N66 | 15 | 25 DFT- H | Inner_1RB_Left | 23.71 | 26.49 | 30.00 | PASS
N66 | 15 | 25 |DFT-PI2BPSK| H |Inner_1RB_Right | 23.68 | 26.46 | 30.00 | PASS
N66 | 15 | 25 |DFT-PI2BPSK | H Outer Full | 22.98 | 25.76 | 30.00 | PASS
N66 | 15 | 25 | DFT-QPSK | H | Inner 1RB_Left | 23.57 | 26.35 | 30.00 | PASS
N66 | 15 | 25 | DFT-QPSK | H |Inner_1RB_Right | 23.65 | 26.43 | 30.00 | PASS
N66 | 15 | 25 | DFT-QPSK | H outer Full | 22.61 | 25.39 | 30.00 | PASS
N66 | 15 | 25 | DFT-160AM | H | Inner 1RB_Left | 22.29 | 25.07 | 30.00 | PASS
N66 | 15 | 25 | DFT-160AM | H | Inner_1RB_Right | 22.29 | 25.07 | 30.00 | PASS
N66 | 15 | 25 | DFT-160AM | H outer Full | 21.75 | 24.53 | 30.00 | PASS
N66 | 15 | 25 | DFT-64Q0AM | H | Inner_1RB_Left | 21.11 | 23.89 | 30.00 | PASS
N66 | 15 | 25 | DFT-64Q0AM | H |Inner_1RB_Right | 21.29 | 24.07 | 30.00 | PASS
N66 | 15 | 25 | DFT-64QAM | H Outer Full | 21.26 | 24.04 | 30.00 | PASS
N66 | 15 | 25 | DFT-2560AM | H | Inner 1RB_Left | 19.39 | 22.17 | 30.00 | PASS
N66 | 15 | 25 | DFT-256QAM | H | Inner_1RB_Right | 19.45 | 22.23 | 30.00 | PASS
N66 | 15 | 25 | DFT-2560AM | H Outer Full | 19.31 | 22.09 | 30.00 | PASS
N66 | 15 | 30 |DFT-PI2BPSK| L | Inner_1RB_Left | 23.89 | 26.67 | 30.00 | PASS
N66 | 15 | 30 |DFT-PI2BPSK| L |Inner 1RB Right | 23.81 | 26.59 | 30.00 | PASS
N66 | 15 | 30 | DFT-PI2BPSK | L Outer Full | 2351 | 26.29 | 30.00 | PASS
N66 | 15 | 30 | DFT-QPSK | L | Inner_1RB_Left | 23.85 | 26.63 | 30.00 | PASS
N66 | 15 | 30 | DFT-QPSK | L |Inner 1RB_Right | 23.91 | 26.69 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 30 | DFT-QPsK Outer Full | 22.86 | 25.64 | 30.00 | PASS
N66 | 15 | 30 | DFT-16QAM Inner_1RB_Left | 22.61 | 25.39 | 30.00 | PASS
N66 | 15 | 30 | DFT-160AM Inner_1RB_Right | 22.62 | 25.40 | 30.00 | PASS
N66 | 15 | 30 | DFT-160AM Outer Full | 21.98 | 24.76 | 30.00 | PASS
N66 | 15 | 30 | DFT-64QAM Inner_1RB_Left | 21.46 | 24.24 | 30.00 | PASS
N66 | 15 | 30 | DFT-64QAM Inner_1RB_Right | 21.34 | 24.12 | 30.00 | PASS
N66 | 15 | 30 | DFT-64QAM Outer Full | 21.64 | 24.42 | 30.00 | PASS
N66 | 15 | 30 | DFT-256QAM Inner_1RB_Left | 19.62 | 22.40 | 30.00 | PASS
N66 | 15 | 30 | DFT-256QAM Inner_1RB_Right | 19.78 | 22.56 | 30.00 | PASS
N66 | 15 | 30 | DFT-256QAM Outer Full | 19.71 | 22.49 | 30.00 | PASS
N66 | 15 | 30 | DFT-PI2BPSK Inner_1RB_Left | 23.90 | 26.68 | 30.00 | PASS
N66 | 15 | 30 | DFT-PI2BPSK Inner_1RB_Right | 23.67 | 26.45 | 30.00 | PASS
N66 | 15 | 30 | DFT-PI2BPSK Outer Full | 23.18 | 25.96 | 30.00 | PASS
N66 | 15 | 30 | DFT-QPSK Inner_1RB_Left | 24.00 | 26.78 | 30.00 | PASS
N66 | 15 | 30 | DFT-QPSK Inner_1RB_Right | 23.77 | 26.55 | 30.00 | PASS
N66 | 15 | 30 | DFT-QPSK Outer Full | 22.89 | 25.67 | 30.00 | PASS
N66 | 15 | 30 | DFT-160AM Inner_1RB_Left | 22.71 | 25.49 | 30.00 | PASS
N66 | 15 | 30 | DFT-160AM Inner_1RB_Right | 22.51 | 25.29 | 30.00 | PASS
N66 | 15 | 30 | DFT-160AM outer Full | 21.95 | 24.73 | 30.00 | PASS
N66 | 15 | 30 | DFT-64QAM Inner_1RB_Left | 21.30 | 24.08 | 30.00 | PASS
N66 | 15 | 30 | DFT-64QAM Inner_1RB_Right | 21.29 | 24.07 | 30.00 | PASS
N66 | 15 | 30 | DFT-64QAM Outer Full | 21.53 | 24.31 | 30.00 | PASS
N66 | 15 | 30 | DFT-2560AM Inner_1RB_Left | 19.84 | 22.62 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 30 | DFT-2560AM | M | Inner_1RB_Right | 19.71 | 22.49 | 30.00 | PASS
N66 | 15 | 30 | DFT-2560AM | M Outer Full | 19.49 | 22.27 | 30.00 | PASS
N66 | 15 | 30 |DFT-PI2BPSK| H | Inner_1RB_Left | 23.77 | 26.55 | 30.00 | PASS
N66 | 15 | 30 |DFT-PI2BPSK| H |Inner_1RB_Right | 23.68 | 26.46 | 30.00 | PASS
N66 | 15 | 30 |DFT-PI2BPSK | H Outer Full | 23.14 | 25.92 | 30.00 | PASS
N66 | 15 | 30 | DFT-QPSK | H | Inner 1RB_Left | 23.85 | 26.63 | 30.00 | PASS
N66 | 15 | 30 | DFT-QPSK | H |Inner 1RB_Right | 23.88 | 26.66 | 30.00 | PASS
N66 | 15 | 30 | DFT-QPSK | H Outer Full | 22.68 | 25.46 | 30.00 | PASS
N66 | 15 | 30 | DFT-160AM | H | Inner_1RB_Left | 22.46 | 25.24 | 30.00 | PASS
N66 | 15 | 30 | DFT-160AM | H |Inner 1RB_Right | 22.50 | 25.28 | 30.00 | PASS
N66 | 15 | 30 | DFT-160AM | H Outer Full | 21.88 | 24.66 | 30.00 | PASS
N66 | 15 | 30 | DFT-640AM | H | Inner_1RB_Left | 21.10 | 23.88 | 30.00 | PASS
N66 | 15 | 30 | DFT-64Q0AM | H |Inner_1RB_Right | 21.40 | 24.18 | 30.00 | PASS
N66 | 15 | 30 | DFT-640AM | H Outer Full | 21.26 | 24.04 | 30.00 | PASS
N66 | 15 | 30 | DFT-256Q0AM | H | Inner 1RB_Left | 19.50 | 22.28 | 30.00 | PASS
N66 | 15 | 30 | DFT-2560AM | H | Inner_1RB_Right | 19.66 | 22.44 | 30.00 | PASS
N66 | 15 | 30 | DFT-2560AM | H Outer Full | 19.47 | 22.25 | 30.00 | PASS
N66 | 15 | 40 |DFT-PI2BPSK| L | Inner_1RB_Left | 23.88 | 26.66 | 30.00 | PASS
N66 | 15 | 40 DFT- L | Iinner_1RB_Right | 23.85 | 26.63 | 30.00 | PASS
N66 | 15 | 40 | DFT-PI2BPSK | L Outer Full | 23.47 | 26.25 | 30.00 | PASS
N66 | 15 | 40 | DFT-QPSK | L | Inner 1RB_Left | 23.83 | 26.61 | 30.00 | PASS
N66 | 15 | 40 | DFT-QPSK | L |Inner 1RB_Right | 23.80 | 26.58 | 30.00 | PASS
N66 | 15 | 40 | DFT-QPSK | L outer Full | 22.97 | 25.75 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 40 | DFT-16QAM Inner_1RB_Left | 22.65 | 25.43 | 30.00 | PASS
N66 | 15 | 40 | DFT-16QAM Inner_1RB_Right | 22.52 | 25.30 | 30.00 | PASS
N66 | 15 | 40 | DFT-160AM outer Full | 22.18 | 24.96 | 30.00 | PASS
N66 | 15 | 40 | DFT-64QAM Inner_1RB_Left | 21.36 | 24.14 | 30.00 | PASS
N66 | 15 | 40 | DFT-64QAM Inner_1RB_Right | 21.29 | 24.07 | 30.00 | PASS
N66 | 15 | 40 | DFT-64QAM Outer Full | 21.77 | 24.55 | 30.00 | PASS
N66 | 15 | 40 | DFT-256QAM Inner_1RB_Left | 19.84 | 22.62 | 30.00 | PASS
N66 | 15 | 40 | DFT-256QAM Inner_1RB_Right | 19.74 | 22.52 | 30.00 | PASS
N66 | 15 | 40 | DFT-256QAM Outer Full | 19.67 | 22.45 | 30.00 | PASS
N66 | 15 | 40 | DFT-PI2BPSK Inner_1RB_Left | 23.93 | 26.71 | 30.00 | PASS
N66 | 15 | 40 | DFT-PI2BPSK Inner_1RB_Right | 23.83 | 26.61 | 30.00 | PASS
N66 | 15 | 40 | DFT-PI2BPSK Outer Full | 23.33 | 26.11 | 30.00 | PASS
N66 | 15 | 40 | DFT-QPSK Inner_1RB_Left | 23.83 | 26.61 | 30.00 | PASS
N66 | 15 | 40 | DFT-QPSK Inner_1RB_Right | 23.77 | 26.55 | 30.00 | PASS
N66 | 15 | 40 | DFT-QPSK Outer Full | 23.41 | 26.19 | 30.00 | PASS
N66 | 15 | 40 | DFT-16QAM Inner_1RB_Left | 22.93 | 25.71 | 30.00 | PASS
N66 | 15 | 40 | DFT-160AM Inner_1RB_Right | 22.61 | 25.39 | 30.00 | PASS
N66 | 15 | 40 | DFT-160AM Outer Full | 22.56 | 25.34 | 30.00 | PASS
N66 | 15 | 40 | DFT-64QAM Inner_1RB_Left | 21.58 | 24.36 | 30.00 | PASS
N66 | 15 | 40 | DFT-64QAM Inner_1RB_Right | 21.73 | 24.51 | 30.00 | PASS
N66 | 15 | 40 | DFT-64QAM Outer Full | 21.62 | 24.40 | 30.00 | PASS
N66 | 15 | 40 | DFT-256QAM Inner_1RB_Left | 19.70 | 22.48 | 30.00 | PASS
N66 | 15 | 40 | DFT-256QAM Inner_1RB_Right | 19.55 | 22.33 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 40 | DFT-256QAM | M Outer Full | 19.37 | 22.15 | 30.00 | PASS
N66 | 15 | 40 |DFT-PI2BPSK| H | Inner 1RB_Left | 23.92 | 26.70 | 30.00 | PASS
N66 | 15 | 40 |DFT-PI2BPSK| H |Inner_1RB_Right | 23.92 | 26.70 | 30.00 | PASS
N66 | 15 | 40 |DFT-PI2BPSK | H Outer Full | 23.15 | 25.93 | 30.00 | PASS
N66 | 15 | 40 | DFT-QPSK | H | Inner 1RB_Left | 23.89 | 26.67 | 30.00 | PASS
N66 | 15 | 40 | DFT-QPSK | H |Inner_1RB_Right | 23.89 | 26.67 | 30.00 | PASS
N66 | 15 | 40 | DFT-QPSK | H Outer Full | 22.66 | 25.44 | 30.00 | PASS
N66 | 15 | 40 | DFT-160AM | H | Inner_1RB_Left | 22.49 | 25.27 | 30.00 | PASS
N66 | 15 | 40 | DFT-160AM | H |Inner_1RB_Right | 22.34 | 25.12 | 30.00 | PASS
N66 | 15 | 40 | DFT-160AM | H Outer Full | 21.90 | 24.68 | 30.00 | PASS
N66 | 15 | 40 | DFT-640AM | H | Inner 1RB_Left | 21.12 | 23.90 | 30.00 | PASS
N66 | 15 | 40 | DFT-640AM | H |Inner_1RB_Right | 21.27 | 24.05 | 30.00 | PASS
N66 | 15 | 40 | DFT-640AM | H Outer Full | 21.57 | 24.35 | 30.00 | PASS
N66 | 15 | 40 | DFT-256QAM | H | Inner_1RB_Left | 19.74 | 22.52 | 30.00 | PASS
N66 | 15 | 40 | DFT-2560AM | H | Inner_1RB_Right | 19.67 | 22.45 | 30.00 | PASS
N66 | 15 | 40 | DFT-256QAM | H Outer Full | 19.53 | 22.31 | 30.00 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n66 MIMO
MAX Power

N66| 15 5 DFT-QPSK| L |Inner_1RB_Left|21.18|21.30 | 24.25 | 27.03 30 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N66|15| 40 |DFT-QPSK| L |Inner_1RB_Left|20.87 |21.12 | 24.01 | 26.79 30 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N66/15| 15 |DFT-16QAM| L |Inner_1RB_Left|20.27 | 20.02 | 23.16 | 25.94 30 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N66(15| 40 |DFT-16QAM| L |Inner_1RB_Left|19.96 | 20.06 | 23.02 | 25.80 30 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08
PAS
N66 | 15| 5 | DFT-QPSK Inner_1RB_Left | 21.18 | 21.30 | 24.25 | 27.03 [ 30 | ' ¢
PAS
N66 | 15| 5 | DFT-16QAM Inner_1RB_Left | 19.81 | 20.00 [ 22.92 | 25.70 [ 30 | "¢
PAS
N66 | 15| 5 | DFT-QPSK Inner_1RB_Left | 20.79 | 20.94 | 23.88 | 26.66 | 30 | ' ¢
PAS
N66 | 15| 5 | DFT-160AM Inner_1RB_Left | 19.57 | 19.75 | 22.67 | 25.45 [ 30 | ' ¢
PAS
N66 | 15| 5 | DFT-QPSK Inner_1RB_Left | 20.83 | 21.01 [ 23.93 | 26.71 30 | ' ¢
PAS
N66 | 15| 5 | DFT-16QAM Inner_1RB_Left | 19.58 | 19.89 | 22.75 | 25.53 [ 30 | ' ¢
PAS
N66 | 15| 10 | DFT-QPSK Inner_1RB_Left | 21.12 | 21.26 | 24.20 | 26.98 | 30 | ' ¢
N66 | 15 | 10 | DFT-16Q0AM Inner_1RB_Left | 19.84 | 19.98 | 22.92 | 25.70 | 30 Pg\s
N66 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 20.79 | 21.02 | 23.92 | 26.70 | 30 Pés
PAS
N66 | 15 | 10 | DFT-16Q0AM Inner_1RB_Left | 19.60 | 19.87 [ 22.75 | 25.53 [ 30 | ' ¢
PAS
N66 | 15| 10 | DFT-QPSK Inner_1RB_Left | 20.80 | 21.22 | 24.03 | 26.81 [ 30 | "¢
PAS
N66 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 19.86 | 19.95 | 22.92 | 25.70 [ 30 | "¢
N66 | 15 | 15| DFT-QPSK Inner_1RB_Left | 21.23 | 21.15 | 24.20 | 26.98 | 30 Pg\s
N66 | 15 | 15 | DFT-160AM Inner_1RB_Left | 20.27 | 20.02 | 23.16 | 25.94 | 30 Pés
N66 | 15 | 15| DFT-QPSK Inner_1RB_Left | 20.86 | 21.00 | 23.94 | 26.72 | 30 | PAS
PAS
N66 | 15 | 15 | DFT-16QAM Inner_1RB_Left | 19.61 | 19.89 | 22.76 | 25.54 [ 30 | ' ¢
PAS
N66 | 15 | 15| DFT-QPSK Inner_1RB_Left | 20.80 | 21.01 | 23.92 | 26.70 | 30 | "¢
N66 | 15 | 15 | DFT-160AM Inner_1RB_Left | 19.54 | 19.77 | 22.67 | 25.45 | 30 Pg\s
PAS
N66 | 15 | 20 | DFT-QPSK Inner_1RB_Left |21.12 | 21.25 | 24.20 | 26.98 | 30 | "¢
PAS
N66 | 15 | 20 | DFT-16QAM Inner_1RB_Left | 19.78 | 20.06 [ 22.93 | 25.71 | 30 | "¢
PAS
N66 | 15| 20 | DFT-QPSK Inner_1RB_Left | 20.94 | 21.05 | 24.01 | 26.79 [ 30 | "¢
PAS
N66 | 15 | 20 | DFT-16QAM Inner_1RB_Left |19.70 | 19.83 | 22.78 | 25.56 30 | ' ¢
PAS
N66 | 15 | 20 | DFT-QPSK Inner_1RB_Left | 20.68 | 21.17 [ 23.94 | 26.72 [ 30 | "¢
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 20 | DFT-160AM | H | Inner 1RB Left | 19.48 | 19.79 | 22.65 | 25.43 | 30 PQS
N66 | 15 | 25| DFT-QPSK | L | Inner 1RB Left | 20.81 | 21.01 | 23.92 | 26.70 | 30 Pgs
N66 | 15 | 25 | DFT-16QAM | L | Inner_1RB_Left | 19.86 | 20.13 | 23.01 | 25.79 | 30 | "&>
N66 | 15 | 25| DFT-QPSK | M| Inner 1RB_Left | 20.67 | 20.90 | 23.80 | 26.58 | 30 PQS
N66 | 15 | 25 | DFT-160AM | M| Inner 1RB_Left | 19.93 | 20.00 | 22.98 | 25.76 | 30 PQS
N66 | 15 | 25| DFT-QPSK | H | Inner 1RB Left | 20.45 | 20.74 | 23.61 | 26.39 | 30 PQS
N66 | 15 | 25 | DFT-160AM | H | Inner 1RB Left | 19.60 | 19.84 | 22.73 | 2551 | 30 Pg\s
N66 | 15|30 | DFT-QPSK | L | Inner_1RB_Left | 20.87 | 20.93 | 23.91 | 26.69 | 30 | "&>
N66 | 15 | 30 | DFT-160AM | L | Inner 1RB_Left | 19.60 | 20.07 | 22.85 | 25.63 | 30 Pés
N66 | 15 [ 30 | DFT-QPSK | M| Inner 1RB Left | 20.69 | 20.90 | 23.81 | 26.59 | 30 Pés
N66 | 15| 30 | DFT-16QAM | M| Inner 1RB Left | 19.84 | 19.56 | 22.71 | 25.49 | 30 PQS
N66 | 15 [ 30 | DFT-QPSK | H | Inner 1RB Left | 20.48 | 20.79 | 23.65 | 26.43 | 30 Pg\s
N66 | 15 | 30 | DFT-16QAM | H | Inner_1RB_Left | 19.58 | 19.90 | 22.75 | 25.53 | 30 | "&>
N66 | 15 | 40 | DFT-PI2BPSK | L | Inner_1RB_Left |20.89 | 2.00 | 23.96 | 26.74 | 30 | "&>
N66 | 15 | 40 | DFT-PI2BPSK | L | Inner_1RB_Right | 20.51 | 20.79 | 23.66 | 26.44 | 30 | "&>
N66 | 15 | 40 | DFT-PI2BPSK | L |  Outer Full | 19.77 | 19.70 | 22.75 | 25.53 | 30 PéS
N66 | 15 | 40 | DFT-QPSK | L | Inner 1RB Left |20.87 | 21.12 | 24.01 | 26.79 | 30 PéS
N66 | 15 | 40 | DFT-QPSK | L | Inner_1RB_Right | 20.42 | 20.56 | 23.50 | 26.28 | 30 | "&>
N66 | 15|40 | DFT-QPSK | L | Outer_Ful |19.68|19.86 | 22.78 | 25.56 [ 30 | "&>
N66 | 15 | 40 | DFT-16QAM | L | Inner_1RB_Left | 19.96 | 20.06 | 23.02 | 25.80 | 30 | "&>
N66 | 15 | 40 | DFT-160AM | L | Inner 1RB_Right | 19.70 | 19.91 | 22.82 | 25.60 | 30 Pés
Ne6 | 15| 40 | DFT-160AM | L | outer Ful | 18.80 | 18.69 | 21.76 | 24.54 | 30 Pés
N66 | 15 | 40 | DFT-64QAM | L | Inner 1RB_Left | 18.72 | 19.04 | 21.89 | 24.67 | 30 Pés
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Test Report No.: PSU-NQN2502170113RF08
N66 | 15 | 40 | DFT-64QAM Inner_1RB_Right | 18.36 | 18.43 | 21.41 | 24.19 | 30 | P4°
PAS
N66 | 15 | 40 | DFT-64QAM Outer_Full | 18.25 | 18.13 | 21.20 | 23.98 | 30 | "4
N66 | 15 | 40 | DFT-256QAM Inner_1RB_Left | 16.48 | 16.56 | 19.53 | 22.31 | 30 | 2>
N66 | 15 | 40 | DFT-256QAM Inner_1RB_Right | 16.16 | 16.47 | 19.33 | 22.11 | 30 Pés
PAS
N66 | 15 | 40 | DFT-2560AM Outer_Full | 16.30 | 16.18 | 19.25 | 22.03 | 30 | "4
N66 | 15 | 40 | DFT-PI2BPSK Inner_1RB_Left | 20.69 | 21.03 | 23.87 | 26.65 | 30 | PAS
N66 | 15 | 40 | DFT-PI2BPSK Inner_1RB_Right | 20.49 | 20.81 | 23.66 | 26.44 | 30 PQS
N66 | 15 | 40 | DFT-PI2BPSK Outer_Full | 19.47 | 19.93 | 22.72 | 25,50 | 30 | "&>
PAS
Ne6 | 15 | 40| DFT-QPSK inner_1RB_Left | 2058 | 21.13 | 23.87 | 26.65 [ 30 | g
Ne6 | 15 | 40 | DFT-QPSK Inner_1RB_Right | 20.44 | 20.86 | 23.67 | 26.45 | 30 Pés
PAS
Ne6 | 15 | 40 | DFT-QPSK Outer_Full | 19.32 | 20.06 | 22.72 | 2550 | 30 | "4
N66 | 15 | 40 | DFT-16QAM Inner_1RB_Left | 19.48 | 20.10 | 22.81 | 25.59 | 30 PQS
N66 | 15 | 40 | DFT-16QAM Inner_1RB_Right | 19.61 | 19.97 | 22.80 | 25.58 | 30 | "&°
PAS
N66 | 15 | 40 | DFT-16QAM Outer_Full | 18.48 | 18.97 [ 21.74 | 24.52 | 30 | "4
PAS
N66 | 15 | 40 | DFT-64QAM Inner_1RB_Left | 1853 | 18.91 | 21.73 | 24.51 | 30 | "4
N66 | 15 | 40 | DFT-64QAM Inner_1RB_Right | 18.31 | 18.84 | 21.59 | 24.37 | 30 Pés
N66 | 15 | 40 | DFT-64QAM Outer Full |17.91|18.50 | 21.23 | 24.01 | 30 Pés
N66 | 15 | 40 | DFT-2560AM Inner_1RB_Left | 16.31 | 1655 | 19.44 | 22.22 | 30 | 2>
N66 | 15 | 40 | DFT-2560AM Inner_1RB_Right | 16.10 | 16.48 | 19.30 | 22.08 | 30 | "&°
PAS
N66 | 15 | 40 | DFT-2560AM Outer_Full | 15.98 | 16.49 | 19.25 | 22.03 | 30 | "4
N66 | 15 | 40 | DFT-PI2BPSK Inner_1RB_Left | 20.60 | 20.73 | 23.68 | 26.46 | 30 Pés
N66 | 15 | 40 | DFT-PI2BPSK Inner_1RB_Right | 20.71 | 20.81 | 23.77 | 26.55 | 30 Pés
N66 | 15 | 40 | DFT-PI2BPSK Outer Full | 19.52 | 19.63 | 22.59 | 25.37 | 30 Pés
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Test Report No.: PSU-NQN2502170113RF08

N66 | 15 | 40 | DFT-QPSK | H | Inner 1RB Left | 20.63 | 20.89 | 23.77 | 26.55 | 30 PQS
. PAS

N66 | 15| 40 | DFT-QPSK | H | Inner_1RB_Right | 20.77 | 20.98 | 23.89 | 26.67 | 30 | "4
PAS

N66 | 15|40 | DFT-QPSK |H | Outer_Ful |19.63 [19.79 [ 2272 | 2550 | 30 | A
PAS

N66 | 15 | 40 | DFT-16QAM | H | Inner_1RB_Left | 19.74 | 19.86 | 22.81 | 2559 | 30 | "4
. PAS

N66 | 15 | 40 | DFT-16QAM | H | Inner_1RB_Right | 19.80 | 19.95 | 22.89 | 25.67 | 30 | "4
PAS

N66 | 15 | 40 | DFT-16QAM | H |  Outer Ful | 18.53 | 18.55 | 2155 | 24.33 |30 | "4
PAS

N66 | 15 | 40 | DFT-64QAM | H | Inner_1RB_Left | 18.42 | 18.75 | 21.60 | 24.38 | 30 | "4
N66 | 15 | 40 | DFT-64QAM | H | Inner_1RB_Right | 18.48 | 18.86 | 21.68 | 24.46 | 30 | "&>
PAS

N66 | 15 | 40 | DFT-64QAM |H |  Outer_Full | 17.99 | 18.08 | 21.05 | 23.83 |30 | "4
N66 | 15 | 40 | DFT-256QAM | H | Inner 1RB_Left | 16.35 | 16.60 | 19.49 | 22.27 | 30 Pés
N66 | 15 | 40 | DFT-256QAM | H | Inner_1RB_Right | 16.28 | 16.54 | 19.42 | 22.20 | 30 PQS
N66 | 15 | 40 | DFT-2560AM | H |  Outer Full | 16.05 | 16.04 | 19.06 | 21.84 | 30 Pg\s
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n70
MAX Power

N70| 15| 15 DFT-QPSK | H 1@77 23.61 26.39 30.00 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N70(15| 15 |DFT-16QAM| L l@77 23.11 25.89 30.00 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08
N70 | 15 5 DFT-QPSK 1@1 | 2337 | 26.15 | 30.00 | PASS
N70 | 15 5 | DFT-16Q0AM 1@1 | 22.88 | 25.66 | 30.00 | PASS
N70 | 15 5 DFT-QPSK 1@1 | 23.48 | 26.26 | 30.00 | PASS
N70 | 15 5 | DFT-16QAM 1@1 | 22.89 | 25.67 | 30.00 | PASS
N70 | 15 5 DFT-QPSK 1@1 | 23.50 | 26.28 | 30.00 | PASS
N70 | 15 5 | DFT-16Q0AM 1@1 | 22.95 | 25.73 | 30.00 | PASS
N70 | 15 10 | DFT-QPSK 1@1 | 23.38 | 26.16 | 30.00 | PASS
N70 | 15 10 | DFT-16QAM 1@1 | 22.88 | 25.66 | 30.00 | PASS
N70 | 15 10 | DFT-QPSK 1@1 | 23.42 | 26.20 | 30.00 | PASS
N70 | 15 10 | DFT-16QAM 1@1 | 22.80 | 25.58 | 30.00 | PASS
N70 | 15 10 | DFT-QPSK 1@1 | 2347 | 26.25 | 30.00 | PASS
N70 | 15 10 | DFT-16QAM 1@1 | 22.87 | 25.65 | 30.00 | PASS
N70 | 15 15 | DFT-PI2BPSK 1@1 | 23.26 | 26.04 | 30.00 | PASS
N70 | 15 15 | DFT-PI2BPSK 1@77 | 2350 | 26.28 | 30.00 | PASS
N70 | 15 15 | DFT-PI2BPSK 75@0 | 22.95 | 25.73 | 30.00 | PASS
N70 | 15 15 | DFT-QPSK 1@1 | 23.44 | 26.22 | 30.00 | PASS
N70 | 15 15 | DFT-QPSK 1@77 | 23.58 | 26.36 | 30.00 | PASS
N70 | 15 15 | DFT-QPSK 75@0 | 22.99 | 25.77 | 30.00 | PASS
N70 | 15 15 | DFT-16QAM 1@1 | 22.88 | 25.66 | 30.00 | PASS
N70 | 15 15 | DFT-16QAM 1@77 | 23.11 | 25.89 | 30.00 | PASS
N70 | 15 15 | DFT-16QAM 75@0 | 21.93 | 24.71 | 30.00 | PASS
N70 | 15 15 | DFT-64QAM 1@1 | 2114 | 23.92 | 30.00 | PASS
N70 | 15 15 | DFT-64QAM 1@77 | 21.37 | 24.15 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N70 | 15 15 | DFT-640AM | L | 75@0 | 21.35 | 24.13 | 30.00 | PASS
N70 | 15 15 | DFT-2560AM | L 1@1 | 19.24 | 22.02 | 30.00 | PASS
N70 | 15 15 | DFT-256QAM | L | 1@77 | 19.44 | 22.22 | 30.00 | PASS
N70 | 15 15 | DFT-256QAM | L | 75@0 | 19.45 | 22.23 | 30.00 | PASS
N70 | 15 15 DFT- 1@1 | 23.30 | 26.08 | 30.00 | PASS
N70 | 15 15 | DFT-PI2BPSK 1@77 | 2353 | 26.31 | 30.00 | PASS
N70 | 15 15 |DFT-PI2BPSK | M | 75@0 | 22.99 | 25.77 | 30.00 | PASS
N70 | 15 15 | DFT-QPSK M | 1@1 | 2341 | 26.19 | 30.00 | PASS
N70 | 15 15 | DFT-QPSK M | 1@77 | 2358 | 26.36 | 30.00 | PASS
N70 | 15 15 | DFT-QPSK M | 75@0 | 22.91 | 25.69 | 30.00 | PASS
N70 | 15 15 | DFT-160AM | M | 1@1 | 22.84 | 25.62 | 30.00 | PASS
N70 | 15 15 | DFT-160AM | M | 1@77 | 23.07 | 25.85 | 30.00 | PASS
N70 | 15 15 | DFT-160AM | M | 75@0 | 21.95 | 24.73 | 30.00 | PASS
N70 | 15 15 | DFT-640AM | M | 1@1 | 21.16 | 23.94 | 30.00 | PASS
N70 | 15 15 | DFT-640AM | M | 1@77 | 2132 | 24.10 | 30.00 | PASS
N70 | 15 15 | DFT-640AM | M | 75@0 | 21.41 | 24.19 | 30.00 | PASS
N70 | 15 15 | DFT-2560AM | M | 1@1 | 19.23 | 22.01 | 30.00 | PASS
N70 | 15 15 | DFT-2560AM | M | 1@77 | 19.46 | 22.24 | 30.00 | PASS
N70 | 15 15 | DFT-2560AM | M | 75@0 | 19.36 | 22.14 | 30.00 | PASS
N70 | 15 15 | DFT-PI2BPSK | H 1@1 | 2332 | 26.10 | 30.00 | PASS
N70 | 15 15 |DFT-PI2BPSK | H | 1@77 | 2352 | 26.30 | 30.00 | PASS
N70 | 15 15 |DFT-PI2BPSK | H | 75@0 | 22.97 | 25.75 | 30.00 | PASS
N70 | 15 15 | DFT-QPSK H 1@1 | 2343 | 26.21 | 30.00 | PASS
N70 | 15 15 | DFT-QPSK H | 1@77 | 2361 | 26.39 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N70 | 15 15 | DFT-QPSK H | 7s@0 | 22.97 | 25.75 | 30.00 | PASS
N70 | 15 15 | DFT-160AM | H 1@1 | 22.83 | 25.61 | 30.00 | PASS
N70 | 15 15 | DFT-160AM | H | 1@77 | 23.08 | 25.86 | 30.00 | PASS
N70 | 15 15 | DFT-160AM | H | 75@0 | 21.99 | 24.77 | 30.00 | PASS
N70 | 15 15 | DFT-640AM | H 1@1 | 2117 | 23.95 | 30.00 | PASS
N70 | 15 15 | DFT-640AM | H | 1@77 | 2142 | 24.20 | 30.00 | PASS
N70 | 15 15 | DFT-640AM | H | 75@0 | 21.44 | 2422 | 30.00 | PASS
N70 | 15 15 | DFT-256QAM | H 1@1 | 19.15 | 21.93 | 30.00 | PASS
N70 | 15 15 | DFT-256QAM | H | 1@77 | 19.41 | 22.19 | 30.00 | PASS
N70 | 15 15 | DFT-2560AM | H | 75@0 | 19.43 | 22.21 | 30.00 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n70 MIMO
MAX Power

N70| 15 5 DFT-QPSK| L |Inner_1RB_Left| 20.88 | 18.47 | 22.85 | 25.63 | 30.00 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N70{15| 15 [DFT-PI2BPSK| M |Inner_1RB_Left|20.77|18.37 | 22.74 | 25.52 | 30.00 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N70| 15 5 |[DFT-16QAM| L |Inner_1RB_Left|20.38|17.51 | 22.19 | 24.97 | 30.00 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N70/15| 15 |DFT-16QAM| M |Inner_1RB_Left|19.79 | 17.41 | 21.77 | 24.55 | 30.00 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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oYY Test Report No.: PSU-NQN2502170113RF08
PAS
N70 | 15| 5 | DFT-QPsK Inner_1RB_Left | 20.83 | 18.47 | 22.85 | 23.18 | 30 | "2
PAS
N70 | 15| 5 | DFT-160AM Inner_1RB_Left | 20.38 | 17.51 | 2219 | 2252 | 30 | "4
PAS
N70 | 15| 5 | DFT-QPSK Inner_1RB_Left | 20.76 | 18.21 | 22.68 | 23.01 | 30 | "
N70 | 15| 5 | DFT-160AM Inner_1RB_Left | 20.23 | 17.26 | 22.00 | 22.33 | 30 | 2>
PAS
N70| 15| 5 | DFT-QPsK Inner_1RB_Left | 20.83 | 18.05 | 22.70 | 23.03 | 30 | "4
PAS
N70 | 15| 5 | DFT-160AM Inner_1RB_Left | 20.16 | 17.07 | 21.89 | 22.22 | 30 | "4
PAS
N70 | 15 | 10| DFT-QPsK Inner_1RB_Left | 20.73 | 18.28 | 22.69 | 23.02 | 30 | "%
N70 | 15 | 10 | DFT-160AM Inner_1RB_Left | 20.06 | 17.03 | 21.81 | 22.14 | 30 Pg\s
N70 | 15| 10| DFT-QPSK Inner_1RB_Left | 20.64 | 18.07 | 22.55 | 22.88 | 30 | 2>
PAS
N70 | 15 | 10 | DFT-160AM Inner_1RB_Left | 20.23 | 17.31 | 22.02 | 22.35 | 30 | "4
PAS
N70 | 15 | 10| DFT-QPsK Inner_1RB_Left | 20.60 | 18.13 | 22.61|22.94 | 30 | "4
N70 | 15 | 10 | DFT-160AM Inner_1RB_Left | 20.13 | 17.27 | 21.94 | 22.27 | 30 Pg\s
N70 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Left | 20.77 | 18.37 | 22.74 | 23.07 | 30 Pg\s
N70 | 15 | 15 | DFT-PI2BPSK | M | Inner_1RB_Right | 20.96 | 17.74 | 22.65 | 22.98 | 30 | "&>
PAS
N70 | 15 | 15 DFT- Outer_Full | 19.87 | 17.23 | 21.76 | 22.09 | 30 | "4
PAS
N70 | 15 | 15| DFT-QPSK Inner_1RB_Left | 20.76 | 18.31 | 22.72 | 23.05 | 30 | "4
. PAS
N70 | 15 | 15| DFT-QPSK Inner_1RB_Right | 20.95 | 17.78 | 22.66 | 22.99 | 30 | "
PAS
N70 | 15| 15| DFT-QPsK Outer Full | 19.78 | 17.25 | 21.71 | 22.04 | 30 | 4
N70 | 15 | 15 | DFT-160AM Inner_1RB_Left |19.79 | 17.41 | 217 | 22.10 | 30 | &>
N70 | 15 | 15 | DFT-160AM Inner_1RB_Right | 20.00 | 16.96 | 21.75 | 22.08 | 30 | "&°
PAS
N70 | 15 | 15 | DFT-160AM Outer_Full | 18.89 | 16.36 | 20.82 | 21.15 | 30 | "4
N70 | 15 | 15 | DFT-64QAM Inner_1RB_Left | 18.18 | 15.83 | 20.17 | 20.50 | 30 Pés
N70 | 15 | 15 | DFT-64QAM Inner_1RB_Right | 18.42 | 15.37 | 20.17 | 20.50 | 30 Pés
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Test Report No.: PSU-NQN2502170113RF08

N70 | 15 | 15 | DFT-640AM | M| Outer Full | 18.35 | 15.65 | 20.22 | 20.55 | 30 PQS
N70 | 15 | 15 | DFT-256QAM | M | Inner_1RB_Left | 16.43 | 13.80 | 18.35 | 18.68 [ 30 | o>
N70 | 15 | 15 | DFT-256QAM | M | Inner_1RB_Right | 16.50 | 13.44 | 18.30 | 18.63 | 30 | ">

PAS
N70 | 15 | 15 | DFT-256QAM [ M |  Outer_Full | 16.46 | 13.75 [ 18.32 | 18.65 |30 | "a
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n71
MAX Power

N71|15| 5 | DFT-QPSK | L |[Inner_1RB_Right| 23.76 23.06 34.77 | PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N71{15| 20 DFT-QPSK | M | Inner_1RB_Left 23.61 2291 34.77 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N71|15| 10 |DFT-16QAM| L |Inner_1RB_Right| 22.76 22.06 34.77 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N71|15| 20 |DFT-16QAM| M | Inner_1RB_Left 22.67 21.97 34.77 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08
N71 | 15 DFT-PI2BPSK | L | Inner 1RB_Left | 2356 | 22.86 | 34.77 | PASS
N71 | 15 DFT-PI2BPSK | L | Inner_1RB_Right | 23.47 | 22.77 | 34.77 | PAss
N71 | 15 DFT-PI2BPSK | L Outer_Full 22.78 | 22.08 | 34.77 | PASS
N71 | 15 DFT-QPSK | L | Inner_1RB_Left | 23.25 | 22.55 | 34.77 | PASS
N71 | 15 DFT-QPSK | L | Inner_1RB_Right | 23.76 | 23.06 | 34.77 | PASS
N71 | 15 DFT-QPSK | L Outer_Full 2291 | 22.21 | 34.77 | PASS
N71 | 15 DFT-160AM | L | Inner 1RB_Left | 22.28 | 21.58 | 34.77 | PASS
N71 | 15 DFT-16QAM | L | Inner_1RB_Right | 22.58 | 21.88 | 34.77 | PASS
N71 | 15 DFT-160AM | L Outer_Full 21.88 | 21.18 | 34.77 | PASS
N71 | 15 DFT-64QAM | L | Inner_1RB_Left | 21.28 | 20.58 | 34.77 | PASS
N71 | 15 DFT-64QAM | L | Inner_1RB_Right | 21.29 | 20.59 | 34.77 | PASS
N71 | 15 DFT-64QAM | L Outer_Full 21.35 | 20.65 | 34.77 | PASS
N71 | 15 DFT-256QAM | L | Inner_1RB_Left | 19.27 | 18.57 | 34.77 | PASS
N71 | 15 DFT-256QAM | L | Inner_1RB_Right | 19.40 | 18.70 | 34.77 | PASS
N71 | 15 DFT-256QAM | L Outer_Full 19.44 | 18.74 | 34.77 | PASS
N71 | 15 DFT-PI2BPSK | M | Inner 1RB_Left | 23.37 | 22.67 | 34.77 | PASS
N71 | 15 DFT-PI2BPSK | M | Inner_1RB_Right | 23.25 | 22.55 | 34.77 | PASS
N71 | 15 DFT-PI2BPSK | M Outer_Full 22.95 | 22.25 | 34.77 | PASS
N71 | 15 DFT-QPSK | M | Inner 1RB Left | 2359 | 22.89 | 34.77 | PASS
N71 | 15 DFT-QPSK | M | Inner_1RB_Right | 23.29 | 22.59 | 34.77 | PASS
N71 | 15 DFT-QPSK | M Outer_Full 23.02 | 22.32 | 34.77 | PASS
N71 | 15 DFT-160AM | M | Inner 1RB_Left | 22.57 | 21.87 | 34.77 | PASS
N71 | 15 DFT-16QAM | M | Inner_1RB_Right | 22.55 | 21.85 | 34.77 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N71 | 15| 5 | DFT-160AM | M Outer_Full 21.96 | 21.26 | 34.77 | PASS
N71 | 15| 5 | DFT-64QAM | M | Inner 1RB Left | 21.44 | 20.74 | 34.77 | PASS
N71 | 15 | 5 | DFT-64QAM | M | Inner_1RB_Right | 21.47 | 20.77 | 34.77 | PASS
N71 | 15 | 5 | DFT-64Q0AM | M Outer_Full 2151 | 20.81 | 34.77 | PASS
N71 | 15| 5 | DFT-256QAM | M | Inner 1RB Left | 19.44 | 18.74 | 34.77 | PASS
N71 | 15 | 5 | DFT-256QAM | M | Inner_1RB_Right | 19.35 | 18.65 | 34.77 | PASS
N71 | 15| 5 | DFT-256QAM | M Outer_Full 19.54 | 18.84 | 34.77 | PASS
N71 | 15 | 5 | DFT-PI2BPSK | H | Inner 1RB_Left | 23.23 | 22.53 | 34.77 | PASS
N71 | 15 | 5 | DFT-PI2BPSK | H | Inner_1RB_Right | 23.38 | 22.68 | 34.77 | PASS
N71 | 15| 5 | DFT-PI2BPSK | H Outer_Full 22.73 | 22.03 | 34.77 | PASS
N71 | 15| 5 | DFT-QPSK | H | Inner 1RB Left | 23.58 | 22.88 | 34.77 | PASS
N71 | 15| 5 | DFT-QPSK | H | Inner_1RB_Right | 23.45 | 22.75 | 34.77 | PASS
N71 [ 15| 5 | DFT-QPSK | H Outer_Full 22.76 | 22.06 | 34.77 | PASS
N71 | 15| 5 | DFT-160AM | H | Inner 1RB_Left | 22.62 | 21.92 | 34.77 | PASS
N71 | 15| 5 | DFT-160AM | H | Inner 1RB_Right | 22.68 | 21.98 | 34.77 | PASS
N71 | 15| 5 | DFT-160AM | H Outer_Full 21.79 | 21.09 | 34.77 | PASS
N71 | 15| 5 | DFT-64QAM | H | Inner 1RB_Left | 21.27 | 2057 | 34.77 | PASS
N71 | 15| 5 | DFT-64QAM | H | Inner_1RB_Right | 21.23 | 20.53 | 34.77 | PASS
N71 | 15| 5 | DFT-64Q0AM | H Outer_Full 21.11 | 20.41 | 34.77 | PASS
N71 | 15| 5 | DFT-256QAM | H | Inner 1RB Left | 19.32 | 18.62 | 34.77 | PASS
N71 | 15| 5 | DFT-256QAM | H | Inner 1RB_Right | 19.35 | 18.65 | 34.77 | PASS
N71 | 15 | 5 | DFT-256Q0AM | H Outer_Full 19.11 | 18.41 | 34.77 | PASS
N71 | 15 | 10 | DFT-PI2BPSK | L | Inner 1RB_Left | 23.57 | 22.87 | 34.77 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N71 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.51 | 22.81 | 34.77 | PASS
N71 | 15 | 10 | DFT-PI2BPSK Outer_Full 22.77 | 22.07 | 34.77 | PASS
N71 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 23.39 | 22.69 | 34.77 | PASS
N71 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.66 | 22.96 | 34.77 | PASS
N71 | 15| 10 | DFT-QPSK Outer_Full 2291 | 22.21 | 34.77 | PASS
N71 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 22.34 | 21.64 | 34.77 | PASS
N71 | 15 | 10 | DFT-16QAM Inner_1RB_Right | 22.76 | 22.06 | 34.77 | PASS
N71 | 15 | 10 | DFT-16QAM Outer_Full 21.88 | 21.18 | 34.77 | PASS
N71 | 15 | 10 | DFT-64QAM Inner_1RB_Left | 21.31 | 20.61 | 34.77 | PASS
N71 | 15 | 10 | DFT-64QAM Inner_1RB_Right | 21.34 | 20.64 | 34.77 | PASS
N71 | 15 | 10 | DFT-64QAM Outer_Full 21.41 | 20.71 | 34.77 | PASS
N71 | 15 | 10 | DFT-256QAM Inner_1RB_Left | 19.36 | 18.66 | 34.77 | PASS
N71 | 15 | 10 | DFT-256QAM Inner_1RB_Right | 19.35 | 18.65 | 34.77 | PASS
N71 | 15 | 10 | DFT-256QAM Outer_Full 19.16 | 18.46 | 34.77 | PASS
N71 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Left | 23.58 | 22.88 | 34.77 | PASS
N71 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Right | 23.37 | 22.67 | 34.77 | PASS
N71 | 15 | 10 | DFT-PI2BPSK Outer_Full 23.10 | 22.40 | 34.77 | PASS
N71 | 15 | 10 | DFT-QPSK Inner_1RB_Left | 23.71 | 23.01 | 34.77 | PASS
N71 | 15 | 10 | DFT-QPSK Inner_1RB_Right | 23.20 | 22.50 | 34.77 | PASS
N71 | 15 | 10 | DFT-QPSK Outer_Full 23.16 | 22.46 | 34.77 | PASS
N71 | 15 | 10 | DFT-160AM Inner 1RB_Left | 22.62 | 21.92 | 34.77 | PASS
N71 | 15 | 10 | DFT-16QAM Inner_1RB_Right | 22.33 | 21.63 | 34.77 | PASS
N71 | 15 | 10 | DFT-16QAM Outer_Full 21.91 | 21.21 | 34.77 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N71 | 15 | 10 | DFT-64QAM | M | Inner 1RB Left | 21.50 | 20.80 | 34.77 | PASS
N71 | 15 | 10 | DFT-64QAM | M | Inner_1RB_Right | 21.33 | 20.63 | 34.77 | PASS
N71 | 15 | 10 | DFT-64Q0AM | M Outer_Full 21.30 | 20.60 | 34.77 | PASS
N71 | 15 | 10 | DFT-256QAM | M | Inner 1RB_Left | 19.60 | 18.90 | 34.77 | PASS
N71 | 15 | 10 | DFT-256QAM | M | Inner_1RB_Right | 19.49 | 18.79 | 34.77 | PASS
N71 | 15 | 10 | DFT-256QAM | M Outer_Full 19.29 | 1859 | 34.77 | PASS
N71 | 15 | 10 | DFT-PI2BPSK | H | Inner 1RB_Left | 23.33 | 22.63 | 34.77 | PASS
N71 | 15 | 10 | DFT-PI2BPSK | H | Inner_1RB_Right | 23.33 | 22.63 | 34.77 | PASS
N71 | 15 | 10 | DFT-PI2BPSK | H Outer_Full 22.90 | 22.20 | 34.77 | PASS
N71 | 15| 10 | DFT-QPSK | H | Inner 1RB Left | 23.42 | 22.72 | 34.77 | PASS
N71 | 15 | 10 | DFT-QPSK | H | Inner 1RB_Right | 23.39 | 22.69 | 34.77 | PASS
N71 | 15 | 10 | DFT-QPSK | H Outer_Full 22.66 | 21.96 | 34.77 | PASS
N71 | 15 | 10 | DFT-16QAM | H | Inner 1RB_Left | 22.51 | 21.81 | 34.77 | PASS
N71 | 15 | 10 | DFT-16QAM | H | Inner_1RB_Right | 22.58 | 21.88 | 34.77 | PASS
N71 | 15 | 10 | DFT-16QAM | H Outer_Full 21.61 | 2091 | 34.77 | PASS
N71 | 15 | 10 | DFT-64QAM | H | Inner 1RB Left | 21.27 | 20.57 | 34.77 | PASS
N71 | 15 | 10 | DFT-64QAM | H | Inner_1RB_Right | 21.23 | 20.53 | 34.77 | PASS
N71 | 15 | 10 | DFT-64Q0AM | H Outer_Full 21.44 | 20.74 | 34.77 | PASS
N71 | 15 | 10 | DFT-256QAM | H | Inner 1RB_Left | 19.37 | 18.67 | 34.77 | PASS
N71 | 15 | 10 | DFT-256QAM | H | Inner 1RB_Right | 19.21 | 1851 | 34.77 | PASS
N71 | 15 | 10 | DFT-256QAM | H Outer_Full 19.01 | 1831 | 34.77 | PASS
N71 | 15 | 15 | DFT-PI2BPSK | L | Inner 1RB_Left | 23.64 | 22.94 | 34.77 | PASS
N71 | 15 | 15 | DFT-PI2BPSK | L | Inner_1RB_Right | 23.65 | 22.95 | 34.77 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N71 | 15 | 15 | DFT-PI2BPSK Outer_Full 22.98 | 22.28 | 34.77 | PASS
N71 | 15 | 15 | DFT-QPSK Inner_1RB_Left | 23.54 | 22.84 | 34.77 | PASS
N71 | 15 | 15| DFT-QPSK Inner_1RB_Right | 23.62 | 22.92 | 34.77 | PAsS
N71 | 15 | 15| DFT-QPSK Outer_Full 2291 | 22.21 | 34.77 | PASS
N71 | 15 | 15 | DFT-16QAM Inner_1RB_Left | 22.48 | 21.78 | 34.77 | PASS
N71 | 15 | 15 | DFT-16QAM Inner_1RB_Right | 22.75 | 22.05 | 34.77 | PASS
N71 | 15 | 15 | DFT-16QAM Outer_Full 21.96 | 21.26 | 34.77 | PASS
N71 | 15 | 15 | DFT-64QAM Inner_1RB_Left | 21.28 | 20.58 | 34.77 | PASS
N71 | 15 | 15 | DFT-64QAM Inner_1RB_Right | 21.28 | 20.58 | 34.77 | PASS
N71 | 15 | 15 | DFT-64QAM Outer_Full 21.34 | 20.64 | 34.77 | PASS
N71 | 15 | 15 | DFT-256QAM Inner_1RB_Left | 19.24 | 18.54 | 34.77 | PASS
N71 | 15 | 15 | DFT-256QAM Inner_1RB_Right | 19.45 | 18.75 | 34.77 | PASS
N71 | 15 | 15 | DFT-256QAM Outer_Full 19.29 | 18,59 | 34.77 | PASS
N71 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Left | 23.52 | 22.82 | 34.77 | PASS
N71 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Right | 23.28 | 22.58 | 34.77 | PASS
N71 | 15 | 15 | DFT-PI2BPSK Outer_Full 22.89 | 22.19 | 34.77 | PASS
N71 | 15 | 15| DFT-QPSK Inner_1RB_Left | 23.47 | 22.77 | 34.77 | PASS
N71 | 15 | 15| DFT-QPSK Inner_1RB_Right | 23.23 | 22.53 | 34.77 | PASS
N71 | 15 | 15| DFT-QPSK Outer_Full 2297 | 22.27 | 34.77 | PASS
N71 | 15 | 15 | DFT-16QAM Inner 1RB_Left | 22.71 | 22.01 | 34.77 | PASS
N71 | 15 | 15 | DFT-16QAM Inner_1RB_Right | 22.40 | 21.70 | 34.77 | PASS
N71 | 15 | 15 | DFT-16QAM Outer_Full 21.81 | 21.11 | 34.77 | PASS
N71 | 15 | 15 | DFT-64QAM Inner_1RB_Left | 21.48 | 20.78 | 34.77 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N71 | 15 | 15 | DFT-64QAM | M | Inner_1RB_Right | 21.48 | 20.78 | 34.77 | PASS
N71 | 15 | 15 | DFT-640AM | M Outer_Full 2153 | 20.83 | 34.77 | PASS
N71 | 15 | 15 | DFT-256QAM | M | Inner 1RB_Left | 19.36 | 18.66 | 34.77 | PASS
N71 | 15 | 15 | DFT-256QAM | M | Inner_1RB_Right | 19.28 | 18.58 | 34.77 | PASS
N71 | 15 | 15 | DFT-256QAM | M Outer_Full 19.19 | 18.49 | 34.77 | PASS
N71 | 15 | 15 | DFT-PI2BPSK | H | Inner 1RB Left | 23.26 | 22.56 | 34.77 | PASS
N71 | 15 | 15 | DFT-PI2BPSK | H | Inner 1RB_Right | 23.46 | 22.76 | 34.77 | PASS
N71 | 15 | 15 | DFT-PI2BPSK | H Outer_Full 22.71 | 22.01 | 34.77 | PASS
N71 | 15 | 15| DFT-QPSK | H | Inner_1RB_Left | 23.63 | 22.93 | 34.77 | PASS
N71 | 15 | 15| DFT-QPSK | H | Inner 1RB_Right | 23.48 | 22.78 | 34.77 | PASS
N71 | 15 | 15| DFT-QPSK | H Outer_Full 2269 | 21.99 | 34.77 | PASS
N71 | 15 | 15 | DFT-16QAM | H | Inner 1RB_Left | 22.45 | 21.75 | 34.77 | PASS
N71 | 15 | 15 | DFT-16QAM | H | Inner_1RB_Right | 22.74 | 22.04 | 34.77 | PASS
N71 | 15 | 15 | DFT-160AM | H Outer_Full 21.89 | 21.19 | 34.77 | PASS
N71 | 15 | 15| DFT-64QAM | H | Inner 1RB Left | 21.26 | 20.56 | 34.77 | PASS
N71 | 15 | 15 | DFT-64QAM | H | Inner 1RB_Right | 21.15 | 20.45 | 34.77 | PASS
N71 | 15 | 15 | DFT-64Q0AM | H Outer_Full 21.31 | 20.61 | 34.77 | PASS
N71 | 15 | 15 | DFT-256QAM | H | Inner 1RB_Left | 19.17 | 18.47 | 34.77 | PASS
N71 | 15 | 15 | DFT-256QAM | H | Inner_1RB Right | 19.22 | 18.52 | 34.77 | PASS
N71 | 15 | 15 | DFT-256QAM | H Outer_Full 19.05 | 18.35 | 34.77 | PASS
N71 | 15 | 20 | DFT-PI2BPSK | L | Inner 1RB Left | 23.54 | 22.84 | 34.77 | PASS
N71 | 15 | 20 | DFT-PI2BPSK | L | Inner_1RB_Right | 23.60 | 22.90 | 34.77 | PASS
N71 | 15 | 20 | DFT-PI2BPSK | L Outer_Full 22.86 | 22.16 | 34.77 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N71 | 15 | 20 | DFT-QPSK Inner_1RB_Left | 23.46 | 22.76 | 34.77 | PASS
N71 | 15 | 20 | DFT-QPSK Inner_1RB_Right | 23.65 | 22.95 | 34.77 | PASS
N71 | 15 [ 20 | DFT-QPSK Outer_Full 22.78 | 22.08 | 34.77 | PASS
N71 | 15 | 20 | DFT-16QAM Inner_1RB_Left | 22.49 | 21.79 | 34.77 | PASS
N71 | 15 | 20 | DFT-16QAM Inner_1RB_Right | 22.61 | 21.91 | 34.77 | PASS
N71 | 15 | 20 | DFT-16QAM Outer_Full 21.79 | 21.09 | 34.77 | PASS
N71 | 15 | 20 | DFT-64QAM Inner_1RB_Left | 21.32 | 20.62 | 34.77 | PASS
N71 | 15 | 20 | DFT-64QAM Inner_1RB_Right | 21.36 | 20.66 | 34.77 | PASS
N71 | 15 | 20 | DFT-64QAM Outer_Full 21.30 | 20.60 | 34.77 | PASS
N71 | 15 | 20 | DFT-256QAM Inner_1RB_Left | 19.32 | 18.62 | 34.77 | PASS
N71 | 15 | 20 | DFT-256QAM Inner_1RB_Right | 19.46 | 18.76 | 34.77 | PASS
N71 | 15 | 20 | DFT-256QAM Outer_Full 19.26 | 18.56 | 34.77 | PASS
N71 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Left | 23.55 | 22.85 | 34.77 | PASS
N71 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Right | 23.34 | 22.64 | 34.77 | PASS
N71 | 15 | 20 | DFT-PI2BPSK Outer_Full 22.95 | 22.25 | 34.77 | PASS
N71 | 15 | 20 | DFT-QPSK Inner_1RB_Left | 23.61 | 22.91 | 34.77 | PASS
N71 | 15 [ 20 | DFT-QPSK Inner_1RB_Right | 23.32 | 22.62 | 34.77 | PASS
N71 | 15 [ 20 | DFT-QPSK Outer_Full 22.98 | 22.28 | 34.77 | PASS
N71 | 15 | 20 | DFT-16QAM Inner_1RB_Left | 22.67 | 21.97 | 34.77 | PASS
N71 | 15 | 20 | DFT-160AM Inner_1RB_Right | 22.47 | 21.77 | 34.77 | PASS
N71 | 15 | 20 | DFT-160AM Outer_Full 21.90 | 21.20 | 34.77 | PASS
N71 | 15 | 20 | DFT-64QAM Inner_1RB_Left | 21.42 | 20.72 | 34.77 | PASS
N71 | 15 | 20 | DFT-64QAM Inner_1RB_Right | 21.33 | 20.63 | 34.77 | PASS
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Test Report No.: PSU-NQN2502170113RF08
N71 | 15 | 20 | DFT-640AM | M Outer_Full 21.44 | 20.74 | 34.77 | PASS
N71 | 15 | 20 | DFT-256QAM | M | Inner 1RB Left | 19.55 | 18.85 | 34.77 | PASS
N71 | 15 | 20 | DFT-256QAM | M | Inner_1RB_Right | 19.38 | 18.68 | 34.77 | PASS
N71 | 15 | 20 | DFT-256Q0AM | M Outer_Full 19.35 | 18.65 | 34.77 | PASS
N71 | 15 | 20 | DFT-PI2BPSK | H | Inner 1RB_Left | 23.39 | 22.69 | 34.77 | PASS
N71 | 15 | 20 | DFT-PI2BPSK | H | Inner_1RB_Right | 23.41 | 22.71 | 34.77 | PASS
N71 | 15 | 20 | DFT-PI2BPSK | H Outer_Full 22.86 | 22.16 | 34.77 | PASS
N71 | 15 | 20 | DFT-QPSK | H | Inner_1RB_Left | 23.41 | 22.71 | 34.77 | PASS
N71 | 15 | 20 | DFT-QPSK | H | Inner_1RB_Right | 23.50 | 22.80 | 34.77 | PASS
N71 | 15| 20 | DFT-QPSK | H Outer_Full 22.78 | 22.08 | 34.77 | PASS
N71 | 15 | 20 | DFT-16Q0AM | H | Inner 1RB_Left | 22.49 | 21.79 | 34.77 | PASS
N71 | 15 | 20 | DFT-16QAM | H | Inner_1RB_Right | 22.58 | 21.88 | 34.77 | PASS
N71 | 15 | 20 | DFT-160AM | H Outer_Full 21.69 | 20.99 | 34.77 | PASS
N71 | 15 | 20 | DFT-64QAM | H | Inner 1RB_Left | 21.25 | 20.55 | 34.77 | PASS
N71 | 15 | 20 | DFT-64QAM | H | Inner 1RB_Right | 21.21 | 20.51 | 34.77 | PASS
N71 | 15 | 20 | DFT-640AM | H Outer_Full 21.25 | 2055 | 34.77 | PASS
N71 | 15 | 20 | DFT-256QAM | H | Inner 1RB_Left | 19.31 | 18.61 | 34.77 | PASS
N71 | 15 | 20 | DFT-256QAM | H | Inner_1RB_Right | 19.30 | 18.60 | 34.77 | PASS
N71 | 15 | 20 | DFT-256Q0AM | H Outer_Full 19.13 | 18.43 | 34.77 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n71 MIMO
MAX Power

N71[15| 20 |DFT-QPSK| H [nner_1RB_Right 20.86 | 22.59 | 24.82 | 24.12 | 34.77 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N71/15| 20 |DFT-16QAM | H [Inner_1RB_Right|20.09|21.76 | 24.02 | 23.32 | 34.77 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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N71 | 15| 5 | DFT-PI2BPSK Inner_1RB_Left | 20.85 | 22.38 | 24.69 | 23.99 | 34.77 Pés
N71 | 15| 5 | DFT-160AM Inner_1RB_Left | 20.13 | 21.63 | 23.95 | 23.25 | 34.77 Pgs
N71 | 15| 5 | DFT-PI2BPSK Inner_1RB_Left | 20.71 | 22.31 | 24.59 | 23.89 | 34.77 Pgs
N71| 15| 5 | DFT-16QAM inner_1RB_Left |19.74 | 21.32 | 23.61|22.91 | 34.77 | "5°
N71| 15| 5 | DFT-PI2BPSK Inner_1RB_Left | 20.72 | 22.30 | 24.59 | 23.89 | 34.77 Pés
N71 | 15| 5 | DFT-160AM Inner_1RB_Left | 19.98 | 21.58 | 23.86 | 23.16 | 34.77 Pés
N71 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Left | 20.92 | 22.37 | 24.72 | 24.02 | 34.77 PQS
N71 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 20.08 | 21.56 | 23.89 | 23.19 | 34.77 Pg\s
N71 | 15 | 10 | DFT-PI2BPSK inner_1RB_Left | 20.82 | 22.38 | 24.68 | 23.98 | 34.77 | "5°
N71 | 15 | 10 | DFT-16QAM Inner_1RB_Left | 19.77 | 21.59 | 23.78 | 23.08 | 34.77 Pés
N71 | 15 | 10 | DFT-PI2BPSK Inner_1RB_Left | 20.83 | 22.37 | 24.68 | 23.98 | 34.77 PQS
N71 | 15 | 10 | DFT-160AM Inner_1RB_Left | 19.77 | 21.59 | 23.78 | 23.08 | 34.77 PéS
N71 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Left | 20.83 | 22.32 | 24.65 | 23.95 | 34.77 PéS
N71 | 15 | 15 | DFT-16QAM Inner_1RB_Left | 20.00 | 21.60 | 23.92 | 23.22 | 34.77 | PA°
N71 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Left | 20.81 | 22.40 | 24.69 | 23.99 | 34.77 | "5°
N71 | 15 | 15 | DFT-160AM Inner_1RB_Left | 20.10 | 21.65 | 23.95 | 23.25 | 34.77 | PAS
N71 | 15 | 15 | DFT-PI2BPSK Inner_1RB_Left | 20.81 | 22.20 | 24.57 | 23.87 | 34.77 PéS
N71 | 15 | 15 | DFT-160AM Inner_1RB_Left | 20.03 | 21.53 | 23.85 | 23.15 | 34.77 PéS
N71 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Left | 20.86 | 22.37 | 24.69 | 23.99 | 34.77 Pés
N71 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Right | 20.82 | 22.37 | 24.67 | 23.97 | 34.77 | P£°
N71 | 15 | 20 | DFT-PI2BPSK Outer_Full | 19.75 | 21.41 | 23.67 | 22.97 | 34.77 | "&>
N71 |15 | 20| DFT-QPsK Inner 1RB_Left | 20.87 | 22.25 | 24.62 | 23.92 | 34.77 Pés
N71 | 15| 20| DFT-QPsK Inner_1RB_Right | 20.65 | 22.32 | 24.58 | 23.88 | 34.77 Pés
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oYY Test Report No.: PSU-NQN2502170113RF08
PAS
N71 |15 | 20| DFT-QPsK Outer_Full | 19.86 | 22.54 | 24.41 | 2371 | 34.77 | 74
N71 | 15 | 20 | DFT-160AM Inner_1RB_Left | 20.13 | 21.69 | 23.99 | 23.29 | 34.77 Pgs
N71| 15|20 | DFT-160AM Inner_1RB_Right | 20.05 | 21.71 | 23.97 | 23.27 | 34.77 | P£°
PAS
N71| 15|20 | DFT-160AM Outer_Full | 18.85 | 20.54 | 22.79 | 22.00 | 34.77 | "2
N71 | 15| 20 | DFT-64QAM Inner_1RB_Left | 18.56 | 20.23 | 22.49 | 21.79 | 34.77 Pés
N71 | 15| 20 | DFT-64QAM Inner_1RB_Right | 18.73 | 20.30 | 22.60 | 21.90 | 34.77 Pés
N71 | 15 | 20 | DFT-64QAM Outer Full |18.35|20.08 |22.31| 2161|3477 Pg\s
N71 | 15 | 20 | DFT-2560AM inner_1RB_Left | 16.65 | 18.22 | 2052 | 19.82 | 34.77 | PA°
N71 | 15 | 20 | DFT-2560AM Inner_1RB_Right | 16.59 | 18.09 | 20.41 | 19.71 | 34.77 Pés
N71 | 15 | 20 | DFT-256QAM Outer Full | 16.33 | 17.97 | 20.24 | 19.54 | 34.77 Pés
N71 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Left | 20.89 | 22.49 | 24.77 | 24.07 | 34.77 PQS
N71 | 15 | 20 | DFT-PI2BPSK Inner_1RB_Right | 20.86 | 22.39 | 24.70 | 24.00 | 34.77 Pg\s
N71 | 15 | 20 | DFT-PI2BPSK Outer_Full | 19.91 | 21.30 | 23.67 | 22.97 | 34.77 | "&>
N71| 15|20 | DFT-QPsK Inner_1RB_Left | 20.74 | 22.65 | 24.81 | 24.11 | 34.7 | T8>
N71 |15 | 20| DFT-QPsK Inner_1RB_Right | 20.98 | 22.29 | 24.69 | 23.99 | 34.77 | P£°
PAS
N71 |15 | 20| DFT-QPsK Outer_Full | 19.87 | 21.42 | 23.72 | 23.02 | 34.77 | 7
N71| 15| 20 | DFT-160AM Inner_1RB_Left | 20.13 | 21.66 | 23.97 | 23.27 | 34.77 Pg\s
N71| 15| 20 | DFT-160AM Inner_1RB_Right | 20.08 | 21.67 | 23.96 | 23.26 | 34.77 | P£°
PAS
N71| 15| 20 | DFT-160AM Outer_Full | 18.98 | 20.40 | 22.76 | 22.06 | 34.77 | "2
N71 | 15 | 20 | DFT-640AM Inner_1RB_Left | 18.72 | 20.19 | 22.53 | 21.83 | 34.77 | "o°
N71 | 15 | 20 | DFT-640AM Inner_1RB_Right | 18.67 | 20.26 | 22.55 | 21.85 | 34.77 Pés
N71 | 15 | 20 | DFT-640AM Outer Full | 1851 |19.97 | 22.31 | 21.61 | 34.77 Pés
N71 | 15 | 20 | DFT-2560AM inner_1RB_Left | 16.54 | 18.01 | 2035 | 19.65 | 34.77 | PA°
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Test Report No.: PSU-NQN2502170113RF08

N71 | 15 | 20 | DFT-2560AM | M | Inner_1RB_Right | 16.49 | 18.03 | 20.34 | 19.64 | 34.77 PQS
N71 | 15 | 20 | DFT-2560AM | M|  Outer Full | 1652 | 17.83 | 20.23 | 19.53 | 34.77 Pgs
N71 |15 | 20 | DFT-PI2BPSK | H | Inner_1RB_Left | 20.77 | 22.33 | 24.63 | 23.93 | 34.77 | "&>
N71 | 15 | 20 | DFT-PI2BPSK | H | Inner_1RB_Right | 20.83 | 22.49 | 24.75 | 24.05 | 34.77 PQS
N71 | 15| 20 | DFT-PI2BPSK | H|  Outer Ful | 19.62 | 21.39 | 23.60 | 22.90 | 34.77 Pés
N71 | 15| 20| DFT-QPSK | H | Inner 1RB Left | 20.68 | 22.44 | 24.66 | 23.96 | 34.77 PQS

N71| 15|20 | DFT-QPSK | H | Inner_1RB_Right | 20.86 | 22.59 | 24.82 | 24.12 | 34.77 | PAS

N71|15|20 | DFT-QPSK |H | Outer_Ful |19.58 | 21.46 | 23.63 | 22.03 | 34.77 | "&>
N71| 15|20 | DFT-160AM | H | Inner 1RB Left | 20.04 | 21.62 | 23.91 | 23.21 | 34.77 Pés
N71 | 15| 20 | DFT-160AM | H | Inner_1RB_Right | 20.09 | 21.76 | 24.02 | 23.32 | 34.77 Pés
N71 | 15|20 | DFT-160AM |H| oOuter Ful | 18.81| 2051 | 22.75 | 22.05 | 34.77 PQS
N71| 15|20 | DFT-640AM | H | Inner 1RB Left | 18.67 | 20.22 | 22.52 | 21.82 | 34.77 Pg\s
N71|15 |20 | DFT-64QAM | H | Inner_1RB_Right | 18.68 | 20.32 | 22,59 | 21.89 | 34.77 | "&>
N71|15|20 | DFT-64QAM |H |  Outer_Ful | 18.23 | 20.04 | 22.24 | 2154 | 3477 | 72>
N71 |15 | 20 | DFT-256QAM | H | Inner_1RB_Left | 16.44 | 17.98 | 20.29 | 1959 | 34.77 | "&>
N71 | 15 | 20 | DFT-2560AM | H | Inner_1RB_Right | 16.47 | 18.08 | 20.36 | 19.66 | 34.77 Pg\s
N71| 15|20 | DFT-2560AM | H |  Outer Full | 16.23 | 17.92 | 20.17 | 19.47 | 34.77 Pg\s

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
. - . . . Tel: +86 (0557) 368 1008
Co., Ltd. High-tech District, Suzhou City, Anhui Province

Page 194 of 354



Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n77
MAX Power

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N77-3450-3550/30| 100 DFT-16QAM| M |Inner_1RB_Leftf 25.03 23.93 30 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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[ BUREAU |
VERITAS

Test Report No.: PSU-NQN2502170113RF08

N77-3450-3550 | 30 | 10 | DFT-PI2BPSK | L | Inner_1RB_Left | 25.84 | 24.74 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-PI2BPSK | L | Inner_1RB_Right | 25.85 | 24.75 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-PI2BPSK | L Outer_Full 24.47 | 23.37 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-QPSK | L | Inner_1RB_Left | 25.81 | 24.71 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-QPSK | L | Inner_1RB_Right | 25.80 | 24.70 | 30.00 | PASS
N77-3450-3550 [ 30 | 10 | DFT-QPSK | L Outer_Full 24.76 | 23.66 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-16QAM | L | Inner_1RB_Left | 23.79 | 22.69 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-16QAM | L | Inner_1RB_Right | 23.57 | 22.47 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-16QAM | L Outer_Full 23.45 | 22.35 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-64QAM | L | Inner_1RB_Left | 22.64 | 21.54 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-64QAM | L | Inner_1RB_Right | 22.36 | 21.26 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-64QAM | L Outer_Full 22.36 | 21.26 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-256QAM | L | Inner_1RB_Left | 19.45 | 18.35 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-256QAM | L | Inner_1RB_Right | 20.04 | 18.94 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-256QAM | L Outer_Full 20.33 | 19.23 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-PI2BPSK | M | Inner_1RB_Left | 25.72 | 24.62 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-PI2BPSK | M | Inner_1RB_Right | 25.66 | 24.56 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-PI2BPSK | M Outer_Full 24.17 | 23.07 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-QPSK | M | Inner_1RB_Left | 25.54 | 24.44 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-QPSK | M [ Inner_1RB_Right | 25.58 | 24.48 | 30.00 | PASS
N77-3450-3550 [ 30 | 10 | DFT-QPSK | M Outer_Full 23.57 | 22.47 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-16QAM | M | Inner_1RB_Left | 24.67 | 23.57 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-16QAM | M | Inner_1RB_Right | 24.40 | 23.30 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N77-3450-3550 | 30 | 10 | DFT-160AM | M| Outer Full |[22.54 | 21.44 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-64QAM | M | Inner 1RB_Left | 22.62 | 21.52 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-64QAM | M | Inner_1RB_Right | 22.35 | 21.25 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-64QAM | M| Outer Full | 22.23|21.13 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-256QAM | M | Inner_1RB_Left |20.21 | 19.11 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-256QAM | M | Inner_1RB_Right | 20.05 | 18.95 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-256QAM | M|  Outer Full | 20.13 | 19.03 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.06 | 23.96 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.78 | 23.68 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-PI2BPSK | H |  Outer Full | 23.47 | 22.37 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-QPSK | H | Inner 1RB Left |24.92 | 23.82 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-QPSK | H | Inner_1RB_Right | 24.83 | 23.73 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-QPSK |H| Outer Full | 24.50 | 23.40 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-16QAM | H | Inner_1RB_Left | 23.37 | 22.27 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-16QAM | H | Inner_1RB_Right | 23.27 | 22.17 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-16QAM | H | Outer Full | 23.45|22.35 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-64QAM | H | Inner_1RB_Left | 22.23 | 21.13 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-64QAM | H | Inner_1RB_Right | 22.63 | 21.53 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-64QAM | H | Outer Full | 21.90 | 20.80 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-256QAM | H | Inner 1RB_Left | 19.38 | 18.28 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-256QAM | H | Inner_1RB_Right | 19.12 | 18.02 | 30.00 | PASS
N77-3450-3550 | 30 | 10 | DFT-256QAM | H|  Outer Full | 19.49 | 18.39 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-PI2BPSK | L | Inner_1RB_Left | 25.94 | 24.84 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N77-3450-3550 | 30 | 15 | DFT-PI2BPSK Inner_1RB_Right | 25.69 | 24.59 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-PI2BPSK Outer Full | 24.45 | 23.35 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-QPSK Inner_1RB_Left | 25.85 | 24.75 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-QPSK Inner_1RB_Right | 25.59 | 24.49 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-QPSK Outer Full | 23.87 | 22.77 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-16QAM Inner_1RB_Left | 24.82 | 23.72 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-16QAM Inner_1RB_Right | 24.62 | 23.52 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-16QAM Outer Full |22.86 | 21.76 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-64QAM Inner_1RB_Left | 23.00 | 21.90 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-64QAM Inner_1RB_Right | 22.72 | 21.62 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-64QAM Outer Full | 22.21 |21.11 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-256QAM Inner_1RB_Left | 20.42 | 19.32 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-256QAM Inner_1RB_Right | 20.19 | 19.09 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-256QAM Outer Full  |20.25 | 19.15 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-PI2BPSK Inner_1RB_Left | 25.71 | 24.61 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-PI2BPSK Inner_1RB_Right | 25.42 | 24.32 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-PI2BPSK Outer Full | 24.24 | 23.14 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-QPSK Inner_1RB_Left | 25.76 | 24.66 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-QPSK Inner_1RB_Right | 25.33 | 24.23 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-QPSK Outer Full | 25.26 | 24.16 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-16QAM Inner_1RB_Left | 23.83 | 22.73 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-16QAM Inner_1RB_Right | 23.43 | 22.33 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-16QAM Outer Full | 23.44 | 22.34 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N77-3450-3550 | 30 | 15 | DFT-64QAM | M | Inner 1RB_Left |22.24 | 21.14 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-64QAM | M | Inner_1RB_Right | 22.41 | 21.31 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-64QAM | M| Outer Full | 22.29 | 21.19 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-256QAM | M | Inner_1RB_Left | 20.15 | 19.05 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-256QAM | M | Inner_1RB_Right | 19.86 | 18.76 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-256QAM | M|  Outer Full | 20.02 | 18.92 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.57 | 24.47 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.93 | 23.83 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-PI2BPSK | H|  Outer Full | 23.67 | 22.57 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-QPSK | H | Inner 1RB Left | 25.13 | 24.03 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-QPSK | H | Inner_1RB_Right | 24.87 | 23.77 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-QPSK | H| Outer Full | 24.45|23.35 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-16QAM | H | Inner_1RB_Left | 23.10 | 22.00 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-16QAM | H | Inner_1RB_Right | 22.63 | 21.53 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-16QAM | H | Outer Full | 22.60 | 21.50 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-64QAM | H | Inner 1RB_Left | 21.53 | 20.43 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-64QAM | H | Inner_1RB_Right | 21.54 | 20.44 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-64QAM | H | Outer Full | 21.24|20.14 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-256QAM | H | Inner_1RB_Left | 19.51 | 18.41 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-256QAM | H | Inner_1RB_Right | 19.24 | 18.14 | 30.00 | PASS
N77-3450-3550 | 30 | 15 | DFT-256QAM | H|  Outer Full | 19.66 | 18.56 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-PI2BPSK | L | Inner_1RB_Left | 25.99 | 24.89 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-PI2BPSK | L | Inner_1RB_Right | 25.65 | 24.55 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N77-3450-3550 | 30 | 20 | DFT-PI2BPSK Outer Full | 24.47 | 23.37 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-QPSK Inner_1RB_Left | 25.90 | 24.80 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-QPSK Inner_1RB_Right | 25.76 | 24.66 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-QPSK Outer Full |23.76 | 22.66 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-16QAM Inner_1RB_Left | 24.85 | 23.75 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-16QAM Inner_1RB_Right | 24.57 | 23.47 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-16QAM Outer Full |22.98 | 21.88 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-64QAM Inner_1RB_Left | 22.83 | 21.73 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-64QAM Inner_1RB_Right | 22.55 | 21.45 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-64QAM Outer Full | 22.23|21.13 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-256QAM Inner_1RB_Left | 20.40 | 19.30 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-256QAM Inner_1RB_Right | 20.25 | 19.15 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-256QAM Outer Full |20.24 | 19.14 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-PI2BPSK Inner_1RB_Left | 25.77 | 24.67 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-PI2BPSK Inner_1RB_Right | 25.46 | 24.36 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-PI2BPSK Outer Full |24.16 | 23.06 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-QPSK Inner_1RB_Left | 25.65 | 24.55 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-QPSK Inner_1RB_Right | 25.29 | 24.19 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-QPSK Outer Full |23.72 | 22.62 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-16QAM Inner_1RB_Left | 24.80 | 23.70 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-16QAM Inner_1RB_Right | 24.24 | 23.14 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-16QAM Outer Full |22.73 | 21.63 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-64QAM Inner_1RB_Left | 22.71 | 21.61 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N77-3450-3550 | 30 | 20 | DFT-64QAM | M | Inner_1RB_Right | 22.28 | 21.18 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-64QAM |M | Outer Full | 22.05|20.95 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-256QAM | M | Inner_1RB_Left | 20.10 | 19.00 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-256QAM | M | Inner_1RB_Right | 19.90 | 18.80 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-256QAM | M|  Outer Full | 19.96 | 18.86 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.09 | 23.99 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.82 | 23.72 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-PI2BPSK | H|  Outer Full | 23.43|22.33 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-QPSK | H | Inner_1RB_Left | 25.16 | 24.06 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-QPSK | H | Inner_1RB_Right | 24.84 | 23.74 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-QPSK | H| Outer Full | 24.09 | 22.99 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-16QAM | H | Inner_1RB_Left | 23.03 | 21.93 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-16QAM | H | Inner_1RB_Right | 22.98 | 21.88 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-16Q0AM | H | Outer Full | 22.28 | 21.18 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-64QAM | H | Inner 1RB_Left | 21.48 | 20.38 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-64QAM | H | Inner_1RB_Right | 21.37 | 20.27 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-64QAM | H | Outer Full | 20.56 | 19.46 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-256QAM | H | Inner_1RB_Left | 19.59 | 18.49 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-256QAM | H | Inner_1RB_Right | 19.16 | 18.06 | 30.00 | PASS
N77-3450-3550 | 30 | 20 | DFT-256QAM | H|  Outer Full | 19.40 | 18.30 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-PI2BPSK | L | Inner 1RB_Left | 25.93 | 24.83 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-PI2BPSK | L | Inner_1RB_Right | 25.61 | 24.51 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-PI2BPSK | L |  Outer Full | 24.27 | 23.17 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N77-3450-3550 | 30 | 40 | DFT-QPSK Inner_1RB_Left | 25.99 | 24.89 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-QPSK Inner_1RB_Right | 25.54 | 24.44 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-QPSK Outer Full | 23.77 | 22.67 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-16QAM Inner_1RB_Left | 24.81 | 23.71 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-16QAM Inner_1RB_Right | 24.61 | 23.51 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-16QAM Outer Full | 22.77 | 21.67 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-64QAM Inner_1RB_Left | 22.96 | 21.86 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-64QAM Inner_1RB_Right | 22.61 | 21.51 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-64QAM Outer Full |22.28 | 21.18 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-256QAM Inner_1RB_Left | 20.63 | 19.53 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-256QAM Inner_1RB_Right | 20.24 | 19.14 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-256QAM Outer Full  |20.29 | 19.19 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-PI2BPSK Inner_1RB_Left | 25.85 | 24.75 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-PI2BPSK Inner_1RB_Right | 25.21 | 24.11 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-PI2BPSK Outer Full |24.08 | 22.98 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-QPSK Inner_1RB_Left | 25.61 | 24.51 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-QPSK Inner_1RB_Right | 25.16 | 24.06 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-QPSK Outer Full | 24.57 | 23.47 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-16QAM Inner_1RB_Left | 23.53 | 22.43 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-16QAM Inner_1RB_Right | 23.65 | 22.55 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-16QAM Outer Full |23.38 | 22.28 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-64QAM Inner_1RB_Left | 22.81 | 21.71 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-64QAM Inner_1RB_Right | 22.46 | 21.36 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N77-3450-3550 | 30 | 40 | DFT-64QAM | M| Outer Full  |[21.34|20.24 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-256QAM | M | Inner_1RB_Left |20.23 | 19.13 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-256QAM | M | Inner_1RB_Right | 19.86 | 18.76 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-256QAM | M|  Outer Full | 20.03 | 18.93 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.44 | 24.34 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.84 | 23.74 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-PI2BPSK | H | Outer Full [ 23.75 | 22.65 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-QPSK | H | Inner_1RB_Left | 25.48 | 24.38 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-QPSK | H | Inner_1RB_Right | 24.68 | 23.58 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-QPSK |H| Outer Full | 23.48|22.38 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-160AM | H | Inner 1RB Left |22.91 | 21.81 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-16QAM | H | Inner_1RB_Right | 22.61 | 21.51 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-160AM | H | Outer Full | 22.60 | 21.50 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-64QAM | H | Inner_1RB_Left | 21.65 | 20.55 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-64QAM | H | Inner_1RB_Right | 21.42 | 20.32 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-640AM | H| oOuter Full |[21.37|20.27 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-256QAM | H | Inner_1RB_Left | 20.00 | 18.90 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-256QAM | H | Inner_1RB_Right | 19.33 | 18.23 | 30.00 | PASS
N77-3450-3550 | 30 | 40 | DFT-256QAM | H| Outer Full | 19.77 | 18.67 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-PI2BPSK | L | Inner 1RB_Left | 26.04 | 24.94 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-PI2BPSK | L | Inner_1RB_Right | 25.68 | 24.58 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-PI2BPSK | L |  Outer Full | 24.25|23.15 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-QPSK | L | Inner_1RB_Left | 25.54 | 24.44 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N77-3450-3550 | 30 | 50 | DFT-QPSK Inner_1RB_Right | 25.52 | 24.42 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-QPSK Outer Full |23.85|22.75 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-16QAM Inner_1RB_Left | 25.11 | 24.01 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-16QAM Inner_1RB_Right | 24.50 | 23.40 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-16QAM Outer Full | 22.87 | 21.77 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-64QAM Inner_1RB_Left | 22.96 | 21.86 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-64QAM Inner_1RB_Right | 22.53 | 21.43 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-64QAM Outer Full |22.41 |21.31|30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-256QAM Inner_1RB_Left | 20.51 | 19.41 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-256QAM Inner_1RB_Right | 19.97 | 18.87 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-256QAM Outer Full | 20.32 | 19.22 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-PI2BPSK Inner_1RB_Left | 25.74 | 24.64 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-PI2BPSK Inner_1RB_Right | 25.24 | 24.14 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-PI2BPSK Outer Full | 24.01 |22.91 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-QPSK Inner_1RB_Left | 25.80 | 24.70 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-QPSK Inner_1RB_Right | 25.11 | 24.01 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-QPSK Outer Full | 23.59 | 22.49 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-16QAM Inner_1RB_Left | 24.91 | 23.81 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-16QAM Inner_1RB_Right | 24.24 | 23.14 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-16QAM Outer Full | 22.62 | 21.52 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-64QAM Inner_1RB_Left | 22.81 | 21.71 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-64QAM Inner_1RB_Right | 22.26 | 21.16 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-64QAM Outer Full |22.25|21.15 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N77-3450-3550 | 30 | 50 | DFT-256QAM | M | Inner 1RB_Left |20.25 | 19.15 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-256QAM | M | Inner_1RB_Right | 19.58 | 18.48 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-256QAM | M|  Outer Full | 20.22 | 19.12 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.62 | 24.52 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.70 | 23.60 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-PI2BPSK | H | Outer Full [ 23.79 | 22.69 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-QPSK | H | Inner 1RB_Left | 25.64 | 24.54 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-QPSK | H | Inner_1RB_Right | 24.57 | 23.47 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-QPSK |H| Outer Full | 23.10 | 22.00 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-16Q0AM | H | Inner 1RB_Left | 24.65 | 23.55 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-16QAM | H | Inner_1RB_Right | 23.68 | 22.58 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-16Q0AM | H | Outer Full | 22.25|21.15 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-64QAM | H | Inner_1RB_Left | 22.52 | 21.42 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-64QAM | H | Inner_1RB_Right | 21.75 | 20.65 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-64QAM | H | Outer Full | 21.68|20.58 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-256QAM | H | Inner_1RB_Left | 20.09 | 18.99 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-256QAM | H | Inner_1RB_Right | 19.07 | 17.97 | 30.00 | PASS
N77-3450-3550 | 30 | 50 | DFT-256QAM | H| Outer Full | 19.67 | 18.57 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-PI2BPSK | L | Inner_1RB_Left | 26.12 | 25.02 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-PI2BPSK | L | Inner_1RB_Right | 25.29 | 24.19 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-PI2BPSK | L | Outer Full | 24.22 | 23.12 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-QPSK | L | Inner_1RB_Left | 26.03 | 24.93 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-QPSK | L | Inner_1RB_Right | 25.47 | 24.37 | 30.00 | PASS
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N77-3450-3550 | 30 | 60 | DFT-QPSK Outer Full | 23.84 | 22.74 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-16QAM Inner_1RB_Left | 24.87 | 23.77 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-16QAM Inner_1RB_Right | 24.29 | 23.19 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-16QAM Outer Full |22.82|21.72 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-64QAM Inner_1RB_Left | 22.83 | 21.73 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-64QAM Inner_1RB_Right | 22.02 | 20.92 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-64QAM Outer Full | 22.17 | 21.07 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-256QAM Inner_1RB_Left | 20.57 | 19.47 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-256QAM Inner_1RB_Right | 19.77 | 18.67 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-256QAM Outer Full | 20.21 | 19.11 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-PI2BPSK Inner_1RB_Left | 25.83 | 24.73 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-PI2BPSK Inner_1RB_Right | 25.13 | 24.03 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-PI2BPSK Outer Full | 24.14 | 23.04 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-QPSK Inner_1RB_Left | 25.61 | 24.51 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-QPSK Inner_1RB_Right | 25.04 | 23.94 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-QPSK Outer Full |23.49 | 22.39 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-16QAM Inner_1RB_Left | 24.67 | 23.57 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-16QAM Inner_1RB_Right | 24.10 | 23.00 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-16QAM Outer Full | 22.55 | 21.45 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-64QAM Inner_1RB_Left | 22.89 | 21.79 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-64QAM Inner_1RB_Right | 22.22 | 21.12 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-64QAM Outer Full  |22.14 | 21.04 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-256QAM Inner_1RB_Left | 20.33 | 19.23 | 30.00 | PASS
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N77-3450-3550 | 30 | 60 | DFT-256QAM | M | Inner_1RB_Right | 19.71 | 18.61 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-256QAM | M |  Outer Full | 20.00 | 18.90 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.46 | 24.36 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.87 | 23.77 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-PI2BPSK | H| Outer Full  |[23.83|22.73 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-QPSK | H | Inner 1RB_Left | 25.85 | 24.75 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-QPSK | H | Inner_1RB_Right | 24.79 | 23.69 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-QPSK |H| Outer Full | 23.32|22.22|30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-16QAM | H | Inner_1RB_Left | 24.83 | 23.73 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-160AM | H | Inner_1RB_Right | 23.65 | 22.55 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-160AM | H | oOuter Full  [22.29 | 21.19 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-64QAM | H | Inner_1RB_Left | 22.72 | 21.62 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-64QAM | H | Inner_1RB_Right | 21.81 | 20.71 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-64QAM | H | Outer Full | 21.87 | 20.77 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-256QAM | H | Inner_1RB_Left | 20.32 | 19.22 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-256QAM | H | Inner_1RB_Right | 19.38 | 18.28 | 30.00 | PASS
N77-3450-3550 | 30 | 60 | DFT-256QAM | H|  Outer Full | 19.88 | 18.78 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-PI2BPSK | L | Inner_1RB_Left | 26.15 | 25.05 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-PI2BPSK | L | Inner_1RB_Right | 25.28 | 24.18 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-PI2BPSK | L |  Outer Full | 24.31|23.21 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-QPSK | L | Inner 1RB Left | 26.15 | 25.05 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-QPSK | L | Inner_1RB_Right | 25.15 | 24.05 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-QPSK | L | oOuter Full | 24.78 | 23.68 | 30.00 | PASS
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N77-3450-3550 | 30 | 70 | DFT-16QAM Inner_1RB_Left | 23.62 | 22.52 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-16QAM Inner_1RB_Right | 23.47 | 22.37 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-16QAM Outer Full | 23.52 | 22.42 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-64QAM Inner_1RB_Left | 22.91 | 21.81 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-64QAM Inner_1RB_Right | 22.64 | 21.54 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-64QAM Outer Full | 22.73 | 21.63 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-256QAM Inner_1RB_Left | 20.57 | 19.47 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-256QAM Inner_1RB_Right | 19.67 | 18.57 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-256QAM Outer Full  |20.17 | 19.07 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-PI2BPSK Inner_1RB_Left | 25.93 | 24.83 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-PI2BPSK Inner_1RB_Right | 25.09 | 23.99 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-PI2BPSK Outer Full |24.04 | 22.94 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-QPSK Inner_1RB_Left | 24.95 | 23.85 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-QPSK Inner_1RB_Right | 24.92 | 23.82 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-QPSK Outer Full | 23.59 | 22.49 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-16QAM Inner_1RB_Left | 24.70 | 23.60 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-16QAM Inner_1RB_Right | 24.10 | 23.00 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-16QAM Outer Full |22.51 | 21.41 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-64QAM Inner_1RB_Left | 22.72 | 21.62 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-64QAM Inner_1RB_Right | 22.05 | 20.95 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-64QAM Outer Full | 22.01 |20.91 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-256QAM Inner_1RB_Left | 20.17 | 19.07 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-256QAM Inner_1RB_Right | 19.31 | 18.21 | 30.00 | PASS
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N77-3450-3550 | 30 | 70 | DFT-256QAM | M|  Outer Full | 19.93 | 18.83 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.77 | 24.67 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.65 | 23.55 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-PI2BPSK | H|  Outer Full | 23.81 | 22.71 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-QPSK | H | Inner 1RB_Left | 23.64 | 22.54 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-QPSK | H | Inner_1RB_Right | 24.84 | 23.74 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-QPSK |H| oOuter Full |[23.37|22.27|30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-16QAM | H | Inner_1RB_Left | 24.71 | 23.61 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-16QAM | H | Inner_1RB_Right | 23.73 | 22.63 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-160AM |H| oOuter Full [ 22.40|21.30 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-64QAM | H | Inner 1RB_Left | 22.57 | 21.47 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-64QAM | H | Inner_1RB_Right | 21.61 | 20.51 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-64QAM | H | Outer Full | 22.03|20.93 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-256QAM | H | Inner_1RB_Left | 20.16 | 19.06 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-256QAM | H | Inner_1RB_Right | 19.29 | 18.19 | 30.00 | PASS
N77-3450-3550 | 30 | 70 | DFT-256QAM | H|  Outer Full | 19.93 | 18.83 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-PI2BPSK | L | Inner_1RB_Left | 26.19 | 25.09 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-PI2BPSK | L | Inner_1RB_Right | 25.08 | 23.98 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-PI2BPSK | L |  Outer Full | 24.24 | 23.14 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-QPSK | L | Inner_1RB_Left | 26.08 | 24.98 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-QPSK | L | Inner 1RB_Right | 25.15 | 24.05 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-QPSK | L | oOuter Full |23.71|22.61|30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-16QAM | L | Inner_1RB_Left | 25.10 | 24.00 | 30.00 | PASS
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N77-3450-3550 | 30 | 80 | DFT-16QAM Inner_1RB_Right | 24.06 | 22.96 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-16QAM Outer Full | 22.81 |21.71 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-64QAM Inner_1RB_Left | 22.99 | 21.89 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-64QAM Inner_1RB_Right | 21.84 | 20.74 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-64QAM Outer Full | 22.27 | 21.17 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-256QAM Inner_1RB_Left | 20.46 | 19.36 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-256QAM Inner_1RB_Right | 19.47 | 18.37 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-256QAM Outer Full  |20.18 | 19.08 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-PI2BPSK Inner_1RB_Left | 25.94 | 24.84 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-PI2BPSK Inner_1RB_Right | 24.98 | 23.88 | 30.00 | PASS
N77-3450-3550 | 30 | 80 DFT- Outer Full |24.20 | 23.10 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-QPSK Inner_1RB_Left | 25.95 | 24.85 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-QPSK Inner_1RB_Right | 24.90 | 23.80 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-QPSK Outer Full | 23.60 | 22.50 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-16QAM Inner_1RB_Left | 24.89 | 23.79 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-16QAM Inner_1RB_Right | 23.75 | 22.65 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-16QAM Outer Full | 22.60 | 21.50 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-64QAM Inner_1RB_Left | 23.04 | 21.94 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-64QAM Inner_1RB_Right | 21.87 | 20.77 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-64QAM Outer Full | 22.01 |20.91 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-256QAM Inner_1RB_Left | 20.38 | 19.28 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-256QAM Inner_1RB_Right | 19.25 | 18.15 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-256QAM Outer Full | 19.90 | 18.80 | 30.00 | PASS
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N77-3450-3550 | 30 | 80 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.82 | 24.72 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.77 | 23.67 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-PI2BPSK | H| Outer Full | 23.95|22.85 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-QPSK | H | Inner_1RB_Left | 25.76 | 24.66 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-QPSK | H | Inner_1RB_Right | 24.73 | 23.63 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-QPSK |H| Outer Full | 23.33|22.23|30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-160AM | H | Inner 1RB Left |24.91 | 23.81 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-16QAM | H | Inner_1RB_Right | 23.60 | 22.50 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-16Q0AM | H | Outer Full | 22.56 | 21.46 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-64QAM | H | Inner 1RB Left | 22.80 | 21.70 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-64QAM | H | Inner_1RB_Right | 21.71 | 20.61 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-64QAM | H | Outer Full | 21.86 | 20.76 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-256QAM | H | Inner_1RB_Left | 20.12 | 19.02 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-256QAM | H | Inner_1RB_Right | 19.15 | 18.05 | 30.00 | PASS
N77-3450-3550 | 30 | 80 | DFT-256QAM | H| Outer Full | 19.85 | 18.75 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-PI2BPSK | L | Inner 1RB_Left | 26.14 | 25.04 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-PI2BPSK | L | Inner_1RB_Right | 24.91 | 23.81 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-PI2BPSK | L |  Outer Full | 24.23 | 23.13 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-QPSK | L | Inner_1RB_Left | 24.93 | 23.83 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-QPSK | L | Inner_1RB_Right | 24.99 | 23.89 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-QPSK | L | Outer Full |23.63|22.53|30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-16QAM | L | Inner_1RB_Left | 25.16 | 24.06 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-16QAM | L | Inner_1RB_Right | 23.93 | 22.83 | 30.00 | PASS
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N77-3450-3550 | 30 | 90 | DFT-16QAM Outer Full | 22.61 |21.51 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-64QAM Inner_1RB_Left | 23.08 | 21.98 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-64QAM Inner_1RB_Right | 21.91 | 20.81 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-64QAM Outer Full |22.26 | 21.16 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-256QAM Inner_1RB_Left | 20.61 | 19.51 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-256QAM Inner_1RB_Right | 19.44 | 18.34 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-256QAM Outer Full | 20.17 | 19.07 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-PI2BPSK Inner_1RB_Left | 25.94 | 24.84 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-PI2BPSK Inner_1RB_Right | 24.88 | 23.78 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-PI2BPSK Outer Full | 24.12 | 23.02 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-QPSK Inner_1RB_Left | 26.06 | 24.96 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-QPSK Inner_1RB_Right | 24.68 | 23.58 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-QPSK Outer Full | 23.50 | 22.40 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-16QAM Inner_1RB_Left | 24.97 | 23.87 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-16QAM Inner_1RB_Right | 23.75 | 22.65 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-16QAM Outer Full | 22.56 | 21.46 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-64QAM Inner_1RB_Left | 22.90 | 21.80 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-64QAM Inner_1RB_Right | 21.59 | 20.49 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-64QAM Outer Full |21.97 | 20.87 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-256QAM Inner_1RB_Left | 20.53 | 19.43 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-256QAM Inner_1RB_Right | 19.22 | 18.12 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-256QAM Outer Full | 20.10 | 19.00 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-PI2BPSK Inner_1RB_Left | 25.94 | 24.84 | 30.00 | PASS
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N77-3450-3550 | 30 | 90 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.63 | 23.53 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-PI2BPSK | H |  Outer Full | 24.04 | 22.94 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-QPSK | H | Inner_1RB_Left | 26.00 | 24.90 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-QPSK | H | Inner_1RB_Right | 24.73 | 23.63 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-QPSK |H| Outer Full | 23.58|22.48 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-16Q0AM | H | Inner_1RB_Left | 25.04 | 23.94 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-16QAM | H | Inner_1RB_Right | 23.77 | 22.67 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-16Q0AM | H | Outer Full | 22.49 | 21.39 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-64QAM | H | Inner_1RB_Left | 22.80 | 21.70 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-64QAM | H | Inner_1RB_Right | 21.64 | 20.54 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-64QAM | H | Outer Full | 22.05|20.95 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-256QAM | H | Inner_1RB_Left | 20.34 | 19.24 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-256QAM | H | Inner_1RB_Right | 19.02 | 17.92 | 30.00 | PASS
N77-3450-3550 | 30 | 90 | DFT-256QAM | H|  Outer Full | 20.04 | 18.94 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-PI2BPSK | L | Inner 1RB_Left | 25.97 | 24.87 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-PI2BPSK | L | Inner_1RB_Right | 24.74 | 23.64 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-PI2BPSK | L |  Outer Full | 24.09 | 22.99 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-QPSK | L | Inner_1RB_Left | 25.87 | 24.77 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-QPSK | L | Inner_1RB_Right | 24.69 | 23.59 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-QPSK | L | Outer Full | 23.53|22.43|30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-16QAM | L | Inner 1RB_Left | 24.94 | 23.84 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-16QAM | L | Inner_1RB_Right | 23.64 | 22.54 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-16Q0AM | L | Outer Full | 22.60 | 21.50 | 30.00 | PASS
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N77-3450-3550 | 30 | 100 | DFT-64QAM Inner_1RB_Left | 23.02 | 21.92 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-64QAM Inner_1RB_Right | 21.68 | 20.58 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-64QAM Outer Full |21.94 | 20.84 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-256QAM Inner_1RB_Left | 20.30 | 19.20 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-256QAM Inner_1RB_Right | 18.85 | 17.75 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-256QAM Outer Full  |20.05 | 18.95 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-PI2BPSK Inner_1RB_Left | 25.98 | 24.88 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-PI2BPSK Inner_1RB_Right | 24.78 | 23.68 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-PI2BPSK Outer Full |23.96 | 22.86 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-QPSK Inner_1RB_Left | 26.20 | 25.10 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-QPSK Inner_1RB_Right | 24.59 | 23.49 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-QPSK Outer Full |23.73 | 22.63 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-16QAM Inner_1RB_Left | 25.03 | 23.93 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-16QAM Inner_1RB_Right | 23.57 | 22.47 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-16QAM Outer Full | 22.67 | 21.57 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-64QAM Inner_1RB_Left | 23.06 | 21.96 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-64QAM Inner_1RB_Right | 21.62 | 20.52 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-64QAM Outer Full |22.04 |20.94 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-256QAM Inner_1RB_Left | 20.49 | 19.39 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-256QAM Inner_1RB_Right | 19.24 | 18.14 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-256QAM Outer Full  |20.09 | 18.99 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-PI2BPSK Inner_1RB_Left | 26.10 | 25.00 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-PI2BPSK Inner_1RB_Right | 24.61 | 23.51 | 30.00 | PASS
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N77-3450-3550 | 30 | 100 | DFT-PI2BPSK | H |  Outer Full [ 23.93 | 22.83 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-QPSK | H | Inner 1RB_Left | 25.92 | 24.82 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-QPSK | H | Inner_1RB_Right | 24.68 | 23.58 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-QPSK | H| Outer Full | 23.56 | 22.46 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-16QAM | H | Inner_1RB_Left | 25.03 | 23.93 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-16QAM | H | Inner_1RB_Right | 23.63 | 22.53 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-16QAM | H| Outer Full | 22.49 | 21.39 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-64QAM | H | Inner_1RB_Left | 23.04 | 21.94 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-64QAM | H | Inner_1RB_Right | 21.64 | 20.54 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-64QAM | H | Outer Full | 21.96 | 20.86 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-256QAM | H | Inner 1RB_Left | 20.54 | 19.44 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-256QAM | H | Inner_1RB_Right | 19.07 | 17.97 | 30.00 | PASS
N77-3450-3550 | 30 | 100 | DFT-256QAM | H|  Outer Full | 20.07 | 18.97 | 30.00 | PASS
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n77 MIMO

MAX Power

N77- DFT- Inner_1RB
3450-3550 | 0 | 89 | opsk | b | leh

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

26.39 | 25.62 | 29.03 | 27.93 30 PASS

N77- DFT-PI2B Inner_1RB
3450-3550 | 0 | 190 " psk | M | Right

26.06 | 25.30 | 28.71 | 27.61 30 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N77- 30 | 15 DFT-16Q Inner_1RB

3450-3550 AM _Left 25.38 | 24.92 | 28.17 | 27.07 30 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N77- DFT-16Q
3450-3550 30 | 100 AM _Left

Inner_IRB| o 36 | 2455 | 2708 | 2688 | 30 | pass

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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NI 30 | 10 SF',:;K L '”é‘_e[E%tR 26.19 | 25.47 | 28.86 | 27.76 | 30 | PASS
%7_;'5:”5%5 30 | 10 gg;,\% L '”gf[;%tR 25.25 | 2451 | 27.91 | 26.81 | 30 | PASS
NI 30 | 10 SF',:;'( M '”é‘_e[E%tR 2596 | 25.33 | 28.67 | 27.57 | 30 | PASS
%7_;'5:”5%5 30 | 10 gg;,\% M '”gf[;%tR 24.85 | 2435 | 27.62 | 2652 | 30 | PASS
NI 30 | 10 SF',:;K H '”é‘_e[E%tR 2576 | 25.26 | 2853 | 27.43 | 30 | PASS
“(')7_25;,‘55 30 | 10 ggl',\i I '”é‘igf 24.63 | 24.41 | 27.53 | 26.43 | 30 | PASS
NIT3S 1 0 | 15 SF',:;K L '”é‘_e[E%tR 26.06 | 25.47 | 28.79 | 27.69 | 30 | PASS
“(')7_25;,‘55 30 | 15 ggl',\i L '”é‘igf 2538 | 24.92 | 28.17 | 27.07 | 30 | PASS
'\57;5’5%5 30 | 15 SF',:;K M '”é‘_e[E%tR 26.00 | 2537 | 28.71 | 27.61 | 30 | PASS
“(')7_25;,‘55 30 | 15 ggl',\i M '”é‘igf 25.38 | 24.67 | 28.05 | 26.95 | 30 | PASS
NI 0 | 15 SF',:;K H '”é‘_e[E%tR 2563 | 25.15 | 28.41 | 27.31 | 30 | PASS
%7_;5?;%5 30 | 15 ggl',\i H '”é‘f[;%tR 2517 | 24.49 | 27.85 | 26.75 | 30 | PASS
%7_5'53’5%5 30 20 QDFf;K L '”é‘f[;%tR 26.39 | 25.60 | 29.02 | 27.92 | 30 | PASS
'\(137_;535%5 30 | 20 ggl',\i L Ian_e[E%tR 2516 | 24.76 | 27.97 | 26.87 | 30 | PASS
%?5'53’5%5 30 20 QDFf;K M '”é‘f[;%tR 26.15 | 25.49 | 28.84 | 27.74 | 30 | PASS
'\(137_;535%5 30 | 20 ggl',\i M Ian_e[E%tR 25.08 | 24.37 | 27.75 | 26.65 | 30 | PASS
%?5'53’5%5 30 20 QDFf;K H '”é‘f[;%tR 26.04 | 25.42 | 28.75 | 27.65 | 30 | PASS
VISP 30 | 20 ggl',\i H Ian_e[E%tR 2487 | 24.25 | 27.58 | 26.48 | 30 | PASS
WIS 30 | a0 QDI';;K L '”é‘i—e%tR 26.24 | 2560 | 28.98 | 27.88 | 30 | PASS
'\87_;3%%5 30 | 40 gg;',\i L '”é‘_e[—e%tR 25.35 | 24.75 | 28.07 | 26.97 | 30 | PASS
'\:)7_25'335%5 30 40 QDI';;K M '”é‘j—e%tR 26.05 | 25.32 | 28.71 | 27.61 | 30 | PASS
'\87_;3%%5 30 | 40 gg;',\i M '”é‘_e[—e%tR 2501 | 24.34 | 27.70 | 26.60 | 30 | PASS
%7_5535%5 30 40 QDF',:;K H '”é‘j—e%tR 26.25 | 24.85 | 28.62 | 27.52 | 30 | PASS
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'\87_;;535%5 30 40 E’SZ‘,\% H '”gf[EiR 25.27 | 24.08 | 27.73 | 26.63 | 30 | PASS
'\(')7_;535‘55 30 | 50 SF',:;K L '”é‘_e[?;tR 26.34 | 25.42 | 28.91 | 27.81 | 30 | PASS
'\87_;;535%5 30 50 E’SZ‘,\% L '”gf[EiR 25.30 | 24.48 | 27.92 | 26.82 | 30 | PASS
a0 | 30 | 50 SF',:;; M '”é‘_e[ﬁtR 2591 | 25.20 | 28.58 | 27.48 | 30 | PASS
'\87_;5?’5‘55 30 | 50 ggm M '”é‘f[E%tR 2510 | 24.13 | 27.65 | 26.55 | 30 | PASS
a0 | 30 | 50 gF',:;k H '”é‘_e[E%tR 26.31 | 24.97 | 28.70 | 27.60 | 30 | PASS
NI 30 | s0 ggm H '”é‘f[E%tR 2517 | 2411 | 27.68 | 26.58 | 30 | PASS
N7 30 | 6o (S)F',:;K L '”é‘_e[E%tR 26.39 | 25.62 | 29.03 | 27.93 | 30 | PASS
'\57_;5?’5%5 30 | 60 ggm L '”é‘f[E%tR 2539 | 24.67 | 28.06 | 26.96 | 30 | PASS
'\('JZ:%‘}JS 30 | 60 (S)F',:;K M '”é‘_e[étR 2589 | 24.93 | 28.45 | 27.35 | 30 | PASS
'\57_;;,?’5%5 30 60 E’SZ‘“} M '”é‘igf 24.93 | 24.04 | 2752 | 26.42 | 30 | PASS
N7 1 30 | 6o (S)F',:;K H '”é‘_e[E%tR 25.94 | 2522 | 2861 | 27.51 | 30 | PASS
'\57_;'535%5 30 60 ESZ-I\% H '”é‘_e[E%tR 2485 | 24.13 | 2752 | 26.42 | 30 | PASS
VIS s0 | 70 QDFZK L '”é‘f[;%tR 26.19 | 25.41 | 28.83 | 27.73 | 30 | PASS
'\57_;'535%5 30 70 ESZ-I\% L '”é‘_e[E%tR 25.19 | 24.26 | 27.76 | 26.66 | 30 | PASS
o | 30 | 70 QDFZ}; M '”é‘f[—e%tR 25.72 | 25.12 | 28.44 | 27.34 | 30 | PASS
'\57_;'535%5 30 70 ESZ-I\% M '”é‘_e[E%tR 2474 | 23.95 | 27.37 | 26.27 | 30 | PASS
VIS s0 | 70 QDFZK H '”é‘f[;%tR 25.80 | 25.38 | 28.61 | 27.51 | 30 | PASS
'\(137_;335%5 30 70 ggl',\i H '”é‘_e[—e%tR 2470 | 24.45 | 27.59 | 26.49 | 30 | PASS
Mo | 30 | e QDF',:;'( L IaniE%tR 26.21 | 25.69 | 28.97 | 27.87 | 30 | PASS
'\(137_;335%5 30 | 80 gg;’,\} L '”é‘_e[—e%tR 2532 | 24.49 | 27.94 | 26.84 | 30 | PASS
Mo | 30 | e QDF',:;'( M IaniE%tR 25.73 | 25.10 | 28.44 | 27.34 | 30 | PASS
'\87_;33’5%5 30 80 ggl',\i M '”é‘_e[—e%tR 24.64 | 24.04 | 27.36 | 26.26 | 30 | PASS
VIS 30 | 8o QDF',:;K H '”é‘i—e%tR 25.89 | 25.38 | 28.65 | 27.55 | 30 | PASS
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N77-345 DFT-1 Inner_1R
0-3550 30 80 |goam| H B Left | 2477 | 2429 | 2755 | 2645 | 30 | PASS
N77-345 DFT- Inner_1R
0-3550 30 0 |opsk| L B Left | 2620 | 25.60 | 28.92 | 27.82 | 30 | PASS
N77-345 DFT-1 Inner_1R
0-3550 30 0 |goam| b B Left | 2528 | 2451 | 27.92 | 2682 | 30 | PASS
N77-345 DFT- Inner_1R
0-3550 30 0 | opsk | M B Left | 2578 | 25.06 | 2845 | 27.35 | 30 | PASS
N77-345 DFT-1 Inner_1R
0-3550 30 0 |goam| M B Left | 2490 | 24.00 | 27.48 | 2638 | 30 | PASS
N77-345 DFT- Inner_1R
0-3550 30 0 | opsk | M B Left | 2582 | 2511 | 2849 | 27.39 | 30 | PASS
N77-345 DFT-1 Inner_1R
0-3550 30 0 | goam| M B Left | 2467 | 2421 | 2746 | 2636 | 30 | PASS
N77-345 o Inner_1R
30 100 [PI2BP | L — 25.78 | 25.16 | 28.49 | 27.39 | 30 | PASS
0-3550 o B Left
N77-345 o Inner_1R
30 100 [PI2BP | L = 25.93 | 25.02 | 2851 | 27.41 | 30 | PASS
0-3550 Sk B_Right
N77-345 DFT- Outer_Fu
30 100 |PI2BP| L - 24.21 | 23.39 | 26.83 | 25.73 | 30 | PASS
0-3550 oK I
N77-345 DFT- Inner_1R
0-3550 30 100 | opgi | L B Left | 2562 | 2557 | 2861 | 27.51 | 30 | PASS
N77-345 DFT- Inner_1R
0-3550 30 100 | opsi | L | B Right | 2568 | 25:28 | 28.49 | 27.39 | 30 | PASS
N77-345 DFT- Outer_Fu
0-3550 30 100 | opgi | L t 2450 | 23.54 | 27.06 | 25.96 | 30 | PASS
N77-345 DFT-1 Inner_1R
0-3550 30 100 | goam| b B Left | 25:36 | 2455 | 27.98 | 26.88 | 30 | PASS
N77-345 DFT-1 Inner_1R
0-3550 30 100 | goam| & | B Right | 2487 | 2409 | 27.51 | 2641 | 30 | PASS
N77-345 DFT-1 Outer_Fu
0-3550 30 100 | goam| b | 23.18 | 22,53 | 25.88 | 24.78 | 30 | PASS
N77-345 DFT-6 Inner_1R
0-3550 30 100 | soam| b B Left | 2310 | 2243 | 2579 | 24.69 | 30 | PASS
N77-345 DFT-6 Inner_1R
03550 | 30 | 100 | 20am| L | B Right | 2262 | 2194 | 2530 | 2420 | 30 | PASS
N77-345 DFT-6 Outer_Fu
0-3550 30 100 | soam| t f 2277 | 21.96 | 25.39 | 24.29 | 30 | PASS
DFT-2
N77-345 Inner_1R
0-3550 30 100 56|\(/?A L B Left | 2036 | 2229 | 24.44 | 2334 | 30 | PASS
DFT-2
N77-345 Inner_1R
0-3550 30 100 56|\(/?A L | 'B_Right | 1985 | 2186 | 23.98 | 2288 | 30 | PASS
DFT-2
N77-345 1 35 | 100 | 56Qa | L | OU-FU| 2061 | 22.33 | 2456 | 2346 | 30 | PASS
0-3550 » I
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DFT-
N77-345 1 30 | 100 |Pi2BP| ™ | MR | 5598 | 24.97 | 2851 | 27.41 | 30 | PASS
0-3550 o B Left
N77-345 DFT- Inner_1R
30 | 100 |PI2BP | M — 26.06 | 25.30 | 28.71 | 27.61 | 30 | PASS
0-3550 SK B_Right
N77-345 bF I Outer_Fu
30 | 100 |PI2BP| M - 23.96 | 23.20 | 26.61 | 25.51 | 30 | PASS
0-3550 s I
N77-345 DFT- Inner_1R
0-3550 30 | 100 | oog | M B Left | 2595 | 2497 | 2850 | 27.40 | 30 | PASS
N77-345 DFT- Inner_1R
0-3550 30 | 100 | opsk | M | B Right | 2606 | 2512 | 28.63 | 27.53 | 30 | PASS
N77-345 DFT- Outer_Fu
0-3550 30 | 100 | oog | M I 24.22 | 23.17 | 26.74 | 25.64 | 30 | PASS
N77-345 DFT-1 Inner_1R
0-3550 30 | 100 | goam| M B Lot | 2502 | 2416 | 2762 | 2652 | 30 | PASS
N77-345 DFT-1 Inner_1R
03550 | 30 | 100 | coam| M | B Right | 2500 | 24.30 | 27.67 | 2657 | 30 | PASS
N77-345 DFT-1 Outer_Fu
0-3550 30 | 100 | goam| M f 23.09 | 22.40 | 25.77 | 24.67 | 30 | PASS
N77-345 DFT-6 Inner_1R
0-3550 30 | 100 | oam| M B Lot | 2283 | 2203 | 2546 | 24.36 | 30 | PASS
N77-345 DFT-6 Inner_1R
0-3550 30 | 100 | 40am| M | B Right | 2304 | 2218 | 2564 | 2454 | 30 | PASS
N77-345 DFT-6 Outer_Fu
0-3550 30 | 100 | oam| M I 22.53 | 21.68 | 25.14 | 24.04 | 30 | PASS
DFT-2
N77-345 Inner_1R
0-3550 30 | 100 56'\(/|2A M B Lot | 1997 | 2190 | 2405 | 22.95 | 30 | PASS
DFT-2
N77-345 Inner_1R
0-3550 | 30 | 100 | S6QA| M | Glgin | 2000 | 2198 | 24.11 | 2301 | 30 | PASS
DFT-2
N77-345 | 30 | 100 | 56Qa | M | OUe-FUl 2062 | 2208 | 2442 | 2332 | 30 | PASS
0-3550 » I
N77-345 DFT- Inner_1R
30 | 100 |PI2BP | H — 25.76 | 24.90 | 28.36 | 27.26 | 30 | PASS
0-3550 o B Left
N77-345 o Inner_1R
30 | 100 |PI2BP | H = 25.89 | 25.37 | 28.65 | 27.55 | 30 | PASS
0-3550 SK B_Right
N77-345 o Outer_Fu
30 | 100 |PI2BP | H - 23.96 | 23.33 | 26.67 | 25.57 | 30 | PASS
0-3550 - I
N77-345 DFT- Inner_1R
03550 30 | 100 | Spg | H B Lot | 2559 | 2521 | 2841 | 2731 | 30 | PASS
N77-345 DFT- Inner_1R
03550 30 | 100 | oo | H | B Right | 2567 | 2557 | 2863 | 2753 | 30 | PASS
N77-345 DFT- Outer_Fu
0-3550 30 | 100 | Spg | H f 24.21 | 23.42 | 26.84 | 25.74 | 30 | PASS
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'\87_;5?;%5 30 | 100 E’SZ‘,\% H '”g_e[E?tR 24.48 | 23.93 | 27.22 | 26.12 | 30 | PASS
%7_2'535%5 30 | 100 ggm H 'Eig@ﬁ? 24.72 | 24.40 | 27.57 | 26.47 | 30 | PASS
'\87_;5?;%5 30 | 100 E’SZ‘,\% H O“tel’lr—F“ 23.14 | 22.49 | 25.84 | 24.74 | 30 | PASS
N7 30 | 100 ESL\(AS H '”é‘_e[?;tR 2257 | 21.90 | 25.26 | 24.16 | 30 | PASS
oaseo | 30 | 100 | 2omm| H | B Rgh | 2264 | 2228 | 25.47 | 2437 | 30 | PASS
'\(I)Z::,%%E’ 30 | 100 Eg;ﬁ H O“te”r—':“ 22.41 | 2179 | 25.12 | 24.02 | 30 | PASS
NI 30 | 100 ggl\(ATg-Az H '”é‘igf 20.18 | 21.68 | 24.00 | 22.90 | 30 | PASS
'\57_;5?’5%5 30 | 100 g%ﬁ H 'grlg@ﬁ? 2017 | 22.08 | 24.24 | 23.14 | 30 | PASS
s | 30 | 100 EGF;'AZ Ho|OUSFU | 2052 | 2195 | 24.30 | 2320 | 30 | PASS
] M
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n77(3700-3980)
MAX Power

N77-3700-
3980

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

10 |DFT-PI2ZBPSK L

N77-3700-
3980

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

30| 100 |DFT-PI2BPS

N77-3700-
3980

30| 100 DFT-16QAM| H (Inner_1RB_Leftf 25.16 24.06 30 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08
773700 | 30| 10 | DFT-PIBPSK | L | Inner_1RB_Left | 25.92 | 22.44 | 30.00 | PASS
773790 130 | 10 | DFT-Pi2BPsK | L | "M—HRERIGN | 95 74 1 2226 | 30.00 | PASS
77520 | 30| 10 [ DFT-PIBPSK | L | Outer_Full | 24.37 | 20.89 | 30.00 | PASS
N7 30| 10 | DFT-QPSK | L | Inner_1RB_Left | 25.87 | 22.39 | 30.00 | PASS
773100 130 | 10 | pFT-QPsk | L | "M—HRERIGN | 95 65 | 22,20 | 30.00 | PASS
NT73700° |30| 10 | DFT-QPSK | L | Outer_Full | 2494|2146 | 3000 | PASS
773700 | 30| 10 | DFT-16QAM | L | Inner_1RB_Left | 23.53 | 20.05 | 30.00 | PASS
NTTS20" |30 10 | DFT-160AM | L '””er—lTB—Righ 23.45 | 19.97 | 30.00 | PASS
770 30| 10 | DFT-16QAM | L | Outer_Full | 22.71(19.23|30.00 | PASS
773700 | 30| 10 | DFT-64QAM | L | Inner_1RB_Left | 21.50 | 18.02 | 30.00 | PASS
773790 130 | 10 | DFT-64QaM | L | MMe—HRERIGN | 59 47 117,99 | 30.00 | PASS
77320 | 30| 10 | DFT-64QAM | L | Outer_Full | 21.37 | 17.89 | 3000 | PASS
775720 | 30| 10 | DFT-256QAM | L | Inner_1RB_Left | 19.76 | 16.28 | 30.00 | PASS
773700 |30 10 | DFT-256QaM | L | "Me-1RBRION 119,65 | 16.20 | 30.00 | PASS
NTTS™0 30| 10 | DFT-256QAM | L | Outer_Full | 19.67 | 16.19 |30.00 | PASS
N77-3700-3980 | 30 | 10 DFT- M | Inner_1RB_Left | 25.54 | 22.06 | 30.00 | PASS
NZ;;BOO' 30 | 10 | DFT-PI2BPSK | M '””er—l?B—Righ 25.44 | 21.96 | 30.00 | PASS
773720 | 30| 10 [ DFT-PI2BPSK | M| Outer_Full | 24.15 | 20.67 | 30.00 | PASS
N77S™0- 30| 10 | DFT-QPSK | M | Inner_1RB_Left | 25.72 | 22.24 | 30.00 | PASS
773190 130 | 10 | DFT-QPsk | m | MMeRERIGN | o5 58 | 2210 | 30.00 | PASS
NI 30| 10 | DFT-QPSK M| Outer_Full | 23572009 |30.00 | PASS
773720 | 30| 10 | DFT-16QAM | M | Inner_1RB_Left | 24.53 | 21.05 | 30.00 | PASS
773700 |30 10 | DFT-16QAM | M| M1RERIN | 5456 | 21.08 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
NT7300° | 30| 10 | DFT-16QAM | M| Outer_Full | 2270 | 19.22 | 30.00 | PASS
770" | 30| 10 | DFT-64QAM | M | Inner_1RB_Left | 22.50 | 19.02 | 30.00 | PASS
773700 | 30| 10 | DFT-64QaM | M | M-ARBRION | 95 47 1 18,99 | 30.00 | PASS
NT7300° |30| 10 | DFT-64QAM | M| Outer_Full | 2219 |18.71 | 3000 | PASS
773700 | 30| 10 | DFT-256QAM | M | Inner_1RB_Left | 20.20 | 16.72 | 30.00 | PASS
773790 130 | 10 | DFT-256QaM | M | MM—HRERIGN | 19 95 | 1650 | 30.00 | PASS
77320 | 30| 10 | DFT-256QAM | M| Outer_Full | 20.09 | 16.61 | 30.00 | PASS
7700 30| 10 | DFT-PI2BPSK | H | Inner_1RB_Left | 24.91 | 21.43 | 30.00 | PASS
Nzggooo' 30 | 10 | DFT-PI2BPSK | H '””er—l'fB—Righ 24.71 | 21.23 | 30.00 | PASS
773700 |30| 10 | DFT-PI2BPSK | H | Outer_Full | 23.49 | 20.01 | 3000 | PASS
773700 |30| 10 | DFT-QPSK | H | Inner_1RB_Left | 24.90 | 21.42 | 30.00 | PASS
7790 30| 10 | DFT-QPSK | H '””er—lTB—Righ 24.84 | 21.36 | 30.00 | PASS
N7TS™0- 30| 10 | DFT-QPSK |H| Outer_Full | 23852037 |30.00 | PASS
NTTS™0 30| 10 | DFT-16QAM | H | Inner_1RB_Left | 22.70 | 19.22 | 30.00 | PASS
773790 130 | 10 | DFT-16QAM | H | MMe—HRERIN | 25 58 1 19.10 | 30.00 | PASS
77320 | 30| 10 | DFT-16QAM | H| Outer_Full | 2233 | 18.85 | 30.00 | PASS
77320 | 30| 10 | DFT-64QAM | H | Inner_1RB_Left | 21.63 | 18.15 | 30.00 | PASS
773700 |30 10 | DFT-64QAM | H | MeARBRIN | 51 36 | 17.88 | 30,00 | PASS
NTTS™0 30| 10 | DFT-64QAM |H | Outer_Full | 21.20|17.72|30.00 | PASS
N7 130 | 10 | DFT-256QAM | H | Inner_1RB_Left | 19.25 | 15.77 | 30.00 | PASS
773790 130 | 10 | DFT-256QaM | H | M—RERIN | 19 08 | 15,60 | 30.00 | PASS
77320 | 30| 10 | DFT-256QAM | H |  Outer_Full | 19.43 | 15.95 | 3000 | PASS
77300 30| 15 | DFT-PIBPSK | L | Inner_1RB._Left | 25.84 | 22.36 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
773790 130 | 15 | DFT-PizBPsK | L | "M—HRBRIGN | 9561 | 2213 | 30.00 | PASS
NTTS20" |30 15 | DFT-PI2BPSK Outer_Full | 24.30 | 20.82 | 30.00 | PASS
N7 |30 15 | DFT-QPsK Inner_1RB_Left | 25.89 | 22.41 | 30.00 | PASS
NT7300- |30| 15 | DFT-QPSK inner_1RB_RIGN | 5570 | 22.22 | 30.00 | PASS
NT7300- |30 15 | DFT-QPSK Outer_Full | 23.88 | 20.40 | 30.00 | PASS
77300 30| 15 | DFT-16QAM Inner_1RB_Left | 24.90 | 21.42 | 30.00 | PASS
77320 30| 15 | DFT-16QAM Outer_Full | 22.87 | 19.39 | 30.00 | PASS
77300 |30 15 | DFT-64QAM Inner_1RB_Left | 22.86 | 19.38 | 30.00 | PASS
773700 30| 15 | DFT-64QAM '””er—l'fB—Righ 22.78 | 19.30 | 30.00 | PASS
NT73700- 30| 15 | DFT-64QAM Outer_Full | 22.23 | 18.75 | 30.00 | PASS
77300 |30 15 | DFT-256QAM Inner_1RB_Left | 20.36 | 16.88 | 30.00 | PASS
Nzgooo' 30 | 15 | DFT-256QAM '””er—lTB—Righ 20.22 | 16.74 | 30.00 | PASS
77300 130 | 15 | DFT-256QAM Outer_Full | 20.22 | 16.74 | 30.00 | PASS
NTZS™0 130 15 | DFT-PI2BPSK Inner_1RB_Left | 25.77 | 22.29 | 30.00 | PASS
773190 130 | 15 | DFT-Pi2BPsK | M | MMe—HRERIGN | 55 31 | 21,83 | 30.00 | PASS
TS0 |30 15 | DFT-PI2BPSK Outer_Full | 24.23 | 20.75 | 30.00 | PASS
NT7S20° |30 15 | DFT-QPSK Inner_1RB_Left | 25.62 | 22.14 | 30.00 | PASS
NTTS™0- |30 15 | DFT-QPsK inner_IRB_RIGN | 25 24 | 21.76 | 30.00 | PASS
N?;é?gooo- 30| 15 | DFT-QPSK Outer Full | 24.93 | 21.45 | 30.00 | PASS
NTTS™0 |30 15 | DFT-16QAM Inner_1RB_Left | 23.83 | 20.35 | 30.00 | PASS
77300 30| 15 | DFT-16QAM inner_1RB_RIGN | 53.30 | 10.01 | 30.00 | PASS
773700 30| 15 | DFT-16QAM Outer_Full | 23.66 | 20.18 | 30.00 | PASS
773700 |30 15 | DFT-64QAM Inner_1RB_Left | 22.50 | 19.02 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
773790 130 | 15 | DFT-64QAM | M | MMO—HRERIGN | 25 54 1 19.06 | 30.00 | PASS
77520 | 30| 15 | DFT-64QAM | M| Outer_Full | 2226 | 18.78 | 30.00 | PASS
7700 30| 15 | DFT-256QAM | M | Inner_1RB._Left | 20.23 | 16.75 | 30.00 | PASS
773100 130 | 15 | DFT-256QaM | M | "MM—HRERIN | 50,03 | 1655 | 30.00 | PASS
773700 | 30| 15 | DFT-256QAM | M|  Outer_Full | 20.22 | 16.74 | 3000 | PASS
773700 | 30| 15 | DFT-PIBPSK | H | Inner_1RB_Left | 25.54 | 22.06 | 30.00 | PASS
773700 130 | 15 | DFT-Pi2BPsK | H | "M—RERIGN | 54 9 | 21.41 | 30.00 | PASS
7700 30| 15 | DFT-PI2BPSK | H | Outer_Full | 23.66 | 20.18 | 30.00 | PASS
773700 |30| 15 | DFT-QPSK | H | Inner_1RB_Left | 25.27 | 21.79 | 30.00 | PASS
773100 130 | 15 | DFT-QPsk | H | MMe—RERIGN | 54 77 12129 | 30.00 | PASS
NT7300° |30| 15 | DFT-QPSK |H| Outer_Full | 2455 |21.07 | 3000 | PASS
77520 | 30| 15 | DFT-16QAM | H | Inner_1RB_Left | 23.55 | 20.07 | 30.00 | PASS
773700 |30 15 | DFT-16QAM | H | M1RBRION | 93 45 | 19,97 | 30,00 | PASS
NTTS™0 30| 15 | DFT-16QAM |H |  Outer_Full | 23.43|19.95|30.00 | PASS
NTIS9" 30| 15 | DFT-64QAM | H | Inner_1RB_Left | 2227 | 18.79 | 30.00 | PASS
773700 130 | 15 | DFT-64QaM | H | MM—HRERIGN | 95 23 1 18.75 | 30.00 | PASS
77320 | 30| 15 | DFT-64QAM | H| Outer_Full | 21.48 | 18.00 | 30.00 | PASS
77300 30| 15 | DFT-256QAM | H | Inner_1RB_Left | 19.49 | 16.01 | 30.00 | PASS
773190 130 | 15 | DFT-256QAM | H | M—RBRIN | 19 43 1 15.05 | 30.00 | PASS
N77-3700-3980 | 30 | 15 | DFT-256QAM | H |  Outer_Full | 19.44 | 15.96 | 30.00 | PASS
773700 | 30| 20 | DFT-PI2BPSK | L | Inner_1RB_Left | 25.90 | 22.42 | 30.00 | PASS
773790 130 | 20 | DFT-PizBPsk | L | "M—HRERIGN | 95 60 | 22.12 | 30.00 | PASS
77300 30| 20 | DFT-PI2BPSK | L | Outer_Full | 24.47 | 20.99 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
NT7300° |30| 20 | DFT-QPSK Inner_1RB_Left | 25.92 | 22.44 | 30.00 | PASS
N7 |30| 20 | DFT-QPSK inner_IRB_RIGN | 2570 | 22.22 | 30.00 | PASS
N7 30| 20 | DFT-QPsK Outer_Full | 23.98 | 20.50 | 30.00 | PASS
773700 30| 20 | DFT-16QAM Inner_1RB_Left | 24.78 | 21.30 | 30.00 | PASS
773700 30| 20 | DFT-16QAM inner_1RB_RIGN | 24.65 | 21.17 | 30.00 | PASS
773700 30| 20 | DFT-16QAM Outer_Full | 22.95 | 19.47 | 30.00 | PASS
77920 30| 20 | DFT-64QAM Inner_1RB_Left | 22.98 | 19.50 | 30.00 | PASS
77300 30| 20 | DFT-64QAM inner_IRB_RIGN | 25 64 | 10.16 | 30.00 | PASS
773700 30| 20 | DFT-64QAM Outer_Full | 22.26 | 18.78 | 30.00 | PASS
77300 |30 20 | DFT-256QAM Inner_1RB_Left | 20.31 | 16.83 | 30.00 | PASS
773790 130 | 20 | DFT-256QaM | L | M—HRBRIGN | 50,08 | 16.60 | 30.00 | PASS
NTTS20" |30 20 | DFT-256QAM Outer_Full | 20.35 | 16.87 | 30.00 | PASS
773700 130 | 20 | DFT-PI2BPSK | M | Inner_1RB._Left | 25.75 | 22.27 | 30.00 | PASS
NTZS™0 130 | 20 | DFT-PI2BPSK '””er—lTB—Righ 25.44 | 21.96 | 30.00 | PASS
NTZS™9 130 | 20 | DFT-PI2BPSK Outer_Full | 24.02 | 20.54 | 30.00 | PASS
NT7Sr20° |30| 20 | DFT-QPSK Inner_1RB_Left | 25.73 | 22.25 | 30.00 | PASS
N77S00° |30| 20 | DFT-QPSK '””er—li{B—Righ 25.50 | 22.02 | 30.00 | PASS
770 30| 20 | DFT-QPsK Outer_Full | 23.68 | 20.20 | 30.00 | PASS
N?;é?gooo- 30| 20 | DFT-160AM Inner_1RB_Left | 24.78 | 21.30 | 30.00 | PASS
7T 30| 20 | DFT-16QAM inner_1RB_RIGN | 54.25 | 20.77 | 30.00 | PASS
77300 30| 20 | DFT-16QAM Outer_Full | 22.60 | 19.12 | 30.00 | PASS
773700 30| 20 | DFT-64QAM Inner_1RB_Left | 22.70 | 19.22 | 30.00 | PASS
773700 130 | 20 | DFT-64QAM inner_IRB_RIGN | 25 44 | 18.96 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
77300 | 30| 20 | DFT-64QAM | M| Outer_Full | 2220 | 18.72 | 3000 | PASS
775720 | 30| 20 | DFT-256QAM | M | Inner_1RB_Left | 20.18 | 16.70 | 30.00 | PASS
773700 |30 20 | DFT-256QaM | M | Me-ARBRIN 119 75 | 16.30 | 30.00 | PASS
773700 | 30| 20 | DFT-256QAM | M| Outer_Full | 20.09 | 16.61 | 30.00 | PASS
773700 | 30| 20 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.17 | 21.69 | 30.00 | PASS
773700 130 | 20 | DFT-Pi2BPsK | H | M—HRERIGN | 54 67 | 2139 | 30.00 | PASS
773720 | 30| 20 | DFT-PI2BPSK | H | Outer_Full | 23.38 | 19.90 | 30.00 | PASS
770 30| 20 | DFT-QPSK | H | Inner_1RB_Left | 25.10 | 21.62 | 30.00 | PASS
77300 30| 20 | DFT-QPSK |H '””er—l'fB—Righ 24.72 | 21.24 | 30.00 | PASS
NT73700° |30| 20 | DFT-QPSK | H| Outer_Full |24.25|20.77 | 3000 | PASS
N77-3700-3980 | 30 | 20 | DFT-16QAM | H | Inner_1RB_Left | 22.75 | 19.27 | 30.00 | PASS
TS0 30| 20 | DFT-16QAM | H '””er—lTB—Righ 22.64 | 19.16 | 30.00 | PASS
770 30| 20 | DFT-16QAM |H |  Outer_Full | 2262 19.14|30.00 | PASS
TS0 130 | 20 | DFT-64QAM | H | Inner_1RB_Left | 21.57 | 18.09 | 30.00 | PASS
773190 130 | 20 | DFT-64QaAM | H | MMe—HRBRIGN | 59 76 | 1808 | 30.00 | PASS
77320 | 30| 20 | DFT-64QAM | H| Outer_Full | 21.14 | 17.66 | 30.00 | PASS
773720 | 30| 20 | DFT-256QAM | H | Inner_1RB_Left | 19.72 | 16.24 | 30.00 | PASS
7700 30| 20 | DFT-256QaM | H '””er—l?B—Righ 19.31 | 15.83 | 30.00 | PASS
N?;é?gooo- 30| 20 | DFT-2560AM | H|  Outer Full | 19.47 | 15.99 | 30.00 | PASS
N7 130 | 40 | DFT-PIBPSK | L | Inner_1RB._Left | 26.00 | 22.61 | 30.00 | PASS
773700 130 | 40 | DFT-Pi2BPsk | L | "M—HRERIGN | 95 63 | 2215 | 30.00 | PASS
77320 | 30| 40 | DFT-PIBPSK | L |  Outer_Full | 24.42 | 20.94 | 3000 | PASS
7730 30| 40 | DFT-QPSK | L | Inner_1RB_Left | 26.00 | 22.52 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
773700 130 | 40 | DFT-QPSK inner_IRB_RIGN | 25 66 | 22.18 | 30.00 | PASS
NTTS20" |30 40 | DFT-QPSK Outer_Full | 23.72 | 20.24 | 30.00 | PASS
7730 |30| 40 | DFT-16QAM Inner_1RB_Left | 24.94 | 21.46 | 30.00 | PASS
773700 30| 40 | DFT-16QAM inner_1RB_RIGN | 54.68 | 21.20 | 30.00 | PASS
773700 30| 40 | DFT-16QAM Outer_Full | 22.78 | 19.30 | 30.00 | PASS
Nzgooo' 30 | 40 | DFT-64QAM Inner_1RB_Left | 22.90 | 19.42 | 30.00 | PASS
77920 30| 40 | DFT-64QAM inner_18B_RIGN | 5260 | 10.21 | 30.00 | PASS
77300 30| 40 | DFT-64QAM Outer_Full | 22.19 | 18.71 | 30.00 | PASS
773700 |30 40 | DFT-256QAM Inner_1RB_Left | 20.48 | 17.00 | 30.00 | PASS
773190 130 | 40 | DFT-256QaM | L | Me—HRERIGN | 5 25 | 16.74 | 30.00 | PASS
77300 |30 40 | DFT-256QAM Outer_Full | 20.22 | 16.74 | 30.00 | PASS
775720 | 30| 40 | DFT-PI2BPSK | M | Inner_1RB_Left | 25.68 | 22.20 | 30.00 | PASS
NZ;;BOO' 30 | 40 | DFT-PI2BPSK '””er—l?B—Righ 25.37 | 21.89 | 30.00 | PASS
NTZS™0 130 | 40 | DFT-PI2BPSK Outer_Full | 24.18 | 20.70 | 30.00 | PASS
NTIS9 130 40 | DFT-QPSK Inner_1RB_Left | 25.72 | 22.24 | 30.00 | PASS
NT7Sr00° |30| 40 | DFT-QPSK inner_1RB_RION | 5516 | 21.68 | 30.00 | PASS
NT7S20° |30 40 | DFT-QPSK Outer_Full | 25.25 | 21.77 | 30.00 | PASS
77300 |30 | 40 | DFT-16QAM Inner_1RB_Left | 23.57 | 20.09 | 30.00 | PASS
TS0 |30 | 40 | DFT-16QAM inner_1RB_RIGN | 53.37 | 10,89 | 30.00 | PASS
NTTS™0 30| 40 | DFT-16QAM Outer_Full | 23.63 | 20.15 | 30.00 | PASS
77300 30| 40 | DFT-64QAM Inner_1RB_Left | 22.63 | 19.15 | 30.00 | PASS
773700 30| 40 | DFT-64QAM inner_1RB_RIGN | 5240 | 18.92 | 30.00 | PASS
773700 130 | 40 | DFT-64QAM Outer_Full | 22.09 | 18.61 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
773700 | 30| 40 | DFT-256QAM | M | Inner_1RB_Left | 20.25 | 16.77 | 30.00 | PASS
N77-3700-3980 | 30 | 40 | DFT-256QAM | M | Inner_1RB_Righ | 19.90 | 16.42 | 30.00 | PASS
7700 30| 40 | DFT-256QAM | M |  Outer_Full | 2024 | 16.76 | 30.00 | PASS
773700 | 30| 40 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.35 | 21.87 | 30.00 | PASS
773100 130 | 40 | DFT-Pi2BPSK | H | M—HRERIGN | 54 65 | 2134 | 30.00 | PASS
773700 | 30| 40 | DFT-PI2BPSK | H |  Outer_Full | 2359 | 20.11 | 3000 | PASS
77320 | 30| 40 | DFT-QPSK | H | Inner_1RB_Left | 25.47 | 21.99 | 30.00 | PASS
773700 |30 40 | DFT-QPsk | H | MeARBRION T 5471 12123 | 3000 | PASS
773700 |30| 40 | DFT-QPSK |H| Outer_Full | 2469 |21.21 | 3000 | PASS
773700 | 30| 40 | DFT-16QAM | H | Inner_1RB_Left | 23.56 | 20.08 | 30.00 | PASS
773790 130 | 40 | DFT-16QAM | H | MMe—HRBRIGN | 53 46 | 10.08 | 30.00 | PASS
775720 | 30| 40 | DFT-16QAM | H| Outer_Full | 2273 | 19.25 | 3000 | PASS
7700+ 30| 40 | DFT-64QAM | H | Inner_1RB_Left | 21.56 | 18.08 | 30.00 | PASS
NTIS™0 30| 40 | DFT-64QAM | H '””er—lTB—Righ 21.39 | 17.91 | 30.00 | PASS
NTIS9 30| 40 | DFT-64QAM |H | Outer_Full | 21.20|17.72|30.00 | PASS
773720 | 30| 40 | DFT-256QAM | H | Inner_1RB_Left | 19.92 | 16.44 | 30.00 | PASS
N7;é38200- 30 | 40 | DFT-256QAM | H '””er—li{B—Righ 19.33 | 15.85 | 30.00 | PASS
7700 30| 40 | DFT-256QAM | H | Outer_Full | 19.65 | 16.17 | 30.00 | PASS
770 130 | 50 | DFT-PI2BPSK | L | Inner_1RB._Left | 26.04 | 22.56 | 30.00 | PASS
773790 130 | 50 | DFT-Pi2BPsk | L | "M—RBRIGN | 55 63 | 2215 | 30.00 | PASS
77320 | 30| 50 [ DFT-PIBPSK | L | Outer_Full | 24.37 | 20.89 | 30.00 | PASS
77320 | 30| 50 | DFT-QPSK | L | Inner_1RB_Left | 25.49 | 22.01 | 30.00 | PASS
773700 |30| 50 | DFT-QPsk | L | Me-ARBRION | 5557 | 22,00 | 30,00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
77300 |30 50 | DFT-QPSK Outer_Full | 23.84 | 20.36 | 30.00 | PASS
77920 30| 50 | DFT-16QAM Inner_1RB_Left | 24.94 | 21.46 | 30.00 | PASS
7730 30| 50 | DFT-16QAM inner_IRB_RIGN | 2463 | 21.15 | 30.00 | PASS
773700 30| 50 | DFT-16QAM Outer_Full | 22.76 | 19.28 | 30.00 | PASS
773700 30| 50 | DFT-64QAM Inner_1RB_Left | 23.16 | 19.68 | 30.00 | PASS
773700 30| 50 | DFT-64QAM inner_1RB_RIGN | 5253 | 10.05 | 30.00 | PASS
N7§§é7000' 30 | 50 | DFT-64QAM Outer_Full | 22.21|18.73 | 30.00 | PASS
NTTS300- 130 | 50 | DFT-256QAM Inner_1RB_Left | 20.62 | 17.14 | 30.00 | PASS
773700 |30 50 | DFT-256QAM '””er—l'fB—Righ 20.09 | 16.61 | 30.00 | PASS
773700 |30 50 | DFT-256QAM Outer_Full | 20.24 | 16.76 | 30.00 | PASS
'\'7;;)?{’37000' 30 | 50 | DFT-PI2BPSK Inner_1RB_Left | 25.81 | 22.33 | 30.00 | PASS
N7;é?é7000- 30 | 50 | DFT-PI2BPSK '””er—lTB—Righ 25.18 | 21.70 | 30.00 | PASS
77300 30| 50 | DFT-PI2BPSK Outer_Full | 24.04 | 20.56 | 30.00 | PASS
NTTS™ 30| 50 | DFT-QPSK Inner_1RB_Left | 25.78 | 22.30 | 30.00 | PASS
NTIS9 30| 50 | DFT-QPSK inner_1RB_RIGN | 5518 | 21.70 | 30.00 | PASS
N77-3700-3980 | 30 | 50 | DFT-QPSK Outer_Full | 23.49 | 20.01 | 30.00 | PASS
773720 30| 50 | DFT-16QAM Inner_1RB_Left | 24.84 | 21.36 | 30.00 | PASS
77300 |30 | 50 | DFT-16QAM inner_IRB_RIGN | 2421 | 20.73 | 30.00 | PASS
TS0 30| 50 | DFT-16QAM Outer_Full | 2258 | 19.10 | 30.00 | PASS
7T 30| 50 | DFT-64QAM Inner_1RB_Left | 22.68 | 19.20 | 30.00 | PASS
77300 30| 50 | DFT-64QAM inner_1RB_RIGN | 57,08 | 18.60 | 30.00 | PASS
773700 30| 50 | DFT-64QAM Outer_Full | 22.10 | 18.62 | 30.00 | PASS
773700 130 | 50 | DFT-256QAM Inner_1RB_Left | 20.21 | 16.73 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
773790 130 | 50 | DFT-2560aM | M | Me—RERIGN | 19 74 | 16.26 | 30.00 | PASS
77320 | 30| 50 | DFT-256QAM | M|  Outer_Full | 20.15 | 16.67 | 30.00 | PASS
7700 130 | 50 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.56 | 22.08 | 30.00 | PASS
773700 30| 50 | DFT-PI2BPSK | H '””er—l'fB—Righ 24.71 | 21.23 | 30.00 | PASS
773700 | 30| 50 | DFT-PI2BPSK | H | Outer_Full | 23.78 | 20.30 | 30.00 | PASS
773700 |30| 50 | DFT-QPSK | H | Inner_1RB_Left | 25.62 | 22.14 | 30.00 | PASS
773700 130 | 50 | DFT-QPsk | H | MRERIGN | 5459 | 2111 | 30.00 | PASS
770 30| 50 | DFT-QPSK |H | Outer_Full | 232719.79|30.00 | PASS
773700 | 30| 50 | DFT-16QAM | H | Inner_1RB_Left | 24.54 | 21.06 | 30.00 | PASS
773790 130 | 50 | DFT-16QAM | H | Me—HRERIGN | 5365 | 20.14 | 30.00 | PASS
773700 | 30| 50 | DFT-16QAM | H| Outer_Full | 22111863 |30.00 | PASS
773720 | 30| 50 | DFT-64QAM | H | Inner_1RB_Left | 22.52 | 19.04 | 30.00 | PASS
773700 |30 50 | DFT-64QAM | H | MeARBRION | 59 75 | 18,24 | 3000 | PASS
N7 30| 50 | DFT-64QAM | H | Outer_Full | 21.78|18.30 | 30.00 | PASS
N7 130 | 50 | DFT-256QAM | H | Inner_1RB_Left | 20.00 | 16.52 | 30.00 | PASS
773700 130 | 50 | DFT-256QaM | H | MRERIGN | 15 95 | 15.47 | 30.00 | PASS
77320 | 30| 50 | DFT-256QAM | H |  Outer_Full | 19.72 | 16.24 | 3000 | PASS
773700 30| 60 | DFT-PI2BPSK | L | Inner_1RB._Left | 25.98 | 22.50 | 30.00 | PASS
773190 130 | 60 | DFT-Pi2BPsK | L | M—RBRIGN | 55 19 | 2171 | 30.00 | PASS
N7 30| 60 | DFT-PI2BPSK | L | Outer_Full | 2417|2069 | 30.00 | PASS
N?;ésézoo- 30| 60 | DFT-QPSK | L | Inner_1RB_Left | 26.12 | 22.64 | 30.00 | PASS
773790 130 | 60 | DFT-QPsk | L | M—HRERIGN | o5 3 | 21.90 | 30.00 | PASS
'\'7;;;37000' 30| 60 | DFT-QPSK | L | oOuter Full |23.74|20.26 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
773700 30| 60 | DFT-16QAM Inner_1RB_Left | 25.07 | 21.59 | 30.00 | PASS
77920 30| 60 | DFT-16QAM inner_IRB_RIGN | 5417 | 20.60 | 30.00 | PASS
TS0 30| 60 | DFT-16QAM Outer_Full | 22.85 | 19.37 | 30.00 | PASS
773700 30| 60 | DFT-64QAM Inner_1RB_Left | 22.68 | 19.20 | 30.00 | PASS
773700 30| 60 | DFT-64QAM inner_1RB_RIGN | 5217 | 18.69 | 30.00 | PASS
773700 30| 60 | DFT-64QAM Outer_Full | 22.22 | 18.74 | 30.00 | PASS
N77-3700-3980 | 30 | 60 | DFT-256QAM Inner_1RB_Left | 20.40 | 16.92 | 30.00 | PASS
77300 130 | 60 | DFT-256QAM inner_IRB_RIGN | 1990 | 16.42 | 30.00 | PASS
773700 130 60 | DFT-256QAM Outer_Full | 20.23 | 16.75 | 30.00 | PASS
773700 |30 60 | DFT-PI2BPSK Inner_1RB_Left | 25.84 | 22.36 | 30.00 | PASS
773790 130 | 60 | DFT-Pi2BPSK | M | MM™—HRERIGN | 55 54 | 21.76 | 30.00 | PASS
770" |30 60 | DFT-PI2BPSK Outer_Full | 24.02 | 20.54 | 30.00 | PASS
7700 |30| 60 | DFT-QPSK Inner_1RB_Left | 25.80 | 22.32 | 30.00 | PASS
7T 130| 60 | DFT-QPSK '””er—lTB—Righ 25.08 | 21.60 | 30.00 | PASS
NTIS9 30| 60 | DFT-QPSK Outer_Full | 23.50 | 20.02 | 30.00 | PASS
77320 30| 60 | DFT-16QAM Inner_1RB_Left | 24.64 | 21.16 | 30.00 | PASS
773720 30| 60 | DFT-16QAM '””er—li{B—Righ 24.16 | 20.68 | 30.00 | PASS
77300 30| 60 | DFT-16QAM Outer_Full | 22.64 | 19.16 | 30.00 | PASS
TS0 30| 60 | DFT-64QAM Inner_1RB_Left | 22.87 | 19.39 | 30.00 | PASS
7T 30| 60 | DFT-64QAM inner_1RB_RIGN | 52,03 | 18.55 | 30.00 | PASS
ngooo' 30 | 60 | DFT-64QAM Outer_Full | 22.01 | 18.53 | 30.00 | PASS
77300 |30 60 | DFT-256QAM Inner_1RB_Left | 20.42 | 16.94 | 30.00 | PASS
773700 |30 60 | DFT-256QaM | M | MARBRIN 119,65 | 16.14 | 30,00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
77300 | 30| 60 | DFT-256QAM | M|  Outer_Full | 2011 | 16.63 | 30.00 | PASS
775720 | 30| 60 | DFT-PIBPSK | H | Inner_1RB_Left | 24.79 | 21.31 | 30.00 | PASS
TS0 30| 60 | DFT-PI2BPSK | H '””er—l?B—Righ 24.83 | 21.35 | 30.00 | PASS
773700 | 30| 60 | DFT-PI2BPSK | H | Outer_Full | 23.81 | 20.33 | 30.00 | PASS
773700 |30| 60 | DFT-QPSK | H | Inner_1RB_Left | 25.85 | 22.37 | 30.00 | PASS
773790 130 | 60 | DFT-QPsk | H | M—RERIGN | 54 67 | 2119 | 30.00 | PASS
77320 | 30| 60 | DFT-QPSK | H| Outer_Full |23.27|19.79 | 3000 | PASS
7700 30| 60 | DFT-16QAM | H | Inner_1RB_Left | 24.76 | 21.28 | 30.00 | PASS
773700 30| 60 | DFT-16QAM | H '””er—l'fB—Righ 23.73 | 20.25 | 30.00 | PASS
773700 |30| 60 | DFT-16QAM | H| Outer_Full | 2219 |18.71 | 30.00 | PASS
773700 | 30| 60 | DFT-64QAM | H | Inner_1RB_Left | 22.81 | 19.33 | 30.00 | PASS
770" 30| 60 | DFT-64QAM | H '””er—lTB—Righ 21.74 | 18.26 | 30.00 | PASS
7700 30| 60 | DFT-64QAM |H |  Outer_Full | 21.74 | 18.26 | 30.00 | PASS
TS0 130 | 60 | DFT-256QAM | H | Inner_1RB_Left | 20.25 | 16.77 | 30.00 | PASS
773790 130 | 60 | DFT-256QaM | H | MMe—RBRIGN | 19 57 1 1579 | 30.00 | PASS
773720 | 30| 60 | DFT-256QAM | H |  Outer_Full | 19.68 | 16.20 | 30.00 | PASS
775720 | 30| 70 | DFT-PI2BPSK | L | Inner_1RB_Left | 25.96 | 22.48 | 30.00 | PASS
7700 |30 | 70 | DFT-PI2BPSK | L '””er—l?B—Righ 25.22 | 21.74 | 30.00 | PASS
TS0 30| 70 | DFT-PIBPSK | L | Outer_Full | 24.25 | 20.77 | 30.00 | PASS
NTTS™0 30| 70 | DFT-QPSK | L | Inner_1RB_Left | 26.11 | 22.63 | 30.00 | PASS
N77-3700-3980 | 30 | 70 | DFT-QPSK | L | Inner_1RB_Righ | 25.20 | 21.72 | 30.00 | PASS
NT7S20° |30| 70 | DFT-QPSK | L | Outer Ful | 25.28|21.80 | 30.00 | PASS
77300 30| 70 | DFT-16QAM | L | Inner_1RB_Left | 24.55 | 21.07 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
773700 30| 70 | DFT-16QAM inner_IRB_RIGN | 2349 | 20.01 | 30.00 | PASS
77920 30| 70 | DFT-16QAM Outer Full | 23.65|20.17 | 30.00 | PASS
770 30| 70 | DFT-64QAM Inner_1RB_Left | 22.66 | 19.18 | 30.00 | PASS
77300 30| 70 | DFT-64QAM inner_1RB_RIGN | 5743 | 18.95 | 30.00 | PASS
773700 30| 70 | DFT-64QAM Outer_Full | 22.19 | 18.71 | 30.00 | PASS
77300 |30 70 | DFT-256QAM Inner_1RB_Left | 20.37 | 16.89 | 30.00 | PASS
773100 130 | 70 | DFT-256QaM | L | "MHRERIGN | 1964 | 16.16 | 30.00 | PASS
7700 130 | 70 | DFT-256QAM Outer_Full | 20.22 | 16.74 | 30.00 | PASS
773700 | 30| 70 | DFT-PI2BPSK | M | Inner_1RB_Left | 25.92 | 22.44 | 30.00 | PASS
773190 130 | 70 | DFT-Pi2BPSK | M | Me—HRERIGN | 55 14 | 2166 | 30.00 | PASS
77300 |30 70 | DFT-PI2BPSK Outer_Full | 24.08 | 20.60 | 30.00 | PASS
NTTS20" |30| 70 | DFT-QPSK Inner_1RB_Left | 23.93 | 20.45 | 30.00 | PASS
770 |30| 70 | DFT-QPsK inner_IRB_RIGN | 24,95 | 21.47 | 30.00 | PASS
NTTS™ 30| 70 | DFT-QPSK Outer_Full | 23.50 | 20.02 | 30.00 | PASS
NTIS9 30| 70 | DFT-16QAM Inner_1RB_Left | 24.86 | 21.38 | 30.00 | PASS
77300 30| 70 | DFT-16QAM inner_1RB_RIGN | 53.97 | 2049 | 30.00 | PASS
77320 30| 70 | DFT-16QAM Outer_Full | 22.62 | 19.14 | 30.00 | PASS
77300 30| 70 | DFT-64QAM Inner_1RB_Left | 22.74 | 19.26 | 30.00 | PASS
TS0 30| 70 | DFT-64QAM inner_1RB_RIGN | 5198 | 18.50 | 30.00 | PASS
NTTS™0 30| 70 | DFT-64QAM Outer_Full | 22.09 | 18.61 | 30.00 | PASS
ng'gooo' 30 | 70 | DFT-256QAM Inner_1RB_Left | 20.27 | 16.79 | 30.00 | PASS
773790 130 | 70 | DFT-256QaM | M | MRERIGN | 19 36 | 15.88 | 30.00 | PASS
773700 130 | 70 | DFT-256QAM Outer_Full | 19.93 | 16.45 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
773700 | 30| 70 | DFT-PIBPSK | H | Inner_1RB_Left | 25.81 | 22.33 | 30.00 | PASS
NTTST00" 130 | 70 | DFT-Pi2BPSK | H | "MHRERIGN | 54 66 | 21.18 | 30.00 | PASS
7700 30| 70 | DFT-PI2BPSK | H | Outer_Full | 24.00 | 20.52 | 30.00 | PASS
77300 |30| 70 | DFT-QPSK | H | Inner_1RB_Left | 24.57 | 21.09 | 30.00 | PASS
T390 130 | 70 | DFT-QPsk | H | Me—HRERIGN | 54 731 2125 | 30.00 | PASS
NT7300° |30| 70 | DFT-QPSK |H| Outer_Full |23.39|19.91 | 3000 | PASS
773720 | 30| 70 | DFT-16QAM | H | Inner_1RB_Left | 24.83 | 21.35 | 30.00 | PASS
773700 | 30| 70 | DFT-16QAM | H | Me—ARBRIN | 53 58 | 20.10 | 30.00 | PASS
773700 | 30| 70 | DFT-16QAM | H| Outer_Full | 2243 |18.95 | 3000 | PASS
773700 | 30| 70 | DFT-64QAM | H | Inner_1RB_Left | 22.68 | 19.20 | 30.00 | PASS
773790 130 | 70 | DFT-64QaM | H | MMe—HRERIGN | 59 70 | 1822 | 30.00 | PASS
77320 | 30| 70 | DFT-64QAM | H| Outer_Full | 2182 |18.34 | 3000 | PASS
773700 30| 70 | DFT-256QAM | H | Inner_1RB._Left | 2027 | 16.79 | 30.00 | PASS
NTIS™0 30| 70 | DFT-256QaM | H '””er—lTB—Righ 19.24 | 15.76 | 30.00 | PASS
7T 30| 70 | DFT-256QAM | H | Outer_Full | 19.78 | 16.30 | 30.00 | PASS
773720 | 30| 80 | DFT-PI2BPSK | L | Inner_1RB_Left | 26.02 | 22.54 | 30.00 | PASS
N7;é38200- 30 | 80 | DFT-PI2BPSK | L '””er—li{B—Righ 25.15 | 21.67 | 30.00 | PASS
77300 30| 80 | DFT-PIBPSK | L |  Outer_Full | 2429|2081 30.00 | PASS
NTTS™0 30| 80 | DFT-QPSK | L | Inner_1RB_Left | 26.01 | 22.53 | 30.00 | PASS
773190 130 | 80 | pFT-QPsk | L | MMe—RERIGN | 55 56 | 21.78 | 30.00 | PASS
NT7320° |30| 80 | DFT-QPSK | L | Outer_Full | 2365 |20.17 | 3000 | PASS
773720 | 30| 80 | DFT-16QAM | L | Inner_1RB_Left | 25.07 | 21.59 | 30.00 | PASS
773700 |30 80 | DFT-16QAM | L | M—ARERION | 5421 1 20.73 | 30,00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
773700 30| 80 | DFT-16QAM Outer_Full | 22.76 | 19.28 | 30.00 | PASS
77920 30| 80 | DFT-64QAM Inner_1RB_Left | 22.82 | 19.34 | 30.00 | PASS
TS0 |30 | 80 | DFT-64QAM inner_IRB_RIGN | 2199 | 18.51 | 30.00 | PASS
773700 30| 80 | DFT-64QAM Outer_Full | 22.32 | 18.84 | 30.00 | PASS
773700 |30 80 | DFT-256QAM Inner_1RB_Left | 20.51 | 17.03 | 30.00 | PASS
773790 130 | 80 | DFT-256QaM | L | "M—HRERIGN | 19 56 | 1578 | 30.00 | PASS
77320 |30 80 | DFT-256QAM Outer_Full | 20.16 | 16.68 | 30.00 | PASS
7700 30| 80 | DFT-PI2BPSK | M | Inner_1RB._Left | 25.93 | 22.45 | 30.00 | PASS
Nzggooo' 30 | 80 | DFT-PI2BPSK '””er—l'fB—Righ 24.91 | 21.43 | 30.00 | PASS
773700 |30 80 | DFT-PI2BPSK Outer_Full | 24.10 | 20.62 | 30.00 | PASS
773700 |30| 80 | DFT-QPSK Inner_1RB_Left | 25.80 | 22.32 | 30.00 | PASS
NT7S20" |30 80 | DFT-QPsK '””er—lTB—Righ 24.94 | 21.46 | 30.00 | PASS
770 |30 80 | DFT-QPsK Outer_Full | 2350 | 20.02 | 30.00 | PASS
NTZS™0 30| 80 | DFT-16QAM Inner_1RB_Left | 24.74 | 21.26 | 30.00 | PASS
7T 30| 80 | DFT-16QAM inner_1RB_RIGN | 53,80 | 20.41 | 30.00 | PASS
77320 30| 80 | DFT-16QAM Outer_Full | 22.51 | 19.03 | 30.00 | PASS
773720 30| 80 | DFT-64QAM Inner_1RB_Left | 22.96 | 19.48 | 30.00 | PASS
77300 |30 | 80 | DFT-64QAM inner_IRB_RIGN | 2186 | 18.38 | 30.00 | PASS
TS0 30| 80 | DFT-64QAM Outer_Full | 21.93 | 18.45 | 30.00 | PASS
7T 130 | 80 | DFT-256QAM Inner_1RB_Left | 20.46 | 16.98 | 30.00 | PASS
77300 |30 80 | DFT-256QAM inner_1RB_RIGN | 19.36 | 15.88 | 30.00 | PASS
77300 |30 80 | DFT-256QAM Outer_Full | 20.10 | 16.62 | 30.00 | PASS
773790 |30 | 80 | DFT-PI2BPSK Inner_1RB_Left | 25.77 | 22.29 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
773790 130 | 80 | DFT-Pi2BPsK | H | M—HRERIGN | 54 80 | 2132 | 30.00 | PASS
77520 | 30| 80 | DFT-PI2BPSK | H |  Outer_Full | 23.96 | 20.48 | 30.00 | PASS
770 30| 80 | DFT-QPSK | H | Inner_1RB_Left | 25.75 | 22.27 | 30.00 | PASS
NTT3100- 130 | 80 | DFT-QPsk | H | "M—HRERIGN | 54 76 | 2128 | 30.00 | PASS
NT7300° |30| 80 | DFT-QPSK |H| Outer_Full | 2345 19.97 | 3000 | PASS
773700 | 30| 80 | DFT-16QAM | H | Inner_1RB_Left | 24.83 | 21.35 | 30.00 | PASS
773700 130 | 80 | DFT-16QAM | H | M—HRERIGN | 53 76 | 20.28 | 30.00 | PASS
770 30| 80 | DFT-16QAM |H | Outer_Full | 22.41(18.93|30.00 | PASS
773700 | 30| 80 | DFT-64QAM | H | Inner_1RB_Left | 22.89 | 19.41 | 30.00 | PASS
773790 130 | 80 | DFT-64QaM | H | MMe—HRERIGN | 59 61 | 18.13 | 30.00 | PASS
773700 | 30| 80 | DFT-64QAM | H| Outer_Full | 2185 |18.37 | 3000 | PASS
775720 | 30| 80 | DFT-256QAM | H | Inner_1RB_Left | 20.27 | 16.79 | 30.00 | PASS
7790 |30 80 | DFT-256QaM | H '””er—l?B—Righ 19.21 | 15.73 | 30.00 | PASS
TS0 30| 80 | DFT-256QAM | H | Outer_Full | 19.79 | 16.31|30.00 | PASS
N7 130 | 90 | DFT-PI2BPSK | L | Inner_1RB._Left | 25.98 | 22.50 | 30.00 | PASS
773700 130 | 90 | DFT-Pi2BPsk | L | "M—RERIGN | 54 04 | 21.46 | 30.00 | PASS
77520 | 30| 90 | DFT-PIBPSK | L |  Outer_Full | 24.27 | 20.79 | 3000 | PASS
770 30| 90 | DFT-QPSK | L | Inner_1RB_Left | 24.14 | 20.66 | 30.00 | PASS
773190 130 | 90 | pFT-QPsk | L | MM—RBRIGN | 95 00 | 2152 | 30.00 | PASS
N?gé?ézoo- 30| 90 | DFT-QPsk | L | outer Full |23.67|20.19 | 30.00 | PASS
773720 | 30| 90 | DFT-16QAM | L | Inner_1RB_Left | 25.08 | 21.60 | 30.00 | PASS
773790 130 | 90 | DFT-16QaM | L | M—HRERIGN | 54 01 | 2053 | 30.00 | PASS
7730 30| 90 | DFT-16QAM | L | Outer_Full | 22.79|19.3130.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
773700 30| 90 | DFT-64QAM Inner_1RB_Left | 23.10 | 19.62 | 30.00 | PASS
77920 30| 90 | DFT-64QAM inner_IRB_RIGN | 51,00 | 18.42 | 30.00 | PASS
TS0 30| 90 | DFT-64QAM Outer_Full | 22.23 | 18.75 | 30.00 | PASS
773700 130 90 | DFT-256QAM Inner_1RB_Left | 20.66 | 17.18 | 30.00 | PASS
773790 130 | 90 | DFT-256QaM | L | "M—HRERIGN | 1930 | 15.82 | 30.00 | PASS
77300 |30 90 | DFT-256QAM Outer_Full | 20.07 | 16.59 | 30.00 | PASS
N7§é?é7000- 30 | 90 | DFT-PI2BPSK Inner_1RB_Left | 26.08 | 22.60 | 30.00 | PASS
N7§§é7000' 30 | 90 | DFT-PI2BPSK '””er—l'fB—Righ 24.66 | 21.18 | 30.00 | PASS
773700 |30 90 | DFT-PI2BPSK Outer_Full | 24.11 | 20.63 | 30.00 | PASS
'\'7;:9%7000' 30| 90 | DFT-QPSK Inner_1RB_Left | 25.98 | 22.50 | 30.00 | PASS
773700 30| 90 | DFT-QPSK inner_1RB_RIGN | 54,60 | 21.21 | 30.00 | PASS
NT7S20" | 30| 90 | DFT-QPSK Outer_Full | 23.67 | 20.19 | 30.00 | PASS
77300 30| 90 | DFT-16QAM Inner_1RB_Left | 24.87 | 21.39 | 30.00 | PASS
NTZS™0 30| 90 | DFT-16QAM '””er—lTB—Righ 23.86 | 20.38 | 30.00 | PASS
7T 30| 90 | DFT-16QAM Outer_Full | 22.36 | 18.88 | 30.00 | PASS
77300 30| 90 | DFT-64QAM Inner_1RB_Left | 23.01 | 19.53 | 30.00 | PASS
773700 30| 90 | DFT-64QAM Inner_1RB_Righ | 21.77 | 18.29 | 30.00 | PASS
77300 30| 90 | DFT-64QAM Outer_Full | 21.92 | 18.44 | 30.00 | PASS
TS0 130 | 90 | DFT-256QAM Inner_1RB_Left | 20.34 | 16.86 | 30.00 | PASS
7T 130 | 90 | DFT-256QAM '””er—l?B—Righ 19.06 | 15.58 | 30.00 | PASS
77300 |30 90 | DFT-256QAM Outer_Full | 20.06 | 16.58 | 30.00 | PASS
77300 | 30| 90 | DFT-PI2BPSK Inner_1RB_Left | 25.89 | 22.41 | 30.00 | PASS
773700 | 30| 90 | DFT-Pi2BPSK | H | MeARBRION 1 54 64 | 2116 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
773700 | 30| 90 | DFT-PI2BPSK | H |  Outer_Full | 24.06 | 20.58 | 30.00 | PASS
N7;é3;37000- 30| 90 | DFT-QPSK | H | Inner 1RB_Left | 25.83 | 22.35 | 30.00 | PASS
773700 |30| 90 | DFT-QPsk | H | MeARBRION | 5480 | 21.32 | 3000 | PASS
NT7300° |30| 90 | DFT-QPSK |H| Outer_Full | 2369 |20.21 |30.00 | PASS
773700 | 30| 90 | DFT-16QAM | H | Inner_1RB_Left | 24.95 | 21.47 | 30.00 | PASS
773790 130 | 90 | DFT-16QAM | H | MMe™—HRERIGN | 53 79 | 20.31 | 30.00 | PASS
77320 | 30| 90 | DFT-16QAM | H| Outer_Full | 2257 | 19.00 | 30.00 | PASS
7700 30| 90 | DFT-64QAM | H | Inner_1RB_Left | 22.78 | 19.30 | 30.00 | PASS
773700 30| 90 | DFT-64QAM | H '””er—l'fB—Righ 2159 | 18.11 | 30.00 | PASS
773700 |30| 90 | DFT-64QAM | H| Outer_Full | 2191 |18.43 | 3000 | PASS
773700 | 30| 90 | DFT-256QAM | H | Inner_1RB_Left | 20.43 | 16.95 | 30.00 | PASS
77920 30| 90 | DFT-256QAM | H '””er—lTB—Righ 19.05 | 15.57 | 30.00 | PASS
77300 30| 90 | DFT-256QAM | H | Outer_Full | 19.97 | 16.49 | 30.00 | PASS
778700 130 [ 100 | DFT-PI2BPSK | L | Inner_1RB._Left | 26.04 | 22.56 | 30.00 | PASS
7T o9 130 | 100 | DFT-PI2BPSK | L '””er—l'fB—Righ 24.66 | 21.18 | 30.00 | PASS
NZ;;BOO' 30 | 100 | DFT-PI2BPSK | L | Outer Full |24.19|20.71 | 30.00 | PASS
77320 | 30| 100 | DFT-QPSK | L | Inner_1RB_Left | 26.08 | 22.60 | 30.00 | PASS
773700 130|100 | DFT-QPsk | L | MeARBRION | 5477 12120 | 30,00 | PASS
NTTS™0 130 |100| DFT-QPSK | L | Outer_Full | 23612013 30.00 | PASS
7700 130|100 | DFT-16QAM | L | Inner_1RB_Left | 24.97 | 21.49 | 30.00 | PASS
773790 130 | 100 | DFT-16QaAM | L | "M—HRERIGN | 93 55 | 20.07 | 30.00 | PASS
77320 | 30| 100 | DFT-16QAM | L | Outer_Full | 2247 | 18.99 | 30.00 | PASS
77300 130|100 | DFT-64QAM | L | Inner_1RB_Left | 23.00 | 19.52 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
773700 130|100 | DFT-64QAM inner_IRB_RIGN | 51,66 | 18.18 | 30.00 | PASS
77920 30| 100 | DFT-64QAM Outer_Full | 22.08 | 18.60 | 30.00 | PASS
NTTS790 130 | 100 | DFT-256QAM Inner_1RB_Left | 20.36 | 16.88 | 30.00 | PASS
773700 | 30 | 100 | DFT-256QAM inner_1RB_RIGN | 19,00 | 15.52 | 30.00 | PASS
773700 | 30 | 100 | DFT-256QAM Outer_Full | 19.90 | 16.42 | 30.00 | PASS
'\'7;;)3;37000' 30 | 100 | DFT-PI2BPSK Inner_1RB_Left | 26.12 | 22.64 | 30.00 | PASS
773700 | 30 | 100 | DFT-Pi2BPSK | M | "M—HRERIGN | 54 70 | 2122 | 30.00 | PASS
N7 |s0|w00|  DFT- Outer_Full | 24.16 | 20.68 | 30.00 | PASS
773700 130|100 | DFT-QPSK Inner_1RB_Left | 26.23 | 22.75 | 30.00 | PASS
773700 130|100 | DFT-QPSK inner_1RB_RIGN | 5456 | 21.08 | 30.00 | PASS
773700 130|100 | DFT-QPSK Outer_Full | 2356 | 20.08 | 30.00 | PASS
773720 30| 100 | DFT-16QAM Inner_1RB_Left | 24.97 | 21.49 | 30.00 | PASS
773790 |30 | 100 | DFT-16QAM inner_IRB_RIGN | 2355 | 20.07 | 30.00 | PASS
TS0 130 | 100 | DFT-16QAM Outer_Full | 2256 | 19.08 | 30.00 | PASS
N7 |30 | 100 | DFT-64QAM Inner_1RB_Left | 22.99 | 19.51 | 30.00 | PASS
77300 30| 100 | DFT-64QAM inner_1RB_RIGN | 51 66 | 18.18 | 30.00 | PASS
773700 30| 100 | DFT-64QAM Outer_Full | 21.94 | 18.46 | 30.00 | PASS
NTT3790- 130 | 100 | DFT-256QAM Inner_1RB_Left | 20.46 | 16.98 | 30.00 | PASS
NT73790- | 30 | 100 | DFT-256QAM | M | MME—RERIGN | 1914 | 1566 | 30.00 | PASS
TS99 130 | 100 | DFT-256QAM Outer_Full | 20.01 | 16.53 | 30.00 | PASS
773700 | 30| 100 | DFT-PI2BPSK Inner_1RB_Left | 26.06 | 22.58 | 30.00 | PASS
NT73790" 130 | 100 | DFT-Pi2BPSK | H | M—RERIGN | 54 75 | 2127 | 30.00 | PASS
N77-3790- |30 | 100 | DFT-PI2BPSK Outer_Full | 23.92 | 20.44 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
77300 130|100 | DFT-QPSK | H | Inner_1RB_Left | 26.10 | 22.62 | 30.00 | PASS
773700 130 | 100 | DFT-QPsk | H | MHRERIGN | 54 75 1 2124 | 30.00 | PASS
770 |30 |100| DFT-QPSK |H | Outer_Full | 23.46 | 19.98 |30.00 | PASS
773700 130|100 | DFT-16QAM | H | Inner_1RB_Left | 25.16 | 21.68 | 30.00 | PASS
773790 130 | 100 | DFT-16QAM | H | MM—HRERIGN | 53 71 1 20.23 | 30.00 | PASS
773700 130|100 | DFT-16QAM | H| Outer_Full | 2262 | 19.14 | 3000 | PASS
775720 | 30| 100 | DFT-64QAM | H | Inner_1RB_Left | 22.98 | 19.50 | 30.00 | PASS
773700 | 30| 100 | DFT-64QAM | H | "Me—ARBRION | 51 70 | 18.22 | 30,00 | PASS
773700 130|100 | DFT-64QAM | H| Outer_Full | 22.09 | 18,61 | 30.00 | PASS
NT73700° | 30| 100 | DFT-256QAM | H | Inner_1RB_Left | 20.49 | 17.01 | 30.00 | PASS
NT73790" | 30 | 100 | DFT-256QAM | H | MM—HRERIGN | 19 04 | 1556 | 30.00 | PASS
775720 | 30| 100 | DFT-256QAM | H | Outer_Full | 20.07 | 16.59 | 30.00 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n77 MIMO(3700-3980)

MAX Power

N77-3700-3 Inner_1RB
980 _Left

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

26.31 | 25.59 | 28.98 | 27.88 30 PASS

N77-3700-3 DFT-PI2B Inner_1RB
980 PSK _Right

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

2586 | 25.25 | 28.58 | 27.48 30 PASS

N77-3700-3 30 | 15 DFT-16Q Inner_1RB

980 AM _Left
Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

25.34 | 2490 | 28.14 | 27.04 30 PASS

N77-3700-3 DFT-16Q Inner_1RB
980 30 1100\ am M Right

2490 | 24.09 | 27.52 | 26.42 30 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08
NI 0 | 10 SF',:;K L Qg_e[—e%t 2612 | 2540 | 2879 | 2531 | 30 | PASS
oaoso | P |10 | oam | U | R rer | 2503 | 2450 | 27.78 | 2430 | 30 | PAss
NI 0 | 10 SF',:;'( M g‘é‘_e[—e%t 2576 | 2528 | 2854 | 2506 | 30 | PASS
oaoso | P |10 | eoami | M | R rer | 2478 | 2432 | 2757 | 2408 | 30 | PAss
'\57;53{3700 30 | 10 SF',:;K H Qg_e[—e%t 2576 | 2510 | 2845 | 2497 | 30 | PASS
'\(')7_;;?;3700 30 | 10 gg;'& H g‘é‘f[g%t 24.41 | 24.26 | 2735 | 2387 | 30 | PASS
og080 | 2 | 15 Spf;k L glg_e[ﬁt 2580 | 2532 | 2862 | 2514 | 30 | PASS
oaos0 | 20 | 15 | gomm | L | Rb Len| 2534 | 2490 | 28.14 | 2466 | 30 | PASS
og080 | 2 | 15 Spf;k M ggj@# 2580 | 2533 | 2863 | 2515 | 30 | PASS
VIS 30 | 15 gg;'& M 'F?gf[g%t 2527 | 2458 | 27.95 | 2447 | 30 | PASS
I\CIJZQ%ZJO 30 15 (S)IID:;K H g]é]_elié%t 25.56 | 25.10 28.35 24.87 30 PASS
VIS 30 | 15 gg;'l\% H 'F?é‘f[—e%t 25.05 | 2441 | 27.75 | 2427 | 30 | PASS
oaoso | 3 |20 | gpsk | U | Re ren| 2625 | 2553 | 2892 | 2544 | 30 | PASS
VIS 30 | 20 gg;ﬁ L 'F;‘é‘_e[—e%t 24.99 | 2474 | 27.88 | 2440 | 30 | PASS
l\cl)zggoo 30 120 (?II:;—K M ggjé%t 2598 | 25.44 | 2873 | 25.25 | 30 | PASS
oaos0 | 20 | 20 | gom | M | Ro Len| 2507 | 2436 | 27.74 | 2426 | 30 | PASS
l\cl)zggoo 30 120 (?II:;—K H ggjé%t 2585 | 2523 | 2856 | 25.08 | 30 | PASS
VIS 30 | 20 Ejgm H 'F?é‘_e[—e%t 2480 | 2403 | 27.44 | 2396 | 30 | PASS
oaseo | 30 | 40 (?IID:;K L glgiéit 26.03 | 2563 | 2884 | 2536 | 30 | PASS
oaos0 | 20 | 40 | gom | L | Ro ren| 2520 | 2460 | 27.02 | 2444 | 30 | PASS
%7-5538700 30 | 40 (?IID:;K M glgiéit 2585 | 25.26 | 2858 | 25.10 | 30 | PASS
VTS 30 | 40 gg;ﬁ M g‘é‘_e[é 24.99 | 2412 | 2759 | 2411 | 30 | PASS
oaoso | 3 | 40 | gpsk | M | R ren | 2619 | 2464 | 2849 | 2501 | 30 | PASS
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Test Report No.: PSU-NQN2502170113RF08

NI 0 | a0 ggm H g‘é‘i—e%t 2521 | 2397 | 27.64 | 2416 | 30 | PASS
N7 30 | s0 SF',:;K L 'F?g_e[ét 26.22 | 2525 | 28.77 | 2529 | 30 | PASS
“(‘)Z;,‘;LO 30 | 50 gg;ﬁ L g‘gf{—e%t 2524 | 2433 | 27.82 | 2434 | 30 | PASS
N7 30 | s0 SF',:;K M 'F?g_e[ét 2571 | 25.09 | 28.42 | 2494 | 30 | PASS
NI | 0 | s0 ggm M g‘é‘i—e%t 2489 | 24.03 | 27.49 | 2401 | 30 | PASS
'\(')7_;;3{’3700 30 | 50 (S)Fng H Qg_eli_e:f[t 26.24 | 24.96 | 2866 | 2518 | 30 | PASS
V7370 | a0 [so [DFT] w [ mnertl o6 | 2008 | 2762 | 2414 | 30 | pass
N7 30 | 60 SF',ZK L 'R”é‘_e[ét 26.31 | 2559 | 28.98 | 2550 | 30 | PASS
NI | 0 | o0 EQFZ',\% L g‘é‘i@# 2524 | 2448 | 27.89 | 2441 | 30 | PASS
N7 30 | 60 (S)F',:;K M 'F;g"_e[?;t 25.85 | 24.85 | 2839 | 2491 | 30 | PASS
NI | 0 | o0 gg;'l\% M g‘é‘f[—e%t 24.84 | 2402 | 27.46 | 2398 | 30 | PASS
oaos0 | 30 | 60 | gpex | F RD Lef | 2583 | 25.18 | 2853 | 2505 | 30 | PASS
NI 0 | o0 gg;ﬁ H g‘é‘_e[ét 24.74 | 240 | 27.44 | 2396 | 30 | PASS
NSO 30 | 70 QDFZK L ng’[—eﬁ 25.99 | 2525 | 28.65 | 2517 | 30 | PASS
'\87;538700 30 | 70 25}'@ L g‘é‘_e[;z%t 2513 | 24.07 | 27.64 | 24.16 | 30 | PASS
NSO 30 | 70 QDFZK M ng’[—eﬁ 2558 | 2499 | 2831 | 24.83 | 30 | PASS
N aoan | 30 | 70 25}'@ M g‘é‘_e[;z%t 2470 | 23.77 | 27.27 | 23.79 | 30 | PASS
'\(')7_;3%0 30 | 70 QDFZK H ng’[—eﬁ 25.68 | 25.29 | 2850 | 2502 | 30 | PASS
'\(137_255700 30 |70 gg;‘,\ﬁ H g‘é‘_e[é 24.48 | 24.44 | 27.47 | 2399 | 30 | PASS
'\(')7_2538700 30 | 80 QDF',:;K L g‘gj&t 26.07 | 2562 | 28.86 | 2538 | 30 | PASS
NOZ;,%?OO 30 | 80 gg;ﬁ L g‘gjﬁt 2513 | 2428 | 27.74 | 2426 | 30 | PASS
NIISO ] 30 | e0 QDF',:;'( M g‘é'ig%t 2563 | 2489 | 2829 | 2481 | 30 | PASS
NITa0 | 0 | 80 ggl‘l\% M g‘é‘_e[ét 2461 | 2386 | 27.26 | 23.78 | 30 | PASS
VIS 30 | e0 QDF',:;K H ngiét 25.73 | 25.29 | 2853 | 25.05 | 30 | PASS
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Eiaaievs  Test Report No.: PSU-NQN2502170113RF08
N77-370 DFT-1 Inner_1
03080 | 30 | & | goam | RB_Left 24.64 | 24.24 | 27.45 | 23.97 | 30 | PASS
N77-370 DFT- Inner_1
03980 | 30 | 9 | gpsk | L |RB Left| 2615 | 2554 | 2887 | 2539 | 30 | PASS
N77-370 DFT-1 Inner_1
03080 | 30 | 90 | goam | t RB_Left 25.08 | 24.41 | 27.77 | 2429 | 30 | PASS
N77-370 DFT- Inner_1
03980 | 30 | 9 | gpsk | M |RB Left| 2559 | 2493 | 2828 | 2480 | 30 | PASS
N77-370 DFT-1 Inner_1
03080 | 30 | 90 | goam | M RB_Left 24,72 | 23.92 | 27.35 | 23.87 | 30 | PASS
N77-370 DFT- Inner_1
03980 | 30 | 9 | gpsk | H RB_Left 25.66 | 25.09 | 28.39 | 2491 [ 30 | PASS
N77-370 DFT-1 Inner_1
0-3980 | 30 | 90 soam | H | RB Left 2453 | 2417 | 27.36 | 23.88 | 30 | PASS
DFT-P
N77-370 Inner_1
0-3980 | 30 | 100 I2I?<PS L RB_Left 25.75 | 25.07 | 28.43 | 24.95 | 30 | PASS
N77-370 DFT-P Inner_1
30 [100(12BPS| L |[RB_Rig | 25.78 | 24.96 | 28.40 | 24.92 | 30 | PASS
0-3980 " -
DFT-P
N77-370 1 39 | 100 | 12BPs | L |OUF| 2402 | 2336 | 2671 | 2323 | 30 | PASS
0-3980 9 ull
N77-370 DFT- Inner_1
0-3030 | 30 |100 QPSK L RB_Left 2553 | 25.37 | 28.46 | 24.98 | 30 | PASS
Inner_1
N77-370 DFT- —
03080 | 30 [100] opsk | L RBﬁtng 2550 | 25.27 | 28.40 | 24.92 | 30 | PASS
N77-370 DFT- Outer_F
03980 | 30 [100] opsk | L ul 2443 | 23.40 | 26.96 | 23.48 | 30 | PASS
N77-370 DFT-1 Inner_1
0-3030 | 30 |100 60AM L RB_Left 25.27 | 24.42 | 27.88 | 2440 | 30 | PASS
Inner_1
N77-370 DFT-1 —
03080 | 30 [100] goam | L RBHtRug 24.65 | 23.87 | 27.29 | 23.81 | 30 | PASS
N77-370 DFT-1 Outer F
03980 | 30 [100] goam | L ul 2299 | 2243 | 2573 | 2225 | 30 | PASS
N77-370 DFT-6 Inner_1
03980 | 30 [100| soam | L |RB Left| 2296 | 22.36 | 2568 | 22.20 | 30 | PASS
Inner_1
N77-370 DFT-6 —
03980 | 30 [100] soam | L RBﬁtng 2256 | 21.92 | 25.26 | 21.78 | 30 | PASS
N77-370 DFT-6 Outer_F
03980 | 30 [100] soam | L ul 2261 | 21.94 | 2530 | 21.82 | 30 | PASS
DFT-2
N77-370 Inner_1
0-3080 | 30 |100 56|$A L | RB_Left 20.17 | 22.12 | 24.26 | 20.78 | 30 | PASS
N77-370 DFT-2 Inner_1
30 [100| 56QA | L | RB_Rig | 19.66 | 21.81 | 23.88 | 20.40 | 30 | PASS
0-3980 » -
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Eiaaievs  Test Report No.: PSU-NQN2502170113RF08
DFT-2
N77370 | 30 |100| 56QA | L | OU®-F | 2054 | 2226 | 2449 | 2101 | 30 | PASS
0-3980 . ull
DFT-P
N77-370 Inner_1
03080 | 30 | 100 |2E:<Ps M | Rp Lofi | 2585 | 2494 | 2843 | 2495 | 30 | PASS
N77-370 DFT-P Inner_1
30 [100|12BPS| M | RB_Rig | 2586 | 25.25 | 2858 | 25.10 | 30 | PASS
0-3980 y !
DFT-P
N77-370 1 a5 | 100 | 12B8Ps | M | OUC_F| 2384 | 2098 | 2644 | 2206 | 30 | PASS
0-3980 y ull
N77-370 DFT- Inner_1
03080 | 30 [100| opsk | M | RE Lo | 2590 | 2485 | 28.42 | 24.94 | 30 | PASS
Inner_1
N77-370 DFT- —
03080 | 30 [100| opgx | M RBﬁtng 25.95 | 24.99 | 2851 | 2503 | 30 | PASS
N77-370 DFT- Outer_F
03080 | 30 |100| opek | M a— | 2405 | 2314 | 2663 | 2315 | 30 | PASS
N77-370 DFT-1 Inner_1
03080 | 30 |100| goam | M | Re Lefi| 2487 | 2409 | 2751 | 2403 | 30 | PASS
Inner_1
N77-370 DFT-1 _
03080 | 30 | 100 goam | M RBﬁtng 24.90 | 24.09 | 2752 | 2404 | 30 | PASS
N77-370 DFT-1 Outer_F
03080 | 30 [100 | goam | M o~ | 2300 | 2221 | 2563 | 2215 | 30 | PASS
N77-370 DFT-6 Inner_1
03080 | 30 |100| soam | M | Re Lefi| 2278 | 2193 | 2539 | 2191 | 30 | PASS
Inner_1
N77-370 DFT-6 _
03080 | 30 | 100 zoam | M RBHtng 22.86 | 2212 | 2552 | 22.04 | 30 | PASS
N77-370 DFT-6 Outer F
03080 | 30 | 100 | zoam | M o~ | 2246 | 2161 | 2507 | 2159 | 30 | PASS
DFT-2
N77-370 Inner_1
o0.3080 | 30 | 100 56'\(/|3A M | RB Lofi | 1992 | 2175 | 23.94 | 2046 | 30 | PASS
N77-370 DFT-2 Inner_1
30 |100| 56QA | M | RB_Rig | 19.95 | 21.88 | 24.03 | 20.55 | 30 | PASS
0-3980 . !
DFT-2
N77-370 1 a5 | 100 | 560A | M | CUeF| 2053 | 2199 | 2433 | 2085 | 30 | PASS
0-3980 . ull
DFT-P
N77-370 Inner 1
03080 | 30 | 100 I2I?<PS H | Rp Lot | 2554 | 2488 | 2823 | 2475 | 30 | PASS
N77-370 DFT-P Inner_1
30 [100|12BPS| H |RB Rig| 2568 | 25.23 | 28.47 | 2499 | 30 | PASS
0-3980 y !
DFT-P
N77-370 1 39 | 100 | 12B8Ps | H |OUF | 2391 | 2317 | 2657 | 23.09 | 30 | PASS
0-3980 9 ull
N77-370 DFT- Inner_1
03080 | 30 |100| opsk | H | R Leni| 2554 | 2514 | 28.35 | 24.87 | 30 | PASS
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Eiaaseys  Test Report No.: PSU-NQN2502170113RF08
Inner_1
N77-370 DFT- _
0-3080 | 39 |100| gpgk | H RBﬁtng 25.60 | 25.46 | 2854 | 2506 | 30 | PASS
N77-370 DFT- Outer_F
0-3080 | 30 |100| gpgk | M il 2412 | 23.36 | 26.77 | 23.29 | 30 | PASS
N77-370 DFT-1 Inner_1
03080 | 39 | 190 | goam | H | Re Left | 2440 | 2383 | 27.13 | 2365 | 30 | PASS
Inner_1
N77-370 DFT-1 _
0-3080 | 30 | 100 | goam | H RBﬁtng 2462 | 2438 | 2751 | 2403 | 30 | PASS
N77-370 DFT-1 Outer_F
0-3080 | 30 | 100 goam | M il 22.96 | 22.37 | 25.69 | 22.21 | 30 | PASS
N77-370 DFT-6 Inner_1
03080 | 30 [190| 4oam | H | e Lent | 2254 | 2168 | 2514 | 21.66 | 30 | PASS
Inner_1
N77-370 DFT-6 —
03080 | 30 |100| zoam | M RBﬁtng 22.60 | 22.22 | 25.42 | 21.94 | 30 | PASS
N77-370 DFT-6 OUter_F
0-3080 | 3 | 100 | z0am | M il 2221 | 21.57 | 2491 | 2143 | 30 | PASS
DFT-2
N77-370 Inner_1
0.3080 | 30 | 100 56|\(/|3A H | Re Left | 2011 | 2162 | 23.94 | 2046 | 30 | PASS
N77-370 DFT-2 Inner_1
30 |100| 56QA | H | RB_Rig | 20.14 | 22.07 | 24.22 | 20.74 | 30 | PASS
0-3980 " !
DFT-2
N77-370 1 30 | 100 | 56QA | H |OUF | 2034 | 2189 | 2419 | 2071 | 30 | PASS
0-3980 " ull
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n78(3450-3550)
MAX Power

DFT-
N78-3450-3550130| 90 | oooc, | Lo [nner_1RB_Left 2617 | 25.07 30 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

DFT-
N78-3450-3550/30| 100 | oooc, | Mo [nner 1RB Leff 26.04 | 24.94 30 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N78-3450-3550/30| 80 |DFT-16QAM| L |nner_1RB_Leftf 25.17 24.07 30 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N78-3450-3550/30| 100 DFT-16QAM| M |Inner_1RB_Leftf 25.08 23.98 30 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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[ BUREAU |
VERITAS

Test Report No.: PSU-NQN2502170113RF08

N78-3450-3550 | 30 | 10 | DFT-PI2BPSK | L | Inner_1RB_Left | 25.77 | 24.67 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-PI2BPSK | L | Inner_1RB_Right | 25.69 | 24.59 [ 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-PI2BPSK | L Outer_Full 24.32 | 23.22 | 30.00 | PASS
N78-3450-3550 | 30 | 10 DFT-QPSK L | Inner_1RB_Left | 25.84 | 24.74 | 30.00 | PASS
N78-3450-3550 | 30 | 10 DFT-QPSK L | Inner_1RB_Right [ 25.70 | 24.60 | 30.00 | PASS
N78-3450-3550 | 30 | 10 DFT-QPSK L Outer_Full 23.86 | 22.76 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-16QAM | L | Inner_1RB_Left | 24.76 | 23.66 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-16QAM | L | Inner_1RB_Right | 24.88 | 23.78 | 30.00 | PASS
N78-3450-3550 [ 30 | 10 | DFT-16QAM | L Outer_Full 22.68 | 21.58 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-64QAM | L | Inner_1RB_Left | 22.75| 21.65 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-64QAM | L | Inner_1RB_Right | 22.84 | 21.74 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-64QAM | L Outer_Full 22.22 1 21.12 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-256QAM | L | Inner_1RB_Left | 20.32 | 19.22 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-256QAM | L | Inner_1RB_Right | 20.17 | 19.07 | 30.00 | PASS
N78-3450-3550 ( 30 | 10 | DFT-256QAM | L Outer_Full 20.35 | 19.25 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-PI2BPSK | M | Inner_1RB_Left | 25.68 | 24.58 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-PI2BPSK | M | Inner_1RB_Right | 25.41 | 24.31 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-PI2BPSK | M Outer_Full 24.16 | 23.06 | 30.00 | PASS
N78-3450-3550 | 30 | 10 DFT-QPSK [ M| Inner_1RB_Left | 25.10 | 24.00 | 30.00 | PASS
N78-3450-3550 | 30 | 10 DFT-QPSK [ M | Inner_1RB_Right | 25.42 | 24.32 | 30.00 | PASS
N78-3450-3550 | 30 | 10 DFT-QPSK | M Outer_Full 23.62 | 22.52 | 30.00 | PASS
N78-3450-3550 [ 30 | 10 | DFT-16QAM | M | Inner_1RB_Left | 24.65 | 23.55 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-16QAM | M | Inner_1RB_Right | 24.36 | 23.26 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3450-3550 | 30 | 10 | DFT-160AM | M| Outer Full | 22.49 | 21.39 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-64QAM | M | Inner 1RB_Left |22.44 | 21.34 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-64QAM | M | Inner_1RB_Right | 22.35 | 21.25 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-64QAM | M| Outer Full | 22.14 | 21.04 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-256QAM | M | Inner_1RB_Left | 19.78 | 18.68 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-256QAM | M | Inner_1RB_Right | 19.65 | 18.55 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-256QAM | M|  Outer_Full | 20.02 | 18.92 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.02 | 23.92 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.70 | 23.60 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-PI2BPSK | H|  Outer Full | 23.38 | 22.28 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-QPSK | H | Inner_1RB_Left | 25.09 | 23.99 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-QPSK | H | Inner_1RB_Right | 24.91 | 23.81 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-QPSK |H| Outer Full | 23.02|21.92|30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-16QAM | H | Inner_1RB_Left | 23.91 | 22.81 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-16QAM | H | Inner_1RB_Right | 23.74 | 22.64 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-16QAM | H | Outer Full | 22.06 | 20.96 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-64QAM | H | Inner_1RB_Left | 22.02 | 20.92 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-64QAM | H | Inner_1RB_Right | 21.80 | 20.70 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-64QAM | H | Outer Full | 21.35|20.25 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-256QAM | H | Inner 1RB_Left | 19.47 | 18.37 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-256QAM | H | Inner_1RB_Right | 19.43 | 18.33 | 30.00 | PASS
N78-3450-3550 | 30 | 10 | DFT-256QAM | H|  Outer Full | 19.49 | 18.39 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-PI2BPSK | L | Inner_1RB_Left | 25.94 | 24.84 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3450-3550 | 30 | 15 | DFT-PI2BPSK Inner_1RB_Right | 25.62 | 24.52 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-PI2BPSK Outer Full | 24.27 | 23.17 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-QPSK Inner_1RB_Left | 25.89 | 24.79 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-QPSK Inner_1RB_Right | 25.60 | 24.50 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-QPSK Outer Full | 23.74 | 22.64 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-16QAM Inner_1RB_Left | 24.96 | 23.86 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-16QAM Inner_1RB_Right | 24.67 | 23.57 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-16QAM Outer Full |22.99 | 21.89 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-64QAM Inner_1RB_Left | 22.81 | 21.71 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-64QAM Inner_1RB_Right | 22.78 | 21.68 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-64QAM Outer Full | 22.24 | 21.14 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-256QAM Inner_1RB_Left | 20.39 | 19.29 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-256QAM Inner_1RB_Right | 20.09 | 18.99 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-256QAM Outer Full | 20.48 | 19.38 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-PI2BPSK Inner_1RB_Left | 25.74 | 24.64 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-PI2BPSK Inner_1RB_Right | 25.45 | 24.35 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-PI2BPSK Outer Full | 24.26 | 23.16 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-QPSK Inner_1RB_Left | 25.57 | 24.47 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-QPSK Inner_1RB_Right | 25.35 | 24.25 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-QPSK Outer Full | 23.66 | 22.56 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-16QAM Inner_1RB_Left | 24.68 | 23.58 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-16QAM Inner_1RB_Right | 24.45 | 23.35 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-16QAM Outer Full |22.78 | 21.68 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3450-3550 | 30 | 15 | DFT-64QAM | M | Inner 1RB_Left | 22.62 | 21.52 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-64QAM | M | Inner_1RB_Right | 22.58 | 21.48 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-64QAM | M| Outer Full | 22.14 | 21.04 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-256QAM | M | Inner_1RB_Left | 19.96 | 18.86 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-256QAM | M | Inner_1RB_Right | 19.86 | 18.76 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-256QAM | M |  Outer Full | 20.07 | 18.97 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.22 | 24.12 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.88 | 23.78 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-PI2BPSK | H|  Outer Full | 23.66 | 22.56 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-QPSK | H | Inner 1RB_Left | 25.10 | 24.00 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-QPSK | H | Inner_1RB_Right | 24.81 | 23.71 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-QPSK |H| Outer Full | 22.99 | 21.89 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-16QAM | H | Inner_1RB_Left | 24.16 | 23.06 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-16QAM | H | Inner_1RB_Right | 23.87 | 22.77 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-16QAM | H | Outer Full | 22.08 | 20.98 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-64QAM | H | Inner 1RB_Left | 21.99 | 20.89 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-64QAM | H | Inner_1RB_Right | 21.78 | 20.68 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-64QAM | H | Outer Full | 21.60 | 20.50 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-256QAM | H | Inner_1RB_Left | 19.68 | 18.58 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-256QAM | H | Inner_1RB_Right | 19.45 | 18.35 | 30.00 | PASS
N78-3450-3550 | 30 | 15 | DFT-256QAM | H|  Outer Full | 19.67 | 18.57 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-PI2BPSK | L | Inner_1RB_Left | 25.83 | 24.73 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-PI2BPSK | L | Inner_1RB_Right | 25.67 | 24.57 | 30.00 | PASS
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N78-3450-3550 | 30 | 20 | DFT-PI2BPSK Outer Full | 24.20 | 23.10 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-QPSK Inner_1RB_Left | 25.89 | 24.79 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-QPSK Inner_1RB_Right | 25.58 | 24.48 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-QPSK Outer Full |24.91 |23.81 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-16QAM Inner_1RB_Left | 23.69 | 22.59 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-16QAM Inner_1RB_Right | 23.37 | 22.27 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-16QAM Outer Full |23.45|22.35 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-64QAM Inner_1RB_Left | 22.42 | 21.32 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-64QAM Inner_1RB_Right | 22.52 | 21.42 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-64QAM Outer Full | 22.20 | 21.10 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-256QAM Inner_1RB_Left | 20.36 | 19.26 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-256QAM Inner_1RB_Right | 20.15 | 19.05 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-256QAM Outer Full  |20.19 | 19.09 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-PI2BPSK Inner_1RB_Left | 25.73 | 24.63 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-PI2BPSK Inner_1RB_Right | 25.45 | 24.35 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-PI2BPSK Outer Full | 24.13 | 23.03 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-QPSK Inner_1RB_Left | 24.83 | 23.73 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-QPSK Inner_1RB_Right | 25.43 | 24.33 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-QPSK Outer Full | 23.53 | 22.43 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-16QAM Inner_1RB_Left | 24.76 | 23.66 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-16QAM Inner_1RB_Right | 24.22 | 23.12 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-16QAM Outer Full | 22.64 | 21.54 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-64QAM Inner_1RB_Left | 22.76 | 21.66 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3450-3550 | 30 | 20 | DFT-64QAM | M | Inner_1RB_Right | 22.29 | 21.19 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-64QAM | M| oOuter Full  |[21.92|20.82 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-256QAM | M | Inner_1RB_Left | 20.22 | 19.12 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-256QAM | M | Inner_1RB_Right | 19.83 | 18.73 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-256QAM | M|  Outer Full | 19.93 | 18.83 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.18 | 24.08 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.84 | 23.74 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-PI2BPSK | H|  Outer Full | 23.55 | 22.45 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-QPSK | H | Inner_1RB_Left | 25.27 | 24.17 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-QPSK | H | Inner_1RB_Right | 24.76 | 23.66 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-QPSK |H| Outer Full | 23.04|21.94|30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-16QAM | H | Inner_1RB_Left | 24.14 | 23.04 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-16QAM | H | Inner_1RB_Right | 23.96 | 22.86 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-160AM | H | Outer Full | 22.14 | 21.04 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-64QAM | H | Inner 1RB Left |22.21 | 21.11 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-64QAM | H | Inner_1RB_Right | 21.87 | 20.77 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-64QAM | H | Outer Full | 21.42|20.32 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-256QAM | H | Inner_1RB_Left | 19.83 | 18.73 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-256QAM | H | Inner_1RB_Right | 19.26 | 18.16 | 30.00 | PASS
N78-3450-3550 | 30 | 20 | DFT-256QAM | H|  Outer Full | 19.45 | 18.35 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-PI2BPSK | L | Inner 1RB_Left | 25.94 | 24.84 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-PI2BPSK | L | Inner_1RB_Right | 25.68 | 24.58 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-PI2BPSK | L |  Outer Full | 24.24 | 23.14 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3450-3550 | 30 | 40 | DFT-QPSK Inner_1RB_Left | 25.96 | 24.86 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-QPSK Inner_1RB_Right | 25.52 | 24.42 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-QPSK Outer Full | 24.75 | 23.65 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-16QAM Inner_1RB_Left | 23.83 | 22.73 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-16QAM Inner_1RB_Right | 23.67 | 22.57 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-16QAM Outer Full | 23.48 | 22.38 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-64QAM Inner_1RB_Left | 22.36 | 21.26 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-64QAM Inner_1RB_Right | 22.51 | 21.41 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-64QAM Outer Full |22.37 | 21.27 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-256QAM Inner_1RB_Left | 20.45 | 19.35 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-256QAM Inner_1RB_Right | 20.43 | 19.33 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-256QAM Outer Full | 19.75 | 18.65 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-PI2BPSK Inner_1RB_Left | 25.72 | 24.62 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-PI2BPSK Inner_1RB_Right | 25.39 | 24.29 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-PI2BPSK Outer Full |23.99 | 22.89 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-QPSK Inner_1RB_Left | 25.59 | 24.49 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-QPSK Inner_1RB_Right | 25.19 | 24.09 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-QPSK Outer Full | 25.61 | 24.51 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-16QAM Inner_1RB_Left | 24.46 | 23.36 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-16QAM Inner_1RB_Right | 24.47 | 23.37 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-16QAM Outer Full |24.16 | 23.06 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-64QAM Inner_1RB_Left | 23.44 | 22.34 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-64QAM Inner_1RB_Right | 23.02 | 21.92 | 30.00 | PASS
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N78-3450-3550 | 30 | 40 | DFT-64QAM | M| oOuter Full  |[23.07 | 21.97 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-256QAM | M | Inner_1RB_Left |20.34 | 19.24 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-256QAM | M | Inner_1RB_Right | 19.87 | 18.77 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-256QAM | M|  Outer Full | 20.03 | 18.93 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.45 | 24.35 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.73 | 23.63 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-PI2BPSK | H | Outer Full | 23.64 | 22.54 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-QPSK | H | Inner_1RB_Left | 24.80 | 23.70 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-QPSK | H | Inner_1RB_Right | 24.67 | 23.57 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-QPSK |H| Outer Full | 23.07 |21.97 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-16Q0AM | H | Inner 1RB_Left | 24.25 | 23.15 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-16QAM | H | Inner_1RB_Right | 23.69 | 22.59 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-16Q0AM | H | Outer Full | 22.17 | 21.07 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-64QAM | H | Inner_1RB_Left | 22.39 | 21.29 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-64QAM | H | Inner_1RB_Right | 21.80 | 20.70 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-64QAM | H | Outer Full | 21.55 | 20.45 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-256QAM | H | Inner_1RB_Left | 19.92 | 18.82 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-256QAM | H | Inner_1RB_Right | 19.27 | 18.17 | 30.00 | PASS
N78-3450-3550 | 30 | 40 | DFT-256QAM | H| Outer Full | 19.73 | 18.63 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-PI2BPSK | L | Inner 1RB_Left | 26.13 | 25.03 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-PI2BPSK | L | Inner_1RB_Right | 25.60 | 24.50 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-PI2BPSK | L |  Outer Full | 24.39 | 23.29 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-QPSK | L | Inner_1RB_Left | 26.02 | 24.92 | 30.00 | PASS

Huarui 7layers High Technology (Suzhou)

Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road,

Tel: +86 (0557) 368 1008

High-tech District, Suzhou City, Anhui Province
Page 257 of 354




Test Report No.: PSU-NQN2502170113RF08

N78-3450-3550 | 30 | 50 | DFT-QPSK Inner_1RB_Right | 25.43 | 24.33 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-QPSK Outer Full | 23.83 |22.73 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-16QAM Inner_1RB_Left | 24.93 | 23.83 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-16QAM Inner_1RB_Right | 24.65 | 23.55 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-16QAM Outer Full | 22.88 | 21.78 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-64QAM Inner_1RB_Left | 23.07 | 21.97 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-64QAM Inner_1RB_Right | 22.58 | 21.48 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-64QAM Outer Full |22.40 | 21.30 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-256QAM Inner_1RB_Left | 20.46 | 19.36 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-256QAM Inner_1RB_Right | 20.05 | 18.95 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-256QAM Outer_Full  |20.18 | 19.08 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-PI2BPSK Inner_1RB_Left | 25.61 | 24.51 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-PI2BPSK Inner_1RB_Right | 25.16 | 24.06 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-PI2BPSK Outer Full | 24.03 |22.93 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-QPSK Inner_1RB_Left | 24.79 | 23.69 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-QPSK Inner_1RB_Right | 25.26 | 24.16 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-QPSK Outer Full | 23.47 | 22.37 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-16QAM Inner_1RB_Left | 24.69 | 23.59 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-16QAM Inner_1RB_Right | 24.16 | 23.06 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-16QAM Outer Full | 22.59 | 21.49 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-64QAM Inner_1RB_Left | 22.49 | 21.39 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-64QAM Inner_1RB_Right | 21.86 | 20.76 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-64QAM Outer Full |22.20 | 21.10 | 30.00 | PASS
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N78-3450-3550 | 30 | 50 | DFT-256QAM | M | Inner 1RB_Left | 20.04 | 18.94 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-256QAM | M | Inner_1RB_Right | 19.61 | 18.51 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-256QAM | M|  Outer Full | 20.00 | 18.90 | 30.00 | PASS
N78-3450-3550 | 30 | 50 DFT- H | Inner_1RB_Left | 24.85 | 23.75 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.82 | 23.72 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-PI2BPSK | H | Outer Full [ 23.62 | 22.52 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-QPSK | H | Inner 1RB_Left | 25.25 | 24.15 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-QPSK | H | Inner_1RB_Right | 24.70 | 23.60 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-QPSK |H| Outer Full | 23.14|22.04 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-160AM | H | Inner 1RB_Left | 24.61 | 23.51 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-16QAM | H | Inner_1RB_Right | 23.80 | 22.70 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-16Q0AM | H | Outer Full | 22.21|21.11|30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-64QAM | H | Inner_1RB_Left | 22.50 | 21.40 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-64QAM | H | Inner_1RB_Right | 21.57 | 20.47 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-64QAM | H | Outer Full | 21.78 | 20.68 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-256QAM | H | Inner_1RB_Left | 19.28 | 18.18 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-256QAM | H | Inner_1RB_Right | 19.30 | 18.20 | 30.00 | PASS
N78-3450-3550 | 30 | 50 | DFT-256QAM | H|  Outer Full | 19.75 | 18.65 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-PI2BPSK | L | Inner_1RB_Left | 26.16 | 25.06 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-PI2BPSK | L | Inner_1RB_Right | 25.51 | 24.41 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-PI2BPSK | L | Outer Full | 24.32 | 23.22 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-QPSK | L | Inner_1RB_Left | 25.98 | 24.88 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-QPSK | L | Inner_1RB_Right | 25.29 | 24.19 | 30.00 | PASS
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N78-3450-3550 | 30 | 60 | DFT-QPSK Outer Full |23.75 | 22.65 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-16QAM Inner_1RB_Left | 25.04 | 23.94 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-16QAM Inner_1RB_Right | 24.37 | 23.27 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-16QAM Outer Full |22.74 | 21.64 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-64QAM Inner_1RB_Left | 23.12 | 22.02 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-64QAM Inner_1RB_Right | 22.29 | 21.19 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-64QAM Outer Full | 22.28 | 21.18 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-256QAM Inner_1RB_Left | 20.73 | 19.63 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-256QAM Inner_1RB_Right | 19.90 | 18.80 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-256QAM Outer Full  |20.26 | 19.16 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-PI2BPSK Inner_1RB_Left | 25.85 | 24.75 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-PI2BPSK Inner_1RB_Right | 25.19 | 24.09 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-PI2BPSK Outer Full | 24.06 | 22.96 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-QPSK Inner_1RB_Left | 25.70 | 24.60 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-QPSK Inner_1RB_Right | 25.16 | 24.06 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-QPSK Outer Full | 23.44 | 22.34 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-16QAM Inner_1RB_Left | 24.68 | 23.58 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-16QAM Inner_1RB_Right | 24.18 | 23.08 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-16QAM Outer Full | 22.60 | 21.50 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-64QAM Inner_1RB_Left | 22.71 | 21.61 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-64QAM Inner_1RB_Right | 21.99 | 20.89 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-64QAM Outer Full |21.97 | 20.87 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-256QAM Inner_1RB_Left | 20.02 | 18.92 | 30.00 | PASS
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N78-3450-3550 | 30 | 60 | DFT-256QAM | M | Inner_1RB_Right | 19.62 | 18.52 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-256QAM | M |  Outer Full | 20.10 | 19.00 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.80 | 24.70 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.64 | 23.54 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-PI2BPSK | H|  Outer Full | 23.73 | 22.63 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-QPSK | H | Inner 1RB_Left | 25.61 | 24.51 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-QPSK | H | Inner_1RB_Right | 24.78 | 23.68 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-QPSK |H| Outer Full | 23.39 |22.29 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-16QAM | H | Inner_1RB_Left | 24.89 | 23.79 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-160AM | H | Inner_1RB_Right | 23.63 | 22.53 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-16QAM | H| Outer Full | 22.30 | 21.20 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-64QAM | H | Inner_1RB_Left | 22.83 | 21.73 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-64QAM | H | Inner_1RB_Right | 21.79 | 20.69 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-64QAM | H | Outer Full | 21.86 | 20.76 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-256QAM | H | Inner 1RB_Left | 20.31 | 19.21 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-256QAM | H | Inner_1RB_Right | 19.30 | 18.20 | 30.00 | PASS
N78-3450-3550 | 30 | 60 | DFT-256QAM | H|  Outer Full | 19.79 | 18.69 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-PI2BPSK | L | Inner_1RB_Left | 25.92 | 24.82 | 30.00 | PASS
N78-3450-3550 | 30 | 70 DFT- L | Inner_1RB_Right | 25.22 | 24.12 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-PI2BPSK | L |  Outer Full | 24.25 | 23.15 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-QPSK | L | Inner_1RB_Left | 26.03 | 24.93 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-QPSK | L | Inner_1RB_Right | 25.15 | 24.05 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-QPSK | L | oOuter Full | 23.73|22.63|30.00 | PASS
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N78-3450-3550 | 30 | 70 | DFT-16QAM Inner_1RB_Left | 25.09 | 23.99 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-16QAM Inner_1RB_Right | 24.13 | 23.03 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-16QAM Outer Full |22.81 |21.71 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-64QAM Inner_1RB_Left | 22.97 | 21.87 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-64QAM Inner_1RB_Right | 22.05 | 20.95 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-64QAM Outer Full | 22.25 | 21.15 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-256QAM Inner_1RB_Left | 20.29 | 19.19 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-256QAM Inner_1RB_Right | 19.61 | 18.51 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-256QAM Outer Full  |20.21 | 19.11 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-PI2BPSK Inner_1RB_Left | 25.74 | 24.64 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-PI2BPSK Inner_1RB_Right | 25.41 | 24.31 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-PI2BPSK Outer Full |23.96 | 22.86 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-QPSK Inner_1RB_Left | 25.75 | 24.65 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-QPSK Inner_1RB_Right | 24.87 | 23.77 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-QPSK Outer Full | 2351 |22.41 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-16QAM Inner_1RB_Left | 24.64 | 23.54 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-16QAM Inner_1RB_Right | 23.95 | 22.85 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-16QAM Outer Full |22.45|21.35 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-64QAM Inner_1RB_Left | 22.70 | 21.60 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-64QAM Inner_1RB_Right | 21.92 | 20.82 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-64QAM Outer Full  |21.99 | 20.89 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-256QAM Inner_1RB_Left | 20.26 | 19.16 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-256QAM Inner_1RB_Right | 19.39 | 18.29 | 30.00 | PASS
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N78-3450-3550 | 30 | 70 | DFT-256QAM | M |  Outer Full | 20.03 | 18.93 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.70 | 24.60 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.70 | 23.60 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-PI2BPSK | H|  Outer Full | 23.98 | 22.88 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-QPSK | H | Inner 1RB_Left | 25.55 | 24.45 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-QPSK | H | Inner_1RB_Right | 24.55 | 23.45 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-QPSK |H| Outer Full | 23.43|22.33|30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-16QAM | H | Inner_1RB_Left | 24.71 | 23.61 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-16QAM | H | Inner_1RB_Right | 23.73 | 22.63 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-16QAM | H | Outer Full | 22.49 | 21.39 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-64QAM | H | Inner 1RB_Left | 22.69 | 21.59 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-64QAM | H | Inner_1RB_Right | 21.54 | 20.44 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-64QAM | H | Outer Full | 21.82|20.72 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-256QAM | H | Inner_1RB_Left | 20.00 | 18.90 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-256QAM | H | Inner_1RB_Right | 19.10 | 18.00 | 30.00 | PASS
N78-3450-3550 | 30 | 70 | DFT-256QAM | H|  Outer Full | 19.79 | 18.69 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-PI2BPSK | L | Inner_1RB_Left | 25.97 | 24.87 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-PI2BPSK | L | Inner_1RB_Right | 25.10 | 24.00 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-PI2BPSK | L |  Outer Full | 24.24 | 23.14 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-QPSK | L | Inner_1RB_Left | 25.08 | 23.98 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-QPSK | L | Inner 1RB_Right | 25.12 | 24.02 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-QPSK | L | Outer Full | 23.66 |22.56 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-16QAM | L | Inner_1RB_Left | 25.17 | 24.07 | 30.00 | PASS
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N78-3450-3550 | 30 | 80 | DFT-16QAM Inner_1RB_Right | 24.11 | 23.01 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-16QAM Outer Full | 22.89 | 21.79 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-64QAM Inner_1RB_Left | 23.10 | 22.00 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-64QAM Inner_1RB_Right | 21.80 | 20.70 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-64QAM Outer Full | 22.22 | 21.12 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-256QAM Inner_1RB_Left | 20.31 | 19.21 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-256QAM Inner_1RB_Right | 19.36 | 18.26 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-256QAM Outer Full  |20.19 | 19.09 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-PI2BPSK Inner_1RB_Left | 25.85 | 24.75 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-PI2BPSK Inner_1RB_Right | 24.94 | 23.84 | 30.00 | PASS
N78-3450-3550 | 30 | 80 DFT- Outer Full | 23.92 |22.82 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-QPSK Inner_1RB_Left | 25.72 | 24.62 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-QPSK Inner_1RB_Right | 24.82 | 23.72 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-QPSK Outer Full | 23.62 | 22.52 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-16QAM Inner_1RB_Left | 24.80 | 23.70 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-16QAM Inner_1RB_Right | 23.93 | 22.83 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-16QAM Outer Full |22.48 | 21.38 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-64QAM Inner_1RB_Left | 22.85 | 21.75 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-64QAM Inner_1RB_Right | 21.86 | 20.76 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-64QAM Outer Full  |22.00 | 20.90 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-256QAM Inner_1RB_Left | 20.18 | 19.08 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-256QAM Inner_1RB_Right | 19.39 | 18.29 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-256QAM Outer Full | 19.93 | 18.83 | 30.00 | PASS
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N78-3450-3550 | 30 | 80 | DFT-PI2BPSK | H | Inner_1RB_Left | 25.91 | 24.81 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.66 | 23.56 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-PI2BPSK | H|  Outer Full | 23.87 | 22.77 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-QPSK | H | Inner_1RB_Left | 25.80 | 24.70 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-QPSK | H | Inner_1RB_Right | 24.72 | 23.62 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-QPSK | H| Outer Full | 23.56 |22.46 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-160AM | H | Inner 1RB_Left | 24.79 | 23.69 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-16QAM | H | Inner_1RB_Right | 23.69 | 22.59 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-16Q0AM | H | Outer Full | 22.52|21.42 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-64QAM | H | Inner 1RB_Left | 22.59 | 21.49 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-64QAM | H | Inner_1RB_Right | 21.68 | 20.58 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-64QAM | H | Outer Full | 21.99 | 20.89 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-256QAM | H | Inner_1RB_Left | 20.24 | 19.14 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-256QAM | H | Inner_1RB_Right | 19.19 | 18.09 | 30.00 | PASS
N78-3450-3550 | 30 | 80 | DFT-256QAM | H|  Outer Full | 19.92 | 18.82 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-PI2BPSK | L | Inner 1RB_Left | 26.17 | 25.07 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-PI2BPSK | L | Inner_1RB_Right | 24.96 | 23.86 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-PI2BPSK | L |  Outer Full | 24.25 | 23.15 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-QPSK | L | Inner_1RB_Left | 25.66 | 24.56 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-QPSK | L | Inner 1RB_Right | 24.81 | 23.71 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-QPSK | L | Outer Full |23.62|2252|30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-16QAM | L | Inner_1RB_Left | 24.96 | 23.86 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-16QAM | L | Inner_1RB_Right | 23.86 | 22.76 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3450-3550 | 30 | 90 | DFT-16QAM Outer Full | 22.56 | 21.46 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-64QAM Inner_1RB_Left | 23.08 | 21.98 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-64QAM Inner_1RB_Right | 21.96 | 20.86 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-64QAM Outer Full  |21.99 | 20.89 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-256QAM Inner_1RB_Left | 20.52 | 19.42 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-256QAM Inner_1RB_Right | 19.36 | 18.26 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-256QAM Outer Full |19.98 | 18.88 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-PI2BPSK Inner_1RB_Left | 25.90 | 24.80 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-PI2BPSK Inner_1RB_Right | 24.89 | 23.79 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-PI2BPSK Outer Full | 23.97 | 22.87 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-QPSK Inner_1RB_Left | 26.01 | 24.91 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-QPSK Inner_1RB_Right | 24.83 | 23.73 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-QPSK Outer Full | 23.56 | 22.46 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-16QAM Inner_1RB_Left | 24.93 | 23.83 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-16QAM Inner_1RB_Right | 23.81 | 22.71 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-16QAM Outer Full | 22.59 | 21.49 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-64QAM Inner_1RB_Left | 22.75 | 21.65 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-64QAM Inner_1RB_Right | 21.51 | 20.41 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-64QAM Outer Full | 22.00 | 20.90 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-256QAM Inner_1RB_Left | 20.21 | 19.11 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-256QAM Inner_1RB_Right | 19.12 | 18.02 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-256QAM Outer Full | 20.09 | 18.99 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-PI2BPSK Inner_1RB_Left | 25.98 | 24.88 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3450-3550 | 30 | 90 | DFT-PI2BPSK | H | Inner_1RB_Right | 24.75 | 23.65 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-PI2BPSK | H |  Outer Full | 24.07 | 22.97 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-QPSK | H | Inner_1RB_Left | 26.00 | 24.90 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-QPSK | H | Inner_1RB_Right | 24.84 | 23.74 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-QPSK | H| Outer Full | 23.54|22.44 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-16QAM | H | Inner_1RB_Left | 24.82 | 23.72 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-16QAM | H | Inner_1RB_Right | 23.82 | 22.72 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-16Q0AM | H | Outer Full | 22.45|21.35 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-64QAM | H | Inner_1RB_Left | 22.82 | 21.72 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-64QAM | H | Inner_1RB_Right | 21.68 | 20.58 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-64QAM | H | Outer Full | 22.07 | 20.97 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-256QAM | H | Inner_1RB_Left | 20.21 | 19.11 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-256QAM | H | Inner_1RB_Right | 19.14 | 18.04 | 30.00 | PASS
N78-3450-3550 | 30 | 90 | DFT-256QAM | H|  Outer Full | 19.80 | 18.70 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-PI2BPSK | L | Inner_1RB_Left | 25.89 | 24.79 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-PI2BPSK | L | Inner_1RB_Right | 24.84 | 23.74 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-PI2BPSK | L |  Outer Full | 24.07 | 22.97 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-QPSK | L | Inner_1RB_Left | 25.97 | 24.87 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-QPSK | L | Inner_1RB_Right | 24.64 | 23.54 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-QPSK | L | Outer Full | 2357 |22.47 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-16QAM | L | Inner_1RB_Left | 24.93 | 23.83 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-16QAM | L | Inner_1RB_Right | 23.84 | 22.74 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-16QAM | L | Outer Full | 22.63 | 2153 |30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3450-3550 | 30 | 100 | DFT-64QAM Inner_1RB_Left | 22.80 | 21.70 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-64QAM Inner_1RB_Right | 21.72 | 20.62 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-64QAM Outer Full |22.18 | 21.08 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-256QAM Inner_1RB_Left | 20.46 | 19.36 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-256QAM Inner_1RB_Right | 19.23 | 18.13 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-256QAM Outer Full | 19.92 | 18.82 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-PI2BPSK Inner_1RB_Left | 26.04 | 24.94 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-PI2BPSK Inner_1RB_Right | 24.66 | 23.56 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-PI2BPSK Outer Full  |24.13 | 23.03 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-QPSK Inner_1RB_Left | 26.01 | 24.91 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-QPSK Inner_1RB_Right | 24.69 | 23.59 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-QPSK Outer Full |23.58 | 22.48 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-16QAM Inner_1RB_Left | 25.08 | 23.98 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-16QAM Inner_1RB_Right | 23.76 | 22.66 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-16QAM Outer Full |22.63 |21.53 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-64QAM Inner_1RB_Left | 22.83 | 21.73 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-64QAM Inner_1RB_Right | 21.62 | 20.52 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-64QAM Outer Full |22.09 | 20.99 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-256QAM Inner_1RB_Left | 20.47 | 19.37 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-256QAM Inner_1RB_Right | 19.18 | 18.08 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-256QAM Outer Full  |20.08 | 18.98 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-PI2BPSK Inner_1RB_Left | 25.99 | 24.89 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-PI2BPSK Inner_1RB_Right | 24.84 | 23.74 | 30.00 | PASS

Huarui 7layers High Technology (Suzhou)

Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road,

Tel: +86 (0557) 368 1008

High-tech District, Suzhou City, Anhui Province
Page 268 of 354




Test Report No.: PSU-NQN2502170113RF08

N78-3450-3550 | 30 | 100 | DFT-PI2BPSK | H |  Outer Full | 24.08 | 22.98 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-QPSK | H | Inner 1RB_Left | 25.91 | 24.81 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-QPSK | H | Inner_1RB_Right | 24.76 | 23.66 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-QPSK | H| Outer Full | 25.50 | 24.40 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-16QAM | H | Inner_1RB_Left | 23.98 | 22.88 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-16QAM | H | Inner_1RB_Right | 24.00 | 22.90 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-16QAM | H | Outer Full | 22.94 | 21.84 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-64QAM | H | Inner_1RB_Left | 21.54 | 20.44 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-64QAM | H | Inner_1RB_Right | 21.68 | 20.58 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-64QAM | H | Outer Full | 21.64 | 20.54 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-256QAM | H | Inner 1RB_Left | 20.54 | 19.44 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-256QAM | H | Inner_1RB_Right | 19.71 | 18.61 | 30.00 | PASS
N78-3450-3550 | 30 | 100 | DFT-256QAM | H|  Outer Full | 20.15 | 19.05 | 30.00 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n78 MIMO(3450-3550)

MAX Power

N78-3450-3 DFT-QPS Inner_1RB
550 K _Left

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

26.76 | 25.88 | 29.35 | 28.25 30 PASS

N78-3450-3 DFT- Inner_1RB
550 30 | 100 PI2BPSK M _Right

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

26.32 | 25.56 | 28.97 | 27.87 30 PASS

N78-3450-3 30 | 15 DFT-16Q Inner_1RB

550 AM _Left
Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

25.73 | 25.15 | 28.46 | 27.36 30 PASS

N78-3450-3 DFT-16Q
550 30 1100\ am _Left

Inner_IRB| o 64 | 2489 | 2820 | 2719 | 30 | pass

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08
DFT-Q Inner_1R

N78-3450-3550 30 | 10 | “hor B Lo | 2647 25.62 29.08 | 24.97 | 30 | PASS
DFT-16 Inner_1R

N78-3450-3550 | 30 | 10 | “C A B Lot | 25:44 24.89 28.18 | 24.07 | 30 | PASS
DFT-Q Inner_1R

N78-3450-3550 | 30 | 10 | “po B Lo | 2628 2557 28.95 | 24.84 | 30 | PASS
DFT-16 Inner_1R

N78-3450-3550 | 30 | 10 | “C A B Lot | 2511 24.61 27.88 | 23.77 | 30 | PASS
DFT-Q Inner_1R

N78-3450-3550 | 30 | 10 | “po B Lo | 2601 2558 28.81 | 24.70 | 30 | PASS
DFT-16 Inner_1R

N78-3450-3550 | 30 | 10 | “C A B Lo | 2493 24.71 27.83 | 23.72 | 30 | PASS
DFT-Q Inner_1R

N78-3450-3550 | 30 | 15 | “hor B Lo | 2621 25.76 29.00 | 24.89 | 30 | PASS
DFT-16 Inner_1R

N78-3450-3550 | 30 | 15 | “C B Lo | 2573 25.15 28.46 | 24.35 | 30 | PASS
DFT-Q Inner_1R

N78-3450-3550 | 30 | 15 | “hor B Lo | 2622 25.73 28.99 | 24.88 | 30 | PASS
DFT-16 Inner_1R

N78-3450-3550 | 30 | 15 | “C B Lo | 2574 24.92 28.36 | 24.25 | 30 | PASS
DFT-Q Inner_1R

N78-3450-3550 | 30 | 15 | “pop B Lo | 2597 25.49 28.75 | 24.64 | 30 | PASS
DFT-16 Inner_1R

N78-3450-3550 | 30 | 15 | “C B Lo | 2529 24.75 28.04 | 23.93 | 30 | PASS

N78-3450-3550 | 30 | 20 | PFT-Q Inner_IR | 56 51 25.79 29.23 | 25.12 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R

N78-3450-3550 | 30 | 20 | “C A B Lo | 2536 25.07 28.23 | 24.12 | 30 | PASS

N78-3450-3550 | 30 | 20 | PFT-Q Inner_IR | 56 45 25.66 29.08 | 24.97 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R

N78-3450-3550 | 30 | 20 | “C A B Lo | 2532 24.66 28.01 | 23.90 | 30 | PASS

N78-3450-3550 | 30 | 20 | PFT-Q Inner_IR | 56 56 25.80 29.05 | 24.94 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R

N78-3450-3550 | 30 | 20 | “C A B Lo | 2517 24.40 27.81 | 23.70 | 30 | PASS

N78-3450-3550 | 30 | 40 | PFT-Q Inner_IR | 56 52 25.88 29.28 | 25.17 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R

N78-3450-3550 | 30 | 40 | “C A B Lo | 2555 24.97 28.28 | 24.17 | 30 | PASS

N78-3450-3550 | 30 | 40 | PFT-Q Inner_IR | ,¢ 36 25.65 29.03 | 24.92 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R

N78-3450-3550 | 30 | 40 | “C A B Lot | 2530 2458 27.97 | 23.86 | 30 | PASS

N78-3450-3550 | 30 | 40 | PFT-Q Inner_IR | 56 41 25.09 28.81 | 24.70 | 30 | PASS
PSK B_Left

Huarui 7layers High Technology (Suzhou)

Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road,

High-tech District, Suzhou City, Anhui Province

Page 271 of 354

Tel: +86 (0557) 368 1008




s Test Report No.: PSU-NQN2502170113RF08
DFT-16 Inner_1R
N78-3450-3550 | 30 | 40 |~ ® I H | RS | 254 2435 | 27.94|2383|30|PASS
N78-3450-3550 | 30 | 50 | PFTQ | | | ner 1R | ¢ 47 2569 | 29.11 | 25.00 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R
N78-3450-3550 | 30 | 50 | "o L | RS | 2561 2471 | 28.19 | 24.08 | 30 | PASS
N78-3450-3550 | 30 | 50 | PFT-Q | m | IMner_IR | 56 10 2533 | 28.74 | 24.63 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R
N78-3450-3550 | 30 | 50 | "o, I M| RS | 25.22 2448 | 27.88|23.77 |30 | PASS
N78-3450-3550 | 30 | 50 | PFTQ | i | Mner 1R | 56 45 2518 | 28.85|24.74 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R
N78-3450-3550 | 30 | 50 | "o I H | TR | 25.40 2429 | 27.94|2383|30|PASS
N78-3450-3550 | 30 | 60 | PFTQ | | | Mner 1R | 5¢ 26 2588 | 29.35 | 25.24 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R
N78-3450-3550 | 30 | 60 | o ” L | RS | 2560 2497 | 28.31|24.20]|30|PASS
N78-3450-3550 | 30 | 60 | PFTQ | m | Mner_1R | 55 o5 2504 | 28.70 | 24.59 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R
N78-3450-3550 | 30 | 60 | "o I M| TR | 2505 2419 | 27.71|23.60 |30 | PASS
N78-3450-3550 | 30 | 60 | PFTQ |y | Mner 1R | 55 og 2534 | 28.85|24.74 |30 | PASS
PSK B_Left
DFT-16 Inner_1R
N78-3450-3550 | 30 | 60 | "o I H | TR | 25.23 2441 | 27.85|23.74 |30 | PASS
N78-3450-3550 | 30 | 70 | PFT-Q | | | Inner_IR | 5q 39 25.62 29.03 | 24.92 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R
N78-3450-3550 | 30 | 70 | "o P L | TR | 25.32 2437 |27.88|23.77 |30 | PASS
N78-3450-3550 | 30 | 70 | PFT-Q | | Inner_IR | 55 og 25.33 28.68 | 24.57 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R
N78-3450-3550 | 30 | 70 | " ” IM | TR | 24.04 2411 | 2756 |23.45 |30 | PASS
N78-3450-3550 | 30 | 70 | PFT-Q |y | Inner_IR | 55 16 25.65 28.92 | 24.81 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R
N78-3450-3550 | 30 | 70 | "o ® I H | TR | 25.05 2466 |27.87|23.76 | 30 | PASS
N78-3450-3550 | 30 | 8o | PFT-Q | | | Inner_IR | o5 55 25.91 29.13 | 25.02 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R
N78-3450-3550 | 30 | 80 | o ” L | BT | 2544 2460 | 28.05|23.94|30|PASS
N78-3450-3550 | 30 | 80 | PFT-Q | | Inner_IR | 55 o5 25.23 28.62 | 24.51 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R
N78-3450-3550 | 30 | 80 | "o I M| TR | 24.01 2442 | 2768|2357 |30 PASS
N78-3450-3550 | 30 | 80 | PFT-Q |y | Inner_IR | 55 55 2551 28.91 | 24.80 | 30 | PASS
PSK B_Left
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s Test Report No.: PSU-NQN2502170113RF08
DFT-16 Inner_1R

N78-3450-3550 | 30 | 80 | "o I H | TR | 24.99 2462 | 27.82|23.71|30|PASS

N78-3450-3550 | 30 | 90 | PFTQ | | | ner 1R | 5¢ 35 2587 | 29.11 | 25.00 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R

N78-3450-3550 | 30 | 90 | "o L | RS | 25.42 2473 |28.10]23.99 | 30 | PASS

N78-3450-3550 | 30 | 90 | PFTQ | m | Mner 1R | ¢ 16 2531 | 28.77 | 24.66 | 30 | PASS
PSK B_Left
DFT-16 Inner_1R

N78-3450-3550 | 30 | 90 | "o, I M | TR | 25.12 2420 |27.69 2358 |30|PAss

N78-3450-3550 | 30 | 90 | PFTQ | i | Mner 1R | 5o o6 2524 | 28.63| 2452 |30 |PASS
PSK B_Left
DFT-16 Inner_1R

N78-3450-3550 | 30 | 90 | "o I H | TR | 2488 2440 |27.66 2355 |30 | PASS
DFT-P| Inner_1R

N78-3450-3550 | 30 | 100 | seod | L | 5 gr | 26.05 2552 | 28.80 | 24.69 | 30 | PASS
DFT-PI Inner_1R

N78-3450-3550 | 30 | 100 | jroc [ L | g gy | 26.01 2524 | 28.71|24.60 | 30 | PASS

N78-3450-3550 | 30 | 100 55;'3? L O“teilr—F“ 2451 2375 | 27.16 | 23.05 | 30 | PASS
DFT-Q Inner_1R

N78-3450-3550 | 30 | 100 | “po | L | "B | 25.99 2578 | 28.90|24.79 | 30 | PASS
DFT-Q Inner_1R

N78-3450-3550 | 30 | 100 | "o | L | B Rt | 25.99 2547 | 28.75 | 24.64 | 30 | PASS

N78-3450-3550 | 30 | 100 DIE;'(Q L O“te”r—F“ 24.84 2383 | 27.37|23.26 |30 | PASS
DFT-16 Inner_1R

N78-3450-3550 | 30 | 100 | " L | TR Tgr | 25:64 2489 | 28.29|24.18 |30 | PASS
DFT-16 Inner_1R

N78-3450-3550 | 30 | 100 | "o [ L | B R | 25.24 2426 |27.79|23.68 |30 | PASS

N78-3450-3550 | 30 | 100 DcSI\_l\f L O“te”r—F“ 23.41 22.85 26.15 | 22.04 | 30 | PASS
DFT-64 Inner_1R

N78-3450-3550 | 30 | 100 | "o L | BT | 23.25 2267 |25.98]|21.87 |30 PASs
DFT-64 Inner_1R

N78-3450-3550 | 30 | 100 | “C i L | B R | 23,01 2229 | 2568|2157 |30 PASS

N78-3450-3550 | 30 | 100 ngi“ L O“te”r—F” 23.03 2216 | 25.63|21.52 |30 | PASS
DFT-25 Inner_1R

N78-3450-3550 | 30 | 100 | ‘o o | L | TR | 2071 2266 | 24.80 | 20.69 | 30 | PASS
DFT-25 Inner_1R

N78-3450-3550 | 30 | 100 | ‘o o | L | B Rie | 20,22 2197 |24.19]20.08 |30 |PASS

N78-3450-3550 | 30 | 100 %FQTA'@IS L O“tﬁ‘lr—':“ 20.91 2257 24.83 | 20.72 | 30 | PASS
DFT-P| Inner_1R

N78-3450-3550 | 30 | 100 | proc (M| TR EE" | 2601 2515 |28.67 | 24.56 | 30 | PASS
DFT-PI Inner_1R

N78-3450-3550 | 30 | 100 | jrod (M| B Rt | 26.32 2556 | 28.97 | 24.86 | 30 | PASS
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s Test Report No.: PSU-NQN2502170113RF08

N78-3450-3550 | 30 | 100 EEFT,:Q)F;(' M O“tﬁ’lr—F“ 2414 | 2359 |26.88|22.77 |30 | PASS

N78-3450-3550 | 30 | 100 | PFTQ | m | Mner 1R | 55 18 2511 | 28.69 | 24.58 | 30 | PASS
PSK B_Left
DFT-Q Inner_1R

N78-3450-3550 | 30 | 100 | Lo | M | PRt | 26.40 2536 |28.92|24.81|30|PAss

N78-3450-3550 | 30 | 100 DF',:;kQ M O“te”r—':“ 24.45 2339 | 26.96 | 22.85 | 30 | PASS
DFT-16 Inner_1R

N78-3450-3550 | 30 | 100 | “C I M | TR | 25.27 2454 |27.93|23.82 30| PAss
DFT-16 Inner_1R

N78-3450-3550 | 30 | 100 | " I M | B R | 25,14 2468 | 27.93|23.82|30|PASS

N78-3450-3550 | 30 | 100 DEZ'I\%G M O““T{—F“ 2324 | 2254 |2591|21.80 |30 | PASS
DFT-64 Inner_1R

N78-3450-3550 | 30 | 100 |~ I M | TR | 23.03 2233 | 2570|2159 | 30 | PASS
DFT-64 Inner_1R

N78-3450-3550 | 30 | 100 | “C v I M | BB | 23.38 2241 |25.93|21.82 30| PAss

N78-3450-3550 | 30 | 100 ng’“ M O“te”r—':“ 22.67 2179 | 25.26|21.15 | 30 | PASS
DFT-25 Inner_1R

N78-3450-3550 | 30 | 100 | ‘o o I M | TR | 20,26 2206 |24.26]20.15 |30 | PASS
DFT-25 Inner_1R

N78-3450-3550 | 30 | 100 | ‘o o | M | BTR | 20,12 2219 | 24.29|20.18 |30 | PASS

N78-3450-3550 | 30 | 100 %';TA'fAS m | OU U] 2007 | 2219 | 2463|2052 |30 | PASS
DFT-PI Inner_1R

N78-3450-3550 | 30 | 100 | zeoc [ H | g [gr | 26.00 2502 | 2855 | 24.44 | 30 | PASS
DFT-PI Inner_1R

N78-3450-3550 | 30 | 100 | piod | H | B Rt | 26.15 2571 | 28.95|24.84 |30 | PASS

N78-3450-3550 | 30 | 100 Sé:g's? H O“te”r—F“ 24.35 23.52 26.97 | 22.86 | 30 | PASS

N78-3450-3550 | 30 | 100 | PFTQ | | Mner_1R | 55 o7 2541 | 28.71|24.60 | 30 | PASS
PSK B_Left
DFT-Q Inner_1R

N78-3450-3550 | 30 | 100 | "o | H | B Rt | 25.87 2578 | 28.84|24.73 |30 | PASS

N78-3450-3550 | 30 | 100 DI';;'(Q H O“te”r—F” 2453 2369 | 27.14|23.03 |30 | PASS
DFT-16 Inner_1R

N78-3450-3550 | 30 | 100 | " [ H | TR Tgr | 2470 2415 | 27.44|23.33 |30 | PASS
DFT-16 Inner_1R

N78-3450-3550 | 30 | 100 | “( i | H | B Rt | 2484 2470 |27.78|23.67 | 30 | PASS

N78-3450-3550 | 30 | 100 Dg;ﬁ H O“tﬁ‘lr—':“ 23.28 22.68 26.00 | 21.89 | 30 | PASS
DFT-64 Inner_1R

N78-3450-3550 | 30 | 100 |~ I H | TR | 22.73 2203 |25.40]21.29 | 30 | PASS
DFT-64 Inner_1R

N78-3450-3550 | 30 | 100 |~ I H | BB | 22,01 2240 | 2567|2156 |30 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3450-3550 | 30 | 100 ng“ H O“te”r—F“ 2262 | 2195 |2531|21.20|30 | PASS
DFT-25 Inner_1R

N78-3450-3550 | 30 | 100 | R | H | TSR | 2040 | 2187 | 2424|2043 30 [ PASS
DFT-25 Inner_1R

N78-3450-3550 | 30 | 100 [ Q0 | W | ETBEAR | 2034 | 2227 | 24422031 | 30| PASS

N78-3450-3550 | 30 | 100 %ZTA'ff H O“te”r—F“ 2074 | 2231 | 2461|2050 |30 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n78(3700-3800)
MAX Power

DFT-
PI2BPSK

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

DFT- .
N78-3700-3800{30| 100 PI2BPSK H [nner_1RB_Right 26.85 25.75 30 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

N78-3700-3800| 30 | 100 | DFT-16QAM | H |Inner_1RB_Right| 25.86 | 24.76 30 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
Co., Ltd. High-tech District, Suzhou City, Anhui Province
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[ BUREAU |
VERITAS

Test Report No.: PSU-NQN2502170113RF08

N78-3700-3800 | 30 | 10 | DFT-PI2BPSK | L | Inner_1RB_Left | 26.34 | 25.24 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-PI2BPSK | L | Inner_1RB_Right | 26.53 | 25.43 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-PI2BPSK | L Outer_Full 24.82 | 23.72 | 30.00 | PASS
N78-3700-3800 | 30 | 10 DFT-QPSK L | Inner_1RB_Left | 26.47 | 25.37 | 30.00 | PASS
N78-3700-3800 | 30 | 10 DFT-QPSK L | Inner_1RB_Right [ 26.35 | 25.25 | 30.00 | PASS
N78-3700-3800 | 30 | 10 DFT-QPSK L Outer_Full 24.58 | 23.48 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-16QAM | L | Inner_1RB_Left | 25.46 | 24.36 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-16QAM | L | Inner_1RB_Right | 25.53 | 24.43 | 30.00 | PASS
N78-3700-3800 ( 30 | 10 | DFT-16QAM | L Outer_Full 23.54 | 22.44 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-64QAM | L | Inner_1RB_Left | 23.28 | 22.18 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-64QAM | L | Inner_1RB_Right | 23.38 | 22.28 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-64QAM | L Outer_Full 22.88 | 21.78 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-256QAM | L | Inner_1RB_Left | 20.78 | 19.68 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-256QAM | L | Inner_1RB_Right | 20.89 | 19.79 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-256QAM | L Outer_Full 20.90 | 19.80 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-PI2BPSK | M | Inner_1RB_Left | 26.44 | 25.34 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-PI2BPSK | M | Inner_1RB_Right | 26.43 | 25.33 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-PI2BPSK | M Outer_Full 24.92 | 23.82 | 30.00 | PASS
N78-3700-3800 | 30 | 10 DFT-QPSK [ M| Inner_1RB_Left | 26.51 | 25.41 | 30.00 | PASS
N78-3700-3800 | 30 | 10 DFT-QPSK [ M | Inner_1RB_Right | 26.42 | 25.32 | 30.00 | PASS
N78-3700-3800 | 30 | 10 DFT-QPSK | M Outer_Full 24.36 | 23.26 | 30.00 | PASS
N78-3700-3800 [ 30 | 10 | DFT-16QAM | M [ Inner_1RB_Left | 25.37 | 24.27 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-16QAM | M | Inner_1RB_Right | 25.44 | 24.34 | 30.00 | PASS

Huarui 7layers High Technology (Suzhou)

Co., Ltd.
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Test Report No.: PSU-NQN2502170113RF08

N78-3700-3800 | 30 | 10 | DFT-160AM | M| oOuter Full  |[23.42 | 22.32 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-64QAM | M | Inner 1RB Left |23.38 | 22.28 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-PI2BPSK | L | Inner_1RB_Left | 26.34 | 25.24 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-PI2BPSK | L | Inner_1RB_Right | 26.53 | 25.43 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-PI2BPSK | L |  Outer Full | 24.82 | 23.72 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-QPSK | L | Inner 1RB_Left |26.47 | 25.37 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-QPSK | L | Inner_1RB_Right | 26.35 | 25.25 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-QPSK | L | Outer Full | 24.58|23.48 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-16QAM | L | Inner_1RB_Left | 25.46 | 24.36 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-16QAM | L | Inner_1RB_Right | 25.53 | 24.43 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-160AM | L | oOuter Full | 2354 |22.44 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-64QAM | L | Inner_1RB_Left | 23.28 | 22.18 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-64QAM | L | Inner_1RB_Right | 23.38 | 22.28 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-64QAM | L | Outer Full | 22.88|21.78 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-256QAM | L | Inner_1RB_Left | 20.78 | 19.68 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-256QAM | L | Inner_1RB_Right | 20.89 | 19.79 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-256QAM | L |  Outer Full | 20.90 | 19.80 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-PI2BPSK | M | Inner_1RB_Left | 26.44 | 25.34 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-PI2BPSK | M | Inner_1RB_Right | 26.43 | 25.33 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-PI2BPSK | M|  Outer Full | 24.92 | 23.82 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-QPSK | M| Inner 1RB Left | 26.51 | 25.41 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-QPSK | M | Inner_1RB_Right | 26.42 | 25.32 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-QPSK |M| oOuter Full | 24.36 | 23.26 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3700-3800 | 30 | 10 | DFT-16QAM | M | Inner 1RB_Left | 25.37 | 24.27 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-16QAM | M | Inner_1RB_Right | 25.44 | 24.34 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-16QAM | M| Outer Full | 23.42|22.32 | 30.00 | PASS
N78-3700-3800 | 30 | 10 | DFT-64QAM | M | Inner_1RB_Left | 23.38 | 22.28 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-64QAM | L | Outer Full | 23.00 | 21.90 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-256QAM | L | Inner_1RB_Left | 20.49 | 19.39 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-256QAM | L | Inner_1RB_Right | 20.68 | 19.58 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-256QAM | L |  Outer Full | 20.91 | 19.81 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-PI2BPSK | M | Inner_1RB_Left | 26.37 | 25.27 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-PI2BPSK | M | Inner_1RB_Right | 26.34 | 25.24 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-PI2BPSK | M|  Outer Full [ 24.91 | 23.81 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-QPSK | M| Inner_1RB_Left | 20.13 | 19.03 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-QPSK | M | Inner_1RB_Right | 26.35 | 25.25 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-QPSK |M| Outer Full | 24.52|23.42 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-160AM | M | Inner 1RB_Left | 25.37 | 24.27 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-16QAM | M | Inner_1RB_Right | 25.60 | 24.50 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-16Q0AM | M| Outer Full | 23.62 | 2252 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-64QAM | M | Inner 1RB_Left | 23.27 | 22.17 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-64QAM | M | Inner_1RB_Right | 23.35 | 22.25 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-64QAM | M| Outer Full | 22.99 | 21.89 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-256QAM | M | Inner_1RB_Left | 20.88 | 19.78 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-256QAM | M | Inner_1RB_Right | 20.78 | 19.68 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-256QAM | M|  Outer Full | 20.97 | 19.87 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3700-3800 | 30 | 15 | DFT-PI2BPSK | H | Inner_1RB_Left | 26.70 | 25.60 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-PI2BPSK | H | Inner_1RB_Right | 26.67 | 25.57 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-PI2BPSK | H|  Outer Full | 25.36 | 24.26 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-QPSK | H | Inner_1RB_Left | 26.63 | 25.53 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-QPSK | H | Inner_1RB_Right | 26.80 | 25.70 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-QPSK |H | oOuter Full |24.84|23.74|30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-160AM | H | Inner_1RB_Left | 25.63 | 24.53 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-16QAM | H | Inner_1RB_Right | 25.84 | 24.74 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-16QAM | H | Outer Full | 23.78 | 22.68 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-64QAM | H | Inner 1RB_Left | 23.42 | 22.32 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-64QAM | H | Inner_1RB_Right | 23.70 | 22.60 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-64QAM | H | Outer Full | 23.35|22.25 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-64QAM | L | Outer Full | 23.00 | 21.90 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-256QAM | L | Inner_1RB_Left | 20.49 | 19.39 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-256QAM | L | Inner_1RB_Right | 20.68 | 19.58 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-256QAM | L |  Outer Full | 20.91 | 19.81 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-PI2BPSK | M | Inner_1RB_Left | 26.37 | 25.27 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-PI2BPSK | M | Inner_1RB_Right | 26.34 | 25.24 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-PI2BPSK | M|  Outer Full | 24.91 | 23.81 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-QPSK | M| Inner_1RB_Left | 20.13 | 19.03 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-QPSK | M | Inner 1RB_Right | 26.35 | 25.25 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-QPSK |M| oOuter Full | 24.52|23.42 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-16QAM | M | Inner 1RB_Left | 25.37 | 24.27 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3700-3800 | 30 | 15 | DFT-16QAM | M | Inner_1RB_Right | 25.60 | 24.50 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-160AM | M| oOuter Full  |[23.62 | 22.52 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-64QAM | M | Inner_1RB_Left | 23.27 | 22.17 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-64QAM | M | Inner_1RB_Right | 23.35 | 22.25 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-64QAM |M | Outer Full | 22.99 | 21.89 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-256QAM | M | Inner_1RB_Left | 20.88 | 19.78 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-256QAM | M | Inner_1RB_Right | 20.78 | 19.68 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-256QAM | M|  Outer Full | 20.97 | 19.87 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-PI2BPSK | H | Inner_1RB_Left | 26.70 | 25.60 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-PI2BPSK | H | Inner_1RB_Right | 26.67 | 25.57 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-PI2BPSK | H|  Outer Full | 25.36 | 24.26 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-QPSK | H | Inner_1RB_Left | 26.63 | 25.53 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-QPSK | H | Inner_1RB_Right | 26.80 | 25.70 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-QPSK |H| Outer Full | 24.84|23.74 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-160AM | H | Inner 1RB_Left | 25.63 | 24.53 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-16QAM | H | Inner_1RB_Right | 25.84 | 24.74 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-16Q0AM | H | Outer Full | 23.78 | 22.68 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-64QAM | H | Inner_1RB_Left | 23.42 | 22.32 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-64QAM | H | Inner_1RB_Right | 23.70 | 22.60 | 30.00 | PASS
N78-3700-3800 | 30 | 15 | DFT-64QAM | H | Outer Full | 23.35|22.25 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-256QAM | M | Inner_1RB_Right | 20.79 | 19.69 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-256QAM | M|  Outer Full | 20.87 | 19.77 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-PI2BPSK | H | Inner_1RB_Left | 26.53 | 25.43 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3700-3800 | 30 | 20 | DFT-PI2BPSK | H | Inner_1RB_Right | 27.01 | 25.91 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-PI2BPSK | H| Outer Full [ 25.21 | 24.11 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-QPSK | H | Inner_1RB_Left | 26.60 | 25.50 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-QPSK | H | Inner_1RB_Right | 26.81 | 25.71 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-QPSK |H| oOuter Full |[24.81|23.71|30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-16QAM | H | Inner_1RB_Left | 25.60 | 24.50 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-16QAM | H | Inner_1RB_Right | 25.88 | 24.78 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-16Q0AM | H | Outer Full | 23.73|22.63 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-64QAM | H | Inner_1RB_Left | 23.54 | 22.44 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-64QAM | H | Inner_1RB_Right | 23.79 | 22.69 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-64QAM | H | Outer Full | 23.38|22.28 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-256QAM | H | Inner_1RB_Left | 20.77 | 19.67 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-256QAM | H | Inner_1RB_Right | 20.99 | 19.89 | 30.00 | PASS
N78-3700-3800 | 30 | 20 | DFT-256QAM | H|  Outer Full | 21.22 | 20.12 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-PI2BPSK | L | Inner 1RB_Left | 26.32 | 25.22 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-PI2BPSK | L | Inner_1RB_Right | 26.55 | 25.45 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-PI2BPSK | L |  Outer Full | 25.06 | 23.96 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-QPSK | L | Inner_1RB_Left | 26.41 | 25.31 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-QPSK | L | Inner_1RB_Right | 26.39 | 25.29 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-QPSK | L | Outer Full | 24.49 |23.39 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-160AM | L | Inner 1RB Left | 25.39 | 24.29 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-16QAM | L | Inner_1RB_Right | 25.51 | 24.41 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-16Q0AM | L | Outer Full | 23.56 | 22.46 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3700-3800 | 30 | 40 | DFT-64QAM Inner_1RB_Left | 23.18 | 22.08 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-64QAM Inner_1RB_Right | 23.32 | 22.22 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-64QAM Outer Full |22.97 | 21.87 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-256QAM Inner_1RB_Left | 20.76 | 19.66 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-256QAM Inner_1RB_Right | 20.85 | 19.75 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-256QAM Outer Full | 20.97 | 19.87 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-PI2BPSK Inner_1RB_Left | 26.67 | 25.57 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-PI2BPSK Inner_1RB_Right | 26.62 | 25.52 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-PI2BPSK Outer Full | 24.95 |23.85 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-QPSK Inner_1RB_Left | 26.47 | 25.37 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-QPSK Inner_1RB_Right | 26.65 | 25.55 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-QPSK Outer Full | 24.49 | 23.39 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-16QAM Inner_1RB_Left | 25.65 | 24.55 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-16QAM Inner_1RB_Right | 25.68 | 24.58 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-16QAM Outer Full |23.40 | 22.30 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-64QAM Inner_1RB_Left | 23.46 | 22.36 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-64QAM Inner_1RB_Right | 23.37 | 22.27 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-64QAM Outer Full |22.97 | 21.87 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-256QAM Inner_1RB_Left | 21.08 | 19.98 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-256QAM Inner_1RB_Right | 20.99 | 19.89 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-256QAM Outer Full  |20.90 | 19.80 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-PI2BPSK Inner_1RB_Left | 26.35 | 25.25 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-PI2BPSK Inner_1RB_Right | 26.74 | 25.64 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3700-3800 | 30 | 40 | DFT-PI2BPSK | H | Outer Full | 25.07 | 23.97 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-QPSK | H | Inner 1RB Left |26.43 | 25.33 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-QPSK | H | Inner_1RB_Right | 26.68 | 25.58 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-QPSK |H| Outer Full | 25.76 | 24.66 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-16QAM | H | Inner_1RB_Left | 25.50 | 24.40 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-16QAM | H | Inner_1RB_Right | 25.35 | 24.25 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-16QAM | H | Outer Full | 23.73|22.63 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-64QAM | H | Inner_1RB_Left | 23.58 | 22.48 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-64QAM | H | Inner_1RB_Right | 23.71 | 22.61 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-640AM |H| oOuter Full |[23.32|22.22 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-256QAM | H | Inner_1RB_Left | 21.15 | 20.05 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-256QAM | H | Inner_1RB_Right | 21.02 | 19.92 | 30.00 | PASS
N78-3700-3800 | 30 | 40 | DFT-256QAM | H| Outer Full | 20.77 | 19.67 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-PI2BPSK | L | Inner_1RB_Left | 26.36 | 25.26 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-PI2BPSK | L | Inner_1RB_Right | 26.57 | 25.47 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-PI2BPSK | L |  Outer_Full | 24.99 | 23.89 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-QPSK | L | Inner_1RB_Left | 26.45 | 25.35 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-QPSK | L | Inner_1RB_Right | 26.67 | 25.57 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-QPSK | L | Outer Full | 24.49 |23.39 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-16QAM | L | Inner 1RB Left | 25.51 | 24.41 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-16QAM | L | Inner_1RB_Right | 25.58 | 24.48 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-16Q0AM | L | Outer Full | 23.64 |22.54 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-64QAM | L | Inner 1RB_Left | 23.36 | 22.26 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3700-3800 | 30 | 50 | DFT-64QAM Inner_1RB_Right | 23.47 | 22.37 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-64QAM Outer Full | 23.16 | 22.06 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-256QAM Inner_1RB_Left | 20.75 | 19.65 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-256QAM Inner_1RB_Right | 21.07 | 19.97 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-256QAM Outer Full  |21.13 | 20.03 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-PI2BPSK Inner_1RB_Left | 26.53 | 25.43 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-PI2BPSK Inner_1RB_Right | 26.70 | 25.60 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-PI2BPSK Outer Full | 25.02 | 23.92 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-QPSK Inner_1RB_Left | 26.50 | 25.40 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-QPSK Inner_1RB_Right | 26.62 | 25.52 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-QPSK Outer Full  |24.53 |23.43 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-16QAM Inner_1RB_Left | 25.65 | 24.55 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-16QAM Inner_1RB_Right | 25.70 | 24.60 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-16QAM Outer Full | 23.58 | 22.48 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-64QAM Inner_1RB_Left | 23.34 | 22.24 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-64QAM Inner_1RB_Right | 23.50 | 22.40 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-64QAM Outer Full | 23.09 | 21.99 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-256QAM Inner_1RB_Left | 20.89 | 19.79 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-256QAM Inner_1RB_Right | 21.00 | 19.90 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-256QAM Outer Full  |21.00 | 19.90 | 30.00 | PASS
N78-3700-3800 | 30 | 50 DFT- Inner_1RB_Left | 26.31 | 25.21 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-PI2BPSK Inner_1RB_Right | 26.68 | 25.58 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-PI2BPSK Outer Full | 25.07 | 23.97 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3700-3800 | 30 | 50 | DFT-QPSK | H | Inner 1RB Left |26.37 | 25.27 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-QPSK | H | Inner_1RB_Right | 26.74 | 25.64 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-QPSK |H| Outer Full | 24.56 | 23.46 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-16QAM | H | Inner_1RB_Left | 25.33 | 24.23 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-16QAM | H | Inner_1RB_Right | 25.90 | 24.80 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-160AM | H | Outer Full  |[23.44 | 22.34 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-64QAM | H | Inner 1RB_Left |23.19 | 22.09 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-64QAM | H | Inner_1RB_Right | 23.52 | 22.42 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-64QAM | H | Outer Full | 23.12|22.02 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-256QAM | H | Inner_1RB_Left | 20.80 | 19.70 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-256QAM | H | Inner_1RB_Right | 21.19 | 20.09 | 30.00 | PASS
N78-3700-3800 | 30 | 50 | DFT-256QAM | H|  Outer Full | 21.14 | 20.04 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-PI2BPSK | L | Inner_1RB_Left | 26.24 | 25.14 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-PI2BPSK | L | Inner_1RB_Right | 26.34 | 25.24 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-PI2BPSK | L |  Outer Full | 25.02 | 23.92 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-QPSK | L | Inner_1RB_Left | 26.29 | 25.19 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-QPSK | L | Inner_1RB_Right | 26.53 | 25.43 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-QPSK | L | Outer Full | 2451 |23.41|30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-16QAM | L | Inner_1RB_Left | 25.33 | 24.23 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-16QAM | L | Inner_1RB_Right | 25.55 | 24.45 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-16QAM | L | Outer Full | 23.67 | 22.57 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-64QAM | L | Inner_1RB_Left | 23.18 | 22.08 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-64QAM | L | Inner_1RB_Right | 23.31 | 22.21 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3700-3800 | 30 | 60 | DFT-64QAM Outer Full | 23.16 | 22.06 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-256QAM Inner_1RB_Left | 20.56 | 19.46 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-256QAM Inner_1RB_Right | 20.97 | 19.87 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-256QAM Outer Full  |21.19 | 20.09 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-PI2BPSK Inner_1RB_Left | 26.46 | 25.36 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-PI2BPSK Inner_1RB_Right | 26.47 | 25.37 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-PI2BPSK Outer Full  |24.96 | 23.86 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-QPSK Inner_1RB_Left | 26.34 | 25.24 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-QPSK Inner_1RB_Right | 26.34 | 25.24 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-QPSK Outer Full |24.86 | 23.76 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-16QAM Inner_1RB_Left | 25.65 | 24.55 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-16QAM Inner_1RB_Right | 25.64 | 24.54 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-16QAM Outer Full | 23.50 | 22.40 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-64QAM Inner_1RB_Left | 23.71 | 22.61 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-64QAM Inner_1RB_Right | 23.76 | 22.66 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-64QAM Outer Full |22.95|21.85 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-256QAM Inner_1RB_Left | 20.43 | 19.33 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-256QAM Inner_1RB_Right | 20.27 | 19.17 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-256QAM Outer Full | 20.43 | 19.33 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-PI2BPSK Inner_1RB_Left | 26.27 | 25.17 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-PI2BPSK Inner_1RB_Right | 26.83 | 25.73 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-PI2BPSK Outer Full | 25.11 | 24.01 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-QPSK Inner_1RB_Left | 26.28 | 25.18 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3700-3800 | 30 | 60 | DFT-QPSK | H | Inner_1RB_Right | 26.71 | 25.61 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-QPSK |H| Outer Full | 25.01|23.91|30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-16QAM | H | Inner_1RB_Left | 25.54 | 24.44 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-16QAM | H | Inner_1RB_Right | 25.71 | 24.61 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-16QAM | H | Outer Full | 23.65|22.55 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-64QAM | H | Inner 1RB_Left |23.37 | 22.27 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-64QAM | H | Inner_1RB_Right | 23.52 | 22.42 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-64QAM | H | Outer Full | 22.87 |21.77 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-256QAM | H | Inner_1RB_Left | 20.63 | 19.53 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-256QAM | H | Inner_1RB_Right | 21.05 | 19.95 | 30.00 | PASS
N78-3700-3800 | 30 | 60 | DFT-256QAM | H|  Outer Full | 20.99 | 19.89 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-PI2BPSK | L | Inner_1RB_Left | 26.16 | 25.06 | 30.00 | PASS
N78-3700-3800 | 30 | 70 DFT- L | Inner_1RB_Right | 26.31 | 25.21 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-PI2BPSK | L |  Outer Full | 25.14 | 24.04 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-QPSK | L | Inner 1RB Left |26.17 | 25.07 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-QPSK | L | Inner_1RB_Right | 26.59 | 25.49 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-QPSK | L | oOuter Full | 26.67 | 25.57 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-16QAM | L | Inner_1RB_Left | 25.64 | 24.54 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-16QAM | L | Inner_1RB_Right | 25.75 | 24.65 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-16QAM | L | Outer Full | 24.00 | 22.90 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-640AM | L | Inner 1RB Left | 23.63 | 22.53 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-64QAM | L | Inner_1RB_Right | 23.68 | 22.58 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-64QAM | L | Outer Full | 22.83|21.73 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3700-3800 | 30 | 70 | DFT-256QAM Inner_1RB_Left | 20.55 | 19.45 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-256QAM Inner_1RB_Right | 20.26 | 19.16 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-256QAM Outer Full | 20.50 | 19.40 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-PI2BPSK Inner_1RB_Left | 26.31 | 25.21 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-PI2BPSK Inner_1RB_Right | 26.58 | 25.48 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-PI2BPSK Outer Full  |24.99 | 23.89 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-QPSK Inner_1RB_Left | 26.44 | 25.34 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-QPSK Inner_1RB_Right | 26.61 | 25.51 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-QPSK Outer Full | 24.51 | 23.41 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-16QAM Inner_1RB_Left | 25.36 | 24.26 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-16QAM Inner_1RB_Right | 25.53 | 24.43 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-16QAM Outer Full | 23.60 | 22.50 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-64QAM Inner_1RB_Left | 23.30 | 22.20 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-64QAM Inner_1RB_Right | 23.29 | 22.19 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-64QAM Outer Full | 22.89 | 21.79 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-256QAM Inner_1RB_Left | 20.79 | 19.69 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-256QAM Inner_1RB_Right | 20.86 | 19.76 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-256QAM Outer Full |20.86 | 19.76 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-PI2BPSK Inner_1RB_Left | 26.40 | 25.30 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-PI2BPSK Inner_1RB_Right | 26.80 | 25.70 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-PI2BPSK Outer Full  |24.99 | 23.89 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-QPSK Inner_1RB_Left | 26.44 | 25.34 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-QPSK Inner_1RB_Right | 26.78 | 25.68 | 30.00 | PASS
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N78-3700-3800 | 30 | 70 | DFT-QPSK |H| Outer Full |24.54|23.44|30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-16QAM | H | Inner 1RB_Left | 25.41 | 24.31 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-16QAM | H | Inner_1RB_Right | 25.81 | 24.71 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-16QAM | H | Outer Full | 23.53|22.43 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-64QAM | H | Inner_1RB_Left | 23.29 | 22.19 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-64QAM | H | Inner_1RB_Right | 23.48 | 22.38 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-64QAM | H | Outer Full | 23.13|22.03 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-256QAM | H | Inner_1RB_Left | 20.67 | 19.57 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-256QAM | H | Inner_1RB_Right | 21.03 | 19.93 | 30.00 | PASS
N78-3700-3800 | 30 | 70 | DFT-256QAM | H|  Outer Full | 20.96 | 19.86 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-PI2BPSK | L | Inner_1RB_Left | 26.34 | 25.24 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-PI2BPSK | L | Inner_1RB_Right | 26.51 | 25.41 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-PI2BPSK | L |  Outer Full | 24.93 | 23.83 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-QPSK | L | Inner_1RB_Left | 26.27 | 25.17 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-QPSK | L | Inner 1RB_Right | 26.59 | 25.49 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-QPSK | L | Outer Full | 24.44|23.34|30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-16QAM | L | Inner_1RB_Left | 25.35 | 24.25 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-16QAM | L | Inner_1RB_Right | 25.57 | 24.47 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-16Q0AM | L | Outer Full | 23.52|22.42 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-64QAM | L | Inner_1RB_Left | 23.05 | 21.95 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-640AM | L | Inner_1RB_Right | 23.40 | 22.30 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-64QAM | L | Outer Full | 23.05|21.95 |30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-256QAM | L | Inner_1RB_Left | 20.74 | 19.64 | 30.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

N78-3700-3800 | 30 | 80 | DFT-256QAM Inner_1RB_Right | 20.95 | 19.85 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-256QAM Outer Full  |20.86 | 19.76 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-PI2BPSK Inner_1RB_Left | 26.56 | 25.46 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-PI2BPSK Inner_1RB_Right | 26.60 | 25.50 | 30.00 | PASS
N78-3700-3800 | 30 | 80 DFT- Outer Full | 24.94 | 23.84 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-QPSK Inner_1RB_Left | 26.36 | 25.26 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-QPSK Inner_1RB_Right | 26.62 | 25.52 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-QPSK Outer Full | 24.49 | 23.39 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-16QAM Inner_1RB_Left | 25.38 | 24.28 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-16QAM Inner_1RB_Right | 25.86 | 24.76 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-16QAM Outer Full |23.53 |22.43 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-64QAM Inner_1RB_Left | 23.19 | 22.09 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-64QAM Inner_1RB_Right | 23.39 | 22.29 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-64QAM Outer Full | 23.03 |21.93 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-256QAM Inner_1RB_Left | 20.86 | 19.76 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-256QAM Inner_1RB_Right | 21.05 | 19.95 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-256QAM Outer Full  |21.02 | 19.92 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-PI2BPSK Inner_1RB_Left | 26.42 | 25.32 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-PI2BPSK Inner_1RB_Right | 26.71 | 25.61 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-PI2BPSK Outer Full | 25.16 | 24.06 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-QPSK Inner_1RB_Left | 26.39 | 25.29 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-QPSK Inner_1RB_Right | 26.72 | 25.62 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-QPSK Outer Full | 24.65 | 23.55 | 30.00 | PASS
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N78-3700-3800 | 30 | 80 | DFT-16Q0AM | H | Inner 1RB_Left | 25.36 | 24.26 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-16QAM | H | Inner_1RB_Right | 25.69 | 24.59 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-16Q0AM | H | Outer Full | 23.53|22.43|30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-64QAM | H | Inner_1RB_Left | 23.24 | 22.14 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-64QAM | H | Inner_1RB_Right | 23.61 | 22.51 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-64QAM |H| oOuter Full [23.11|22.01 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-256QAM | H | Inner_1RB_Left | 20.91 | 19.81 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-256QAM | H | Inner_1RB_Right | 20.95 | 19.85 | 30.00 | PASS
N78-3700-3800 | 30 | 80 | DFT-256QAM | H|  Outer Full | 21.10 | 20.00 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-PI2BPSK | L | Inner_1RB_Left | 26.31 | 25.21 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-PI2BPSK | L | Inner_1RB_Right | 26.77 | 25.67 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-PI2BPSK | L |  Outer Full | 24.99 | 23.89 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-QPSK | L | Inner_1RB_Left | 26.18 | 25.08 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-QPSK | L | Inner_1RB_Right | 26.59 | 25.49 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-QPSK | L | Outer Full | 24.44|23.34|30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-16QAM | L | Inner 1RB_Left | 25.34 | 24.24 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-16QAM | L | Inner_1RB_Right | 25.81 | 24.71 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-16Q0AM | L | Outer Full | 23.48 |22.38 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-64QAM | L | Inner 1RB_Left | 23.23 | 22.13 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-640AM | L | Inner_1RB_Right | 23.43 | 22.33 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-64QAM | L | Outer Full | 23.06 | 21.96 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-256QAM | L | Inner_1RB_Left | 20.53 | 19.43 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-256QAM | L | Inner_1RB_Right | 21.14 | 20.04 | 30.00 | PASS
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N78-3700-3800 | 30 | 90 | DFT-256QAM Outer Full  |21.06 | 19.96 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-PI2BPSK Inner_1RB_Left | 26.37 | 25.27 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-PI2BPSK Inner_1RB_Right | 26.62 | 25.52 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-PI2BPSK Outer Full |24.93 |23.83 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-QPSK Inner_1RB_Left | 26.21 | 25.11 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-QPSK Inner_1RB_Right | 26.55 | 25.45 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-QPSK Outer Full | 26.75 | 25.65 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-16QAM Inner_1RB_Left | 25.80 | 24.70 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-16QAM Inner_1RB_Right | 25.53 | 24.43 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-16QAM Outer Full |23.58 | 22.48 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-64QAM Inner_1RB_Left | 23.68 | 22.58 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-64QAM Inner_1RB_Right | 23.29 | 22.19 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-64QAM Outer Full |22.86 | 21.76 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-256QAM Inner_1RB_Left | 20.84 | 19.74 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-256QAM Inner_1RB_Right | 20.84 | 19.74 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-256QAM Outer_Full  |20.40 | 19.30 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-PI2BPSK Inner_1RB_Left | 26.36 | 25.26 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-PI2BPSK Inner_1RB_Right | 26.79 | 25.69 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-PI2BPSK Outer Full | 24.92 | 23.82 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-QPSK Inner_1RB_Left | 26.28 | 25.18 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-QPSK Inner_1RB_Right | 26.59 | 25.49 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-QPSK Outer Full | 24.46 | 23.36 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-16QAM Inner_1RB_Left | 25.27 | 24.17 | 30.00 | PASS
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N78-3700-3800 | 30 | 90 | DFT-16QAM | H | Inner_1RB_Right | 25.66 | 24.56 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-16QAM | H | Outer Full | 23.36 | 22.26 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-64QAM | H | Inner_1RB_Left | 23.16 | 22.06 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-64QAM | H | Inner_1RB_Right | 23.36 | 22.26 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-64QAM | H| oOuter Full |[22.82|21.72 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-256QAM | H | Inner_1RB_Left | 20.73 | 19.63 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-256QAM | H | Inner_1RB_Right | 21.11 | 20.01 | 30.00 | PASS
N78-3700-3800 | 30 | 90 | DFT-256QAM | H|  Outer Full | 20.84 | 19.74 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-PI2BPSK | L | Inner_1RB_Left | 26.24 | 25.14 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-PI2BPSK | L | Inner_1RB_Right | 26.72 | 25.62 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-PI2BPSK | L |  Outer Full | 25.17 | 24.07 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-QPSK | L | Inner_1RB_Left | 26.28 | 25.18 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-QPSK | L | Inner_1RB_Right | 26.72 | 25.62 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-QPSK | L | Outer Full | 24.46 |23.36 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-16QAM | L | Inner 1RB_Left | 25.28 | 24.18 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-16QAM | L | Inner_1RB_Right | 25.76 | 24.66 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-16Q0AM | L | Outer Full | 23.50 | 22.40 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-64QAM | L | Inner_1RB_Left | 23.09 | 21.99 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-64QAM | L | Inner_1RB_Right | 23.46 | 22.36 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-64QAM | L | Outer Full | 23.07 | 21.97 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-256QAM | L | Inner_1RB_Left | 20.56 | 19.46 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-256QAM | L | Inner_1RB_Right | 21.17 | 20.07 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-256QAM | L |  Outer Full | 20.98 | 19.88 | 30.00 | PASS
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N78-3700-3800 | 30 | 100 | DFT-PI2BPSK | M | Inner_1RB_Left | 26.19 | 25.09 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-PI2BPSK | M | Inner_1RB_Right | 26.71 | 25.61 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-PI2BPSK | M|  Outer Full | 25.00 | 23.90 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-QPSK | M| Inner_1RB_Left | 26.72 | 25.62 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-QPSK | M | Inner_1RB_Right | 26.78 | 25.68 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-QPSK |M| Outer Full | 24.61|23.51 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-160AM | M | Inner 1RB_Left | 25.41 | 24.31 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-16QAM | M | Inner_1RB_Right | 25.75 | 24.65 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-16QAM | M| Outer Full | 23.47 | 22.37 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-64QAM | M | Inner_1RB_Left | 23.06 | 21.96 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-64QAM | M | Inner_1RB_Right | 23.58 | 22.48 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-64QAM | M| Outer Full | 22.97 | 21.87 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-256QAM | M | Inner_1RB_Left | 20.54 | 19.44 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-256QAM | M | Inner_1RB_Right | 21.21 | 20.11 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-256QAM | M|  Outer Full | 21.08 | 19.98 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-PI2BPSK | H | Inner_1RB_Left | 26.23 | 25.13 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-PI2BPSK | H | Inner_1RB_Right | 26.85 | 25.75 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-PI2BPSK | H|  Outer Full | 25.05 | 23.95 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-QPSK | H | Inner_1RB_Left | 26.28 | 25.18 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-QPSK | H | Inner_1RB_Right | 26.79 | 25.69 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-QPSK |H| Outer Full | 24.56 | 23.46 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-16QAM | H | Inner_1RB_Left | 25.26 | 24.16 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-16QAM | H | Inner_1RB_Right | 25.86 | 24.76 | 30.00 | PASS
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N78-3700-3800 | 30 | 100 | DFT-16QAM | H | Outer Full | 23.53 | 22.43 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-64QAM | H | Inner_1RB_Left | 23.10 | 22.00 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-64QAM | H | Inner_1RB_Right | 23.51 | 22.41 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-64QAM | H | Outer Full | 23.11 |22.01|30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-256QAM | H | Inner_1RB_Left | 20.76 | 19.66 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-256QAM | H | Inner_1RB_Right | 21.10 | 20.00 | 30.00 | PASS
N78-3700-3800 | 30 | 100 | DFT-256QAM | H |  Outer Full | 21.05 | 19.95 | 30.00 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

n78 MIMO(3450-3550)

MAX Power

N78-3700-3 DFT-QPS Inner_1RB
800 K _Left

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

26.69 | 25.89 | 29.32 | 28.22 30 PASS

N78-3700-3 DFT-QPS Inner_1RB
800 K _Left

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

26.00 | 25.93 | 28.98 | 27.88 30 PAS S

N78-3700-3 30 | 60 DFT-16Q Inner_1RB

800 AM _Left
Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

25.74 | 25.04 | 28141 | 27.31 30 PAS S

N78-3700-3 DFT-16Q
800 30 1100\ am _Left

Inner_IRB| o 6> | 2484 | 2826 | 2716 | 30 | PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08

N78300 30| 10 | DFT-QPSK | L Inng%tR 26.42 | 25.50 | 29.04 | 27.94 |30 | PR>
N78 30 130 | 10 | DFT-160aM | L '”é‘j;%tR 2559 | 24.70 | 28.18 | 27.08 | 30 | F&>
N oe00 | 30| 10 | DFT-Psk | m| "EeAR | 26.18 | 25.68 | 2895 | 2785 | 30 | TG°
N783™0- 130 | 10 | DFT-160AM |M '”é‘j;%tR 25.13 | 24.54 | 27.86 | 26.76 | 30 | F2>
78300 130| 10 | DFT-QPSK | H Inng%tR 26.05 | 25.41 | 28.75 | 27.65 |30 | ">
N783™M0- |30 | 10 | DFT-16QAM | H '”é‘iéf 24.95 | 24.60 | 27.79 | 26.69 | 30 | F2>
M oeo0 | 30| 15 | DFT-Psk | L | "BeR | 26.26 | 25.83 | 20.06 | 27.96 | 30 | 757
N oe00 | 30| 15 | DFT-160am | L | "EAR | 2558 | 25.05 | 2833 | 2723 | 30 | g
N78300 30| 15 | DFT-QPSK | M '”gj'[;%tR 26.14 | 25.57 | 28.87 | 27.77 |30 | TR>
N783™0- 130 | 15 | DFT-160AM |M '”é‘iéf 25.62 | 25.03 | 28.35 | 27.25 | 30 | F&>
783700 130| 15 | DFT-QPSK | H '”gj'[;%tR 26.00 | 25.52 | 28.78 | 27.68 |30 | ">
N783™0- |30 | 15 | DFT-160AM | H '”é‘f[E%tR 2555 | 24.82 | 28.21| 27.11 |30 | P23
NTo S0 |30 20 | DFT-QPsK | L '”gj;}tR 26.74 | 2572 | 2027 | 2847 |30 | P83
N783™0- 130 | 20 | DFT-160AM | L '”E?iéf 25.45 | 25.01 | 28.25 | 27.15 | 30 | F&>
NTo S0 130 | 20 | DFT-QPSK | M '”gj;}tR 26.27 | 25.75 | 2003 | 27.93 | 30 | F&>
N783™0- 130 | 20 | DFT-160AM | M '”E?iéf 25.41 | 24.55 | 28.01|26.91 |30 | F&>
NTES™0 |30 20 | DFT-QPSK | H '”gj;}tR 26.37 | 25.76 | 20.09 | 27.99 | 30 | F&>
7830 |30 | 20 | DFT-160AM | H '”E?iéf 25.03 | 24.56 | 27.81| 26.71 | 30 | F&>
NTo S0 |30 40 | DFT-QPSK | L '”é‘j;}tR 26.61 | 25.91| 2028 | 28.18 |30 | F2>
78370 130 | 40 | DFT-160AM | L '”gf[—e%tR 25.73 | 24.93 | 28.36 | 27.26 | 30 | F2>
N7o S0 130 | 40 | DFT-QPSK | M '”é‘j;}tR 26.34 | 25.69 | 20.04 | 27.94 |30 | F&>
78370 130 | 40 | DFT-160AM | M '”gf[—e%tR 25.26 | 2453 | 27.92 | 26.82 | 30 | F&>
NTE 30 |30 | 40 | DFT-QPSK | H '”é‘j;}tR 2657 | 25.20 | 28.95 | 27.85 |30 | F&>
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78320 30| 40 | DFT-160AM | H '”é‘j;%tR 25.66 | 24.24 | 28.02 | 2692 |30 | ">
N oe00 | 30| 50 | DFT-Psk | L | "ER | 26553 | 2578 | 20.18 | 2808 |30 | g7
78320 30| 50 | DFT-160AM | L '”é‘j;%tR 25.60 | 24.79 | 28.27 | 2717 |30 | TR>
N oe00 | 30| 50 | DFT-QPsk | M| "EeAR | 26.12 | 2558 | 2887 | 2777 |30 | PG°
7830 30| 50 | DFT-16QAM | M '”é‘j;%tR 25.28 | 24.30 | 27.87 | 26.77 |30 | ">
783700 30| 50 | DFT-QPSK | H '”Qj;%tR 26.60 | 25.35 | 20.03 | 27.93 |30 | ">
783720 30| 50 | DFT-16QAM | H '”gjgiR 25.36 | 24.23 | 27.84 | 2674 |30 | ">
783700 30| 60 | DFT-QPSK | L '”Qj;%tR 26.69 | 25.89 | 29.32 | 28.22 |30 | ">
78320 30| 60 | DFT-160AM | L '”gjgiR 2574|2504 | 28.41 | 2731 |30 | ">
783700 30| 60 | DFT-QPSK | M '”Qj;%tR 26.20 | 25.06 | 28.68 | 27.58 |30 | ">
7830 30| 20 | DFT-16QAM | M '”gjgiR 25.41(24.55 | 28.01 | 269130 | ">
783700 130| 20 | DFT-QPSK | H "B let . | 26:37 | 25.76 | 29.00 | 2799 | 30 RS
783720 30| 20 | DFT-16QAM | H '”é‘jétR 25.03|24.56 | 27.81 | 26.71 |30 | ">
NTE S0 130 40 | DFT-QPSK | L '”Qf[;}f 26.61 | 25.91| 2028 | 28.18 | 30 | T8>
78320 30| 40 | DFT-160aM | L '”é‘jétR 25.73(24.93 | 28.36 | 27.26 |30 | ">
NTE S0 130 | 40 | DFT-QPSK | M '”Qf[;}f 26.34 | 25.69 | 20.04 | 27.94 |30 | P23
78320 30| 40 | DFT-16QAM | M '”é‘jétR 25.26 | 24.53 | 27.92 | 2682 |30 | ">
NTE S0 |30 | 40 | DFT-QPSK | H '”Qf[;}f 2657 | 25.20 | 28.95 | 27.85 |30 | F2>
N7§§(’)7000' 30| 40 | DFT-16QAM | H '”é‘_e[E}tR 25.66 | 24.24 | 28.02 | 26.92 | 30 Pés
N7E S0 |30 50 | DFT-QPSK | L '”gj—e}tR 2653 | 25.78 | 20.18 | 28.08 | 30 | F2>
783100 30| 50 | DFT-160AM | L '”é‘_e[E}tR 25.60 | 24.79 | 28.27 | 27.17 |30 | TR>
N7B S0 130 | 50 | DFT-QPSK | M '”gj—e}tR 26.12 | 25.58 | 28.87 | 27.77 |30 | F&>
78300 30| 50 | DFT-16QAM | M '”é‘_e[E}tR 25.28 | 24.30 | 27.87 | 26.77 | 30 | ">
N7E S0 |30 | 50 | DFT-QPSK | H '”gf[—e}tR 26.60 | 25.35 | 20.03 | 27.93 | 30 | F2>

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
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Test Report No.: PSU-NQN2502170113RF08
N78-3700- Inner_1R PAS
3600 |30 | 50 | DFT-16QAM | H | "E%/oc" | 25.36 | 24.23 | 27.84 | 2674 | 30 | g
N78-3700- Inner_1R PAS
3600 | 30| 60 | DFT-QPSK | L | "5 51" | 2669|2580 | 2032|2822 |30 | "¢
N78-3700- Inner_1R PAS
3600 | 30| 60 | DFT-16QAM | L | "E%/oc" | 25.74 | 25.04 | 28.41 | 27.31 |30 | g
N78-3700- Inner_1R PAS
3600 | 30| 60 | DFT-QPSK | M| "5 " | 2620 | 25.06 | 28.68 | 27.58 | 30 | "¢
N78-3700- Inner_1R PAS
3600 | 30| 90 | DFT-QPSK | H| g8 | 26.14 | 2545 | 2882 | 27.72 | 30 | g
N78-3700- Inner_1R PAS
s600 |30 | 90 | DFT-16QAM | H | "E%/oc™ | 24.96 | 24.33 | 27.67 | 2657 |30 | g
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-PI2BPSK | L | "E%/oc" | 25.98 | 25.34 | 28.68 | 27.58 | 30 | g
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-PIBPSK | L | gMpe " | 26.15 | 25.26 | 28.74 | 27.64 | 30 | g
N7§é%7000' 30 | 100 | DFT-PI2BPSK | L O“te”r—':“ 2459 | 23.55 | 27.11 | 26.01 | 30 Pés
N78-3700- Inner_1R PAS
s800 |30 |100| DFT-QPSK | L | "g%oc | 26.00 | 25.93 | 28.98|27.88 |30 | g
N78-3700- Inner_1R PAS
3600 |30 |100| DFT-QPSK | L | 'g'Ri | 26.03 | 25,62 | 28.84 | 27.74 | 30 | "¢
N78-3700- | 551 100 | DFT-Psk | L | OU_FU | 2462 | 23.76 | 27.22 | 26.12 | 30 | PAS
3800 I S
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-16QAM | L | "ES/oc" | 25.62 | 24.84 | 2826 | 27.16 | 30 | g
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-16QAM | L | Rt | 25.06 | 24.32 | 27.72| 2662 | 30 | g
N78-3700- | 35| 100 | DFT-160aM | L | OU-FU | 5357 [ 2268 | 26.16 | 25.06 | 30 | PAS
3800 I S
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-64QAM | L | "F%/oc" | 23.26 | 22.76 | 26.03 | 24.93 | 30 | g
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-64QAM | L | R | 22.95 | 22.23 | 25,62 | 24.52 |30 | g
N7§§67000' 30 | 100 | DFT-64Q0AM | L O“tﬁ‘lr—F“ 22.92 | 22.24 | 25.60 | 24.50 | 30 Pgs
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-256QAM | L | "ES/oc" | 20.58 | 22.65 | 24.75 | 23.65 | 30 | g
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-256QAM | L | 'gMpe " | 20.17 | 22.05 | 24.22|23.12 |30 | g
N7§é%7000' 30 | 100 | DFT-2560AM | L O“te”r—':“ 20.89 | 22.64 | 24.86 | 23.76 | 30 Pés
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-PIBPSK | M | "E%/oc™ | 26.20 | 25.28 | 28.77 | 27.67 | 30 | g
N78-3700- Inner_1R PAS
3800 | 30| 100 | DFT-PI2BPSK | M | \BY0 ™ | 26.26 | 25.63 | 28.97 | 27.87 30 | g
N7§§°67000' 30 | 100 | DFT-PI2BPSK | M O“teilr—':“ 24.18 | 23.46 | 26.85 | 25.75 | 30 Pgs

Huarui 7layers High Technology (Suzhou)
Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road,
High-tech District, Suzhou City, Anhui Province

Page 300 of 354

Tel: +86 (0557) 368 1008



Eiaasexs  Test Report No.: PSU-NQN2502170113RF08
N78-3700- Inner_1R PAS
3600 |30 |100| DFT-QPSK | M| "E8/oc" | 26.32| 25.26 | 28.83|27.73 | 30 | g
N78-3700- Inner_1R PAS
s800 |30 |100| DFT-QPSK | M| 'gMaci | 26.21| 2533 | 28.80 | 27.70 | 30 | g
N7§é‘°67000' 30| 100| DFT-QPSK |M O“te”r—':“ 24.46 | 23.47 | 27.00 | 25.90 | 30 Pés
N78-3700- Inner_1R PAS
3600 | 30| 100 | DFT-16QAM | M| "5 o™ | 2522 | 24.50 | 27.89 | 26.79 | 30 | "¢
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-16QAM | M| 'R | 25.28 | 24.65 | 27.99 | 26.89 | 30 | g
N7§é%7000' 30 | 100 | DFT-16QAM | M O“te”r—':“ 23.26 | 22.61 | 25.96 | 24.86 | 30 Pés
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-64QAM | M| "EE/oc | 22,07 | 22.31 | 25.66 | 24.56 | 30 | g
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-64QAM | M| 'gMaci | 23.21| 2253 | 25.89 | 24.79 | 30 | g
N7§é%7000' 30 | 100 | DFT-64QAM | M O“te”r—':“ 22.76 | 22.02 | 25.42 | 24.32 | 30 Pés
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-256QAM | M | "E5/oc" | 20.14 | 22.05 | 2421|2311 |30 | g
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-256QAM | M | MR | 20.36 | 22.26 | 24.42 | 23.32 | 30 | g
N7§é%7000' 30 | 100 | DFT-256QAM | M O“teilr—':“ 20.73 | 22.34 | 24.62 | 23.52 | 30 Pgs
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-PI2BPSK | H | "E®/oc" | 26.03 | 25.06 | 2858 | 27.48 | 30 | g
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-PIBPSK | H | gMpr " | 26.03 | 25.49 | 28.78 | 27.68 | 30 | g
N7§é%zoo' 30 | 100 | DFT-PI2BPSK | H O“te”r—':“ 24.35 | 23.53 | 26.97 | 25.87 | 30 Pés
N78-3700- Inner_1R PAS
3600 |30 |100| DFT-QPSK | H| g% | 2581|2553 | 28.68 | 27.58 | 30 | g
N78-3700- Inner_1R PAS
3600 |30 |100| DFT-QPSK | H | 'g'Roi | 25.82 | 25.84 | 28.84 | 27.74 | 30 | "¢
N78-3700- | 56 [ 100 | DFT-QPsk | H | CUT-FU | 5438 | 2359 | 27.01 | 25.01 [ 30 | PAS
3800 I S
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-16QAM | H | "ES/oc" | 24.64 | 24.18 | 27.43|26.33 | 30 | g
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-16QAM | H | "R | 24.94 | 24.56 | 27.76 | 26.66 | 30 | g
N7§é%7000' 30 | 100 | DFT-160AM | H O“te”r—':” 23.34 | 22.62 | 26.01 | 24.91 | 30 PQS
N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-64QAM | H | "E%/oc™ | 22.75 | 22.15 | 25.47 | 24.37 | 30 | g
N78-3700- Inner_1R PAS
3800 | 30| 100 | DFT-64QAM | H | BY0 | 22,01 | 2258 | 25.76 | 24.66 |30 | g
N7§§°67000' 30 | 100 | DFT-640AM | H O“teilr—':“ 2254 | 22.08 | 25.33 | 24.23 | 30 Pgs
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Eiaaiexa  Test Report No.: PSU-NQN2502170113RF08

N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-256QAM | H | "E%/oc" | 20.41| 21,97 | 2427|2317 | 30 | g

N78-3700- Inner_1R PAS
3600 |30 | 100 | DFT-256QAM | H | gMpr i | 20.35 | 22.34 | 24.47 | 23.37 | 30 | g

N7§é‘°67000' 30 | 100 | DFT-256QAM | H O“te”r—':“ 20.63 | 22.34 | 24.58 | 23.48 | 30 PQS
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Test Report No.: PSU-NQN2502170113RF08

NR CA n5B
MAX Power
Band | SCS [Bandwidth| Modulation |Channel RB Config Power ERP Limit Verdict
(dBm) (dBm) (dBm)
CA _n5B|15+1515+5 DFT-16QAM M+M  |Inner_Full 16.99| 17.06 [38.45 |PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15

Band | SCS [Bandwidth| Modulation |Channel RB Config Power ERP Limit Verdict

(dBm) (dBm) (dBm)

CA_n5B[15+15| 15+5 DFT-64QAM| L+L |nner_1RB_Left 17.05 | 17.12 38.45 PASS

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08

CA n5B | 15+15 | 15+5 DFT-BPSK L+L Inner_Full 16.99 | 15.89 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-BPSK | L+L | Inner 1RB_Left | 16.84 | 15.74 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-BPSK | L+L | Inner 1RB_Right | 16.87 | 15.77 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-QPSK | L+L Inner_Full 16.95 | 15.85 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-QPSK | L+L | Inner_1RB_Left | 16.96 | 15.86 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-QPSK | L+L | Inner_1RB_Right | 16.67 | 15.57 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-16QAM | L+L Inner_Full 16.92 | 15.82 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-16QAM | L+L | Inner_1RB_Left | 16.27 | 15.17 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-16QAM | L+L | Inner_1RB_Right | 16.62 | 15.52 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-64QAM | L+L Inner_Full 16.95 | 15.85 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-64QAM | L+L | Inner 1RB_Left | 17.05 | 15.95 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-64QAM | L+L | Inner 1RB_Right | 16.88 | 15.78 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-256QAM | L+L Inner_Full 17.01 | 15.91 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-256QAM | L+L | Inner_1RB_Left | 16.94 | 15.84 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-256QAM | L+L | Inner_1RB_Right | 16.62 | 15.52 | 38.45 | PASS
CA_n5B | 15+15 | 10+10 | DFT-BPSK | L+L Inner_Full 16.91 | 15.81 | 38.45 | PASS
CA_n5B | 15+15 | 10410 | DFT-BPSK | L+L | Inner 1RB_Left | 16.86 | 15.76 | 38.45 | PASS
CA_n5B | 15+15 | 10+10 | DFT-BPSK | L+L | Inner_1RB_Right | 16.72 | 15.62 | 38.45 | PASS
CA_n5B | 15+15 | 10+10 | DFT-QPSK | L+L Inner_Full 16.97 | 15.87 | 38.45 | PASS
CA_n5B | 15+15 | 10+10 | DFT-QPSK | L+L | Inner 1RB_Left | 16.68 | 15.58 | 38.45 | PASS
CA_n5B | 15+15 | 10+10 | DFT-QPSK | L+L | Inner_1RB_Right | 16.77 | 15.67 | 38.45 | PASS
CA_n5B | 15+15 | 10+10 | DFT-16QAM | L+L Inner_Full 16.97 | 15.87 | 38.45 | PASS
CA_n5B | 15+15 | 10+10 | DFT-16QAM | L+L | Inner_1RB_Left | 16.27 | 15.17 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08

CA_n5B | 15+15 | 10+10 | DFT-16QAM | L+L | Inner_1RB_Right | 16.61 | 15.51 | 38.45 | PASS
CA n5B | 15+15 | 10+10 | DFT-64QAM | L+L Inner_Full 16.93 | 15.83 | 38.45 | PASS
CA_n5B | 15+15 | 10+10 | DFT-64QAM | L+L | Inner_1RB_Left | 16.58 | 15.48 | 38.45 | PASS
CA_n5B | 15+15 | 10+10 | DFT-64QAM | L+L | Inner_1RB_Right | 16.62 | 15.52 | 38.45 | PASS
CA n5B | 15+15 | 10+10 | DFT-256QAM | L+L Inner_Full 16.89 | 15.79 | 38.45 | PASS
CA n5B | 15+15 | 10+10 | DFT-256QAM | L+L | Inner_1RB_Left | 16.72 | 15.62 | 38.45 | PASS
CA_n5B | 15+15 | 10+10 | DFT-256QAM | L+L | Inner_1RB_Right | 16.58 | 15.48 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-BPSK | M+M Inner_Full 16.92 | 15.82 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-BPSK |M+M | Inner_1RB_Left | 16.84 | 15.74 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-BPSK |M+M | Inner_1RB_Right | 16.62 | 15.52 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-QPSK | M+M Inner_Full 16.67 | 15.57 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-QPSK |M+M | Inner_1RB_Left | 16.88 | 15.78 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-QPSK | M+M | Inner_1RB_Right | 16.88 | 15.78 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-16QAM | M+M Inner_Full 16.99 | 15.89 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-160AM | M+M | Inner 1RB_Left | 16.83 | 15.73 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-16QAM | M+M | Inner_1RB_Right | 16.47 | 15.37 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-64QAM | M+M Inner_Full 16.78 | 15.68 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-64QAM | M+M | Inner_1RB_Left | 16.68 | 15.58 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-64QAM | M+M | Inner_1RB_Right | 16.52 | 15.42 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-256QAM | M+M Inner_Full 16.98 | 15.88 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-256QAM | M+M | Inner 1RB_Left | 16.81 | 15.71 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-256QAM | M+M | Inner_1RB_Right | 16.42 | 15.32 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-BPSK | H+H Inner_Full 16.46 | 15.36 | 38.45 | PASS
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Test Report No.: PSU-NQN2502170113RF08

CA_n5B | 15+15 | 15+5 | DFT-BPSK | H+H | Inner 1RB_Left | 16.88 | 15.78 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-BPSK | H+H | Inner_1RB_Right | 16.72 | 15.62 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-QPSK | H+H Inner_Full 16.91 | 15.81 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-QPSK | H+H | Inner_1RB_Left | 16.94 | 15.84 | 38.45 | PASS
CA n5B | 15+15 | 15+5 DFT-QPSK | H+H | Inner_1RB_Right | 16.69 | 15.59 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-16QAM | H+H Inner_Full 16.88 | 15.78 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-16QAM | H+H | Inner 1RB_Left | 16.72 | 15.62 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-16QAM | H+H | Inner_1RB_Right | 16.67 | 15.57 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-64QAM | H+H Inner_Full 16.87 | 15.77 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-64QAM | H+H | Inner 1RB_Left | 16.80 | 15.70 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-64QAM | H+H | Inner_1RB_Right | 16.88 | 15.78 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-256QAM | H+H Inner_Full 16.86 | 15.76 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-256QAM | H+H | Inner_1RB_Left | 16.65 | 15.55 | 38.45 | PASS
CA_n5B | 15+15 | 15+5 | DFT-256QAM | H+H | Inner_1RB_Right | 16.54 | 15.44 | 38.45 | PASS
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L)

_ [ : Test Report No.: PSU-NQN2502170113RFO08
NR CA n7B
MAX Power
Band | SCS |Bandwidth] Modulation [Channel RB Config Power ERP Limit Verdict
(dBm) (dBm) (dBm)
CA_ 15+ DFT-
10+10 L+L Inner_1RB_Lef16.89 20.51 33.00 PASS
n7B | 15 16QAM - -
Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
Band SCS Bandwidth| Modulation |Channel RB Config Power ERP Limit Verdict
(dBm) (dBm) (dBm)
cANT tort 20+20 bFT- M+M I Full 16.82 20.44 33.00| PASS
+ +
B 5 BPSK nner_Fu . . .
Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
Band SCS Bandwidth; Modulation |Channel RB Config Power ERP Limit Verdict
(dBm) (dBm) (dBm)
CANT or 20+20 bFT- L+L | | 1RB_Leftf 16.88 20.50 (33.00 PASS
+ +
B 15 64QAM nner_ _Le . . .

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) - 2.15
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Test Report No.: PSU-NQN2502170113RF08

CA§”7 155+1 10+10 | DFT- BPSK | L+L Inner_Full | 16.75 | 20.37 | 33.00 | PASS
CANT | 1551 110+10 | DFT- BPSK | L+L | Inner_1RB_Left | 16.89 | 20.51 | 33.00 | PASS
CANT1 151 110410 | DFT- BPsK | LeL | MMARBRION | 1659 | 20.21 | 33.00 | PASS
SR 1 | 10410 | DFT- QPSK | L+L | inner_Full | 1652|2014 | 33.00 | PASS
CANT | 154 1 10+10 | DFT- QPSK | L+L | Inner_1RB_Left | 1653 | 20.15 | 33.00 | PASS
CANT1 151 110410 | DFT- Qpsk | Lot | MMEARBRION | 16 65 | 20.27 | 33.00 | PASS
CANT 2 1 10+10 1251‘,\/' L+L Inner_Full | 16.51 | 20.13 | 33.00 | PASS
CANT I 10410 125;'M L+L | Inner_1RB_Left | 16.89 | 20.51 | 33.00 | PASS
CANT| 13+ 1 10410 125;'M L+ | MNEARBRION | 1660 | 20.22 | 33.00 | PASS
CANTI 12+ 1 10410 GESL'M L+L |  Inner_Full | 16.62 | 20.24 | 33.00 | PASS
CANT 2 10+10 6251‘,\/' L+L | Inner_1RB_Left | 16.57 | 20.19 | 33.00 | PASS
CANT I 1241 10410 6ESX'M L+ | InerARBRION | 1644 | 20,06 | 33.00 | PASS
cAn 155+1 10+10 | DFT-256QAM | L+L Inner_Full | 16.68 | 20.30 | 33.00 | PASS
CA§”7 155+1 10+10 | DFT-2560AM | L+L | Inner 1RB_Left | 16.46 | 20.08 | 33.00 | PASS
SR 15 | 10410 | DFT-256QAM | L+L | Inner_1RB_Left | 16.87 | 20.49 | 33.00 | PASS
CANT 155+1 20+20 | DFT- BPSK | L+L Inner_Full | 16.70 | 20.32 | 33.00 | PASS
G 155+1 20+20 | DFT- BPSK | L+L | Inner_1RB_Left | 16.72 | 20.34 | 33.00 | PASS
CA§”7 155+1 20+20 | DFT- BPSK | L+L '””er—li{B—Righ 16.71 | 20.33 | 33.00 | PASS
GRS 15 | 20420 | DFT- QPsK | L+t Inner_Full | 16.54 | 20.16 | 33.00 | PASS
CANT | 15 | 20420 | DFT- QPSK | L+L | Inner_1RB_Left | 16.62 | 20.24 | 33.00 | PASS
AN 15 | 20420 | DFT- QPsk | Lt '””er—lFfB—Righ 16.72 | 20.34 | 33.00 | PASS
CANT 51 ] 20420 1(E<SL\A L+L Inner_Full | 16.55 | 20.17 | 33.00 | PASS
CANT | 1541 | 20420 lgg;‘M L+L | Inner IRB_Left | 16.76 | 20.38 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

CANT| 1541 | 50420 1251& L+ | IMNeARBRIGN | 1683 | 2045 | 33.00 | PASS
CANT 1 1241 | 20420 GESZ'M L+L Inner_Full | 16.62 | 20.24 | 33.00 | PASS
CA§”7 155+1 20+20 GESZ'M L+L | Inner_1IRB_Left | 16.88 | 20.50 | 33.00 | PASS
CANT Y 12+ 20420 GESL\A L+ | Iner-ARBRION | 1644 | 20,06 | 33.00 | PASS
CA§”7 155+1 20+20 | DFT-256QAM | L+L Inner_Full | 16.79 | 20.41 | 33.00 | PASS
CA§”7 155+1 20+20 | DFT-256QAM | L+L | Inner_1RB_Left | 16.49 | 20.11 | 33.00 | PASS
CANT ] 151 | 20420 | DFT-256QAM | LeL | MMERBRION | 1655 | 20.14 | 33.00 | PASS
CAM | 15 | 10410 | DFT- BPSK [ M+M |  Inner_Full | 16.76 | 20.38 | 33.00 | PASS
CANT | I 1 10+10 | DFT- BPSK | M#M | Inner_1RB_Left | 16.47 | 20.00 | 33.00 | PASS
CAS"7 | 15+15 | 10+10 | DFT- BPSK | M+M | Inner_1RB_Right | 16.65 | 20.27 | 33.00 | PASS
CANT | I 110410 | DFT- QPSK | MM | inner_Full | 16.84 | 20.46 | 33.00 | PASS
CANT | 1551 1 10+10 | DFT- QPSK | MM | Inner_1RB_Left | 1650 | 20.12 | 33.00 | PASS
GRS 15 | 10410 | DFT- QPSK | MM '””er—li{B—Righ 16.68 | 20.30 | 33.00 | PASS
CANTI 19+ 1 10410 12’51',\/' M+M |  Inner_Full | 16.87 | 20.49 | 33.00 | PASS
CANT| 13+ 1 10410 1ESL\A M+M | Inner_1RB_Left | 16.84 | 20.46 | 33.00 | PASS
CANT I 1241 10410 1ESX'M M+M '””er—lﬁ{B—Righ 16.76 | 20.38 | 33.00 | PASS
CA§”7 155+1 10+10 BESL\A M+M |  Inner_Full | 16.65 | 20.27 | 33.00 | PASS
AT 1 | 10410 625;',\/' M+M | Inner_1RB_Left | 16.62 | 20.24 | 33.00 | PASS
CANT| 19+ 1 10410 GESZ'M mwm | MMEARBRIGN | 16 59 | 20.21 | 33.00 | PASS
CA§”7 155+1 10+10 | DFT-256QAM | M+M | Inner Full | 16.51 | 20.13 | 33.00 | PASS
CA§”7 155+1 10+10 | DFT-256QAM | M+M | Inner 1RB_Left | 16.55 | 20.17 | 33.00 | PASS
CANT | 154 1 10+10 | DFT-256QAM | MM '””er—l?B—Righ 16.81 | 20.43 | 33.00 | PASS
CANT | 15 | 20420 | DFT- BPSK | M+M |  Inner_Full | 16.82 | 20.44 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

CANT | 1551 120420 | DFT- BPSK | MM | Inner_1RB_Left | 16.48 | 20.10 | 33.00 | PASS
CANT ] 151 1 20420 | DFT- BPsK | mem | MMEARBRION |16 65 | 20.07 | 33.00 | PASS
GRS 15 | 20420 | DFT- QPSK [ M+M | Inner_Full | 1657 | 2019 | 33.00 | PASS
CANT | 155 1 20420 | DFT- QPSK | MM | Inner_1RB_Left | 16.55 | 20.17 | 33.00 | PASS
CANT | 1541 1 20420 | DFT- QPSK | MM | Inner_1RB_Right | 16.76 | 20.38 | 33.00 | PASS
CANT 2 20420 1251‘,\/' M+M |  Inner_Full | 16.46 | 20.08 | 33.00 | PASS
CANT I 124 90420 1251',\/' M+M | Inner_1RB_Left | 16.62 | 20.24 | 33.00 | PASS
CANT | 13+ 20420 125;'M mi | IMMErARBRIGN 116 70 | 20.32 | 33.00 | PASS
CANT I 12+ 20420 GESL'M M+M |  Inner Full | 16.70 | 20.32 | 33.00 | PASS
CA§”7 2L 20420 GESL\A M+M | Inner_1RB_Left | 16.55 | 20.17 | 33.00 | PASS
CANT| 1541 | 50420 6251‘,\/' mm | MMEARBRION | 16 55 | 20.17 | 33.00 | PASS
CANT | 15T 1 20420 | DFT-256QAM | M+M | inner_Full | 16.79 | 20.41 | 33.00 | PASS
CA§”7 155+1 20+20 | DFT-256QAM | M+M | Inner 1RB_Left | 16.62 | 20.24 | 33.00 | PASS
SR 15 | 20420 | DFT-256QAM | M+M '””er—l'fB—Righ 16.49 | 20.11 | 33.00 | PASS
CAM | 15 | 10410 | DFT- BPSK | HeH | Inner_Full | 16.61 | 20.23 | 33.00 | PASS
G 155+1 10+10 | DFT- BPSK | H+H | Inner_1RB_Left | 16.49 | 20.11 | 33.00 | PASS
CANT 1 151 110410 | DFT- BPSK | HeH | MMARBRION | 1665 | 20.24 | 33.00 | PASS
GRS 1 | 10410 | DFT- QPSK | HeH | Inner_Full | 16.86 | 20.48 | 33.00 | PASS
SR 15 | 10410 | DFT- QPSK | H#H | Inner_1RB_Left | 16.47 | 20.09 | 33.00 | PASS
AN 15 | 10410 | DFT- QPSK | HeH '””er—lFfB—Righ 16.45 | 20.07 | 33.00 | PASS
el Il F T 1251‘,\/' H+H | Inner_Full | 16.83 | 20.45 | 33.00 | PASS
CANT | 151 | 10410 1251‘,\/' H+H | Inner_1RB_Left | 16.88 | 20.50 | 33.00 | PASS
CANT | 1541 | 10410 lgg;‘M H+H | Inner_1RB_Right | 16.83 | 20.45 | 33.00 | PASS
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CANT| 12+ 10410 GESL‘M H+H |  Inner_Full | 16.62 | 20.24 | 33.00 | PASS
CANT I 1241 10410 GESZ'M H+H | Inner_1RB_Left | 16.88 | 20.50 | 33.00 | PASS
CANT| 13+ 1 10410 GESZ'M Hp | IMNEARBRION | 16 471 20,00 | 33.00 | PASS
CANT | 154 1 10+10 | DFT-256QAM | HH | inner_Full | 16.47 | 20.00 | 33.00 | PASS
CA§”7 155+1 10+10 | DFT-256QAM | H+H | Inner_1RB_Left | 16.79 | 20.41 | 33.00 | PASS
CANT 1 151 1 10410 | DFT-256QAM | HeH | MMERBRION | 1651 | 20.13 | 33.00 | PASS
CANT | 155 1 20420 | DFT- BPSK | HeH | inner_Full | 16.78 | 20.40 | 33.00 | PASS
CANT | 15 | 20420 | DFT- BPSK | H#H | Inner_1RB_Left | 16.59 | 20.21 | 33.00 | PASS
CANT 1 151 1 20420 | DFT- BPsSK | HeH | MMERBRION | 1677 1 20.30 | 33.00 | PASS
CANT | B4 1 20420 | DFT- QPSK | HH | inner_Full | 16.72 | 20.34 | 33.00 | PASS
CANT | 1541 1 20420 | DFT- QPSK | HeH | Inner_1RB_Left | 16.49 | 20.11 | 33.00 | PASS
CANT 151 1 20420 | DFT- Qpsk | HeH | MMEARBRION | 16 79 | 20.41 | 33.00 | PASS
CA§”7 155+1 20+20 125;'M H+H Inner_Full 16.56 | 20.18 | 33.00 | PASS
CANT | 12+ 20420 12’51',\/' H+H | Inner_1RB_Left | 16.44 | 20.06 | 33.00 | PASS
CANT | 151 | 50420 1ESL\A He | IMErARB_RION | 1661 | 20.23 | 33.00 | PASS
CANT 1 1241 | 20420 6ESX'M H+H |  Inner_Full | 16.61 | 20.23 | 33.00 | PASS
CANT | 1M 20420 BESL\A H+H | Inner 1RB_Left | 16.61 | 20.23 | 33.00 | PASS
CA§”7 155+1 20+20 625;',\/' H+H | Inner_1RB_Right | 16.62 | 20.24 | 33.00 | PASS
GRS 15 | 20420 | DFT-256QAM | H+H | Inner_Full | 16.64 | 20.26 | 33.00 | PASS
G| 15 | 20420 | DFT-256QAM | H+H | Inner_1RB_Left | 16.72 | 20.34 | 33.00 | PASS
AT 571 | 20+20 | DFT-256QAM | H+H '””er—l?B—Righ 16.49 | 20.11 | 33.00 | PASS
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Eiaaesa  Test Report No.: PSU-NQN2502170113RF08

NR CA n4l1C

MAX Power

41-41) 15MHz-20MHz| QPSK-QPSK 40523-40694 1RB#0-ORB#0

41-41) 20MHz-20MHz| QPSK-QPSK 39750-39948 1RB#0-ORB#0 2429 | 26.9 33 PASS

41-41) 20MHz-20MHz 256QAM-256QAM| 39750-39948 1RB#0-ORB#0
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Test Report No.: PSU-NQN2502170113RF08
CA_n41C | 30+30 | 40+80 | DFT- BPSK | L+L Inner_Full | 16.76 | 20.38 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- BPSK | L+L | Inner 1RB_Left | 16.70 | 20.32 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- BPSK | L+L | Inner 1RB_Right | 16.50 | 20.12 | 33.00 | PASS
CA_n4iC | 30+30 | 40+80 | DFT- QPSK | L+L Inner_Full | 16.59 | 20.21 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- QPSK | L+L | Inner 1RB_Left | 16.50 | 20.12 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- QPSK | L+L | Inner 1RB_Right | 16.57 | 20.19 | 33.00 | PASS
DFT-
CA_n41C | 30+30 | 40+80 L+L Inner_Full | 16.74 | 20.36 | 33.00 | PASS
- 16QAM -
CA_n4aicC | 30+30 | 40+80 1251',\/' L+L | Inner 1RB_Left | 16.67 | 20.29 | 33.00 | PASS
CA_n4aicC | 30+30 | 40+80 1251',\/' L+L | Inner_1RB_Right | 16.60 | 20.22 | 33.00 | PASS
CA_n4iC | 30+30 | 40+80 DFT- L+l Inner_Full | 16.69 | 20.31 | 33.00 | PASS
- 64QAM - : : :
CA_n41C | 30+30 | 40+80 BESL'M L+L | Inner 1RB_Left | 16.70 | 20.32 | 33.00 | PASS
DFT- .
CA_n41C | 30+30 | 40+80 | guCutr | L+L | Inner_1RB_Right | 1654 | 20.16 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT-256QAM | L+L Inner_Full | 16.50 | 20.12 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT-256QAM | L+L | Inner 1RB_Left | 16.63 | 20.25 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT-256QAM | L+L | Inner 1RB_Right | 16.51 | 20.13 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- BPSK | L+L Inner_Full | 16.76 | 20.38 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- BPSK | L+L | Inner 1RB_Left | 16.70 | 20.32 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- BPSK | L+L | Inner 1RB_Right | 16.50 | 20.12 | 33.00 | PASS
CA_n4iC | 30+30 | 40+80 | DFT- QPSK | L+L Inner_Full | 16.59 | 20.21 | 33.00 | PASS
CA_n4iC | 30+30 | 40+80 | DFT- QPSK | L+L | Inner 1RB_Left | 16.50 | 20.12 | 33.00 | PASS
CA_n4iC | 30+30 | 40+80 | DFT- QPSK | L+L | Inner 1RB_Right | 16.57 | 20.19 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 DFT- L+l Inner Full | 16.74 | 20.36 | 33.00 | PASS
- 16QAM - : : :
CA_n4aiC | 30+30 | 40+80 lgg;‘M L+L | Inner 1RB_Left | 16.67 | 20.29 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
DFT- .
CA_M1C | 30+30 | 40+80 | oFAt | LeL | Inner1RB_Right | 16.60 | 20.22 | 33.00 | PASS
CA n4iC | 30+30 | 40+80 DFT- L+L Inner Full | 16.69 | 20.31 | 33.00 | PASS
_ 640AM _ : : :
CA_naic | 30+30 | 40+80 GESZ'M L+L | Inner 1RB_Left | 16.70 | 20.32 | 33.00 | PASS
CA_naic | 30+30 | 40+80 GESL'M L+L | Inner_1RB_Right | 16.54 | 20.16 | 33.00 | PASS
CA_n41C | 30430 | 40+80 | DET-2560AM | L+L Inner_Full | 16.50 | 20.12 | 33.00 | PASS
CA_n41C | 30430 | 40+80 | DET-2560AM | L+L | Inner 1RB_Left | 16.63 | 20.25 | 33.00 | PASS
CA_n41C | 30430 | 40+80 | DET-2560AM | L+L | Inner 1RB_Right | 16.51 | 20.13 | 33.00 | PASS
CA_naicC | 30+30 | 50460 | DFT- QPSK | L+L Inner_Full | 16.74 | 20.36 | 33.00 | PASS
CA_n4iC | 30+30 | 50460 | DFT- QPSK | L+L | Inner 1RB_Left | 16.72 | 20.34 | 33.00 | PASS
CA_n41C | 30430 | 50460 | DFT- QPSK | L+L | Inner 1RB_Right | 16.44 | 20.06 | 33.00 | PASS
DFT-
CA ndiC | 30+30 | 50+60 L+l Inner Full | 16.74 | 20.36 | 33.00 | PASS
_ 160AM -
CA_ndiC | 30+30 | 50+60 1251',\/' L+L | Inner 1RB_Left | 16.69 | 20.31 | 33.00 | PASS
CA_ndiC | 30+30 | 50+60 1251& L+L | Inner_1RB_Right | 16.52 | 20.14 | 33.00 | PASS
CA n41C | 30+30 | 50+60 DFT- L+l Inner Full | 16.52 | 20.14 | 33.00 | PASS
_ 640AM - : : :
CA_n41C | 30430 | 50+60 BESL'M L+L | Inner 1RB_Left | 16.42 | 20.04 | 33.00 | PASS
DFT- .
CA_n41C | 30+30 | 50+60 | (2000 | L+L | Inner_IRB_Right | 16.44 | 20.06 | 33.00 | PASS
CA_n4iC | 30+30 | 50460 | DFT-2560AM | L+L Inner_Full | 16.56 | 20.18 | 33.00 | PASS
CA_n4iC | 30+30 | 50460 | DFT-2560AM | L+L | Inner 1RB_Left | 16.56 | 20.18 | 33.00 | PASS
CA_n41C | 30+30 | 50460 | DFT-256Q0AM | L+L | Inner 1RB_Right | 16.75 | 20.37 | 33.00 | PASS
CA_n41C | 30430 | 50480 | DFT- BPSK | L+L Inner Full | 16.57 | 20.19 | 33.00 | PASS
CA_n4iC | 30+30 | 50480 | DFT- BPSK | L+L | Inner 1RB_Left | 16.42 | 20.04 | 33.00 | PASS
CA_n41C | 30+30 | 50480 | DFT- BPSK | L+L | Inner 1RB_Right | 16.72 | 20.34 | 33.00 | PASS
CA_n4icC | 30+30 | 50480 | DFT- QPSK | L+L Inner_Full | 16.46 | 20.08 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
CA_n4iC | 30+30 | 50+80 | DFT- QPSK | L+L | Inner 1RB_Left | 16.75 | 20.37 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 | DFT- QPSK | L+L | Inner 1RB_Right | 16.64 | 20.26 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT- QPSK | L+L Inner_Full | 16.74 | 20.36 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT- QPSK | L+L | Inner 1RB_Left | 16.72 | 20.34 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT- QPSK | L+L | Inner 1RB_Right | 16.44 | 20.06 | 33.00 | PASS
DFT-
CA_n4iC | 30+30 | 50+60 L+L Inner_Full | 16.74 | 20.36 | 33.00 | PASS
- 16QAM -
CA_naiC | 30+30 | 50+60 12(';;',\/' L+L | Inner_1RB_Left | 16.69 | 20.31 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 125;',\/' L+L | Inner_1RB_Right | 16.52 | 20.14 | 33.00 | PASS
CA_naicC | 30+30 | 50+60 DFT- L+l Inner_Full | 16.52 | 20.14 | 33.00 | PASS
- 64QAM - : : :
CA_n41C | 30+30 | 50+60 GE(SL\A L+L | Inner_1RB_Left | 16.42 | 20.04 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 6251',\/' L+L | Inner_1RB_Right | 16.44 | 20.06 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT-2560AM | L+L Inner_Full | 16.56 | 20.18 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT-2560AM | L+L | Inner 1RB_Left | 16.56 | 20.18 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT-2560AM | L+L | Inner 1RB_Right | 16.75 | 20.37 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 | DFT- BPSK | L+L Inner_Full | 16.57 | 20.19 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 | DFT- BPSK | L+L | Inner 1RB_Left | 16.42 | 20.04 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 | DFT- BPSK | L+L | Inner 1RB_Right | 16.72 | 20.34 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 | DFT- QPSK | L+L Inner_Full | 16.46 | 20.08 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 | DFT- QPSK | L+L | Inner 1RB_Left | 16.75 | 20.37 | 33.00 | PASS
CA_n41C | 30+30 | 50+80 | DFT- QPSK | L+L | Inner 1RB_Right | 16.64 | 20.26 | 33.00 | PASS
CA_naiC | 30+30 | 50+100 DFT- L+l Inner Full | 16.57 | 20.19 | 33.00 | PASS
- 640AM - : : :
CA_n4iC | 30+30 | 50+100 62(';;‘,\/' L+L | Inner_1RB_Left | 16.65 | 20.27 | 33.00 | PASS
CA_n4iC | 30+30 | 50+100 GESL‘M L+L | Inner_1RB_Right | 16.51 | 20.13 | 33.00 | PASS
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N Test Report No.: PSU-NQN2502170113RFO08

CA_n41C | 30+30 | 50+100 | DFT-256QAM | L+L Inner_Full | 16.51 | 20.13 | 33.00 | PASS
CA_n41C | 30+30 | 50+100 | DFT-256QAM | L+L | Inner 1RB_Left | 16.65 | 20.27 | 33.00 | PASS
CA_n4iC | 30+30 | 50+100 | DFT-2560AM | L+L | Inner 1RB_Right | 16.71 | 20.33 | 33.00 | PASS
CA_n4iC | 30+30 | 60+60 | DFT- BPSK | L+L Inner_Full | 16.63 | 20.25 | 33.00 | PASS
CA_n41C | 30+30 | 60+60 | DFT- BPSK | L+L | Inner 1RB_Left | 16.48 | 20.10 | 33.00 | PASS
CA_n4iC | 30+30 | 60+60 | DFT- BPSK | L+L | Inner 1RB_Right | 16.70 | 20.32 | 33.00 | PASS
CA_n41C | 30+30 | 60+60 | DFT- QPSK | L+L Inner_Full | 16.43 | 20.05 | 33.00 | PASS
CA_n4iC | 30+30 | 60+60 | DFT- QPSK | L+L | Inner 1RB_Left | 16.55 | 20.17 | 33.00 | PASS
CA_n4iC | 30+30 | 60+60 | DFT- QPSK | L+L | Inner 1RB_Right | 16.62 | 20.24 | 33.00 | PASS

DFT-
CA_n4iC | 30+30 | 60+60 L+L Inner_Full | 16.71 | 20.33 | 33.00 | PASS
- 16QAM -
CA_n41C | 30+30 | 60+60 1251',\/' L+L | Inner_1RB_Left | 16.61 | 20.23 | 33.00 | PASS
CA_n41C | 30+30 | 60+60 12(';;',\/' L+L | Inner_1RB_Right | 16.74 | 20.36 | 33.00 | PASS
CA naicC | 30+30 | 60+60 DFT- L+l Inner_Full | 16.73 | 20.35 | 33.00 | PASS
- 640AM - : : :

CA_n41C | 30430 | 60+60 GESL\A L+L | Inner 1RB_Left | 16.48 | 20.10 | 33.00 | PASS
CA_n41C | 30+30 | 60+60 BESL'M L+L | Inner_1RB_Right | 16.49 | 20.11 | 33.00 | PASS
CA_n41C | 30+30 | 60+60 | DFT-256QAM | L+L Inner_Full | 16.67 | 20.29 | 33.00 | PASS
CA_n4iC | 30+30 | 60+60 | DFT-2560AM | L+L | Inner 1RB_Left | 16.63 | 20.25 | 33.00 | PASS
CA_n4iC | 30+30 | 60+60 | DFT-2560AM | L+L | Inner 1RB_Right | 16.48 | 20.10 | 33.00 | PASS
CA_n41C | 30430 | 60+80 | DFT- BPSK | L+L Inner_Full | 16.64 | 20.26 | 33.00 | PASS
CA_n4iC | 30+30 | 60+80 | DFT- BPSK | L+L | Inner 1RB_Left | 16.45 | 20.07 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 | DFT- BPSK | L+L | Inner 1RB_Right | 16.60 | 20.22 | 33.00 | PASS
CA_n41C | 30430 | 60+80 | DFT- QPSK | L+L Inner_Full | 16.67 | 20.29 | 33.00 | PASS
CA_n4iC | 30+30 | 60+80 | DFT- QPSK | L+L | Inner 1RB_Left | 16.63 | 20.25 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
CA_n4iC | 30+30 | 60+80 | DFT- QPSK | L+L | Inner 1RB_Right | 16.61 | 20.23 | 33.00 | PASS
CA_n4aiC | 30+30 | 60+80 DFT- L+L Inner_Full | 16.58 | 20.20 | 33.00 | PASS
16QAM
CA_n41C | 30+30 | 60+80 1([3’5;',\/' L+L | Inner 1RB_Left | 16.57 | 20.19 | 33.00 | PASS
CA_n41C | 30430 | 60+80 1251',\/' L+L | Inner_1RB_Right | 16.66 | 20.28 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 DFT- L+l Inner_Full | 16.78 | 20.40 | 33.00 | PASS
- 64QAM - : : :
CA_n41C | 30+30 | 60+80 62(';;',\/' L+L | Inner_1RB_Left | 16.49 | 20.11 | 33.00 | PASS
CA_naicC | 30+30 | 60+80 62(';;',\/' L+L | Inner_1RB_Right | 16.68 | 20.30 | 33.00 | PASS
CA_n41C | 30430 | 60+80 | DET-2560AM | L+L Inner_Full | 16.76 | 20.38 | 33.00 | PASS
CA_n41C | 30430 | 60+80 | DET-2560AM | L+L | Inner 1RB_Left | 16.62 | 20.24 | 33.00 | PASS
CA_n4iC | 30+30 | 60+80 | DFT-256QAM | L+L | Inner 1RB_Right | 16.42 | 20.04 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 | DFT- BPSK | L+L Inner_Full | 16.78 | 20.40 | 33.00 | PASS
CA_n41C | 30430 | 60+100 | DFT- BPSK | L+L | Inner 1RB_Left | 16.73 | 20.35 | 33.00 | PASS
CA_n41C | 30430 | 60+100 | DFT- BPSK | L+L | Inner_1RB_Right | 16.74 | 20.36 | 33.00 | PASS
CA_n41C | 30430 | 60+100 | DFT- QPSK | L+L Inner_Full | 16.61 | 20.23 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 | DFT- QPSK | L+L | Inner 1RB_Left | 16.77 | 20.39 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 | DFT- QPSK | L+L | Inner 1RB_Right | 16.64 | 20.26 | 33.00 | PASS
CA naicC | 30+30 | 60+100 DFT- L+l Inner_Full | 16.67 | 20.29 | 33.00 | PASS
- 16QAM -
CA_naic | 30+30 | 60+100 125;',\/' L+L | Inner 1RB_Left | 16.62 | 20.24 | 33.00 | PASS
CA_n41C | 30+30 | 60+100 lgg;M L+L | Inner_1RB_Right | 16.75 | 20.37 | 33.00 | PASS
CA naicC | 30+30 | 60+100 DFT- L+l Inner_Full | 16.44 | 20.06 | 33.00 | PASS
— 640AM -
CA_n41C | 30+30 | 60+100 6251‘,\/' L+L | Inner 1RB_Left | 16.55 | 20.17 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 62(';;‘,\/' L+L | Inner_1RB_Right | 16.51 | 20.13 | 33.00 | PASS
CA_n41C | 30+30 | 60+100 | DET-2560AM | L+L Inner_Full | 16.67 | 20.29 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

CA_n4iC | 30+30 | 60+100 | DFT-2560AM | L+L | Inner 1RB_Left | 16.50 | 20.12 | 33.00 | PASS
CA_n41C | 30+30 | 60+100 | DET-2560AM | L+L | Inner_1RB_Right | 16.59 | 20.21 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT- BPSK | L+L Inner_Full | 16.75 | 20.37 | 33.00 | PASS
CA_n41C | 30430 | 80+60 | DFT- BPSK | L+L | Inner 1RB_Left | 16.78 | 20.40 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT- BPSK | L+L | Inner 1RB_Right | 16.44 | 20.06 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT- QPSK | L+L Inner_Full | 16.74 | 20.36 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT- QPSK | L+L | Inner 1RB_Left | 16.45 | 20.07 | 33.00 | PASS
CA_n41C | 30430 | 80+60 | DFT- QPSK | L+L | Inner 1RB_Right | 16.74 | 20.36 | 33.00 | PASS

DFT-
CA_n41C | 30+30 | 80+60 L+l Inner_Full | 16.62 | 20.24 | 33.00 | PASS
— 16QAM -
CA_n41C | 30+30 | 80+60 1251',“ L+L | Inner_1RB_Left | 16.67 | 20.29 | 33.00 | PASS
CA_n41C | 30+30 | 80+60 1251',\/' L+L | Inner_1RB_Right | 16.76 | 20.38 | 33.00 | PASS
CA_n41C | 30+30 | 80+60 DFT- L+l Inner_Full | 16.44 | 20.06 | 33.00 | PASS
- 640AM - : : :

CA_naic | 30+30 | 80+60 655;',\/' L+L | Inner 1RB_Left | 16.54 | 20.16 | 33.00 | PASS
CA_naic | 30+30 | 80+60 65’51',\/' L+L | Inner_1RB_Right | 16.77 | 20.39 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT-256QAM | L+L Inner_Full | 16.47 | 20.09 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT-256QAM | L+L | Inner 1RB_Left | 16.46 | 20.08 | 33.00 | PASS
CA_n41C | 30430 | 80+60 | DET-2560AM | L+L | Inner 1RB_Right | 16.62 | 20.24 | 33.00 | PASS
CA_n41C | 30430 | 80+80 | DFT- BPSK | L+L Inner_Full | 16.77 | 20.39 | 33.00 | PASS
CA_n41C | 30430 | 80+80 | DFT- BPSK | L+L | Inner 1RB_Left | 16.60 | 20.22 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 | DFT- BPSK | L+L | Inner 1RB_Right | 16.53 | 20.15 | 33.00 | PASS
CA_n4iC | 30+30 | 80+80 | DFT- QPSK | L+L Inner_Full | 16.54 | 20.16 | 33.00 | PASS
CA_n41C | 30430 | 80+80 | DFT- QPSK | L+L | Inner 1RB_Left | 16.71 | 20.33 | 33.00 | PASS
CA_n41C | 30430 | 80+80 | DFT- QPSK | L+L | Inner 1RB_Right | 16.53 | 20.15 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
CA_n41C | 30+30 | 80+80 DFT- L+l Inner_Full | 16.78 | 20.40 | 33.00 | PASS
— 16QAM -
CA_n41C | 30+30 | 80+80 1251',\/' L+L | Inner_1RB_Left | 16.61 | 20.23 | 33.00 | PASS
CA_naic | 30+30 | 80+80 1251',\/' L+L | Inner_1RB_Right | 16.55 | 20.17 | 33.00 | PASS
CA_naic | 30+30 | 80+80 DFT- L+l Inner_Full | 16.48 | 20.10 | 33.00 | PASS
- 64QAM - : : :
CA_n41C | 30+30 | 80+80 GESL\A L+L | Inner_1RB_Left | 16.74 | 20.36 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 62(';;',\/' L+L | Inner_1RB_Right | 16.61 | 20.23 | 33.00 | PASS
CA_n4iC | 30+30 | 80+80 | DFT-2560AM | L+L Inner_Full | 16.42 | 20.04 | 33.00 | PASS
CA_n4iC | 30+30 | 80+80 | DFT-2560AM | L+L | Inner 1RB_Left | 16.50 | 20.12 | 33.00 | PASS
CA_n4iC | 30+30 | 80+80 | DFT-2560AM | L+L | Inner 1RB_Right | 16.48 | 20.10 | 33.00 | PASS
CA_n4iC | 30+30 | 80+100 | DFT- BPSK | L+L Inner_Full | 16.70 | 20.32 | 33.00 | PASS
CA_n4iC | 30+30 | 80+100 | DFT- BPSK | L+L | Inner 1RB_Left | 16.58 | 20.20 | 33.00 | PASS
CA_n4iC | 30+30 | 80+100 | DFT- BPSK | L+L | Inner 1RB_Right | 16.53 | 20.15 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 | DFT- QPSK | L+L Inner_Full | 16.70 | 20.32 | 33.00 | PASS
CA_n4iC | 30+30 | 80+100 | DFT- QPSK | L+L | Inner 1RB_Left | 16.73 | 20.35 | 33.00 | PASS
CA_n4iC | 30+30 | 80+100 | DFT- QPSK | L+L | Inner 1RB_Right | 16.69 | 20.31 | 33.00 | PASS
DFT-
CA_naiC | 30+30 | 80+100 L+l Inner_Full | 16.65 | 20.27 | 33.00 | PASS
— 16QAM -
CA_naic | 30+30 | 80+100 125;',\/' L+L | Inner 1RB_Left | 16.69 | 20.31 | 33.00 | PASS
CA_naic | 30+30 | 80+100 12(';;',\/' L+L | Inner_1RB_Right | 16.69 | 20.31 | 33.00 | PASS
CA n41C | 30+30 | 80+100 DFT- L+L Inner Full 16.48 | 20.10 | 33.00 | PASS
— 64QAM -
CA_n41C | 30+30 | 80+100 65’5;',\/' L+L | Inner 1RB_Left | 16.73 | 20.35 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 62(';;‘,\/' L+L | Inner_1RB_Right | 16.69 | 20.31 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 | DET-2560AM | L+L Inner_Full | 16.55 | 20.17 | 33.00 | PASS
CA_n4iC | 30+30 | 80+100 | DFT-2560AM | L+L | Inner 1RB_Left | 16.77 | 20.39 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
CA_n41C | 30+30 | 80+100 | DFT-256QAM | L+L | Inner 1RB_Right | 16.51 | 20.13 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- BPSK |M+M |  Inner Full | 16.75 | 20.37 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- BPSK | M+M | Inner 1RB_Left | 16.47 | 20.09 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- BPSK | M+M | Inner 1RB_Right | 16.73 | 20.35 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- QPSK |M+M |  Inner Full | 16.71 | 20.33 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- QPSK | M+M | Inner 1RB_Left | 16.68 | 20.30 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- QPSK | M+M | Inner_1RB_Right | 16.45 | 20.07 | 33.00 | PASS
CA_n4iC | 30+30 | 40+80 DFT- M+M |  Inner Full | 16.44 | 20.06 | 33.00 | PASS
- 16QAM -
CA_n4aicC | 30+30 | 40+80 125;',\/' M+M | Inner 1RB_Left | 16.45 | 20.07 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 125;',\/' M+M | Inner_1RB_Right | 16.70 | 20.32 | 33.00 | PASS
CA_n4iC | 30+30 | 40+80 DFT- M+M |  Inner Full | 16.63 | 20.25 | 33.00 | PASS
- 640AM -
CA_n4aicC | 30+30 | 40+80 GESZ'M M+M | Inner 1RB_Left | 16.67 | 20.29 | 33.00 | PASS
CA_n4aicC | 30+30 | 40+80 GESX'M M+M | Inner_1RB_Right | 16.66 | 20.28 | 33.00 | PASS
CA n41C | 30+30 | 80+100 DFT- L+l Inner_Full | 16.48 | 20.10 | 33.00 | PASS
- 64QAM -
CA_n41C | 30+30 | 80+100 BESL'M L+L | Inner 1RB_Left | 16.73 | 20.35 | 33.00 | PASS
DFT- .
CA_n41C | 30+30 | 80+100 | gabayy | L+L | Inner_1RB_Right | 16.60 | 20.31 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 | DFT-256QAM | L+L Inner_Full | 16.55 | 20.17 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 | DFT-256QAM | L+L | Inner 1RB_Left | 16.77 | 20.39 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 | DFT-256QAM | L+L | Inner 1RB_Right | 16.51 | 20.13 | 33.00 | PASS
CA_n4iC | 30+30 | 40+80 | DFT- BPSK |M+M |  Inner Ful | 16.75 | 20.37 | 33.00 | PASS
CA_n4iC | 30+30 | 40+80 | DFT- BPSK | M+M | Inner 1RB_Left | 16.47 | 20.09 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- BPSK | M+M | Inner 1RB_Right | 16.73 | 20.35 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- QPSK |M+M |  Inner Ful | 16.71|20.33 | 33.00 | PASS
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e Test Report No.: PSU-NQN2502170113RF08
CA_n41C | 30+30 | 40+80 | DFT- QPSK | M+M | Inner 1RB_Left | 16.68 | 20.30 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- QPSK | M+M | Inner_1RB_Right | 16.45 | 20.07 | 33.00 | PASS
CA_naicC | 30+30 | 40+80 DFT- M+M |  Inner Full | 16.44 | 20.06 | 33.00 | PASS
16QAM
CA_naic | 30+30 | 40+80 1251',\/' M+M | Inner 1RB_Left | 16.45 | 20.07 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 1251',\/' M+M | Inner_1RB_Right | 16.70 | 20.32 | 33.00 | PASS
CA_n4iC | 30+30 | 40+80 DFT- M+M |  Inner Full | 16.63 | 20.25 | 33.00 | PASS
- 640AM -
CA_n41C | 30+30 | 40+80 62(';;',\/' M+M | Inner 1RB_Left | 16.67 | 20.29 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 625;',\/' M+M | Inner_1RB_Right | 16.66 | 20.28 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT- BPSK |M+M | Inner Full | 16.62 | 20.24 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT- BPSK | M+M | Inner 1RB_Left | 16.42 | 20.04 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT- BPSK | M+M | Inner 1RB_Right | 16.44 | 20.06 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT- QPSK |M+M | Inner Full | 16.53 | 20.15 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT- QPSK | M+M | Inner 1RB_Left | 16.74 | 20.36 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT- QPSK | M+M | Inner 1RB_Right | 16.54 | 20.16 | 33.00 | PASS
DFT-
CA_n4iC | 30+30 | 50+60 M+M |  Inner Full | 16.54 | 20.16 | 33.00 | PASS
— 16QAM -
CA_n4iC | 30+30 | 50+60 1ESX'M M+M | Inner 1RB_Left | 16.70 | 20.32 | 33.00 | PASS
CA_n41C | 30430 | 50+60 1ESX'M M+M | Inner_1RB_Right | 16.43 | 20.05 | 33.00 | PASS
CA naicC | 30+30 | 50+60 DFT- M+M |  Inner Full | 16.74 | 20.36 | 33.00 | PASS
- 64QAM -
CA n41C | 30+30 [ 50+60 GESZM M+M | Inner_1RB_Left | 16.69 | 20.31 | 33.00 | PASS
CA_naicC | 30+30 | 50+60 6251',\/' M+M | Inner_1RB_Right | 16.47 | 20.09 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT-256QAM | M+M |  Inner Full | 16.43 | 20.05 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT-2560QAM | M+M | Inner 1RB_Left | 16.42 | 20.04 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT-256QAM | M+M | Inner_1RB_Right | 16.50 | 20.12 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

CA_n4iC | 30+30 | 50+80 | DFT- BPSK |M+M | Inner Full | 16.60 | 20.22 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 | DFT- BPSK | M+M | Inner 1RB_Left | 16.55 | 20.17 | 33.00 | PASS
CA_n41C | 30+30 | 50+80 | DFT- BPSK | M+M | Inner_1RB_Right | 16.60 | 20.22 | 33.00 | PASS
CA_n41C | 30+30 | 50+80 | DFT- QPSK | M+M |  Inner Full | 16.50 | 20.12 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 | DFT- QPSK | M+M | Inner 1RB_Left | 16.55 | 20.17 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 | DFT- QPSK | M+M | Inner_1RB_Right | 16.69 | 20.31 | 33.00 | PASS
CA_naicC | 30+30 | 50+80 12(';;',\/' M+M |  Inner Full | 16.54 | 20.16 | 33.00 | PASS
CA_n41C | 30+30 | 50+80 125;',\/' M+M | Inner 1RB_Left | 16.61 | 20.23 | 33.00 | PASS
CA_n41C | 30+30 | 50+80 125XM M+M | Inner_1RB_Right | 16.73 | 20.35 | 33.00 | PASS
CA_n41C | 30+30 | 50+80 GE(SL\A M+M |  Inner Full | 16,55 | 20.17 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 6251',\/' M+M | Inner 1RB_Left | 16.72 | 20.34 | 33.00 | PASS
CA_n41C | 30+30 | 50+80 62(';;',\/' M+M | Inner_1RB_Right | 16.56 | 20.18 | 33.00 | PASS
CA_n41C | 30+30 | 50+80 | DFT-256QAM | M+M |  Inner Full | 16.57 | 20.19 | 33.00 | PASS
CA_n41C | 30+30 | 50+80 | DFT-256QAM | M+M | Inner 1RB_Left | 16.46 | 20.08 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 | DFT-256QAM | M+M | Inner 1RB_Right | 16.46 | 20.08 | 33.00 | PASS
CA_n4iC | 30+30 | 50+100 | DFT- BPSK |M+M | Inner Full | 16.43 | 20.05 | 33.00 | PASS
CA_n41C | 30+30 | 50+100 | DFT- BPSK | M+M | Inner 1RB_Left | 16.53 | 20.15 | 33.00 | PASS
CA_n41C | 30+30 | 50+100 | DFT- BPSK | M+M | Inner_1RB_Right | 16.63 | 20.25 | 33.00 | PASS
CA_n41C | 30+30 | 50+100 | DFT- QPSK | M+M |  Inner Full | 16.49 | 20.11 | 33.00 | PASS
CA_n41C | 30+30 | 50+100 | DFT- QPSK | M+M | Inner 1RB_Left | 16.59 | 20.21 | 33.00 | PASS
CA_n41C | 30+30 | 50+100 | DFT- QPSK | M+M | Inner_1RB_Right | 16.62 | 20.24 | 33.00 | PASS
CA_n41C | 30+30 | 50+80 | DFT- QPSK | M+M |  Inner Full | 16.50 | 20.12 | 33.00 | PASS
CA_n41C | 30+30 | 50+80 | DFT- QPSK | M+M | Inner 1RB_Left | 16.55 | 20.17 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
CA_n4iC | 30+30 | 50+80 | DFT- QPSK | M+M | Inner 1RB_Right | 16.69 | 20.31 | 33.00 | PASS
CA_naiC | 30+30 | 50+80 DFT- M+M |  Inner Full | 16.54 | 20.16 | 33.00 | PASS
— 16QAM -
CA_n41C | 30+30 | 50+80 1251',\/' M+M | Inner 1RB_Left | 16.61 | 20.23 | 33.00 | PASS
CA_n41C | 30+30 | 50+80 1251',“ M+M | Inner_1RB_Right | 16.73 | 20.35 | 33.00 | PASS
CA_n41C | 30+30 | 50+80 DFT- M+M |  Inner Full | 16,55 | 20.17 | 33.00 | PASS
- 64QAM -
CA_n41C | 30+30 | 50+80 62(';;',\/' M+M | Inner_1RB_Left | 16.72 | 20.34 | 33.00 | PASS
CA_naicC | 30+30 | 50+80 62(';;',\/' M+M | Inner_1RB_Right | 16.56 | 20.18 | 33.00 | PASS
CA_n41C | 30430 | 50+80 | DET-2560AM | M+M |  Inner Full | 16.57 | 20.19 | 33.00 | PASS
CA_n41C | 30430 | 50+80 | DET-2560AM | M+M | Inner 1RB_Left | 16.46 | 20.08 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 | DFT-256QAM | M+M | Inner_1RB_Right | 16.46 | 20.08 | 33.00 | PASS
CA_n4iC | 30+30 | 50+100 | DFT- BPSK |M+M | Inner Full | 16.43 | 20.05 | 33.00 | PASS
CA_n41C | 30430 | 50+100 | DFT- BPSK | M+M | Inner 1RB_Left | 16.53 | 20.15 | 33.00 | PASS
CA_n41C | 30430 | 50+100 | DFT- BPSK | M+M | Inner_1RB_Right | 16.63 | 20.25 | 33.00 | PASS
CA_n41C | 30430 | 50+100 | DFT- QPSK | M+M |  Inner Full | 16.49 | 20.11 | 33.00 | PASS
CA_n4iC | 30+30 | 50+100 | DFT- QPSK | M+M | Inner 1RB_Left | 16.59 | 20.21 | 33.00 | PASS
CA_n4iC | 30+30 | 50+100 | DFT- QPSK | M+M | Inner_1RB_Right | 16.62 | 20.24 | 33.00 | PASS
CA_n41C | 30430 | 50+80 | DFT- QPSK | M+M |  Inner Full | 16.50 | 20.12 | 33.00 | PASS
CA_n41C | 30430 | 50+80 | DFT- QPSK | M+M | Inner 1RB_Left | 16.55 | 20.17 | 33.00 | PASS
CA_n41C | 30430 | 50+80 | DFT- QPSK | M+M | Inner_1RB_Right | 16.69 | 20.31 | 33.00 | PASS
DFT-
CA naic | 30+30 | 50+80 M+M |  Inner Full | 1654 | 20.16 | 33.00 | PASS
— 16QAM -
CA_n41C | 30+30 | 50+80 lggZ‘M M+M | Inner 1RB_Left | 16.61 | 20.23 | 33.00 | PASS
CA_n4aiC | 30+30 | 50+80 1251‘,\/' M+M | Inner_1RB_Right | 16.73 | 20.35 | 33.00 | PASS
CA n41C | 30+30 | 50+80 DFT- M+M |  Inner Full | 16.55 | 20.17 | 33.00 | PASS
— 64QAM - : : :
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Test Report No.: PSU-NQN2502170113RF08

CA_n41C | 30+30 | 50+80 GESL'M M+M | Inner 1RB_Left | 16.72 | 20.34 | 33.00 | PASS
CA_n41C | 30+30 | 50+80 GESZ'M M+M | Inner_1RB_Right | 16.56 | 20.18 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 | DFT-256QAM | M+M | Inner Full | 16.57 | 20.19 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 | DFT-256QAM | M+M | Inner_1RB_Left | 16.46 | 20.08 | 33.00 | PASS
CA_n4iC | 30+30 | 50+80 | DFT-256QAM | M+M | Inner_1RB_Right | 16.46 | 20.08 | 33.00 | PASS
CA_n4iC | 30+30 | 50+100 | DFT- BPSK |M+M | Inner Full | 16.43 | 20.05 | 33.00 | PASS
CA_n4iC | 30+30 | 50+100 | DFT- BPSK | M+M | Inner 1RB_Left | 16.53 | 20.15 | 33.00 | PASS
CA_n41C | 30+30 | 50+100 | DFT- BPSK | M+M | Inner_1RB_Right | 16.63 | 20.25 | 33.00 | PASS
CA_n41C | 30+30 | 50+100 | DFT- QPSK | M+M | Inner Ful | 16.49 | 20.11 | 33.00 | PASS
CA_n41C | 30+30 | 50+100 | DFT- QPSK | M+M | Inner 1RB_Left | 16.59 | 20.21 | 33.00 | PASS
CA_n4iC | 30+30 | 50+100 | DFT- QPSK | M+M | Inner_1RB_Right | 16.62 | 20.24 | 33.00 | PASS
CA_n4iC | 30+30 | 60+80 | DFT-256QAM | M+M |  Inner Full | 16.76 | 20.38 | 33.00 | PASS
CA_n4iC | 30+30 | 60+80 | DFT-256QAM | M+M | Inner 1RB_Left | 16.47 | 20.09 | 33.00 | PASS
CA_n4iC | 30+30 | 60+80 | DFT-256QAM | M+M | Inner_1RB_Right | 16.77 | 20.39 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 | DFT- BPSK |M+M | Inner Full | 16.67 | 20.29 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 | DFT- BPSK | M+M | Inner 1RB_Left | 16.66 | 20.28 | 33.00 | PASS
CA_n41C | 30+30 | 60+100 | DFT- BPSK | M+M | Inner_1RB_Right | 16.53 | 20.15 | 33.00 | PASS
CA_n41C | 30+30 | 60+100 | DFT- QPSK | M+M | Inner Ful | 16.56 | 20.18 | 33.00 | PASS
CA_n41C | 30+30 | 60+100 | DFT- QPSK | M+M | Inner_1RB_Left | 16.49 | 20.11 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 | DFT- QPSK | M+M | Inner 1RB_Right | 16.42 | 20.04 | 33.00 | PASS
CA_naiC | 30+30 | 60+100 lggZ‘M M+M |  Inner Full | 16.72 | 20.34 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 1251‘,\/' M+M | Inner 1RB_Left | 16.68 | 20.30 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 lgg;‘M M+M | Inner_1RB_Right | 16.64 | 20.26 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
CA n41C | 30+30 | 60+100 DFT- M+M | Inner Full | 16.44 | 20.06 | 33.00 | PASS
— 64QAM -
CA_n41C | 30+30 | 60+100 GESZ'M M+M | Inner 1RB_Left | 16.47 | 20.09 | 33.00 | PASS
CA_n41C | 30+30 | 60+100 GESZ'M M+M | Inner_1RB_Right | 16.55 | 20.17 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 | DFT-2560AM | M+M |  Inner Full | 16.50 | 20.12 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 | DFT-2560QAM | M+M | Inner 1RB_Left | 16.56 | 20.18 | 33.00 | PASS
CA_n41C | 30+30 | 60+100 | DET-2560AM | M+M | Inner_1RB_Right | 16.59 | 20.21 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT- BPSK |M+M | Inner Ful | 16.76 | 20.38 | 33.00 | PASS
CA_n41C | 30430 | 80+60 | DFT- BPSK | M+M | Inner 1RB_Left | 16.55 | 20.17 | 33.00 | PASS
CA_n41C | 30430 | 80+60 | DFT- BPSK | M+M | Inner_1RB_Right | 16.77 | 20.39 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT- QPSK |M+M | Inner Ful | 16.75 | 20.37 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT- QPSK | M+M | Inner 1RB_Left | 16.46 | 20.08 | 33.00 | PASS
CA_n41C | 30430 | 80+60 | DFT- QPSK | M+M | Inner_1RB_Right | 16.47 | 20.09 | 33.00 | PASS
CA naic | 30+30 | 80+60 DFT- M+M |  Inner Full | 16.56 | 20.18 | 33.00 | PASS
_ 160AM -
CA_naic | 30+30 | 80+60 12’51',\/' M+M | Inner 1RB_Left | 16.64 | 20.26 | 33.00 | PASS
CA_naicC | 30+30 | 80+60 12’51',\/' M+M | Inner_1RB_Right | 16.65 | 20.27 | 33.00 | PASS
CA n41C | 30+30 | 80+60 DFT- M+M | Inner Full | 1652 | 20.14 | 33.00 | PASS
— 640AM — : : :
CA_naic | 30+30 | 80+60 625;',\/' M+M | Inner 1RB_Left | 16.54 | 20.16 | 33.00 | PASS
CA_naic | 30+30 | 80+60 655;',\/' M+M | Inner_1RB_Right | 16.75 | 20.37 | 33.00 | PASS
CA_n41C | 30430 | 80+60 | DET-2560AM | M+M |  Inner Full | 16.76 | 20.38 | 33.00 | PASS
CA_n41C | 30430 | 80+60 | DET-2560AM | M+M | Inner 1RB_Left | 16.42 | 20.04 | 33.00 | PASS
CA_n41C | 30+30 | 80+60 | DFT-256QAM | M+M | Inner 1RB_Right | 16.42 | 20.04 | 33.00 | PASS
CA_n41C | 30430 | 80+80 | DFT- BPSK |M+M | Inner Full | 16.53 | 20.15 | 33.00 | PASS
CA_n41C | 30430 | 80+80 | DFT- BPSK | M+M | Inner 1RB_Left | 16.72 | 20.34 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

CA_n4iC | 30+30 | 80+80 | DFT- BPSK | M+M | Inner 1RB_Right | 16.73 | 20.35 | 33.00 | PASS
CA_n4iC | 30+30 | 80+80 | DFT- QPSK |M+M | Inner Full | 16.60 | 20.22 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 | DFT- QPSK | M+M | Inner 1RB_Left | 16.77 | 20.39 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 | DFT- QPSK | M+M | Inner_1RB_Right | 16.65 | 20.27 | 33.00 | PASS
CA_n4iC | 30+30 | 80+80 1251',“ M+M |  Inner Full | 16.72 | 20.34 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 1251',\/' M+M | Inner 1RB_Left | 16.56 | 20.18 | 33.00 | PASS
CA_naicC | 30+30 | 80+80 12(';;',\/' M+M | Inner_1RB_Right | 16.69 | 20.31 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 GESL\A M+M |  Inner Ful | 16.68 | 20.30 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 GESL'M M+M | Inner_1RB_Left | 16.70 | 20.32 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 GE(SL\A M+M | Inner_1RB_Right | 16.65 | 20.27 | 33.00 | PASS
CA_n4iC | 30+30 | 80+80 | DFT-256QAM | M+M |  Inner Full | 16.54 | 20.16 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 | DFT-256QAM | M+M | Inner 1RB_Left | 16.55 | 20.17 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 | DFT-256QAM | M+M | Inner_1RB_Right | 16.66 | 20.28 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 | DFT- BPSK | M+M |  Inner Full | 16.67 | 20.29 | 33.00 | PASS
CA_n4iC | 30+30 | 80+100 | DFT- BPSK | M+M | Inner 1RB_Left | 16.47 | 20.09 | 33.00 | PASS
CA_n4iC | 30+30 | 80+100 | DFT- BPSK | M+M | Inner 1RB_Right | 16.42 | 20.04 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 | DFT- QPSK | M+M |  Inner Full | 16.59 | 20.21 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 | DFT- QPSK | M+M | Inner_1RB_Left | 16.45 | 20.07 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 | DFT- QPSK | M+M | Inner_1RB_Right | 16.75 | 20.37 | 33.00 | PASS
CA_naiC | 30+30 | 80+100 lggZ'M M+M |  Inner Full | 16.49 | 20.11 | 33.00 | PASS
CA_naiC | 30+30 | 80+100 lggz‘,vl M+M | Inner 1RB_Left | 16.54 | 20.16 | 33.00 | PASS
CA_n4iC | 30+30 | 80+100 1251‘,\/' M+M | Inner_1RB_Right | 16.42 | 20.04 | 33.00 | PASS
CA_n4aiC | 30+30 | 80+100 GESL‘M M+M |  Inner Full | 16.59 | 20.21 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

CA_n41C | 30+30 | 80+100 GESL'M M+M | Inner 1RB_Left | 16.45 | 20.07 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 GESZ'M M+M | Inner_1RB_Right | 16.75 | 20.37 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 | DFT-256QAM | M+M Inner_Full | 16.46 | 20.08 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 | DFT-256QAM | M+M | Inner_1RB_Left | 16.73 | 20.35 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 | DFT-256QAM | M+M | Inner_1RB_Right | 16.64 | 20.26 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- BPSK | H+H Inner_Full | 16.54 | 20.16 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- BPSK | H+H | Inner 1RB_Left | 16.51 | 20.13 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- BPSK | H+H | Inner_1RB_Right | 16.49 | 20.11 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- QPSK | H+H Inner_Full | 16.71 | 20.33 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- QPSK | H+H | Inner_1RB_Left | 16.62 | 20.24 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT- QPSK | H+H | Inner_1RB_Right | 16.47 | 20.09 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 125;‘,\/' H+H Inner_Full | 16.59 | 20.21 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 125;‘,\/' H+H | Inner_1RB_Left | 16.77 | 20.39 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 125;‘,\/' H+H | Inner_1RB_Right | 16.69 | 20.31 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 DFT- H+H Inner_Full | 16.63 | 20.25 | 33.00 | PASS

- 64QAM -

CA_n41C | 30+30 | 40+80 655;‘,\/' H+H | Inner 1RB_Left | 16.52 | 20.14 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 655;‘,\/' H+H | Inner_1RB_Right | 16.61 | 20.23 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT-256QAM | H+H Inner_Full | 16.50 | 20.12 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT-256QAM | H+H | Inner_1RB_Left | 16.67 | 20.29 | 33.00 | PASS
CA_n41C | 30+30 | 40+80 | DFT-256QAM | H+H | Inner_1RB_Right | 16.44 | 20.06 | 33.00 | PASS
CA_n41C | 30+30 | 40+100 | DFT- BPSK | H+H Inner_Full | 16.53 | 20.15 | 33.00 | PASS
CA_n41C | 30+30 | 40+100 | DFT- BPSK | H+H | Inner_1RB_Left | 16.64 | 20.26 | 33.00 | PASS
CA_n41C | 30+30 | 40+100 | DFT- BPSK | H+H | Inner_1RB_Right | 16.78 | 20.40 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
CA_n4iC | 30+30 | 40+100 | DFT- QPSK | H+H |  Inner Full | 16.58 | 20.20 | 33.00 | PASS
CA_n4iC | 30+30 | 40+100 | DFT- QPSK | H+H | Inner_1RB_Left | 16.55 | 20.17 | 33.00 | PASS
CA_n41C | 30+30 | 40+100 | DFT- QPSK | H+H | Inner_1RB_Right | 16.51 | 20.13 | 33.00 | PASS
CA_naiC | 30+30 | 40+100 DFT- H+H | Inner Ful | 16.63 | 20.25 | 33.00 | PASS
16QAM
CA_n41C | 30+30 | 40+100 1251',\/' H+H | Inner 1RB_Left | 16.67 | 20.29 | 33.00 | PASS
CA_n41C | 30+30 | 40+100 1251',\/' H+H | Inner_1RB_Right | 16.62 | 20.24 | 33.00 | PASS
CA_n4iC | 30+30 | 40+100 DFT- H+H | Inner Ful | 16.77 | 20.39 | 33.00 | PASS
- 640AM -
CA_n41C | 30+30 | 40+100 GESL\A H+H | Inner 1RB_Left | 16.58 | 20.20 | 33.00 | PASS
CA_n41C | 30+30 | 40+100 GESL\A H+H | Inner_1RB_Right | 16.76 | 20.38 | 33.00 | PASS
CA_n4iC | 30+30 | 40+100 | DFT-256QAM | H+H |  Inner Full | 16.45 | 20.07 | 33.00 | PASS
CA_n41C | 30+30 | 40+100 | DFT-256QAM | H+H | Inner 1RB_Left | 16.63 | 20.25 | 33.00 | PASS
CA_n41C | 30+30 | 40+100 | DFT-256QAM | H+H | Inner_1RB_Right | 16.72 | 20.34 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT- BPSK | H+H |  Inner Ful | 16.67 | 20.29 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT- BPSK | H+H | Inner 1RB_Left | 16.59 | 20.21 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT- BPSK | H+H | Inner 1RB_Right | 16.71 | 20.33 | 33.00 | PASS
CA_n4iC | 30+30 | 50+60 | DFT- QPSK | H+H |  Inner Full | 16.46 | 20.08 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT- QPSK | H+H | Inner 1RB_Left | 16.54 | 20.16 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT- QPSK | H+H | Inner 1RB_Right | 16.56 | 20.18 | 33.00 | PASS
DFT-
CA n41C | 30+30 | 50+60 H+H Inner_Full 16.59 | 20.21 | 33.00 | PASS
- 16QAM -
CA_n41C | 30+30 | 50+60 lggZ'M H+H | Inner 1RB_Left | 16.50 | 20.12 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 1(?5;-1\/| H+H | Inner_1RB_Right | 16.63 | 20.25 | 33.00 | PASS
CA _n4iC | 30+30 | 50+60 DFT- H+H Inner_Full | 16.50 | 20.12 | 33.00 | PASS
- 640AM - : : :
CA_n4iC | 30+30 | 50+60 GESL‘M H+H | Inner 1RB_Left | 16.72 | 20.34 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08
DFT- .
CA_n41C | 30+30 | 50+60 640AM H+H | Inner_1RB_Right | 16.67 | 20.29 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT-256QAM | H+H Inner_Full 16.42 | 20.04 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT-256QAM | H+H | Inner 1RB_Left | 16.63 | 20.25 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT-256QAM | H+H | Inner_1RB_Right | 16.44 | 20.06 | 33.00 | PASS
CA_n41C | 30+30 | 40+100 | DFT-256QAM | H+H Inner_Full 16.45 | 20.07 | 33.00 | PASS
CA_n41C | 30+30 | 40+100 | DFT-256QAM | H+H | Inner_1RB_Left | 16.63 | 20.25 | 33.00 | PASS
CA_n41C | 30+30 | 40+100 | DFT-256QAM | H+H | Inner_1RB_Right | 16.72 | 20.34 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT- BPSK | H+H Inner_Full 16.67 | 20.29 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT- BPSK | H+H | Inner 1RB Left | 16.59 | 20.21 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT- BPSK | H+H | Inner_1RB_Right | 16.71 | 20.33 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT- QPSK | H+H Inner_Full 16.46 | 20.08 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT- QPSK | H+H | Inner 1RB Left | 16.54 | 20.16 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT- QPSK | H+H | Inner_1RB_Right | 16.56 | 20.18 | 33.00 | PASS
DFT-
CA_n41C | 30+30 | 50+60 H+H Inner_Full 16.59 | 20.21 | 33.00 | PASS
— 16QAM —~
CA_n41C | 30+30 | 50+60 1251’,\/' H+H | Inner_1RB_Left | 16.50 | 20.12 | 33.00 | PASS
DFT- .
CA_n41C | 30+30 | 50+60 160AM H+H | Inner_1RB_Right | 16.63 | 20.25 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 DFT- H+H Inner_Full 16.50 | 20.12 | 33.00 | PASS
— 64QAM —~
CA_n41C | 30+30 | 50+60 GESX'M H+H | Inner 1RB_Left | 16.72 | 20.34 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 GESZM H+H | Inner_1RB_Right | 16.67 | 20.29 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT-256QAM | H+H Inner_Full 16.42 | 20.04 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT-256QAM | H+H | Inner 1RB Left | 16.63 | 20.25 | 33.00 | PASS
CA_n41C | 30+30 | 50+60 | DFT-256QAM | H+H | Inner_1RB_Right | 16.44 | 20.06 | 33.00 | PASS
CA_n41C | 30+30 | 50+100 | DFT- QPSK | H+H Inner_Full 16.73 | 20.35 | 33.00 | PASS
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oYY Test Report No.: PSU-NQN2502170113RF08
CA_n4iC | 30+30 | 50+100 | DFT- QPSK | H+H | Inner_1RB_Left | 16.68 | 20.30 | 33.00 | PASS
CA_n4iC | 30+30 | 50+100 | DFT- QPSK | H+H | Inner_1RB_Right | 16.57 | 20.19 | 33.00 | PASS
CA_naicC | 30+30 | 50+100 DFT- H+H | Inner Ful | 16.57 | 20.19 | 33.00 | PASS
16QAM
CA_naicC | 30+30 | 50+100 1251',“ H+H | Inner 1RB_Left | 16.72 | 20.34 | 33.00 | PASS
CA_n41C | 30+30 | 50+100 1251',\/' H+H | Inner_1RB_Right | 16.73 | 20.35 | 33.00 | PASS
CA_n4iC | 30+30 | 50+100 DFT- H+H |  Inner Full | 16.64 | 20.26 | 33.00 | PASS
- 64QAM -
CA_n41C | 30+30 | 50+100 62(';;',\/' H+H | Inner 1RB_Left | 16.67 | 20.29 | 33.00 | PASS
CA_n41C | 30+30 | 50+100 GESL\A H+H | Inner_1RB_Right | 16.73 | 20.35 | 33.00 | PASS
CA_n4iC | 30+30 | 50+100 | DFT-2560QAM | H+H |  Inner Full | 16.74 | 20.36 | 33.00 | PASS
CA_n41C | 30+30 | 50+100 | DFT-256QAM | H+H | Inner 1RB_Left | 16.66 | 20.28 | 33.00 | PASS
CA_n41C | 30+30 | 50+100 | DFT-256QAM | H+H | Inner_1RB_Right | 16.68 | 20.30 | 33.00 | PASS
CA_n4iC | 30+30 | 60+60 | DFT- BPSK | H+H | Inner Full | 16.48 | 20.10 | 33.00 | PASS
CA_n4iC | 30+30 | 60+60 | DFT- BPSK | H+H | Inner 1RB_Left | 16.62 | 20.24 | 33.00 | PASS
CA_n4iC | 30+30 | 60+60 | DFT- BPSK | H+H | Inner 1RB_Right | 16.45 | 20.07 | 33.00 | PASS
CA_n4iC | 30+30 | 60+60 | DFT- QPSK | H+H |  Inner Full | 16.56 | 20.18 | 33.00 | PASS
CA_n4iC | 30+30 | 60+60 | DFT- QPSK | H+H | Inner 1RB_Left | 16.59 | 20.21 | 33.00 | PASS
CA_n4iC | 30+30 | 60+60 | DFT- QPSK | H+H | Inner 1RB_Right | 16.42 | 20.04 | 33.00 | PASS
CA naicC | 30+30 | 60+60 DFT- H+H | Inner Full | 16.67 | 20.29 | 33.00 | PASS
- 16QAM -
CA n41C | 30+30 | 60+60 lgg;M H+H | Inner_1RB_Left | 16.56 | 20.18 | 33.00 | PASS
CA_naicC | 30+30 | 60+60 IE’SZ'M H+H | Inner_1RB_Right | 16.63 | 20.25 | 33.00 | PASS
CA_naicC | 30+30 | 60+60 DFT- H+H | Inner Ful | 16.68 | 20.30 | 33.00 | PASS
- 64QAM - : : :
CA_n4iC | 30+30 | 60+60 62(';;‘,\/' H+H | Inner 1RB_Left | 16.72 | 20.34 | 33.00 | PASS
CA_n4iC | 30+30 | 60+60 GESL‘M H+H | Inner_1RB_Right | 16.67 | 20.29 | 33.00 | PASS
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Test Report No.: PSU-NQN2502170113RF08

CA_n41C | 30+30 | 60+60 | DFT-256QAM | H+H Inner_Full 16.73 | 20.35 | 33.00 | PASS
CA_n41C | 30+30 | 60+60 | DFT-256QAM | H+H | Inner_1RB_Left | 16.57 | 20.19 | 33.00 | PASS
CA_n41C | 30+30 | 60+60 | DFT-256QAM | H+H | Inner_1RB_Right | 16.56 | 20.18 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 | DFT- BPSK | H+H Inner_Full 16.55 | 20.17 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 | DFT- BPSK | H+H | Inner 1RB_Left | 16.71 | 20.33 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 | DFT- BPSK | H+H | Inner_1RB_Right | 16.58 | 20.20 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 | DFT- QPSK | H+H Inner_Full 16.44 | 20.06 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 | DFT- QPSK | H+H | Inner_1RB_Left | 16.42 | 20.04 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 | DFT- QPSK | H+H | Inner_1RB_Right | 16.68 | 20.30 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 1251',“ H+H | Inner Ful | 16.47 | 20.00 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 1251',\/' H+H | Inner 1RB_Left | 16.77 | 20.39 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 125;‘,\/' H+H | Inner_1RB_Right | 16.56 | 20.18 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 GEgX'M H+H Inner_Full 16.46 | 20.08 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 GESL'M H+H | Inner_1RB_Left | 16.76 | 20.38 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 65’5;‘,\/' H+H | Inner_1RB_Right | 16.73 | 20.35 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 | DFT-256QAM | H+H Inner_Full 16.75 | 20.37 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 | DFT-256QAM | H+H | Inner_1RB_Left | 16.64 | 20.26 | 33.00 | PASS
CA_n41C | 30+30 | 60+80 | DFT-256QAM | H+H | Inner_1RB_Right | 16.46 | 20.08 | 33.00 | PASS
CA_n41C | 30+30 | 60+100 | DFT- BPSK | H+H Inner_Full 16.59 | 20.21 | 33.00 | PASS
CA_n41C | 30+30 | 60+100 | DFT- BPSK | H+H | Inner 1RB_Left | 16.72 | 20.34 | 33.00 | PASS
CA_n41C | 30+30 | 60+100 | DFT- BPSK | H+H | Inner_1RB_Right | 16.45 | 20.07 | 33.00 | PASS
CA n41C | 30+30 | 60+100 | DFT- QPSK | H+H Inner_Full 16.78 | 20.40 | 33.00 | PASS
CA n41C | 30+30 | 60+100 | DFT- QPSK | H+H | Inner_1RB Left | 16.62 | 20.24 | 33.00 [ PASS
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CA_n4iC | 30+30 | 60+100 | DFT- QPSK | H+H | Inner_1RB_Right | 16.77 | 20.39 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 DFT- H+H | Inner Ful | 16.56 | 20.18 | 33.00 | PASS
16QAM
CA_n41C | 30+30 | 60+100 1251',\/' H+H | Inner 1RB_Left | 16.63 | 20.25 | 33.00 | PASS
CA_n41C | 30+30 | 60+100 1251',“ H+H | Inner_1RB_Right | 16.51 | 20.13 | 33.00 | PASS
CA_n41C | 30+30 | 60+100 DFT- H+H | Inner Ful | 16.48 | 20.10 | 33.00 | PASS
- 64QAM -
CA_n41C | 30+30 | 60+100 62(';;',\/' H+H | Inner 1RB_Left | 16.49 | 20.11 | 33.00 | PASS
CA_n41C | 30+30 | 60+100 62(';;',\/' H+H | Inner_1RB_Right | 16.78 | 20.40 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 | DFT-256QAM | H+H |  Inner Full | 16.47 | 20.09 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 | DFT-256QAM | H+H | Inner 1RB_Left | 16.77 | 20.39 | 33.00 | PASS
CA_n4iC | 30+30 | 60+100 | DFT-256QAM | H+H | Inner_1RB_Right | 16.70 | 20.32 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT- BPSK | H+H | Inner Full | 16.48 | 20.10 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT- BPSK | H+H | Inner 1RB_Left | 16.69 | 20.31 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT- BPSK | H+H | Inner 1RB_Right | 16.60 | 20.22 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT- QPSK | H+H | Inner Full | 16.75 | 20.37 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT- QPSK | H+H | Inner 1RB_Left | 16.54 | 20.16 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT- QPSK | H+H | Inner 1RB_Right | 16.76 | 20.38 | 33.00 | PASS
CA naicC | 30+30 | 80+60 DFT- H+H | Inner Ful | 16.63 | 20.25 | 33.00 | PASS
- 16QAM -
CA_n41C | 30430 | 80+60 125;',\/' H+H | Inner 1RB_Left | 16.52 | 20.14 | 33.00 | PASS
CA_n41C | 30+30 | 80+60 lgg;M H+H | Inner_1RB_Right | 16.68 | 20.30 | 33.00 | PASS
CA_naicC | 30+30 | 80+60 DFT- HeH | Inner Ful | 16555 | 20.17 | 33.00 | PASS
- 640AM - : : :
CA_naicC | 30+30 | 80+60 GESZ‘M H+H | Inner 1RB_Left | 16.45 | 20.07 | 33.00 | PASS
CA_n4aicC | 30+30 | 80+60 62(';;‘,\/' H+H | Inner_1RB_Right | 16.74 | 20.36 | 33.00 | PASS
CA_n4iC | 30+30 | 80+60 | DFT-256QAM | H+H |  Inner Full | 16.45 | 20.07 | 33.00 | PASS
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CA_n41C | 30+30 | 80+60 | DFT-256QAM | H+H | Inner_1RB_Left | 16.75 | 20.37 | 33.00 | PASS
CA_n41C | 30+30 | 80+60 | DFT-256QAM | H+H | Inner_1RB_Right | 16.71 | 20.33 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 | DFT- BPSK | H+H Inner_Full | 16.69 | 20.31 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 | DFT- BPSK | H+H | Inner_1RB_Left | 16.54 | 20.16 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 | DFT- BPSK | H+H | Inner_1RB_Right | 16.52 | 20.14 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 | DFT- QPSK | H+H Inner_Full | 16.53 | 20.15 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 | DFT- QPSK | H+H | Inner_1RB_Left | 16.77 | 20.39 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 | DFT- QPSK | H+H | Inner_1RB_Right | 16.55 | 20.17 | 33.00 | PASS
CA n41C | 30+30 | 80+80 DFT- H+H Inner_Full | 16.72 | 20.34 | 33.00 | PASS

- 16QAM -

CA_n41C | 30+30 | 80+80 1251',“ H+H | Inner 1RB_Left | 16.50 | 20.12 | 33.00 | PASS
CA_n4icC | 30+30 | 80+80 1251',\/' H+H | Inner_1RB_Right | 16.77 | 20.39 | 33.00 | PASS
CA n41C | 30+30 | 80+80 655;‘,\/' H+H Inner_Full | 16.67 | 20.29 | 33.00 | PASS
CA n41C | 30+30 | 80+80 GESX'M H+H | Inner_1RB_Left | 16.72 | 20.34 | 33.00 | PASS
CA n41C | 30+30 | 80+80 GESL'M H+H | Inner_1RB_Right | 16.73 | 20.35 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 | DFT-256QAM | H+H Inner_Full | 16.56 | 20.18 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 | DFT-256QAM | H+H | Inner_1RB_Left | 16.62 | 20.24 | 33.00 | PASS
CA_n41C | 30+30 | 80+80 | DFT-256QAM | H+H | Inner_1RB_Right | 16.75 | 20.37 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 | DFT- BPSK | H+H Inner_Full | 16.53 | 20.15 | 33.00 | PASS
CA_n41C | 30+30 [ 80+100 | DFT- BPSK | H+H | Inner 1RB_Left | 16.62 | 20.24 | 33.00 | PASS
CA n41C | 30+30 | 80+100 | DFT- BPSK | H+H | Inner 1RB_Right | 16.51 | 20.13 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 | DFT- QPSK | H+H Inner_Full | 16.77 | 20.39 | 33.00 | PASS
CA_n41C | 30+30 [ 80+100 | DFT- QPSK | H+H | Inner_1RB_Left | 16.49 | 20.11 | 33.00 | PASS
CA n41C | 30+30 | 80+100 | DFT- QPSK | H+H | Inner_1RB_Right | 16.66 | 20.28 | 33.00 [ PASS
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CA_n41C | 30+30 | 80+100 DFT- H+H | Inner Ful | 16.77 | 20.39 | 33.00 | PASS
— 16QAM -
CA_n41C | 30+30 | 80+100 1251',\/' H+H | Inner 1RB_Left | 16.76 | 20.38 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 1251',\/' H+H | Inner_1RB_Right | 16.68 | 20.30 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 DFT- H+H | Inner Ful | 16.59 | 20.21 | 33.00 | PASS
64QAM

CA_n41C | 30+30 | 80+100 GESL\A H+H | Inner 1RB_Left | 16.51 | 20.13 | 33.00 | PASS
CA_n41C | 30+30 | 80+100 BESL\A H+H | Inner_1RB_Right | 16.54 | 20.16 | 33.00 | PASS
CA_n4iC | 30+30 | 80+100 | DFT-2560AM | H+H |  Inner Full | 16.46 | 20.08 | 33.00 | PASS
CA_n4iC | 30+30 | 80+100 | DFT-2560QAM | H+H | Inner 1RB_Left | 16.51 | 20.13 | 33.00 | PASS
CA_n4iC | 30+30 | 80+100 | DFT-2560QAM | H+H | Inner_1RB_Right | 16.75 | 20.37 | 33.00 | PASS
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3.2 FREQUENCY STABILITY MEASUREMENT

3.2.1 LIMITS OF FREQUENCY STABILITY MEASUREMENT

The frequency stability shall be sufficient to ensure that the fundamental emissions
stay within the authorized bands of operation.

3.2.2 TEST PROCEDURE

a. Device is placed at the oven room. The oven room could control the temperatures
and humidity. Power warm up is at least 15 min and power applied should perform
before recording frequency error.

b. EUT is connected the external power supply to control the DC input power. The test
voltage range is from minimum to maximum working voltage. Each step shall be
record the frequency error rate.

c. The temperature range step is 10 degrees in this test items. All temperature levels
shall be hold the £0.5°C during the measurement testing. The each temperature
step shall be at least 0.5 hours, consider the EUT could be test under the stability
condition.

NOTE: The frequency error was recorded frequency error from the communication
simulator.

3.2.3 TEST SETUP

OVEN ROOM

COMMUNICATION

SIMULATOR ANTENNA

EXTERNAL POWER SOURCE

EUT
DC POWER SUPPLY

3.2.4 TEST RESULTS

Please Refer to module RG620T-NA report.
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3.3 OCCUPIED BANDWIDTH MEASUREMENT

3.3.1 LIMITS OF OCCUPIED BANDWIDTH MEASUREMENT

The width of a frequency band such that, below the lower and above the upper
frequency limits, the mean powers emitted are each equal to a specified percentage

0.5 %of the total mean power of a given emission.

3.3.2 TEST SETUP

COMMUNICATION
SIMULATOR

POWER SPLITTER

_I: SPECTRUM

ANALYZER
T

EUT

10dB ATTENUATION
PAD

3.3.3 TEST PROCEDURES

a. The conducted occupied bandwidth used the power splitter via EUT RF power
connector between simulation base station and spectrum analyzer.
b. Use OBW measurement function of Spectrum analyzer to measure 99 % occupied

bandwidth.

3.3.4 TEST RESULTS

Please Refer to module RG620T-NA report.
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3.4 BAND EDGE MEASUREMENT
3.4.1 LIMITS OF BAND EDGE MEASUREMENT

Power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. In
the 1 MHz bands immediately outside and adjacent to the frequency block a resolution
bandwidth of at least one percent of the emission bandwidth of the fundamental
emission of the transmitter may be employed.(n2/n5/n25/n66)

According to FCC 27.53(g) specified that For operations in the 600 MHz band and the
698-746 MHz band, the power of any emission outside a licensee's frequency band(s)
of operation shall be attenuated below the transmitter power (P) within the licensed
band(s) of operation, measured in watts, by at least 43 + 10 log (P) dB. However, in
the 100 kilohertz bands immediately outside and adjacent to a licensee's frequency
block, a resolution bandwidth of at least 30 kHz may be employed. (n12/ n71)

According to FCC 27.53(m)(4) specified that For mobile digital stations, the attenuation
factor shall be not less than 40 + 10 log (P) dB on all frequencies between the channel edge
and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies between 5
megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies
more than X megahertz from the channel edge, where X is the greater of 6 megahertz or the
actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition, the
attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5
MHz and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service
licensees operating on frequencies below 2495 MHz may also submit a documented
interference complaint against BRS licensees operating on channel BRS Channel 1 on the
same terms and conditions as adjacent channel BRS or EBS licensees. For mobile digital
stations, in the 1 megahertz bands immediately outside and adjacent to the frequency block a
resolution bandwidth of at least two percent may be employed.(n7/n41)

According to FCC 27.53(1)(2) specified that For mobile operations in the 3700-3980 MHz
band, the conducted power of any emission outside the licensee's authorized bandwidth shall
not exceed —-13 dBm/MHz. Compliance with this paragraph (1)(2) is based on the use of
measurement instrumentation employing a resolution bandwidth of 1 megahertz or greater.
However, in the 1 megahertz bands immediately outside and adjacent to the licensee's
frequency block, the minimum resolution bandwidth for the measurement shall be either one
percent of the emission bandwidth of the fundamental emission of the transmitter or 350 kHz.
In the bands between 1 and 5 MHz removed from the licensee's frequency block, the minimum
resolution bandwidth for the measurement shall be 500 kHz.(n77/n78)

According to FCC 27.53(n)(2) specified that For mobile operations in the 3450-3550 MHz
band, the conducted power of any emission outside the licensee's authorized bandwidth shall
not exceed -13 dBm/MHz. Compliance with this paragraph (n)(2) is based on the use of
measurement instrumentation employing a resolution bandwidth of 1 megahertz or greater.
However, in the 1 megahertz bands immediately outside and adjacent to the licensee's
frequency block, a resolution bandwidth of at least one percent of the emission bandwidth of
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the fundamental emission of the transmitter may be employed, but limited to a maximum of 200
kHz. In the bands between 1 and 5 MHz removed from the licensee's frequency block, the
minimum resolution bandwidth for the measurement shall be 500 kHz. The emission
bandwidth is defined as the width of the signal between two points, one below the carrier

center frequency and one above the carrier center frequency, outside of which all emissions
are attenuated at least 26 dB below the transmitter power.

3.4.2 TEST SETUP

COMMUNICATION

SIMULATOR POWER SPLITTER | SPECTRUM
ANALYZER

10dB ATTENUATION

PAD
EUT

Spectrum
Analyzer

EUT Attenuatorl
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¢))

h)

)

3.4.3 TEST PROCEDURES

Connect the transmitter to the spectrum analyzer via coaxial cable while ensuring
proper impedance matching.

Tune the analyzer to the nominal center frequency of the emission bandwidth

(EBW).

Set the resolution bandwidth (RBW) = 1% EBW in the 1MHz band immediately
outside and adjacent to the band edge.

Beyond the 1MHz band from the band edge, RBW=1MHz was used.

Set the video bandwidth (VBW) to =3 x RBW.

Select the average power (RMS) display detector.

Set the number of measurement points to = 1001.

Use auto-coupled sweep time.

Perform the measurement over an interval of time when the transmission is
continuous and at its maximum power level.

The RF fundamental frequency should be excluded against the limit line in the
operating frequency band and use RBW is10KHz or 100KHz.

k) Record the max trace plot into the test report.

3.4.4 TEST RESULTS

Please Refer to module RG620T-NA report.

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,
Co., Ltd. High-tech District, Suzhou City, Anhui Province

Tel: +86 (0557) 368 1008

Page 339 of 354



Test Report No.: PSU-NQN2502170113RF08

3.5 CONDUCTED SPURIOUS EMISSIONS
3.5.1 LIMITS OF CONDUCTED SPURIOUS EMISSIONS MEASUREMENT

The power of any emission outside a licensee's frequency block shall be attenuated
below the transmitter power (P) by at least 43 +10 log10(P) dB. The limit of emission is
equal to -13dBm.

For 5G NR n41:

The power of any emission outside a licensee's frequency block shall be attenuated
below the transmitter power (P) by at least 55 +10 log10(P) dB. The limit of emission is
equal to -25dBm.

3.5.2 TEST PROCEDURE
a. The EUT makes a phone call to the communication simulator. All measurements

were done at low, middle and high operational frequency range.

b. Measuring frequency range is from 9kHz up to a frequency including its 10%
harmonic. 10dB attenuation pad is connected with spectrum. RBW=1MHz and
VBW=3MHz is used for conducted emission measurement.

3.5.3 TEST SETUP

COMMUNICATION

SIMULATOR POWER SPLITTER _I: SPECTRUM
ANALYZER

10dB ATTENUATION

PAD
EUT

3.5.4 TEST RESULTS

Please Refer to module RG620T-NA report.
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3.6 RADIATED EMISSION MEASUREMENT
3.6.1 LIMITS OF RADIATED EMISSION MEASUREMENT

The power of any emission outside a licensee's frequency block shall be attenuated
below the transmitter power (P) by at least 43 +10 log10(P) dB. The limit of emission
is equal to -13dBm.

For 5G NR n7/n41;

The power of any emission outside a licensee's frequency block shall be attenuated
below the transmitter power (P) by at least 55 +10 log10(P) dB. The limit of emission
is equal to -25dBm.

3.6.2 TEST PROCEDURES

a.

Substitution method is used for E.l.LR.P measurement. In the semi-anechoic
chamber, EUT placed on the 0.8m height of Turn Table, rotated the table around
360 degrees to search the maximum radiation power and receiver antenna shall be
rotated vertical and horizontal polarization and moved height from 1m to 4m to find
the maximum polar radiated power. The “Read Value” is the spectrum reading the
maximum power value.

The substitution horn antenna is substituted for EUT at the same position and
signals generator export the CW signal to the substitution antenna via a TX cable.
Rotated the Turn Table and moved receiving antenna to find the maximum radiation
power. Adjust output power level of S.G to get a Value of spectrum reading equal to
“Read Value “ of step a. Record the power level of S.G.

EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution
horn.

. E.R.P power can be calculated form E.I.R.P power by subtracting the gain of dipole,

E.R.P power = E.I.P.R power - 2.15dBi.

NOTE: The resolution bandwidth of spectrum analyzer is 1 MHz and the video bandwidth is 3 MHz.

3.6.3 DEVIATION FROM TEST STANDARD

No deviation
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3.6.4 TEST SETUP

< Frequency Range below 30MHz >

};....; Im ,:.,........{ Loop Antenna
3 —

/ RF Tt

Recciwr

EUT

; i
Tum v 1m
: (. %m
[able - A EIE E
E H W00
|

. : I
Iy ,/y AL LSS

Oround Plane

< Frequency Range 30MHz~1GHz >

Ant. Tower

| 3m \
EUT ¢

N
d
,J\\:|—|/Tum Table i

1-4m

0.8m

memom

Ground Plane

Spectrum

AMNHM 0O 00O

O OO0 @
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<Frequency Range above 1GHz>

Ant. Tower 1-4m*
Variable
EUT& 3m N )
Support Units !‘ﬁ g Bore Sight
Turn
Table
Absorber <>
Ve /
] T TAAMAI - =
I
L
Ground Plane
Test Receiver —
\ — Pre-amplifier
Pl s o 0 o

Note: Above 1G is a directional antenna depends on the EUT height and the antenna 3dB beamwidth

both, refer to section 7.3 of CISPR 16-2-3.

For the actual test configuration, please refer to the attached file (Test Setup Photo).
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3.6.5 TEST RESULTS

NOTEL The 9K~30MHz amplitude of spurious emissions attenuated more than 20 dB
below the permissible value is not required in the report.

NOTE2: The measurement range is 30M to the tenth harmonic of the highest
fundamental frequency, For the test results, the EUT had been tested with all
conditions. But only the worst case was shown in test report

5G SA BELOW 1GHz WORST-CASE DATA
SA N2

ANT2 Channel: 376000

Frequency: 1880MHz

Test result:
Frequency Power Limited Polarization

(MHz) (dBm) (dBm)
1176.40 -80.73 -13.00 Vertical
1533.40 -77.03 -13.00 Vertical
2387.40 -78.49 -13.00 Vertical
3108.00 -82.53 -13.00 Vertical
3579.00 -81.01 -13.00 Vertical
4683.00 -87.67 -13.00 Vertical

SA N5

ANTO Channel: 165300

Frequency: 826.5MHz

Test result:

Frequency Power Limited L
(MH2) (dBm) (dBm) Polarization

1168.00 -80.66 -13.00 Vertical
1739.20 -73.57 -13.00 Vertical
2419.12 -71.31 -13.00 Vertical
3102.00 -82.88 -13.00 Vertical
3591.00 -80.90 -13.00 Vertical
4242.00 -89.00 -13.00 Vertical
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SA N7
ANT1 Channel: 141500

Frequency: 707.5MHz

Test result:
Frequency Power Limited Polarization
(MHz2) (dBm) (dBm)

1161.00 -80.61 -13.00 Vertical
1737.80 -80.50 -13.00 Vertical
2422.80 -72.72 -13.00 Vertical
3066.00 -83.68 -13.00 Vertical
3477.00 -81.15 -13.00 Vertical
4752.00 -88.29 -13.00 Vertical

SAN12

ANTO Channel: 141500

Frequency: 707.5MHz

Test result:

Frequency Power Limited Polarization
(MHz) (dBm) (dBm)

1158.20 -80.50 -13.00 Vertical
1485.80 -77.06 -13.00 Vertical
2419.87 -72.52 -13.00 Vertical
3075.00 -83.36 -13.00 Vertical
3579.00 -80.75 -13.00 Vertical
4392.00 -88.65 -13.00 Vertical
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SAN13
ANTO Channel: 156400

Frequency: 779.5MHz

Test result:
Frequency Power Limited Polarization

(MHz2) (dBm) (dBm)
1305.20 -80.45 -13.00 Vertical
1677.60 -81.00 -13.00 Vertical
2421.21 -68.00 -13.00 Vertical
3099.00 -82.81 -13.00 Vertical
3570.00 -80.75 -13.00 Vertical
4353.00 -88.92 -13.00 Vertical

SA N25

ANT2 Channel: 376500

Frequency: 1882.5MHz

Test result:

Frequency Power Limited Polarization

(MHz) (dBm) (dBm)
1194.60 -80.65 -13.00 Vertical
1450.80 -77.74 -13.00 Vertical
2420.21 -66.43 -13.00 Vertical
3114.00 -82.79 -13.00 Vertical
3594.00 -80.89 -13.00 Vertical
4668.00 -87.64 -13.00 Vertical
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SA N26
ANTO Channel: 16380

Frequency: 819MHz

Test result:
Frequency Power Limited Polarization

(MHz2) (dBm) (dBm)
1169.40 -80.52 -13.00 Vertical
1739.20 -74.78 -13.00 Vertical
2420.12 -67.55 -13.00 Vertical
3138.00 -83.10 -13.00 Vertical
3501.00 -80.86 -13.00 Vertical
4551.00 -88.24 -13.00 Vertical

SA N30

ANT2 Channel: 462000

Frequency: 2310MHz

Test result:

Frequency Power Limited Polarization

(MHz) (dBm) (dBm)
1135.80 -81.27 -13.00 Vertical
1536.20 -77.43 -13.00 Vertical
2413.78 -68.60 -13.00 Vertical
3069.00 -83.32 -13.00 Vertical
3597.00 -80.81 -13.00 Vertical
4440.00 -88.76 -13.00 Vertical
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SA N38
ANT2 Channel: 519000

Frequency: 2595MHz

Test result:

Frequency Power Limited Polarization

(MHz2) (dBm) (dBm)
1173.60 -80.54 -25.00 Vertical
1441.00 -77.98 -25.00 Vertical
1669.20 -80.71 -25.00 Vertical
3099.00 -82.57 -25.00 Vertical
3480.00 -79.77 -25.00 Vertical
4728.00 -88.05 -25.00 Vertical

SAN41

ANTO Channel: 518598

Frequency: 2592.99MHz

Test result:

Frequency Power Limited Polarization

(MHz) (dBm) (dBm)
1173.60 -80.88 -25.00 Vertical
1512.40 -77.11 -25.00 Vertical
1743.40 -71.61 -25.00 Vertical
3120.00 -82.86 -25.00 Vertical
3597.00 -80.98 -25.00 Vertical
4698.00 -87.11 -25.00 Vertical
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SA N66
ANT2 Channel: 349000

Frequency: 1745MHz

Test result:
Frequency Power Limited Polarization

(MHz2) (dBm) (dBm)
1144.20 -80.83 -13.00 Vertical
1344.40 -79.64 -13.00 Vertical
2414.95 -66.36 -13.00 Vertical
3105.00 -82.60 -13.00 Vertical
3576.00 -81.02 -13.00 Vertical
4707.00 -87.64 -13.00 Vertical

SAN71

ANTO Channel: 136100

Frequency: 680.5MHz

Test result:

Frequency Power Limited Polarization

(MHz) (dBm) (dBm)
1168.00 -80.76 -13.00 Vertical
1742.00 -76.98 -13.00 Vertical
2424.05 -72.38 -13.00 Vertical
3105.00 -82.91 -13.00 Vertical
3564.00 -80.93 -13.00 Vertical
4677.00 -87.79 -13.00 Vertical
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SAN77
ANTO Channel: 650000

Frequency: 3750MHz

Test result:
Frequency Power Limited Polarization

(MHz) (dBm) (dBm)
1148.40 -80.51 -30.00 Vertical
1490.00 -76.91 -30.00 Vertical
2425.55 -70.15 -30.00 Vertical
3081.00 -82.87 -30.00 Vertical
3597.00 -80.80 -30.00 Vertical
4320.00 -88.79 -30.00 Vertical

SAN78

ANTO Channel: 636666

Frequency: 3549.99MHz

Test result:

Frequency Power Limited Polarization

(MHz) (dBm) (dBm)
1313.60 -80.09 -30.00 Vertical
1739.20 -73.67 -30.00 Vertical
2417.95 -71.17 -30.00 Vertical
3090.00 -82.81 -30.00 Vertical
3576.00 -80.77 -30.00 Vertical
4695.00 -87.35 -30.00 Vertical
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CA _n5B
ANTO Channel: M+M

Frequency: 836.5MHz

Test result:

Frequency Power Limited Polarization
(MHz) (dBm) (dBm)
1168.00 -80.66 -13.00 Vertical
1739.20 -73.57 -13.00 Vertical
2419.12 -71.31 -13.00 Vertical
3102.00 -82.88 -13.00 Vertical
3591.00 -80.90 -13.00 Vertical
4242.00 -89.00 -13.00 Vertical

CA_n7B

ANT1 Channel: M+M

Frequency: 2535MHz

Test result:
Frequency Power Limited Polarization
(MHz) (dBm) (dBm)
1140.10 -80.22 -13.00 Vertical
1474.30 -76.41 -13.00 Vertical
1996.20 -81.59 -13.00 Vertical
3076.00 -81.23 -13.00 Vertical
3459.00 -62.02 -13.00 Vertical
5059.00 -80.12 -13.00 Vertical
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CA n41C
ANT1 Channel: M+M

Frequency: 2535MHz

Test result:

Frequency Power Limited Polarization
(MHz2) (dBm) (dBm)
1143.60 -80.10 -13.00 Vertical
1487.60 -76.45 -13.00 Vertical
2403.75 -64.56 -13.00 Vertical
3109.00 -81.87 -13.00 Vertical
3590.00 -80.01 -13.00 Vertical
4696.00 -86.33 -13.00 Vertical
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3.7 PEAK TO AVERAGE RATIO

3.7.1 LIMITS OF PEAK TO AVERAGE RATIO MEASUREMENT

In measuring transmissions in this band using an average power technique, the peak
to-average ratio (PAR) of the transmission may not exceed 13 dB

3.7.2 TEST SETUP

COMMUNICATION

SIMULATOR POWER SPLITTER _E SPECTRUM
ANALYZER

10dB ATTENUATION

PAD
EUT

3.7.3 TEST PROCEDURES

1. Set resolution/measurement bandwidth = signal’s occupied bandwidth;
2. Set the number of counts to a value that stabilizes the measured CCDF curve;
3. Record the maximum PAPR level associated with a probability of 0.1%.

3.7.4 TEST RESULTS

Please Refer to module RG620T-NA report.

Huarui 7layers High Technology (Suzhou) Tower N, Innovation Center, 88 Zuyi Road,

. - . . . Tel: +86 (0557) 368 1008
Co., Ltd. High-tech District, Suzhou City, Anhui Province

Page 353 of 354



)

Test Report No.: PSU-NQN2502170113RF08

4 INFORMATION ON THE TESTING LABORATORIES

We, Huarui 7layers High Technology (Suzhou) Co., Ltd. ,were founded in 2020 to
provide our best service in EMC, Radio, Telecom and Safety consultation. Our
laboratories are accredited and approved according to ISO/IEC 17025.

Huarui 7Layers High Technology (Suzhou) Co., Ltd.

Lab Address:

Tower N, Innovation Center, 88 Zuyi Road, High-tech District, Suzhou City, Anhui Province
Accredited Test Lab Cert 6613.01

If you have any comments, please feel free to contact us at the following:

Suzhou EMC/RF Lab:
Tel: +86 (0557) 368 1008

5 MODIFICATIONS RECORDERS FOR ENGINEERING

CHANGES TO THE EUT BY THE LAB

No any modifications are made to the EUT by the lab during the test.

6 APPENDIX

Please Refer to module RG620T-NA report.

--END--
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